PARTS LIST

= o |

;  CONOUESTT425P | ||

CONQUEST® T42
CNC Lathes

and

CONQUEST T42SP
Super-Precision® CNC Lathes

Equipped with the
GE Fanuc 18T Control

Revised: October 17, 2000

Manual No. PL-60A Litho in U.S.A.
Part No. PLA-0009500-0060 August, 2000



TO ORDER REPLACEMENT PARTS

Please provide the following information when ordering replacement parts:

1. The complete machine serial number. The serial number tag is located on the power
case door near the main disconnect switch.

2. List the following information:
A. Parts List manual number, PL-60A.
B. Page number.
C. Item number.
D. Part name.

E. Part number.

F. Quantity of each part required.

3. Specify how and where to ship.

- NOTE -
Information in this manual is subject to change without notice.

Reproduction of this manual in whole or in part, without written permission
of Hardinge Inc., is prohibited.

Hardinge Inc.
One Hardinge Drive
P.O. Box 1507
Elmira, N.Y. U.S.A. 14902-1507

Phone: (607) 734-2281 « FAX: (607) 734-8819

www.hardinge.com

© 2000, Hardinge Inc. PL-60A



Table of Contents

Air Blast Assembly. . . . . . . . ..o Lo
Auto Door

Light Touch . . . . . . . . . . . . . . .

Push Button . . . . . . . . . . . . .
Bed/Base Assembly . . . . . . . . . ..o
Carriage/Cross Slide Assembly . . . . . . . . . . . . ..o
Collet Closer Assembly

Main Spindle . . . . . . . . . . Lo e

Main Spindle, BigBore . . . . . . . . . . . . ...

Sub-Spindle . . . . . . L
Collet Closer Foot Switch. . . . . . . . . . . . . . . . . ... ...
Coolant Assembly, High Pressure

Machine with End-Working Turret . . . . . . . . . . . . . . . . . . ..

Machine without End-Working Turret. . . . . . . . . . . . . . . . . ..
Coolant Facilities

CEMark. . . . . . . . e e e e

Non-CE Mark. . . . . . . . . . . . .
Coolant Guard Assembly

CEMark. . . . . . . . e e e e

Machine with Gantry . . . . . . . . . . . . . ..o

Non-CE Mark. . . . . . . . . . . . .
Coolant Tank Assembly
Machine with Chip Conveyor . . . . . . . . . . . . . . . . ...
Machine without Chip Conveyor . . . . . . . . . . . . . . . . ... ...
Filter Box Assembly . . . . . . . . . . . . Lo
Headstock Assembly

Standard. . . . . . .. e

BigBore . . . . . . . e
Heat Exchanger

Standard Machine . . . . . . . . . .. Lo

Super-Precision® Machine. . . . . . . . . . . .. .. ... ... ...

PL-60A



Hydraulic Unit

Machine with Ball Screw Sub-Spindle, CEMark . . . . . . . . . . . .. 54 - 55
Machine with Big Bore Spindle and Ram Turret, CE Mark. . . . . . . . . 56 - 57
Machine with Big Bore Spindle, CE Mark. . . . . . . . . . . . . . . .. 58 - 59
Machine with Hydraulic Sub-Spindle, CEMark . . . . . . . . . . . . .. 60 - 63
Machine with Ram Turret, CEMark . . . . . . . . . . . . . . . .. .. 64 - 65
Machine with Tailstock, CE Mark . . . . . . . . . . . . . . ... ... 66 - 67
Machine with Tailstock, Non-CE Mark . . . . . . . . . . . . .. .. .. 68 - 71
Machine without Tailstock, CEMark . . . . . . . . . . . . . . . .. .. 72 - 73
Input/Output Case Assembly . . . . . . . . . . . . ..o 74 - 75
Live Tooling Drive Assembly . . . . . . . . . . . . . . . ... .. 76 - 77
Lower Axis Drive Assembly. . . . . . . . . . . ..o oo 78 - 82
Lower Axis Sub-Base Assembly . . . . . . . . . ..o 0oL 83 - 87
Lubrication System
Machine with Ball Screw Driven Lower Axis . . . . . . . . . . . . . .. 88
Machine with Hydraulic Driven Lower Axis . . . . . . . . . . . . . . .. 89
Machine without Lower AXis. . . . . . . . . . . . . . . ..o 90
Miscellaneous Components. . . . . . . . . . . . . . ..o 91 -95
Operator Control Panel
Machine with Ram Turret, CEMark . . . . . . . . . . . . . . . .. .. 96 - 98
Machine with Ram Turret, Non-CE Mark . . . . . . . . . . . . . . . .. 99 - 101
Machine without Ram Turret, CEMark. . . . . . . . . . . . . . .. .. 102 - 104
Machine without Ram Turret, Non-CE Mark . . . . . . . . . . . . . .. 105 - 107
Option Case Assembly, Non-CE Mark. . . . . . . . . . . . . . . .. ... 108 - 109
Option Panel
Live Tooling . . . . . . . . . . . . . e 110
Ram Turret. . . . . . . . . . . e e e e 111
Ram Turret with Live Tooling . . . . . . . . . . . . . . . . . .. ... 112
Sub-Spindle (Ball Screw) . . . . . . . . . . . . .. ..o 113
Sub-Spindle (Ball Screw) with Live Tooling. . . . . . . . . . . . . . .. 114
Sub-Spindle (Hydraulic) . . . . . . . . . . . . .. .. .. ... 115
Sub-Spindle (Hydraulic) with Live Tooling . . . . . . . . . . . . . . .. 116

PL-60A



Part Catcher . . . . . . . . . e 117

Part Catcher Sub-Assembly . . . . . . . . . . . .. ..o 118 - 119
Part Catcher, Ram Turret
Standard Machine . . . . . . . . . ..o Lo 120 - 121
Big-Bore Machine. . . . . . . . . . . . L Lo 122 - 123
Pedestal Assembly. . . . . . . . . ..o Lo 124 - 132
Power Case Assembly
CEMark. . . . . . . . e e e e 133 - 135
CE Mark, with Option Case . . . . . . . . . . . . . . . . . . . ... 136 - 139
Non-CE Mark. . . . . . . . . . . . . 140 - 141
Spindle Orient Assembly . . . . . . . . . . .. ..o 142 - 143
Sub-Spindle Assembly . . . . . . ..o 0oL 144 - 147
Sub-Spindle Assembly Unique Components
Ball Screw Actuated, .46 Option. . . . . . . . . . . . . . . . .. ... 148 - 151
Ball Screw Actuated, 1.6 Option. . . . . . . . . . . . . . . . .. ... 152 - 155
Hydraulic Actuated . . . . . . . . . . . . . ..o 156 - 159
Sub-Spindle Tool Plate Assembly
English, 10 Station . . . . . . . . . . . . ..o 160
English, 12 Station . . . . . . . . . . . . ..o 161
Metric, 10 Station. . . . . . . . . . . ..o oL 162
Metric, 12 Station. . . . . . . . . . . . Lo 163
Tailstock Assembly . . . . . . . . .. Lo 164 - 166
Tailstock Assembly, Machine without . . . . . . . . . . . . . . ... ... 167
Thru-Spindle Coolant
Big Bore Machine. . . . . . . . . . . . .. Lo 168
Standard Machine . . . . . . .. . Lo Lo 169
Tool Touch Probe Arm Assembly . . . . . . . . . . . . . . . . ... ... 170
Tool Touch Probe Assembly . . . . . . . . . . . . . . . .. ... .. .. 171
Turret Assembly
Main Turret. . . . . . . . . . L e e e 172 - 175
Ram Turret. . . . . . . . . . oL 176 - 179
Turret Top Plate Assembly
English, 10 Station . . . . . . . . . . . . ..o Lo 180 - 181
English, 12 Station . . . . . . . . . . . .. ..o 182 - 183
Metric, 10 Station. . . . . . . . . . . ... Lo Lo 184 - 185
Metric, 12 Station. . . . . . . . . . . . Lo 186 - 187

PL-60A



- NOTES -

PL-60A



Air Blast Assembly

MISCELLANEQUS PARTS: @@@@
BACK VIEW OF MACHINE

L) efe

—

[ ] 00 J2]

,,,,,,,,,,,,,,,,,,,,,,, @
0,

HEADWALL 8 CH g‘

HEADWALL ASSEMBLY =—r= L [

/ ITEM PART NUMBER QUANTITY DESCRIPTION
! 1 0300309 4. 000 SCREW, 10-32 X 9/15
/ 2 LT 0010884 S 0.120 | SEALANT, PIPE
@ a 3 PO 000770202 1. 000 TEE
@ e @ PORT #1 / 4 OR 0000608 2.000 | "0" RING
66 G 5 S 0011793 1.000 | SLEEVE
6 CS 001011631 2.000 | GASKET
, 7 CS 0002921 1.000 | PLATE
8 0570303 1.000 | SCREW, 10-32 X 3/16
9 ST 0009727 1.000 | PLUG, NYLON
/ 10 | CS 001109208 1.000 | NIPPLE, BRASS
11 | 5 0001914 1.000 | PLUG, PIPE
’_g 12| 5 0001467 2.000 | PLUG, PIPE
VAN AR ‘—II 7;Ir‘ 13| NC 0010786 2.000 | ELBOW
B | 1] 14 | HG 000770203 1.000 | CONNECTOR
Eﬂ:]: | b | Qﬁ 15 CL 000304812 1.000 | VALVE, 3-wAY
— 16 | MS 1010352 3 2.000 | SCREW
Ll i 17 CL 000770203 1.000 | ELBOW
18 | HG 0007007 15.400 | TUBING, 5/16 OD
19 | cL 000770202 3.000 | ELBOE, 80
— A\ 20 | cT 001109601 1.000 | COUPLING
v © 21 | HG 0010108 A 2.000 | ADAPTER, COOLANT ASSEMBLY
] 22 | Mw 0193510 2.000 | LOCKWASHER
a 23 A0 0010786 1. 000 ELBOW, STREET
[ 25 | F3 0009977 2.000 | LABEL
@ 26 | NC 001047308 0.100 | HEAT SHRINK
29 | AD 0008104 5.000 | TY-RAP
[ 30 | 18200028748U 2.000 | WIRE
31 | 1820002874GR 2.000 | WIRE
32 | F3 000997702 14.000 | LABEL
33 | cLC0010778 A 1.000 | FILTER REGULATOR ASSEMBLY
‘ Q PORT #2 PORT 43 35 | cL 001078607 1,000 | TEE, STREET
e 3% | CN 00107783E 1.000 | ELEMENT. FILTER
37 | RF 0011971 1.000 | BAG — MAL

L —— —<— —— 7O AIRBLAST ON HEADWALL — —=— J —
j VALVE PANEL ON BACK OF MACHINE 'S642 AR BLAST "0 0002640

(SG 0000238) sveer 1of 1

TO HEADSTOCK <=—

PL-60A Page 1



Auto Door, Light Touch

SEE DETAIL "B”

gL To *
H I
SEE DETAIL "A” / 0@@@@6
i — | 5
F = T 3= -
I J [ \ /
-~ ~

DETAIL "H”

G SEE DETAIL "E”
SEE DETAIL "D" [
e /
T
[

1 DNGER T (
ARy o STRATRLY 4P i ey |
T o e w1 /

v [T |
[o 0 7 @) R \7/\
\ N~
SEE DETAIL "F”

125) |

48 \\ I -
“52 ~ _ / NAVE PART NUMBER
AUTODOOR T—42 HS 0000238ADLM
DETAIL " D" - DETAIL "F” ser 10F 2
DETAIL "E

Page 2 PL-60A



PL-60A

ITEM PART NUMBER QUANTITY DESCRIPTION

81 31 000920738 1. 000 CABLE CONNECTOR

82 SB 0010785 1. 000 BODY

83 CH 000962302 6. 000 CLAMPS

84 5 0001467 2. 000 PLUG

85 5 0001914 2. 000 PLUG

86 RF 001133501 1. 000 MUFFLER

88 NC 0011289 1. 000 RECTIFIE DIODE

89 HS 001036623 1.000 | TAG

91 HS 000399048 1.000 | TEMPLATE JUNCTION BOX AUTODQOR
92 GE 0010884 0. 600 SILICON

93 MS 0303517 6. 000 M5 SCREW BUTT HD x 16mm
95 LO 0002834 1. 000 LAYOUT AUTODOOR

9% SG 0001990KMAD 1. 000 BRACKET, AUTODOOR KEY MOUNT

ITEM PART NUMBER QUANTITY DESCRIPTION

1 CLA000291701 1. 000 CYLINDER AUTODOOR

3 CL 0003972 1. 000 FLOATING JOINT

4 CS 001145201 2. 000 VALVE FLOW CONTROL

6 HS 001011582 1. 000 COVER AUTODOOR

7 NT 0003504 A 2. 000 NIPPLE, PIPE

8 CL 001023405 2. 000 MANIFOLD, (MAC M45008-01)
9 CL 000304815 2. 000 VALVE, MAC (45A—LAC—DDAJ—1-KJ)
10 HS 000398010 1. 000 BOX, AUTODOOR JUNCTION
12 SG 001036611 1. 000 TAG, AUTODQOR

13 MS 0303616 8. 000 Mé SCREW BUTT HD x 12mm
14 MW 0103610 3. 000 M6 WASHER FLAT

15 MW 0193610 6. 000 M6 WASHER LOCK

16 HG 000365004 2. 000 SWITCH

19 AH 0010779 1. 000 REGULATOR

20 BF 0011537 1. 000 GAGE

21 HS 000399057 1. 000 BRACKET FRONT AUTODOOR
22 HS 000399058 1. 000 BRACKET MIDDLE AUTODOOR
23 CL 000399026 1. 000 BRACKET BACK AUTODOOR
24 LT 0010884 S 0. 100 SEALANT

26 CLD0008220 1. 000 ELECTRICAL DIAGRAM

27 HG 0007007 11. 700 TUBING 5/16

28 HG 0007702 16. 000 CONN. STR. MALE 1/8 NPT
29 NC 0003519 1. 000 NIPPLE

35 CT 000770901 1. 000 ELBOW, STREET

36 NC 0010786 1. 000 ELBOW, STREET

37 AUA0010785 1. 000 BUSHING

38 5 0001893 1. 000 WASHER FLAT 5/16

39 TL 0000414 B 2. 000 NUT HEX 5/16-24

40 CS 000810402 6. 000 TY—-RAP, HOSE CLAMP

41 CSA001022401 1. 000 SWITCH LIMIT

42 CL 0012042 R 1. 000 RECEPTACLE, JOY

47 HGAOO0 1036643 1. 000 TAG CAU AUTODOOR DANGER
48 MN 0283610 15. 000 M6 NUT SER. HEX FLANGE
49 2210002874BU 19. 500 WIRE 22 AWG BU

50 8730009 188RA 1. 000 STAKON #10 (22-18 AWG)
51 CK 000918820 S. 000 FERRULES, 20 AWG

52 R 0008044 4. 000 PIN, ESCUTCHEON

54 HS 000399050 1. 000 BRACKET SWITCH

35 MW 0193510 4. 000 M5 WASHER LOCK

56 MS 0103517 4. 000 M5 SCREW SK HD CP x 16mm
57 CL 000399038 1. 000 PLATE BRACKET FRONT AUTODOOR
58 MN 0283510 8. 000 SERRATED HEX FLANGE NUT
59 MS 0103521 2. 000 M5 SCREW SKHD CP x 35mm
60 PL 0010110 1. 000 ELBOW, 90 DEGREE FEMALE
61 HG 001022902 8. 000 CONDUIT 3/4

62 CL 000770201 1. 000 FITTING, STRAIGHT

63 CL 000770205 1. 000 TEE UNION

64 F3 0009977 8. 000 WIRE MARKERS

65 LO 0002637 1. 000 LAYOUT CABLE TAGS

66 LO 0002831 1. 000 CABLE CHART

67 NC 001047306 0. 375 HEATSRINK

69 CL 001179117 1. 000 RELAY

70 HG 001179104 1. 000 SOCKET

71 RAA0091882 1 4. 000 BUTT SPLICE

75 CL 0003011 J 1. 000 JOY CABLE

77 18 001179101 1. 000 OUTPUT MOD.

78 HG 000365003 1. 000 SWITCH LEVER ARM

79 52 001022661 1. 000 SEAL RING

80 CN 0011508 1. 000 LOCK NUT

oo

L

O
|

; //AAW/VM';
T AUTODOORCD Y

NAME

AUTODOOR T-42

NOT

B ) N
b

89

S

T

OWN

OO @EE®

PART NUMBER

HS 0000238ADLM

SHEET

Auto Door, Light Touch

Page 3



Auto Door, Push Button

Page 4

SEE DETAIL "H”

SEE VIEW J——%
SH.2

1
29

DETAIL "H"

DETAIL "D” »on
DETAIL "FE

3
48

0.1
92

()
T ©
/
-

DETAIL "F"

SEE DETAIL "A”

gr .73‘ .

<—SEE DETAIL "B”
@ J

/

~

L

SEE DETAIL "D"

e

" DANOER T
ottt o s |

SEE DETAIL "E”
1
6
—
T

& /

)
T

NAVE
AUTODOOR T-42

PART NUMBER

HESHE
J S OSSO

SEE DETAIL "F”

HS 0000238ADCD

1 0F 2

PL-60A



PL-60A

ITEM PART NUMBER QUANTITY DESCRIPTION

81 31 0009820738 1.000 | CABLE CONNECTOR

82 SB 0010785 1.000 | BODY

83 CH 000962302 6.000 | CLAMPS

84 5 0001467 2.000 | PLUG

85 5 0001914 2.000 | PLUG

86 RF 001133501 1.000 | MUFFLER

88 NC 0011289 1.000 | RECTIFIE DIODE

89 HS 001036623 1.000 | TAG

91 HS 000399049 1.000 | TEMPLATE JUNCTION BOX AUTODOOR
92 GE 0010884 0. 600 | SILICON

93 MS 0303517 6.000 | M5 SCREW BUTT HD x 16mm
94 CL 0003780GH 6.000 | GUARD HOUSING AUTO DOOR

95 SG 0001990KMAD 1.000 | BRACKET, AUTODOOR KEY MOUNT

ITEM PART NUMBER QUANTITY DESCRIPTION

1 HS 000291701 1.000 | CYLINDER AUTODOOR

3 CL 0003972 1.000 | FLOATING JOINT

4 CS 001145201 2.000 | VALVE FLOW CONTROL

6 HS 001011582 1.000 | COVER AUTODOOR

7 NT 0003504 A 2.000 | NIPPLE, PIPE

8 CL 001023405 2.000 | MANIFOLD, (MAC M45008-01)
9 CL 000304815 2.000 | VALVE, MAC (45A-LAC—DDAJ-1-KJ)
10 CL 000399033 1.000 | BOX, AUTODOOR JUNCTION
12 SG 001036611 1.000 | TAG, AUTODOOR

13 MS 0303616 8.000 | M6 SCREW BUTT HD x 12mm
14 MW 0103610 3.000 | M6 WASHER FLAT

15 MW 0193610 6.000 | M6 WASHER LOCK

16 HG 000365004 2.000 | SWITCH

19 AH 0010779 1. 000 | REGULATOR

20 BF 0011537 1.000 | GAGE

21 HS 000399057 1.000 | BRACKET FRONT AUTODOOR
22 HS 000399058 1.000 | BRACKET MIDDLE AUTODOOR
23 CL 000399026 1. 000 | BRACKET BACK AUTODOOR
24 LT 0010884 S 0. 100 | SEALANT

26 CLD0008220 1.000 | ELECTRICAL DIAGRAM

27 HG 0007007 11.700 | TUBING 5/16

28 HG 0007702 16.000 | CONN. STR. MALE 1/8 NPT
29 NC 0003519 1.000 | NIPPLE

35 CT 000770901 1.000 | ELBOW, STREET

36 NC 0010786 1.000 | ELBOW, STREET

37 AUADO10785 1. 000 | BUSHING

38 5 0001893 1.000 | WASHER FLAT 5/16

39 TL 0000414 B 2.000 | NUT HEX 5/16-24

40 CS 000810402 6.000 | TY-RAP, HOSE CLAMP

41 CSA001022401 1.000 | SWITCH LIMIT

42 CL 0012042 R 1.000 | RECEPTACLE, JOY

47 HGAD01036643 1.000 | TAG CAU AUTODOOR DANGER
48 MN 0283610 15.000 | M6 NUT SER. HEX FLANGE
49 22100028748BU 19.500 | WIRE 22 AWG BU

50 8730009188RA 1.000 | STAKON #10 (22-18 AWG)
St CK 000918820 5.000 | FERRULES, 20 AWG

52 R 0008044 4.000 | PIN, ESCUTCHEON

54 HS 000399050 1.000 | BRACKET SWITCH

55 MW 0193510 4.000 | M5 WASHER LOCK

56 MS 0103517 4.000 | M5 SCREW SK HD CP x 16mm
57 CL 000399038 1.000 | PLATE BRACKET FRONT AUTODOOR
58 MN 0283510 8.000 | SERRATED HEX FLANGE NUT
59 MS 0103521 2.000 | M5 SCREW SKHD CP x 35mm
60 PL 0010110 1.000 | ELBOW, 90 DEGREE FEMALE
61 HG 001022902 8.000 | CONDUIT 3/4

62 CL 000770201 1.000 | FITTING, STRAIGHT

63 CL 000770205 1.000 | TEE UNION

64 F3 0009977 8.000 | WIRE MARKERS

65 LO 0002637 1.000 | LAYOUT CABLE TAGS

66 LO 0002831 1.000 | CABLE CHART

67 NC 001047306 0. 375 | HEATSRINK

69 CL 001179117 1.000 | RELAY

70 HG 001179104 1. 000 | SOCKET

71 RAAD091882 1 4.000 | BUTT SPLICE

75 CL 0003011 J 1.000 | JOY CABLE

77 18 001179101 1.000 | QUTPUT MOD.

78 HG 000365003 1.000 | SWITCH LEVER ARM

79 52 001022661 1. 000 | SEAL RING

80 CN 0011508 1.000 | LOCK NUT

" FARDINGE|
< AUTOP00RC )

NAME

AUTODOOR T-42

PART NUMBER

HS 0000238ADCD

SHEET

2 OF 2

Auto Door, Push Button

Page 5



Bed/Base Assembly

=)
\
i oo 17 AN i
o ——oli 7\ Llg8 ol el
__ .F_I | _TI_.rn__. ___ r_ _ 0 I_TOW_h__\___
i i~ i s g [ JTo- 1 £
o[ 8= O~ 1A VAE =] TP
) _ i, | o N
o __F_ I LU | _/Q_ o
_Ll@_r _©. u,_u.r___ _
VA
g/ M Pﬁo Olp| ©
/
/:I//:”/r —
| o B © b| o
i o
\H\H\Il\l.'ﬁww ||Q||.|@V|. 1 P | 1
B - - u.umua. b T
o e ofh | d
ARK I W __ _
(G lbl_ | |
”uwunnwuuuuuw”oh i _
i~ N
bl o g |
o DI @)1
uummuwHuuuu_u-uuﬁ u__ .aH"
I
o| O el O .
e| O ol O
| [P|o] O ou.o
[ [T NI
10 of||
I i I ANEA N
til Gae s R
_1F_ I I L_L I~ -
_w&@__ LB B
_|_._ﬂ. 4|.Tjkll_l ! | [
| | )
° o3 o o_\ O _ — O%J
| |
|
| |
| |
o = = — —
iy Nom vl ke |

PART NUMBER

SG-0000001

1

BASE ASSEMBLY

oF

PL-60A

Page 6



Bed/Base Assembly

PART NUMBER

SG-0000001

s 2 ¢ 3

BASE ASSEMBLY

Page 7

_ |
_
BR _ T
oL I | e \@
N 1 ( \
i NN gl 1
1 —— L] o e s i B s o ey
e (TR Tl I e e = = =
il A _ m@ﬁo_ 2 1 (€ __|W__W_v
_"F_ | | H__. "_ ___p_ " _ | Jh___"
L=~ _ _ _ _ _| =1 AN | |.._-IO _|D.| — —
LA ! - 1830 [ T T — — Ita I
m °“"wq_lk_ O _ql,.,,.__o" __ __ﬁ__\_:1¢_ @ _J_"_
d L L iy | B
| [ 1O Q|| | el (@I
IP_L_I_ J I . L -|_o_- .__ -|._|_r._\+ L_ II_IIPID,_L
........ =1
o| o o OOO (] | _ [
1| _
11 |
] . il _ °
o| O @ @ e| O 1 -
o o o _
...... gl lgdll | | NN
CHe e et A = 7 e
} @v_ _m@f Rl ___Z.@_ i _.m@ n
N | T b M=t T |
(G W 11 Ll [
I.oflT* ||||| mlo.l_n _n_\ | __ |
A Nk 5k FAm ol () o)
"_ U L O 1L __" ! Lo~ 1 __\:w la
P Olkl4| | 1§ T > d N
I L T A O | ( o'l -._H._.EIII__TE__
||||||||||||||||| ____-_ﬂ-_©__ __ - I__
1K _ Aqy___h o
p| o P o i L e St 8
et el Tt
o _ _ [}
bl o bl o I _ 1
(koo o
_~f - = — — — ]|.J_IJ
110 of | |
| 1]
el | | | (o} |
Hnﬁw_wwHuuuuwmﬂ_" |
N roImh
) Y O biig( s -
AN L R
I ———1 _ﬂ_.unﬂlhlﬁﬁ_u all L
4 o
o lozel el O |- - ol
| |
| |
| |
| |
L y— M
nn- ool |9 T3 DQ%S

PL-60A



Bed/Base Assembly

RIGHT END VIEW

Page 8

19 NC-0006709 2 PIN, DOWEL PULL-OUT
18 CS-0009455-01 1 FOOT, BASE
17 CS-0008325 1 NUT, LOCK ADJUSTABLE SCRE
16 CS5-0009454 1 FOOT, ADJUSTABLE
15 SG-0002840 8 WASHER
14 SG-0000262-LA 1 BED, LOWER AXIS
13 MS—-0104224 3 M12 SCREW
12 SG-0009455-01 3 FOOT
11 LT-0010884-S 0 SEALANT
10 MS—0554217 4 M16, SET SCREW
9 GE-0010884 1 SEALANT
8 SG-0000262-P 1 BED, TAILSTOCK
7 NC-0006709 2 PIN, PULL-OUT
6 NC-0010884-01 0 ADHESIVE
5 MS—-0103819 4 M8 SCREW, SCHD
4 SG-0011932 1 SUPPORT, Z BALL SCREW
3 SG-0000262-01 1 BED
2 CL-0004629 8 PIN, PULL-OUT
1 MS-0104625 30 M16 SCREW, SCHD
ITEM PART NUMBER Qry DESCRIPTION

NAME

BASE ASSEMBLY

PART NUMBER

SHEET

SG-0000001

3

OF

3

PL-60A



Carriage/Cross Slide Assembly

19 21 62 6 ;
9
01
, 42 .
24 53 86
1
4
o 100 Yo
2 1 1
62 109 7
-3 1 _ ‘
- 64 ) 17
= :/ AN 1
10
\ 1
52T 52
— 01
L I 42

01

63
43

.01 .01

43 104

=8Y o>
NS
o Y o
o L2
-
Ve
-
~

AND

OR

SSEESSSSY
22 22227

I LS

A%/%V Z

NAME PART NUMBER
CARRIAGE-CROSS SLIDE SGD0006730
ASSY—(Z—-AXIS DRIVE) svetr 1 oF 7

PL-60A Page 9



Carriage/Cross Slide Assembly

Page 10

RAKE CA ITEMS NOT SHOWN

& EEEEE

@H

105

HI=

1

I\

©
©

1 1
109 79

0
43

NAME PART NUMBER
CARRIAGE-CROSS SLIDE SGD0006730
ASSY—(X—AXIS DRIVE) SHEET 2 OF 7

PL-60A
Revised: October 17, 2000



Carriage/Cross Slide Assembly

SGD0006730
3 0F 7

CARRIAGE-CROSS SLIDE
ASSY—(X—AXIS DRIVE)

|

~
, ,
, ,
, ,
, ,
, ,
, il
,
,
,
,

P
,
,

IR
!
,
7,0,, o
SOOSIN
b Op ﬁ
o J.cmu L |
%FL; A T 3 L@
o —l I
il 1| gL

I N
|

6

17

I R
I

I
@)
®\\
L1
|
|
-
;o

[
‘ ©
ii\ ioiiii R —
\ Wiii/r @

89
88

SAmEA R
900 w@ A C

| EE®

\

fﬁ:j
.

!5’
\ N\
w:
I

5. o)) o8]
ot o™ Ao®™®

TN

Page 11

PL-60A



Carriage/Cross Slide Assembly

o1
43

oo :
|~

(i20) SN NS — L
(40) ﬂ[ ® Y © - o |
—_ = 3 — 2 I
@ ' © XS O N T C N ) @]
| ST R 1 R
i~ I '@IMQ\// \\\L]\I IS I ID
@ : \:\a.:l/ <1l | 1
@ ! N W e
| QL //‘\ Hig O =
@ | ©® | °|| \ | I |
L ' o: ~_ 7 o [
[ (RN s N _ [
0 dt L oy ol | @QI
N~ W N /) I
e | Y R A
: n — =
______________________ Y | ——
r N
S p— PEp o — o — = —
\
o
o o o o o o ] o (o]
1 /

Page 12

NAME PART NUMBER

CARRIAGE—CROSS SLIDE SGD0006730

ASSY — REAR VIEW sweer 4 oF 7
PL-60A



Carriage/Cross Slide Assembly

NAME PART NUMBER

CARRIAGE—CROSS SGD0006730
SLIDE ASSEMBLY ST 5 oF 7

PL-60A Page 13



Carriage/Cross Slide Assembly

(=
00 ©
: o
@)
@@ CKQ\ UJ )
© © © ©
C) [w]
5 © © o o [
L \Q\ © © ©© ©
o O
C o
O
© © © ©
© © © o =
@)
6 © © o

Page 14

NAME
CARRIAGE—-CROSS

SLIDE ASSEMBLY

RT NUMBER
SGD0006730

6 OF 7

PL-60A



Carriage/Cross Slide Assembly

ITEM PART NUMBER QUANTITY DESCRIPTION

57 SG 001102702 1.000 | LABYRINTH, REAR Z-AXIS

59 SG 001197601 1.000 | STOP, Z-AXIS

60 CSA0011976 4.000 | BUMPER

61 MS 0103819 36.000 | M8 SCREW, SKHD CP x 25mm
62 CSA0004140 10. 000 | BEARING, BALL SCREW SUPPORT
63 CS 001119803 2.000 | CR #12710 SEAL

64 CS 000943125 1. 000 | O-RING

66 SG 0001902XK 1.000 | BALL SCREW, X-AXIS

67 SGA0008316 1.000 | LINEAR WAYS, Z-AXIS GEN
68 SGA000831601 1.000 | LINEAR WAYS, X-AXIS GEN
69 SGA000831604 1.000 | LINEAR WAYS, X-AXIS SP
70 SG 000831605 1.000 | LINEAR WAYS, Z-AXIS SP
71 SG 0010115ZF 1.000 | WAYCOVER, Z AXIS FRONT
74 SG 0010115 X 1.000 | WAYCOVER, X AXIS

75 SG 0012128 2.000 | TORQUE LIMITER

76 SG 0010115ZR 1.000 | WAYCOVER, Z AXIS REAR

77 OR 0007275 1.000 | O-RING, 45 ID x .093

78 SG 001033102 42.000 | PLUG, LINEAR GUIDE

79 SG 001119817 2.000 | SEAL, CR#12740

80 Mw 0103410 8.000 | M4 WASHER, FLAT

81 OR 0006063 1. 000 | O-RING, 3-374 1D x .093
82 OR 0000406 8. 000 | O-RING

83 OR 0004346 1.000 | O-RING

84 S 001070009 3.000 | ?

85 SG 0001902K1 1.000 | BALL SCREW, Z-AXIS

86 MS 0103518 4.000 | M5 SCREW, SKHD CP x 20mm
87 MS 0575018 1.000 | M20 SCREW, SOC SET FLAT
88 Mw 0103610 36. 000 | M6 WASHER, FLAT

89 MW 0193610 52. 000 | M6 WASHER, LOCK

90 MS 0104226 4.000 | MI2 SCREW, SKHD CP x 60mm
o1 MS 0103818 4.000 | M8 SCREW, SKHD CP x 20mm
92 Mw 0193810 40. 000 | M8 WASHER, LOCK

93 Mw 0103810 4.000 | M8 WASHER, FLAT

94 MS 0103616 16. 000 | M6 SCREW, SKHD CP x 12mm
95 SG 000190202 1.000 | BALL SCREW, X-AXIS (CHINA)
96 CS 000943104 2.000 | O-RING

97 MS 0303515 36.000 | M5 SCREW, BUTT HD x 10mm
98 Mw 0103510 35.000 | MS WASHER, FLAT

99 Mw 0193510 62. 000 | M5 WASHER, LOCK

100 MS 0553411 1.000 | M4 SCREW, SET x 4mm

101 MS 0103520 20. 000 | M5 SCREW, SKHD CP x 30mm
102 Mw 0263510 29.000 | M5 WASHER, STAR

103 MS 0303416 8.000 | M4 SCREW, BUTT HD x 12mm
104 NC 0010884 . 050 | ADHESIVE, LOCTITE #242
105 CS 000943102 1. 000 | SEAL

ITEM PART NUMBER QUANTITY DESCRIPTION

1 SG 0000371 B 1.000 | CARRIAGE, C.S. MACHINE

2 SGA0007202 1. 000 | CROSS SLIDE

3 SGA001011532 1. 000 | COVER, BRAKE

4 SG 0011776 1.000 | HOUSING, BEARING

5 SG 0011776 F 1. 000 | HOUSING, BEARING-FRONT X-AXIS
6 CSA001177601 1.000 | HOUSING, BEARING

7 CSB0000343 1. 000 | RETAINER, BEARING Z-AXIS
9 BP 0000402 1. 000 | PLUG, BRASS

10 CH 0004732 3.000 | PLUG, BRASS

14 CL 0017990 2 1.000 | NUT, BEARING

16 CL 0011083 1.000 | RETAINER, TRAM SHIM

17 CS 000026005 2.000 | NUT, LOCK

18 CS 0002022 1.000 | KEY

19 CS 001119814 2.000 | SEAL, LABYRINTH

20 SGA0011137 F 1.000 | RETAINER, FRONT BEARING X-AXIS
21 CSA0011137 2.000 | RETAINER, BEARING

22 CS 000179909 1.000 | NUT, ADJUSTING

23 MS 0103519 6.000 | MS SCREW, SKHD CP x 25mm
24 CSA0000492 2.000 | NUT, ADJUSTABLE SPIETH

25 CSB001042101 1.000 | PLATE, MOTOR MOUNT Z-AXIS
26 MS 0103617 29.000 | M6 SCREW, SKHD CP x 16mm
27 CSB0O01197602 3.000 | STOP, Z-AXIS AFT

28 SG 001102701 1.000 | LABYRINTH, REAR Z-AXIS

29 SG 000299020 1. 000 | BRACKET, GORETUBE

30 SGA000299045 1. 000 | LABYRINTH, X-AXIS

31 SG 000399024 1. 000 | COVER, CARRIAGE FRONT

32 SG 000399025 1.000 | LABYRINTH, FRONT Z-AXIS
33 CS 0008050 1.000 | WIPER

34 CS 000805001 1.000 | WIPER

35 CS 000805002 1.000 | WIPER

36 CL 000284001 8.000 | WASHER, FLAT 7/16 HARDENED
37 SG 001011533 1.000 | COVER, REAR WAY X-AXIS
38 SG 001011534 1.000 | COVER, SWITCH

39 SG 001011535 1.000 | COVER

40 SGA00101154B 1.000 | COVER, X-AXIS MOTOR

41 SG 001011541 1.000 | COVER, TORQUE LIMITER

42 NC 001088401 . 270 | ADHESIVE, LOCTITE #222

43 CS 0010994 . 110 | GREASE

44 SG 0011027 1. 000 | BRACKET

45 SG 0011083 1. 000 | SHIM, TRAM

46 SG 001142302 1. 000 | SUPPORT, HEADWALL

48 MS 0103517 54.000 | MS SCREW, SKHD CP x 16mm
49 SG 000648101 4.000 | GIB, GUIDE TRUCK

51 SG 001021507 1. 000 | BRACKET, PROXIMITY SWITCH
52 MS 0553512 4.000 | MS SCREW, SOC SET CuP

53 SGA001022404 2.000 | SWITCH, PROXIMITY

54 SG 0011027 C 1.000 | DRIP EDGE, TRAM OIL

56 SG 001011565 1.000 | COVER, CROSS SLIDE - REAR

PL-60A

ITEM PART NUMBER QUANTITY DESCRIPTION
106 MS 0103521 3.000 | M5 SCREW, SKHD CP x 35mm
108 MS 0303516 4.000 | M5 SCREW, BUTT HD x 12mm
109 CS 000943101 2.000 | O-RING
111 SG 001021508 1.000 | BRACKET, PROXIMITY SWITCH
116 CSA001179202 1. 000 | COUPLING, FLEXIBLE
117 SG 0006481 12.000 | GIB, GUIDE RAIL
118 MS 0103820 42.000 | M8 SCREW, SKHD CP x 30mm
119 CS 000823102 1. 000 | RING, RETAINING
121 Mw 0183410 8.000 | M4 WASHER, LOCK
122 GE 0010884 . 100 | SILICONE
124 MS 0104018 4.000 | MI0 SCREW, SKHD CP x 20mm
125 Mw 0194010 4,000 | MI0 WASHER, LOCK
126 Mw 0104010 4.000 | MI0 WASHER, FLAT
127 CH 000962301 5.000 | CLAMP, 1/4
128 CLB001046203 1.000 | BRAKE, X-AXIS
131 Mw 0194210 8. 000 | M2 WASHER, LOCK
132 MS 0103516 6.000 | M5 SCREW, SKHD CP x 12mm
133 CS 000920703 1.000 | CORD GRIP, STRAIGHT
140 KL 0009623 3.000 | CLAMP, 3/8"
142 S 01070007 2.000 | 2
144 MS 0104223 4,000 | M2 SCREW, SKHD CP x 45mm
146 SG oo10116 X 1. 000 | GASKET, CROSS SLIDE REAR
147 SGA0O10116 Y 1.000 | GASKET, FLANGE
148 SG 0010115CS 1.000 | COVER, CARRIAGE REAR
149 SGA0010115CR 1.000 | COVER, CROSS SLIDE - REAR
150 3 001088401 . 030 | ADHESIVE
151 LO 0002637 1.000 | TAG LAYOUT
152 LO 0002637BS 1.000 | TAG LAYOUT
153 18A000301103 12. 670 | CABLE
154 NC 001047306 . 120 | HEAT SHRINK
155 8530009188RA 1.000 | STAKON
156 F3 0009977 2.000 | CODE MARKER
157 MS 0103620 4.000 | M6 SCREW, SKHD CP x 30mm
158 MS 0103618 15.000 | M6 SCREW, SKHD CP x 20mm
160 RAAD00918821 2.000 | BUTTSPLICE
161 HR 0004574 1.000 | CLIP, RETAINING
162 MS 0303616 3.000 | SCREW, BHD M6 X 12mm
163 MW 0263610 3.000 | WASHER, FLAT EXT STAR M6
164 HLA0010523 3.000 | OIL, MOBIL VACTRA #2SLC
165 HG 0010884 . 010 | SEALANT

NOT _SHOWN

NAME

CARRIAGE-CROSS SLIDE

ASSEMBLY

PART NUMBER

SGD0006730
sHeeT 70F 7

Page 15



Collet Closer Assembly, Main Spindle

a1 01

25 25

() > ol
@ @ > ‘27 229
@ ¢ 's Y0 ‘ ‘ °
] 4
COLLET CLOSE PORT L ﬁ L !5
(2) :
(o) 5
\ ® s
2 - S () | z | e
NS " s— & O N %5
,, <~ 1k Q
W//>y////////// 7777777 777772777777 77772, 5 z
\
\
O \
\
\
V77, % 777777777777 777777777 777777777777 77 7777777777777 7777 X 7777777777 5 5777
36
Hj[ / N 1
COLLET OPEN PORT 11 SPINDLE & NUT SHOWN
J f \: FOR_REFERENCE ONLY
a = @
| | B
| | > ; 44
\ } N 24 20 (
== a &

T T
37 ;
| | 19 08
> 9 SPINDLE BRAKE DISC
38 t t > U PART_NO: SG-0010462
[ 21 f -
13 12
A<—
SEOTION A-A
[ _ — P — ﬂ ) -
‘ ) N
]
7 N
=T
onE e is77
&
e ——
COLLET CLOSER ASSEMBLY SGAD000006
SEQTION B-B > 1of2

Page 16 PL-60A



PL-60A

ITEM PART NUMBER QUANTITY DESCRIPTION
1 SGAD003015 A 1.000 | DRAWTUBE ASSEMBLY

2 SG 000049202 1.000 | NUT, ABUTMENT

3 MS 0103618 6.000 | M6 SCREW, SOC HD X 20 MM
4 MS 0103619 16.000 | M6 SCREW, SOC HD X 25 MM
5 MW 0193610 14.000 | LOCK WASHER M6, SPRING
6 MS 0103516 4.000 | M5 SCREW, SOC HD X 12 MM
7 SG 000049203 1.000 | NUT, ADJUSTING

8 SG 001076801 1.000 | PISTON CAP

9 NC 0010884 0. 160 | ADHESIVE, LOCTITE #242
10 SG 000040701 1.000 | HOUSING, RING

11 SG 0009259 A 1.000 | PISTON SLEEVE ASSY

12 SG 0004197 1. 000 | HOUSING, DRAIN

13 SG 000419701 1.000 | BODY, HYDRAULIC INLET
14 SG 0008233 2.000 | BEARING, COLLET CLOSER
16 SG 001114301 1.000 | PIN

18 45 000823101 6.000 | RING, RETAINING

19 SG 0007335 1.000 | SPRING, WAVE

20 SG 000943105 1.000 | O—RING, 115%X2 (MM)

21 SG 0007852 2.000 | RING, SEALING

2e CS 001125911 2.000 | FITTING, ELBOW

23 SG 0007703 6.000 | PLUG, LEE

24 SG 000943104 2.000 | O—RING, 94X2 (MM)

25 RF 0010994 0. 140 | M55 GREASE

26 SG 000943101 4.000 | O-RING 61 X 4.5

27 SG 000943129 1.000 | O-RING, 123 X 2.5 (MM)
28 SG 000943102 3.000 | "0" RING

30 CN 0010884 0.010 | ADHESIVE, LOCTITE #680
31 CL 000323001 2.000 | WASHER

32 CLC000304801 2.000 | VALVE, CARTRIDGE LOCK
33 CL 001119804 6.000 | SEAL, CARTRIDGE

34 CL 001048101 2.000 | SPACER

35 CL 0004646 2.000 | OLUG, RETAINING

36 SB 0011973 1.000 | TURN-TITE CLOSURE ASS.
37 CS 000350402 1.000 | CONNECTOR, 3/4-14 NPT
38 SB 0010884 S 0.030 | HYDRAULIC SEALANT

39 NC 001088401 0. 100 | ADHESIVE, LOCTITE #222
40 CS 001125913 2.000 | CONNECTOR, HYD. (METRIC)
42 CS 001042102 2.000 | RING FOR ADAPTER

43 11 0009431 2.000 | O-RING

44 VS 0010440 0.030 | ANTI-SIEZE (MOLYLUBE)
44 VS 010440 0.030 | ANTI-SIEZE (MOLYLUBE)
45 CS 0010994 0.050 | MOBIL 28 GREASE

46 LO 0002623 1.000 | ASSEMBLY INSTRUCTIONS
47 H 00095001415 1.000 | TAG, HYD. PLUG WARNING

NAME

COLLET CLOSER ASSEMBLY

Collet Closer Assembly, Main Spindle

PART NUMBER

SHEET

SGAO000006
2 OF 2

Page 17



Collet Closer Assembly, Main Spindle, Big Bore

SPINDLE BRAKE DISC
.0
25
1 1
27

VIBRATION ISOLATOR
[ /

| ’ 3
o l@ o

! DANGER ‘ / \ /\

COLLET CLOSE PORT

FINGER- SHEAR-

A _
) \ |
[
|
O [ |
[
[
® | : a |
w/g % ]
\
6 SO B : > (%)
@) \ - 1L _ ==K (/// ) COLLET OPEN PORT >
a7 CoR [
Nl R S s
\ U\ — j' —_ G | et
\ I
\ I 1 |
\ / B 1
\ ) 28
I e e 3
U L 25
I |
[T ]
| L
| (o)
A<—" 24 14 s %
25 9 25
SECTION A—A NANE PART NUMBER
COLLET CLOSER ASSEMBLY SG 000000688
BIG BORE SHEET 1 of 2

Page 18 PL-60A



PL-60A

7 N

g
\
4

|77

SECTION B—B

Collet Closer Assembly, Main Spindle, Big Bore

ITEM PART NUMBER QUANTITY DESCRIPTION
1 SG 0003015 B 1. 000 | DRAWTUBE ASSEMBLY
2 CLAD00049202 1. 000 | NUT, ABUTMENT
3 MS 0103819 6. 000 M8 SCREW, SOCKET HD CAP
4 MS 0103818 8.000 | M8 SCREW, SOCKET HD CAP
5 MW 0193810 14.000 | LOCK WASHER, SPRING
6 MS 0103514 4. 000 M5 SCREW, SOCKET HD CAP
7 CL 000049203 1. 000 | NUT, ADJUSTING
8 CL 001076801 1. 000 | PISTON CAP
9 NC 0010884 0. 160 ADHESIVE, LOCTITE #242
10 CLAOO0040701 1. 000 | HOUSING, RING
11 CLBO009259 A 1. 000 | PISTON SLEEVE ASSY
12 CL 0004197 1. 000 HOUSING, DRAIN
13 CL 000419701 1. 000 | BODY, HYDRAULIC INLET
14 CLAO00B233 2. 000 | BEARING, COLLET CLOSER
15 MS 0103821 10. 000 M8 SCREW, SOCKET HD CAP
16 CL 001114301 1. 000 PIN
18 56 000823101 6. 000 | RING, RETAINING
19 CL 0007335 1. 000 SPRING, WAVE
20 CL 000943105 1.000 | O-RING
21 CL 0007852 2. 000 | RING, SEALING — RIGHT
22 CS 001125911 2. 000 FITTING, ELBOW
23 CL 0007703 6.000 | PLUG, LEE
24 OR 0007276 V 2.000 | O-RING
25 RF 0010994 0. 130 M55 GREASE
26 CL 000943101 3.000 | O-RING
27 CS 000943129 1.000 | O-RING
28 CL 000943103 1. 000 O-RING
29 CL 000943102 2.000 | O-RING
30 CN 0010884 0. 010 ADHESIVE, LOCTITE #680
31 CL 000323001 2. 000 | WASHER
32 CLC000304801 2.000 | VALVE, CARTRIDGE LOCK
33 CL 001119804 6.000 | SEAL, CARTRIDGE (EXTERNAL)
34 CL 001048101 2. 000 | SPACER
35 CL 0004646 2.000 | PLUG, RETAINING
36 CL 001197301 1. 000 PLUG, TURN TITE EXPANSION
37 CS 000350402 1.000 | CONNECTOR, 3/4-14 NPT
38 SB 0010884 S 0. 030 | SEALANT, HYDRAULIC
39 NC 001088401 0. 100 ADHESIVE, LOCTITE #222
40 CS 001125913 2.000 | CONNECTOR, HYD. (METRIC)
42 CS 001042102 2.000 | RING FOR ADAPTER
43 11 0009431 2. 000 O-RING
45 CS 0010994 0. 050 | MOBILE 28 GREASE
46 CLBO01030204CE 1. 000 | TAG, FINGER SHEAR
47 R 0008044 2. 000 PIN, ESCUTCHEON
48 LO 0002557 1. 000 | INST. COLLET CLOSER
49 CL 000918901 1.000 | T—-WRENCH, 6mm
50 H 00095001415 1. 000 TAG, HYD. PLUG WARNING
NAME PART NUMBER
COLLET CLOSER ASSEMBLY SG 0000006BB
BIG BORE SHEET 2 OF 2

Page 19



Collet Closer Assembly, Sub-Spindle

a1 01

25 25

() > ol
@ @ > ‘27 229
@ ¢ 's Y0 ‘ ‘ °
] 4
COLLET CLOSE PORT L ﬁ L !5
(2) :
(o) 5
\ ® s
2 - S () | z | e
NS " s— & O N %5
,, <~ 1k Q
W//>y////////// 7777777 777772777777 77772, 5 z
\
\
O \
\
\
V77, % 777777777777 777777777 777777777777 77 7777777777777 7777 X 7777777777 5 5777
36
Hj[ / N 1
COLLET OPEN PORT 11 SPINDLE & NUT SHOWN
J f \: FOR_REFERENCE ONLY
a = @
| | B
| | > ; 44
\ } N 24 20 (
== a &

T T
37 ;
| | 19 08
> 9 SPINDLE BRAKE DISC
38 t t > U PART_NO: SG-0010462
[ 21 f -
13 12
A<—
SEOTION A-A
[ _ — P — ﬂ ) -
‘ ) N
]
7 N
=T
onE e is77
&
e ——
COLLET CLOSER ASSEMBLY SGAD000006
SEQTION B-B > 1of2

Page 20 PL-60A



COLLET CLOSE \

PIN-(ENGAGED)

PISTON ACTUATOR

2
36

T |

COLLET OPEN \

Q ©

W

PIN—(FREE)

1 4 2
38 47 37

j_‘/ PISTON ACTUATOR

COLLET DRAIN
C — SAnr

AER

A

200

I Z 7~

PL-60A

5

I = = AT
uwll

77

/Al

1

]

N

| = ' PORT
- ||:|
e
ANN)
2
7 42
§ R AEN -
A8 AN
AR _BLAST
Vi @ PORT
B DISTRIBUTOR
DRAIN_PORT

SECTION B—B

Collet Closer Assembly, Sub-Spindle

SEE SHEET 1

NAME PART NUMBER
COLLET CLOSER ASSEMBLY SGAO0000060 1
SUBSPINDLE sweer 2 OF 3

Page 21



Collet Closer Assembly, Sub-Spindle

JO

[A

LL
L 4—_
|

7 N

SEcTioN O—0

Page 22

ITEM PART NUMBER QUANTITY DESCRIPTION

1 SGAD00048004 1.000 | DRAWTUBE, SUB-SPINDLE

2 SGA000040703 1.000 | HOUSING, RING

3 SG 0009258 B 1.000 | PISTON SLEEVE ASSY

4 SG 000943103 1.000 | O-RING, 108 x 6mm

5 SG 001114301 1.000 | PIN

6 MS 0103619 8.000 | M6 SCREW, SKHD CP x 25mm
7 SG 000843133 1.000 | O-RING, 53.0 x 2mm

8 SG 000843132 1.000 | O—RING, 48.0 x 2mm

9 SG 001110801 1.000 | BUSHING, HANDLE

10 MW 0193610 10. 000 | M6 WASHER, LOCK

11 MS 0103618 6.000 | M6 SCREW, SKHD CP x 20mm
12 SG 000049202 1.000 | NUT, ABUTMENT

13 SG 001076802 1.000 | CAP, PISTON

14 SG 000843102 5.000 | O-RING, 3.8 x 1.5 (MM)

15 SG 000943105 1.000 | O—RING, 115 x 2mm

16 SG 0007703 6.000 | PLUG, LEE (METRIC)

17 SG 000943101 4.000 | O-RING

18 CL 000323001 2.000 | WASHER

19 CLC000304801 2.000 | VALVE, CARTRIDGE LOCK

20 CL 001119804 6.000 | SEAL, CARTRIDGE (EXTERNAL)
21 RF 0010994 0.470 | M55 GREASE

22 CL 001048101 2.000 | SPACER

23 NC 0010884 0. 130 | ADHESIVE, LOCTITE #242

24 CL 0004646 2.000 | PLUG, RETAINING

27 CN 0010884 0.010 | ADHESIVE, LOCTITE #680

28 SGAD00079603 1.000 | SHAFT, DISTRIBUTOR

29 SG 000395001 1.000 | NUT, RETAINING

30 MS 0103516 4.000 | M5 SCREW, SKHD CAP x 12mm
31 MS 0103314 1.000 | M3 SCREW, SKHD CAP x 8mm
32 SG 000034302 1.000 | CAP, END

33 MS 0103620 4.000 | M6 SCREW, SKHD CP x 30mm
34 CD 0004629 1.000 | PIN, DOWEL

35 SG 000419702 1.000 | BODY, HYDRAULIC INLET

36 SG 000823301 2.000 | BEARING, HYDRAULIC INLET

37 SG 000733501 2.000 | SPRING, WAVE

38 SG 001078511 1. 000 | BUSHING, INLET

39 SG 000733502 2.000 | SPRING, 0.24 DIA

40 SG 0009873 1.000 | PIN, LOCKING

41 SG 000826103 2.000 | PISTON

42 ST 0007703 2.000 | CONNECTOR, 90" SWIVEL

44 SG 0011259 N 3.000 | NUT, MALE ELBOW-1/8 BSPP
46 SG 001119819 2.000 | SEAL, OIL

47 S001070001 10. 000 | PLUG, LEE (ENGLISH)

48 VS 0010440 0.020 | ANTI-SIEZE (MOLYLUBE)

49 SB 0010884 S 0.020 | SEALANT, HYDRAULIC

NAME
COLLET CLOSER ASSEMBLY
SUBSPINDLE

PART NUMBER

SGA000000601

SHEET

3 OF 3

PL-60A



Collet Closer Foot Switch

s

e

Iz
(=)

7
O\ |4
O

COMMON
A

N

i)
NS
i

PART NUMBER QUANTITY DESCRIPTION
CL 0003011J2 1.000 | CABLE
8630009188 3.000 | STAKON
HG 000365001 1.000 | SWITCH, FOOT
\ ]
o b 7 CS 001204216 1.000 | PLUG
\ ]
; ] HG 001036601 1.000 | TAG
\ ]
k: 7 HGAO00010004 1.000 | KITTING, PURCHASE PARTS
\ ]
% / HG 0010042 1.000 | STRAIN RELIEF
\ ]
Q0 — (ﬁ DANGLR
\\ II
\ v / COLLET/CHUCK
OPEN—-CLOSE
SHOWN WITH GUARD REMOVED
NAME PART NUMBER
FOOT SWITCH ASSEMBLY HGAO03650
SHEET 1 of 1
PL-60A

Page 23



Coolant Assembly, High Pressure, Machine with End-Working Turret

BALCRANK JET PULSER PIPING

DISCONNECT BEFORE SHIPPING BALCRANK JET PULSAR

LINE TO BALCRANK JET
PULSER INLET

CABLE TO CONTROL

T T INLET LINE FROM COOLANT TANK —
) ITEM #2

AIR INLET

‘6 OUTLET LINE TO TURRET

COOLANT TANK PIPING

NAME PART NUMBER

HIGH PRESSURE COOLANT LAYOUT L0-0002762
(T-42 END WORKING TURRET ONLY) sueer 3 o 4

Page 24 PL-60A



PL-60A

3/8 BSPT

g

9/16-18

GORETUBE TO END WORKING TURRET

9/16-18

E.W. TURRET INDEX MOTOR.

BALCRANK JET PULSAR

OUTPUT 800. PST MAX

~

FROM STANDARD COOLANT TANK TO BALCRANK JET PULSAR INLET.

OR FROM CHIP CONVEYOR COOLANT TANK TO BALCRANK JET PULSAR INLET.

COOLING FAN

-

—

LOW PRESSURE COOLANT TO
HEAD WALL & UP TURRET

HYDRAULIC TANK

BACK VIEW

BAG THE FOLLOWING ITEMS:

® ® ©

44 3-0010884-01 1 ADHESIVE
43 HM-0009215 1 PLUG, 1 NPT
42 SG-0009424 1 REDUCER, 1 - 1/2 NPT
41 CL-0007703-01 2 STREET ELBOW, 1" NPT
40 SG-0007702-03 2 TEE, 1" NPT
39 CS—-0010331-04 3 PLUG
38 RF-0011971 1 BAG-MAIL
37 L0-0002224 1 INSTRUCTIONS, PRIMING
36 CS-0009424-03 3 WASHER, TOOL HOLDER
33 SG-0010786-02 1 MALE ELBOW, 3/8 BSPT TO 9
31 AH-0009910 10 TIE-RAPS (LARGE)
29 SG-0010786-03 1 NUT, 3/4-16
28 SG-0008384-02 1 BRANCH TEE
27 CS-0008384-07 1 ADAPTER, STRAIGHT
26 CS-0011452-05 1 VALVE, CHECK
25 SG-0010785-04 2 REDUCER, 3/4-16 F TO 8/16
24 CS-0007007-03 1 HOSE ASSY, HYD 72
23 18A— 0003011-04 24 CABLE
22 AH-0011508 1 NUT, LOCK
21 50-0010226 1 GASKET ASSEMBLY, 1/2 INCH
20 18-0009207-50 1 CONNECTOR CABLE
19 CS-0003325-02 1 COOLANT PUMP, HIGH PRESSU
18 TM-0006992 1 PLUG, 1/4 NPT HOLLOW PIPE
17 CS-0008384-06 2 ADAPTER, 90 SWIVEL
16 CL-0010331-03 1 PLUG, 37 DEG FLARE
15 CS-0001914-10 1 BUSHING PIPE
14 SG-0007007-04 1 HOSE 3/8 ID -6
13 SB-0006966-02 2 CLAMP, HOSE
12 CL-0008384 2 CONNECTOR, 1" NPTF
11 CL-0011259 1 COUPLER, 1" QUICK CONNECT
10 CL-0011259-03 1 COUPLER, QUICK DISCONNECT
9 SG-0009432-CT 1 NUT, CHIP TANK ADAPTER
8 SG-0010116-CT 1 GASKET, CHIP TANK ADAPTER
7 SG-0001914-BA 1 ADAPTER, CHIP TANK
6 SG-0003504-01 2 1" NPT x 2" SCHD 40 NIPPL
5 MC-0007703-03 1 ELBOW, 17 NPT 90" FEMAL
4 CL-0008384-02 1 ADAPTER, PIPE TO 37 DEG F
3 SB-0010884-S 2 SEALANT, HYD
2 CL-0006865 120 HOSE, 1" SOFT PVC REINFOR
1 CS-0011614-02 1 FILTER
ITEM PART NUMBER QTY DESCRIPTION

NAME PART NUMBER

HIGH PRESSURE COOLANT LAYOUT LO-0002762

(T-42 END WORKINMG TURRET ONLY)  sHeer 4 o« 4

Coolant Assembly, High Pressure, Machine with End-Working Turret

Page 25



Coolant Assembly, High Pressure, Machine without End-Working Turret

LINE TO BALCRANK JET

COOLANT TANK PIPING

Page 26

PULSER INLET

COOLANT TANK

BALCRANK JET PULSAR

CABLE TO CONTROL

INLET LINE FROM COOLANT TANK —
TEM #2

BALCRANK JET PULSER PIPING

NAME

HIGH PRESSURE COOLANT LAYOUT
(SG-42)

AIR INLET

PART NUMBER

SHEET

LOAD002686
3 o 4

PL-60A



PL-60A

END WORKING TURRET OPTION—

—

BALCRANK JET PULSAR

GORETUBE TO TURRET. \

FROM STANDARD COOLANT TANK TOO BALCRANK JET PULSAR INLET.

FROM CHIP CONVEYOR COOLANT TANK TOO BALCRANK JET PULSAR INLET.

Coolant Assembly, High Pressure, Machine without End-Working Turret

[]

TEE FOR THRU SPINDLE M
COOLANT OPTION @ |
INLET MANIFOLD @
#CL-0009467-01 [
4

PUMP
LINE_TO_HEAD WALL l

HIGH PRESSURE

Yy

)

HYDRAULIC TANK

“\\_SEE VIEW A

COOLING FAN

— ]

BACK VIEW

|
|
t

~—

Y

(0)G)

TURRET
SEE VIEW B

44 CS 000770704 1 NUT, CAP
43 3-0010884-01 .1 ADHESIVE
42 SG-0001990-12 1 BRACKET, HOSE
41 SB 000838401 1 ADAPTER
40 CS-0007007-03 1 HOSE ASSY, HYD 72
39 CS-0010331-04 3 PLUG
38 RF-0011971 1 BAG—MAIL
37 L0-0002224 1 INSTRUCTIONS, PRIMING
36 CS-0009424-03 3 WASHER, TOOL HOLDER
34 SG 000770203 2 TEE, 1X1X1
33 SG 000770303 1 UNION, HEX
32 SG-0009424 1 1-1/2 BUSHING
31 AH-0009910 10 TIE-RAPS (LARGE)
30 CL-0007703-01 2 ELBOW, 1 STREET
29 SG-0003504 3 NIPPLE
28 CS 000838408 1 ADAPTER, TEE
27 CS 000838407 1 ADAPTER, STRAIGHT
26 CS 001145205 1 VALVE, CHECK
25 CS 0010337 1 ADAPTER
24 MD-0003487 1 3/4 NPT PLUG
23 18A— 0003011-04 24 CABLE
22 AH-0011508 1 NUT, LOCK
21 50-0010226 1 GASKET ASSEMBLY, 1/2 INCH
20 18-0009207-50 1 CONNECTOR CABLE
19 CS-0003325-02 1 COOLANT PUMP, HIGH PRESSU
18 SG 000700701 1 HYD. HOSE ASSY.
17 CS-0008384-06 1 ADAPTER,90 SWIVEL
16 CL-0010331-03 1 PLUG, 37 DEG FLARE
15 CS-0001914-10 1 BUSHING PIPE
14 €S-0007007-05 1 HOSE ASSY. HYD - 231
13 SB-0006966-02 2 CLAMP, HOSE
12 CL-0008384 1 CONNECTOR, 1" NPTF
11 CL-0011259 1 COUPLER, 1" QUICK CONNECT
10 CL-0011259-03 1 COUPLER, QUICK DISCONNECT
9 SG-0009342-CT 1 NUT, CHIP TANK ADAPTER
8 SG-0010116-CT 1 GASKET, CHIP TANK ADAPTER
7 SG-0001914-BA 1 ADAPTER, CHIP TANK
6 SG-0003504-01 3 1" NPT x 2" SCHD 40 NIPPL
5 MC-0007703-03 2 ELBOW, 1" NPT 90" FEMAL
3 SB-0010884-S 1 SEALANT, HYD
2 CL-0006965 120 | HOSE, 1" SOFT PVC REINFOR
1 CS-0011614-02 1 FILTER
ITEM PART NUMBER ary DESCRIPTION

NAVE PART NUMBER

HIGH PRESSURE COOLANT LAYOUT LOA-0002686
(56-42) s 4 o 4

Page 27



Coolant Facilities, CE Mark

CL-0003048-09

. I N o

CONNECTOR, STRAIGHT
PUSH ON (1/2 OD)

VALVE, AR
SPINDLE MOTOR e o By
AR PANEL WIRE, BLUE
182-0002874-6r CAED
@ @ WIRE, GRAY
‘ AD-0008104 ®
g 0 TY-RAP
] =3 "SCALE 1/2 X
L \<< MC-0010059-01 @
~ | — PISTON VALVE 5-0001467
L | S o PLUG, PIPE 7
‘ ~
REAR OF TURRET /L L J ‘ P I TO VALVE CL-3048-14 ‘
‘ X Q ] ©] L
7 AXIS MOTOR % / HG-0007702
| REF TOP _WIEW OF CL-51 MACHINE T0 1/0 CASE STR CONN. PRESTOLOK
AR pRESSJRE _ y HOW_PQSITION OF PISTON VALVE 1/8 NPT, 5/16
il 20" / 46 VL-0007703-09 1 ELBOW, 80"
@ 45 KH-0008384 2 CONNECTOR, 3/4"
o) 44 CS 000191405 1 ADAPTER, PIPE 1" TO 3/4"
MC-0010059-01
) PISTON VALVE, 3/4 43 SG-000696601 2 CLAMP, HOSE
@ 42 ECB-008686 1 PIPE, POSITIONED DOWN
/ 41 CL-0006965 .75 HOSE-1"
-0 - - - - 0= o
i | 1 HG-0007007 ) 40 SG-0010785-03 1 TEE, 1 X 1 X 1/2
| F TUBING, 5/16 0D 39 CL-0007703-01 1 ELBOW, 1" STREET
| CL-0007702-02 @
7 | | ELBOW, 90° PRESLOCK, 1/4 NPT, 5/16 38 37-0008207-50 1 CONNECTOR, CABLE
X | // 37 5-0001467 1 PLUG, PIPE 1/8
— | — ‘ 35 SB-0010884-S .01 SEALANT-HYDRALIC
\@a z ; 34 CCA-0007011-C2 2 NOZZLE, 1/2" (18" LONG)
g | ‘ 33 CN-0010059 2 BALL VALVE, 1/2"
& | ©) “ 32 CN-0011092 2 NIPPLE, 1/2" CLOSE
[ CS-0003504 |
E NIPPLE, 3/4" CLOSE 30 SG-0010786 1 CONN., 3/8 NPT TO 3/4 HOS
E | 29 SG-0010059 1 VALVE, COOLANT BALL
=z
§ | 28 7500006965FG 195 HOSE - 3/4"
| 27 CC-0006966-01 6 CLAMP, HOSE
| o @ 26 CS-0008384-02 3 HOSE CONNECTOR, 3/4 TO 3/
| AH-0010110 4 25 SG-0007702-02 2 CONNECTOR, 90" PUSH ON
ELBOW, STREET 90° 3/4" J
HEADWALL | 23 MW-0193510 2 WASHER, M5 LOCK
| %0 22 MW-0103510 2 WASHER, M5 FLAT
g 55" = _ _ _ F @ 21 MS-0103521 2 SCREW, M5 SOC HD X 35MM
i 21 20 CL-0009467-01 1 MANIFOLD, INLET
gg;go?;gog[) 22 18 TM—0006982 1 PLUG, 1/2 NPT HOLLOW PIPE
SG-0007702 @ 23 17 MS-0103819 2 SCREW, M8 SOC. HD X 25MM
16 SG-0001990-89 1 BRACKET, COOLANT VALVE
/ 15 CL-0010110-01 1 ELBOW, 1" DRAIN

®
90"

[ | 1 14 CL-0011452 1 1" VALVE, CHECK
RAM TURRET OPTION ‘ @ Ca/ 13 SG-0003504-01 2 NIPPLE, 1"NPTF X 2"
T L = \ a 12 SG-0001990-90 1 BRACKET, COOLANT VALVE
‘ (] @ 11 MW-0193810 2 WASHER, LOCK (M8)
. 10 MW-0103810 2 WASHER, FLAT (M8)
AH—OOOQQQ7\—02 E Q 9 CS-0003325-01CE | 1 PUMP, COOLANT
sc-oao7rortoz VRN B sse et ) (i) O e
PUsHON (172.00) 9 6 SG-0007007 9.5 | TUBING, 1/2 0D
\jr WIRE CHART 4 CS-0006965-01 90 | HOSE-1"
' , ‘“m:'ﬂ COLOR CONNECTION 3 SB-0006966-02 4 CLAMP, HOSE
8 L7 X38 " 14 BLACK M3—U 2 CL-0008384 3 1" CONNECTOR, NPTF
— 13 WHITE W3-V 1 CL-0011259 1 1" CONNECTOR, HYD.
RED Ve ITEM PART NUMBER o1y DESCRIPTION
INL GREEN M3-E

Jlii ﬂ GuLE

7
5
E @ M4 SG-42 COOLANT FACILITIES PART NOMBER

CSB-0001980-30(REF.) HEADWALL AND UPPER TURRET S6-0003310-CE
TURRET COOLANT CONTROL SHOWN serr ¢ o 1

1

N

N
h

NOT SHOWN

®

Page 28 PL-60A



Coolant Facilities, Non-CE Mark

SPINDLE MOTOR AR PANEL CL-0003048-09 o
A\ VALVE, AIR
@ m K / 182-0002874-BU
‘ WIRE, BLUE
e 1627000287476!?
@ WIRE, GRAY r
L MC-0010059-01 AD-0008104 @ 10}
~ | — PISTON VALVE TY-RAP 5-0001467
L ] o PLUG, PIPE ﬁE
\ h L)
REAR OF TURRET /L . 4‘ | \\ S - I TO VALVE CL-3048-14
[ ' o L
Z AXIS MOTOR | 46 HG-0007702
| REF TOP WIEW OF CL-51 MACHINE 10 1/0 CASE STR CONN. PRESTOLOK
AR PRESSJRE _ TO_SHOW_POSITION OF PISTON VALVE 1/8 NPT, 5/16
20" 27 / 46 VL-0007703—08 1 ELBOW, 90°
45 KH-0008384 2 CONNECTOR, 3/4"
N oL iE OPENED o 44 CS 000191405 ADAPTER, PIPE 1" TO 3/4"
" MC-0010059-01
L STICK OUT 0.62 PISTON VALVE, 3/4 43 SG-000696601 2 CLAMP, HOSE
42 ECB-008686 1 PIPE, POSITIONED DOWN
41 CL-0006965 .75 | HOSE-1"
| ‘ 40 SG-0010785-03 1 TEE, 1 X 1 X 1/2
| HG-0007007 -
| F TUBING. 5/16 OD 39 CL-0007703-01 1 ELBOW, 1" STREET
| CL-0007702-02 @ — —
| ‘ ELBON. 90" FRESLOCK, 1/4 NPT, 5/16 38 37-0009207-50 1 CONNECTOR, CABLE
‘ | // 37 5-0001467 1 PLUG, PIPE 1/8
35 SB-0010884-S 01 |  SEALANT-HYDRALIC
! — —
z | 34 CCA-0007011-C2 2 NOZZLE, 1/2" (18" LONG)
o
£ ‘ 120" 33 CN-0010059 2 BALL VALVE, 1/2"
& | o 32 CN-0011092 2 NIPPLE, 1/2" CLOSE
w CS-0003504 |
z | NIPPLE, 3/4" CLOSE 30 SG-0010786 1 CONN., 3/8 NPT TO 3/4 HOS
z :
g 29 SG-0010059 1 VALVE, COOLANT BALL
z | 28 7500006965FG 55 HOSE — 3/4"
o
| 27 CC-0006966-01 6 CLAMP, HOSE
| @ 26 CS-0008384-02 3 HOSE CONNECTOR, 3/4 TO 3/
| 0010110 2 E . 25 SG-0007702-02 2 CONNECTOR, 90° PUSH ON
| ELBOW, STREET 80" 3/4 J 23 MW—0183510 2 WASHER, M5 LOCK
HEADWALL | 22 MW-0103510 2 WASHER, M5 FLAT
B 20
_ 55 Lo L B B }7 ® 21 MS—0103521 2 SCREW, M5 SOC HD X 35MM
‘ ® 21 20 CL-0009467-01 1 MANIFOLD, INLET
ﬁ%gé"’?}é’oéu 18 TM—0006992 1 PLUG, 1/2 NPT HOLLOW PIPE
SG-0007702 @ 17 MS—0103819 2 SCREW, M8 SOC. HD X 25MM
ESQSE%OR(; /SZTRSI’%HT 16 SG-0001990-89 1 BRACKET, COOLANT VALVE
\ N 15 CL-0010110-01 1 ELBOW, 1" DRAIN
I 90 14 CL-0011452 1 1" VALVE, CHECK
RAM TURRET OPTION @ C@/ 13 SG-0003504-01 2 NIPPLE, 1"NPTF X 2"
120" - T T = a 12 SG-0001990-90 1 BRACKET, COOLANT VALVE
11 MW-01383810 2 WASHER, LOCK (M8)
. @ 10 MW—0103810 2 WASHER, FLAT (M8)
AH—0008997-02 Q CSA-0003325-01 1 PUMP, COOLANT
SG-0007707£02 BUSHING, PIPE 8 AH—-0011508 1 NUT
COMNECTOR, 90' 1/2 NPT (M) X 3/8 NPT (F) 7 50-0010226 1 GASKET
6 SG-0007007 9.5 | TUBING, 1/2 OD
4 CS-0006965-01 90 HOSE—1"
WIRE CHART
3 SB-0006966—-02 4 CLAMP, HOSE
COLOR CONNECTION 2 CL-0008384 3 1" CONNECTOR, NPTF
BLACK M3-U 1 CL-0011259 1 1" CONNECTOR, HYD.
WHITE M3-V ITEM PART NUMBER QrY DESCRIPTION
RED M3-W
38 GREEN M3-E
e -

PL-60A

CSB-0001990—-30(REF.)
NOT SHOWN

®

SG-42 COOLANT FACILITIES
HEADWALL AND UPPER TURRET

TURRET COOLANT CONTROL SHOWN

SG-0003310
T o 1



Coolant Guard Assembly, CE Mark

NAME PART NUMBER
COOLANT GUARD ASSEMBLY SG 0010453EMC
SHEET 10F 3

Page 30 PL-60A



OCD (L) (&)

Page 31

SG 0010453EMC
2 OF 3

Coolant Guard Assembly, CE Mark

SED

.../

EED— A S

;

DOOR NOT IN CLOSED POSITON

N

a1
84

COOLANT GUARD ASSEMBLY

FRONT VIEW

NAME

o1
84

&)

I3

o —

e
o

CED

| H ] — — — o
(@]

ol

8

8

e
8l |l
] e

S

=
[

PL-60A



Coolant Guard Assembly, CE Mark

Page 32

ITEM PART NUMBER QUANTITY DESCRIPTION

118 MW 0103310 2. 000 WASHER, FLAT REGULAR M3X.5
119 MS 0303315 2. 000 SCREW, BUTTON HD. M3X.5X10MM
120 SG 0004158 T 1. 000 PLATE, SWITCH LOCATING

121 SG 0004158SMB 1. 000 BRACKET, SWITCH MOUNTING

122 SG 0004158SB 1. 000 BRACKET, SWITCH TRIP

123 SG 0004158SBC 1. 000 COVER, SWITCH BRACKET

124 MS 0303617SA 4. 000 SCREW ASSEMBLY, MBX1X16MM LO
125 MS 0303616SA 2. 000 SCREW ASSEMBLY, 6MX1X12MM LO
126 KL 0009623 1. 000 CLAMP

127 SB 0010785 1. 000 BODY, 90 DEG CONN

128 DB 00092079E 1. 000 GROMMET

129 50 0010226 1. 000 GASKET ASSEMBLY 1/2 INCH

130 AH 0011508 1. 000 NUT, LOCK

131 DB 000920798 1. 000 NUT CONNECTOR COMPRESS

132 DB 0009207 W 1. 000 WASHER CONNECTOR

133 LC 0032316 1. 000 SCREW, THR’'D CUT-8-32 X 1/2
134 CS 001033103 1. 000 PLUG, SNAP IN

135 LO 0004302 1. 000 DOOR INTERLOCK SWITCH MTG LO
136 SG 0001990KMAD 1. 000 BRACKET, AUTODOOR KEY MOUNT

ITEM PART NUMBER QUANTITY DESCRIPTION

S CS 000022108 1. 000 BRACKET, ROLLER MOUNTING

7 SG 001011529 1. 000 COVER, ACCESS

8 CS 000199058 1. 000 UPPER TRACK,COOLANT GUARD DO
9 CSA0006324 1. 000 TRACK, DOOR

10 HG 000365003 1. 000 SWITCH, LEVER ARM

11 CL 000881501 1. 000 WORKLIGHT

12 CSB001022401 1. 000 SWITCH, DOOR

13 CS 0012103 1. 000 PLATE, ROLLER MOUNTING

14 CSA001044905 1. 000 WINDOW

19 AH 0011281 2. 000 BEARING

20 CSA0011404 4. 000 DOOR ROLLER ASSEMBLY

21 CS 0010568 2. 000 BUSHING, DOOR ROLLER UPPER
22 CS 001056801 4. 000 BUSHING, DOOR ROLLER LOWER
23 HG 001173801 4. 000 LATCH, DOOR, VISE ACTION

25 SB 0011965 2. 000 DOOR ALIGNMNENT PIN

26 R 0000331 2. 000 NUT

27 CN 001119801 7. 000 SEAL, DOOR

33 MS 0303615 19. 000 SCREW, BT. HD. M6X1.0X 10MM
34 MS 0303617 12. 000 SCREW, BT. HD. M6X1.0 X 16MM
35 MW 0103610 57. 000 WASHER, FLAT M6 STEEL

36 MW 0183610 23. 000 M6 REG. LOCKWASHER

37 MW 0263610 28. 000 WASHER,STAR EXT. M6X1.0 STEE
42 CS 0011182086 14. 000 BUSHING, WINDOW

43 CS 001011633 2. 000 GASKET, WINDOW

44 CS 000399047 1. 000 FRAME, WINDOW

46 MN 0283610 56. 000 NUT, M6X1.0, SER HEX FLNG

51 MS 0303619 4. 000 SCREW, BT. HD. M6X1.0 X 25MM
52 HG 0010541 2. 000 BUMPER, RUBBER

54 CS 000891502 2. 000 BRACKET (CS)

56 NC 0010884 0. 310 LOCTITE 242

57 CS 000399091 1. 000 LABRINYTH, DOOR

58 MS 0303514 7. 000 SCREW,BT HD M5 X .8 X 12

59 MS 0153615 4. 000 SCREW,HEX HD. CAP M6X1.0X10M
64 SG 0000221EMGE 1. 000 GUARD, FRONT WELD ASSEM

65 SG 0000221EM26 1. 000 GUARD, RIGHT END ASSY

68 CsSB000022137 1. 000 FRONT DOOR GUARD ASSEMBLY
69 SG 0000221EMGA 1. 000 REAR GUARD ASSEMBLY

76 SG 0003780LW 1. 000 DOOR, RGHT ACCESS/LESS WINDO
78 6 0008181 2. 000 WASHER, LOCK

84 GE 0010884 4. 060 SEALER

93 DP 000960401 1. 000 DOT PLUG

99 SG 0000221EMFP 1. 000 PANEL, FRONT

100 SG 000032804 2. 000 EXTENSION,STOP

101 HG 001173802 1. 000 PULL, DOOR-—-USE VL-11738-1
102 SG 0001990 1. 000 DEFLECTOR, DOOR(REAR ACCESS)
104 SGA0O10116TR 1. 000 GASKET, TOP RIGHT FRONT

105 SG 0010116MR 1. 000 GASKET, MIDDLE RIGHT FRONT
106 SG 0010116LR 1. 000 GASKET, LOWER RIGHT FRONT
107 SG 0010116BR 1. 000 GASKET, BACK RIGHT

108 SG 000199052 1. 000 RETAINER, BACK

109 SGA001011693 1. 000 GASKET, REAR DOOR (BOTTOM)
110 SG 001011694 1. 000 GASKET, REAR DOOR (SIDES)

111 CS 001011585 1. 000 COVER, FILTERMIST

112 CS 001011625 1. 000 GASKET, FILTERMIST

113 MN 0113310 4. 000 M3 NUT, HEX

114 MS 0303616SS 40. 000 SCREW, BHD M6X1.0 X 12MM SST
115 MW 0183610SS 40. 000 LOCKWASHER, M6 STAINLESS STE
116 MW 0103610SS 40. 000 WASHER, FLAT M6 STAINLESS ST
117 NC 001088402 0. 040 LOCTITE #222

NAME

COOLANT GUARD ASSEMBLY

PART NUMBER

SG 0010453EMC

SHEET

3 OF 3

PL-60A



Coolant Guard Assembly, Machine with Gantry

2%
C X7

NAME PART NUNBER
COOLANT GUARD ASSEMBLY GA 0010453SG
GANTRY st | oF 5

PL-60A Page 33



Coolant Guard Assembly, Machine with Gantry

1
84
1

102

g g e

I —— |

<
5

-

/

DOOR NOT I CLOSED POSTION

.

X :

=il 5

= = — m

=

=3

[&F

-
-

— T

GA 0010453SG

SHEET

NAME
COOLANT GUARD ASSEMBLY

FRONT VIEW

2 OF 3

PL-60A

Page 34



PL-60A

MAIN
AR
SUPPLY

MANIFOLD

Coolant Guard Assembly, Machine with Gantry

PNEUMATIC DIAGRAM

ASSEMBLY, CS TRAP DOOR

PART NUMBER

GA 0010453SG

3 OF &5

Page 35



Coolant Guard Assembly, Machine with Gantry

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
l
=
|
|
|
|
|
|
|
JT:
|
s
[ ] |
IL_JI é
|
|
|
|
|
|
|
l
|
~4
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
I
1
#J

EI )

NAME PART NUNGER
ASSEMBLY GA 0010453SG
CS TRAP DOOR SHEET 40F5

Page 36 PL-60A



PL-60A

ITEM PART NUMBER QUANTITY DESCRIPTION

97 CM 0002840 2000 | WASHER, LOCK

99 SG 0000221FP 1. 000 | PANEL, FRONT

100 SG 000032802 2.000 | EXTENSION,STOP

101 VL 001173801 1.000 | PULL, DOOR

102 SG 0001990 1. 000 | DEFLECTOR, DOORCREAR ACCESS>
104 SGAOO10116TR 1. 000 | GASKET, TOP RIGHT FRONT
105 SG 0010116MR 1. 000 | GASKET, MIDDLE RIGHT FRONT
106 SG 0010116LR 1. 000 | GASKET, LOWER RIGHT FRONT
107 SG 0010116BR 1. 000 | GASKET, BACK RIGHT

108 SG 000199052 1.000 | RETAINER, BACK

109 SGA001011693 1. 000 | GASKET, REAR DOOR ¢BOTTOM)
110 SG 001011694 1. 000 | GASKET, REAR DOOR (SIDES)
120 SB 0010884 S . 040 | SEALANT - HYDRAULIC

121 HG 000770203 2.000 | TEE, UNION - 1/4 TUBE

121 GA 000770203 1.000 | TEE, UNION - 1/4 TUBE

122 HG 0007007 54.000 | TUBING - S/16 OD.

123 BF 0011537 1. 000 | GAGE AIR, 1/8, 0-60 PSI

124 AH 0010779 1. 000 | REGULATOR

125 NT 0003504 A 1. 000 | NIPPLE, PIPE

126 CSA000304805 1.000 | VALVE ASSEMBLY, 2ND OP SPIND
128 MS 0103519 1.000 | SCREW, SOC. HD. CAP.M5X.8X25
129 RF 001133501 1.000 | MUFFLER

130 RH 001162201 10.000 | SLEEVE, PLASTIC COIL

ITEM PART NUMBER QUANTITY DESCRIPTION

1 GA 000378002 1.000 | FRONT DOOR GUARD WELD ASSY
2 GA 000291701 1.000 | CYLINDER, PNEUMATIC

3 GA 000199027 1.000 | BRACKET, REAR MANIPULATOR

4 MN 0283610 66.000 | NUT, HEX

5 GA 000199028 1.000 | BRACKET, FRONT CYLINDER

6 GA 000199032 1.000 | BRACKET, ROLLER MOUNTING

7 47A0001556 1.000 | NUTS, SEMI-FINISHED HEX

8 5 0001893 1.000 | WASHER

9 GA 000199029 1.000 | BRACKET, FRNT MANIPULATOR
10 GA 000486503 2.000 | ROD, MANIPULATOR

11 MS 0303616 4.000 | SCREW, BT. HD. M6X10 X 12MM
12 Mw 0103610 57.000 | WASHER, FLAT M6 X 1

13 Mw 0183610 23.000 | WASHER, FLAT DIN-7980

14 GA 001011503 1.000 | COVER, FRNT DOOR MANIPULATOR
15 GA 000486502 4,000 | BUSHING, MANIPULATOR DOOR
16 50 000823102 4.000 | RING, RETAINING

17 CS 001145201 2.000 | FLOW-CONTROL

18 CL 0000334 2.000 | NUT, BUSHING

19 CSA001022401 1.000 | USE CSB001022401

19 CSB001022401 2.000 | SWITCH, DOOR

20 HG 000365003 3.000 | LEVER ARM, SWITCH

21 CS 0010568 2.000 | BUSHING, DOOR ROLLER UPPER
22 CS 001056801 4.000 | BUSHING, DOOR ROLLER LOWER
23 VL 0011738 4.000 | LATCH, RIGHT ACCESS DOOR

24 SG 001011529 1.000 | COVER, ACCESS

25 SB 0011965 2.000 | DOOR ALIGNMNENT PIN

26 R 0000331 2.000 | NUT

27 CN 001119801 7.000 | SEAL, DOOR

28 CS 000199058 1.000 | UPPER TRACK,COOLANT GUARD
29 CSA0006324 1.000 | TRACK, DOOR

31 CL 000891501 1.000 | WORKLIGHT

33 MS 0303615 19.000 [ SCREW, BT HD M6 X 1 X 10

34 MS 0303617 8.000 | SCREW,BT HD M6 X 1 X 16

37 MW 0263610 28.000 | WASHER, STAR

38 CS 0012103 1.000 | PLATE, ROLLER MOUNTING

39 CSA001044905 1.000 | WINDOW

40 AH 0011281 2.000 | BEARING

41 CSA0011404 4.000 | DOOR ROLLER ASSEMBLY

42 CS 001118206 14.000 | BUSHING, WINDOW

43 CS 001011633 2.000 | GASKET, WINDOW

44 CS 000399047 1.000 | FRAME, WINDOW

45 GA 000199026 1.000 | BRACE, DOOR

47 MN 0113510 5.000 | NUT, HEX

48 MS 0303517 5.000 | SCREW, BUTTON HD. MSX.8X16MM
49 Mw 0103510 5.000 | WASHER, FLAT M5 X 8 STEEL
50 Mw 0183510 5.000 | WASHER, LOCK REG. MS X .8 SC
51 MS 0303619 4.000 | SCREW, BT HD M6 X 1 X 25

52 UE 0010541 2.000 | BUMPER, RUBBER

53 GA 000199025 1.000 | ACTUATOR, CS42 TRAP DOOR Sw.
54 CS 000891502 2.000 | BRACKET

56 NC 0010884 300 | LOCTITE ADHESIVE

57 CS 000399091 1.000 | LABRINYTH, DOOR

58 MS 0303514 7.000 | SCREW,BT HD M5 X .8 X 12

59 MS 0153615 4.000 | SCREW,HX HD CAP-M6 X 10 X 1
60 MS 0103518 2.000 | SCREW, SOC. HD. CAP.M5X.8X20
61 MN 0283510 2.000 | NUT, M5X0.8, SER HEX FLNG

62 HG 0007702 2.000 | CONNECTOR, MALE 1/8 STRAIGHT
64 SG 0000221GE 1.000 | GUARD, FRONT WELD ASSEM

65 SG 000022126 1.000 | GUARD, RIGHT END ASSY

69 SGB0000221GA 1.000 | REAR GUARD ASSEMBLY

76 SG 0003780LW 1.000 | DOOR, RIGHT ACCESS w/0 WINDOW
78 6 0009181 2.000 | STAR WASHER,LOCK

84 GE 0010884 4.020 | GASKET ADHESIVE 847

%2 DP 0009604 B 3.000 | PLUG, DOT

93 DP 000960401 1.000 | DOT PLUG

96 MS 0103517 2.000 | SCREW, SOC HD CAP M5 X .8 X 16

NANE.

COOLANT GUARD ASSEMBLY

Coolant Guard Assembly, Machine with Gantry

PART NUMBER

SHEET

GA 0010453SG

S OF 5

Page 37



Coolant Guard Assembly, Non-CE Mark

NAME PART

NUMBER
COOLANT GUARD ASSEMBLY SGA0010453
10F 3

Page 38 PL-60A



Coolant Guard Assembly, Non-CE Mark

.04

= () (i)

<>

() =G

2 =) ()
E G &)

e

@ﬁﬁw

\

(&) (2)

]

—

L. ]

01
84

01
84

DOOR NOT I CLOSED POSMON

\_

,7,@a

TF
]

= —
o

NAME

SGAD010453

COOLANT GUARD ASSEMBLY

FRONT VIEW

2 OF 3

Page 39

PL-60A



Coolant Guard Assembly, Non-CE Mark

Page 40

ITEM PART NUMBER QUANTITY DESCRIPTION

118 SG 0004158SMB 1. 000 BRACKET, SWITCH MOUNTING

119 SG 0004158sB 1. 000 BRACKET, SWITCH TRIP

120 SG 0004158SBC 1. 000 COVER, SWITCH BRACKET

121 MS 0303617SA 4. 000 SCREW ASSEMBLY, MBX1X16MM LO
122 MS 0303616SA 2. 000 SCREW ASSEMBLY, 6MX1X12MM LO
123 KL 0009623 1.000 CLAMP

124 SB 0010785 1. 000 BODY, 90 DEG CONN

125 DB 000982079E 1. 000 GROMMET

126 50 0010226 1. 000 GASKET ASSEMBLY 1/2 INCH

127 AH 0011508 1. 000 NUT, LOCK

128 DB 000820798 1. 000 NUT CONNECTOR COMPRESS

129 DB 0009207 W 1. 000 WASHER CONNECTOR

130 LC 0032316 1. 000 SCREW, THR'D CUT-8-32 X 1/2
131 CS 001033103 1.000 PLUG, SNAP IN

132 LO 0004302 1. 000 DOOR INTERLOCK SWITCH MTG LO

ITEM PART NUMBER QUANTITY DESCRIPTION

5 CS 000022108 1. 000 BRACKET, ROLLER MOUNTING

7 SG 001011529 1. 000 COVER, ACCESS

8 CS 000199058 1. 000 UPPER TRACK,COOLANT GUARD
9 CSAD006324 1. 000 TRACK, DOOR

10 HG 000365003 1. 000 SWITCH, LEVER ARM

11 CL 0008921501 1. 000 WORKLIGHT

12 CSB001022401 1. 000 SWITCH, DOOR

13 CS 0012103 1. 000 PLATE, ROLLER MOUNTING

14 CSB001044905 1. 000 WINDOW

19 AH 0011281 2. 000 BEARING

20 CSADO11404 4.000 DOOR ROLLER ASSEMBLY

el CS 0010568 2. 000 BUSHING, DOOR ROLLER UPPER
ee CS 001056801 4.000 BUSHING, DOOR ROLLER LOWER
23 HG 001173801 4.000 LATCH, RIGHT ACCESS DOOR
25 SB 0011965 2. 000 DOOR ALIGNMNENT PIN

26 R 0000331 2. 000 NUT

27 CN 001118801 7.000 SEAL, DOOR

33 MS 0303615 19. 000 SCREW, BT HD M6 X 1 X 10
34 MS 0303617 12. 000 SCREW,BT HD M6 X 1 X 16
35 MW 0103610 57. 000 WASHER, FLAT M6 X 1

36 MW 0183610 23. 000 WASHER, FLAT DIN-7980

37 MW 0263610 28. 000 WASHER, STAR

42 CS 001118206 14. 000 BUSHING, WINDOW

43 CS 001011633 2. 000 GASKET, WINDOW

44 CS 000399047 1. 000 FRAME, WINDOW

46 MN 0283610 56. 000 NUT, M6X1.0, SER HEX FLNG
51 MS 0303619 4.000 SCREW, BT HD M6 X 1 X 25
52 UE 0010541 2. 000 BUMPER, RUBBER

54 CS 000891502 2. 000 BRACKET

56 NC 0010884 0. 310 LOCTITE 242

57 CS 000399091 1. 000 LABRINYTH, DOOR

58 MS 0303514 7.000 SCREW,BT HD M5 X .8 X 12
59 MS 0153615 4.000 SCREW,HX HD CAP-M6 X 1.0 X 1
64 SG 0000221GE 1. 000 GUARD, FRONT WELD ASSEM

65 SG 000022126 1. 000 GUARD, RIGHT END ASSY

68 CSB000022137 1. 000 FRONT DOOR GUARD WELD ASSY
69 SGB0000221GA 1. 000 REAR GUARD ASSEMBLY

76 SG 0003780LW 1. 000 DOOR, RIGHT ACCESS W/O WINDOW
78 6 0009181 2. 000 STAR WASHER,LOCK

84 GE 0010884 4. 060 GASKET ADHESIVE 847

93 DP 000960401 1. 000 DOT PLUG

99 SG 0000221FP 1. 000 PANEL, FRONT

100 SG 000032802 2. 000 EXTENSION,STOP

101 HG 001173802 1. 000 PULL, DOOR

102 SG 0001990 1. 000 DEFLECTOR, DOOR(REAR ACCESS)
104 SGADO10116TR 1. 000 GASKET, TOP RIGHT FRONT

105 SG 0010116MR 1. 000 GASKET, MIDDLE RIGHT FRONT
106 SG 0010116LR 1. 000 GASKET, LOWER RIGHT FRONT
107 SG 0010116BR 1. 000 GASKET, BACK RIGHT

108 SG 000199052 1. 000 RETAINER, BACK

109 SGAD01011693 1. 000 GASKET, REAR DOOR (BOTTOM)
110 SG 001011694 1. 000 GASKET, REAR DOOR (SIDES)
112 CS 001011585 1. 000 COVER, FILTERMIST

112 CS 001011625 2. 000 GASKET, FILTERMIST

113 MN 0113310 4.000 NUT, HEX M3

114 NC 001088402 0. 040 LOCTITE 222

115 MW 0103310 2. 000 WASHER, FLAT

116 MS 0303315 2. 000 SCREW, BHD MS X .5 X 10mm
117 SG 0004158 T 1. 000 PLATE, SWITCH LOCATING

NAME

COOLANT GUARD ASSEMBLY

PART NUMBER

SHEET

SGAO010453

3 OF 3

PL-60A



Coolant Tank Assembly, Machine with Chip Conveyor

END OF MACHINE
\
00/1/
£y
\

1 - CALLOWS 2
\ |
WITH_SIDE DISCHARGE

CHIP_CONVEYQR.

NAME PART NUMBER
COOLANT TANK SGA0003315SD
WELD ASSEMBLY sesr 5o 7

PL-60A Page 41



Coolant Tank Assembly, Machine with Chip Conveyor

-y
)
=d

PART NUMBER

NAME
COOLANT TANK SGA0003315SD

WELD ASSEMBLY

SHEET 6 of 7

PL-60A

Page 42



Coolant Tank Assembly, Machine with Chip Conveyor

ITEM PART NUMBER QUANTITY DESCRIPTION

1 2000036 1. 000 14GA (.0697) CRSS

2 CS 000399023 1. 000 | TANK, RIGHT END

3 CS 000399060 1. 000 | TANK, LEFT END

4 SG 000331501 1. 000 BLOCK, CASTER MOUNTING

5 CS 000399056 1. 000 BRACKET, CHIP CONVEYOR MOUNT

6 CN 000331501 1. 000 BUSHING, PIPE

7 CS 000289095 1. 000 STIFFENER

8 CS 000299096 1. 000 SUPPORT, SCREEN

9 CS 00119425M 6. 000 NUT, PEM M5 SELF CLHG

10 CS 000399045 2. 000 BRACKET, FILTER MOUNT

11 CS 000399044 2. 000 BRACKET, FILTER MOUNT

13 MS 0154020 2. 000 SCREW, HEX HD.CAP M10X1.5X30

14 CSA000399071 1. 000 STIFFENER, FRONT

15 CS 000399072 1. 000 STIFFENER, BACK

16 CL 001125902 1. 000 COUPLING, PIPE

17 CS 0000221AB 1. 000 CHIP SHIELD WELD ASSEM. BACK

18 LC 0011557 2. 000 CASTER, LCL SWIVEL

19 SG 001010906 1. 000 NIPPLE, COOLANT TANK

20 MS 0303817 8. 000 SCREW

21 SB 0010884 S 0. 010 SEALANT — HYDRAULIC

22 CSAO003315T1 2. 000 SCREEN, WELD ASSEMBLY

23 CS 000399053 1. 000 FILTER WELD ASSEMBLY

24 SG 0010115SUMP 1. 000 COVER, SUMP

25 CC 0011318 1. 000 GAUGE, LEVEL

26 MS 0303517 16. 000 SCREW, BUTTON HD. M5X.8X16MM

27 MN 0114010 2. 000 NUT,HEX M10-1.5

28 MW 0104010 2. 000 WASHER, FLAT M10 X 1.5 STEEL

29 MW 0194010 2. 000 WASHER, LOCK

30 3750001467 1. 000 PLUG, 3/8 PIPE HEX SOCKET

31 MW 0193510 10. 000 WASHER, LOCK DIN-7980 M5X.8

32 MW 0103810 8. 000 WASHER, FLAT M8 X 1.25 STEEL

33 MW 0193810 8. 000 WASHER, LOCK DIN-7880 M8X1.2

34 CS 001036626 1. 000 | TAG, COOLANT GUAGE

35 CL 001125903 1. 000 COUPLER, QUICK DISCONNECT

36 CL 001010902 1. 000 1"XCLOSE STD BLK PIPE NIPPLE

37 CS 001036629 1.000 | TAG (COOL TNK SPLASH SHLD)

38 CL 000770301 1. 000 1" BLK IRON STREET ELBOW

39 CL 0011557 2. 000 CASTER, RIGID

40 SG 002011602 1. 000 STRIP, COOLANT TANK SPLASH

41 DV 0010884 0. 010 | ADHESIVE

42 SG 0003315B2 2. 000 BAFFLE, COOLANT TANK

43 SG 000331581 2. 000 BAFFLE, COOLANT TANK

44 SG 000331503 1. 000 BLOCK, CASTER MOUNTING

45 MS 0103617 8. 000 SCREW, SOC.HD.CAP M6X1.0X16M

46 MW 0193610 8. 000 WASHER, LOCK DIN-7880 M6X1.0
NAME PART NUMBER

47 MW 0103610 8. 000 WASHER, FLAT M6 STEEL COOLANT TANK SGA0003315SD
(WITH CONVEYOR) sweEr 7 of 7

PL-60A Page 43



Coolant Tank Assembly, Machine without Chip Conveyor

Page 44

NANE PART NUMBER

COOLANT TANK ASSEMBLY SGAOO03315TA

(MACHINE W/0O CHIP CONV.) suer

5 of 7

PL-60A



Coolant Tank Assembly, Machine without Chip Conveyor

PART NUMBER

NAME

SGAODO3315TA

COOLANT TANK ASSEMBLY
(MACHINE W/O CHIP CONV.) suger

6 of 7

Page 45

PL-60A



Coolant Tank Assembly, Machine without Chip Conveyor

Page 46

ITEM PART NUMBER QUANTITY DESCRIPTION

1 2000032 53. 800 14 GA (.0697) CRSS

2 CS 000331503 1.000 | TANK, RIGHT END

3 CSAD00331504 1. 000 | TANK,LEFT END

4 SG 000331501 1. 000 | BLOCK, CASTER MOUNTING

3 CN 000331501 1. 000 | BUSHING, PIPE

6 CS 000331505 1. 000 | SUPPORT, SCREEN

7 CS 000289025 1. 000 | TROUGH, CHIP

8 CL 001125902 1. 000 1" FPT TO 1" FPT STD PIPE CO
9 CS 000299039 2.000 | BRACKET, FILTER MOUNT

10 CS 000289040 2. 000 | BRACKET, FILTER MOUNT

11 CS 000299095 1. 000 | STIFFENER

12 CS 00119425M 8. 000 | M5 NUT, SELF CLINCHING

13 CL 000770301 1. 000 1" BLK IRON STREET ELBOW

14 CL 001010902 1. 000 1"XCLOSE STD BLK PIPE NIPPLE
15 CL 001125903 1.000 | COUPLER, QUICK DISCONNECT

16 CL 0011557 2. 000 | CASTER, RIGID

17 CS 000288027 1.000 | FILTER WELD ASSEMBLY

18 CSAD003315T1 2.000 | SCREEN WELD ASSEMBLY

19 CSAD01011501 1.000 | COVER, SUMP

20 CS 001036637 1.000 | TAG

21 CS 001052201 1. 000 | TAG, COOLANT LEVEL

ce LC 0011557 2. 000 | CASTER, LCL SWIVEL

23 MS 0303515 4.000 | SCREW, BT. HD. M5X.8,X 10OMM
24 MS 0303517 8.000 | SCREW, BUTTON HD. M5X.8X16MM
25 MS 0303817 8. 000 | SCREW

26 MW 0103810 8. 000 | WASHER, FLAT M8 X 1.25 STEEL
27 MW 0193810 8. 000 | WASHER, LOCK DIN—7980 M8X1.2
28 SB 0010884 S 0. 010 | SEALANT — HYDRAULIC

29 SB 001131801 1. 000 | GAUGE, LEVEL

30 SG 001010906 1. 000 | NIPPLE, COOLANT TANK

31 3750001467 1.000 | PLUG, 3/8 PIPE HEX SOCKET
32 SG 002011602 1.000 | STRIP, COOLANT TANK SPLASH
33 DV 0010884 0. 010 | ADHESIVE

34 SG 0003315B2 2. 000 | BAFFLE, COOLANT TANK

35 SG 0003315B1 2. 000 | BAFFLE, COOLANT TANK

36 SG 000331503 1. 000 | BLOCK, CASTER MOUNTING

37 MS 0103617 8.000 | SCREW, SOC.HD.CAP M6X1.0X16M
38 MW 0193610 8. 000 | WASHER, LOCK DIN-7980 M6X1.0
39 MW 0103610 8. 000 | WASHER, FLAT Mé STEEL

NAME
COOLANT TANK
WELD ASSEMBLY

PART NUMBER

SGAQO03315TA

SHEET

7 of 7

PL-60A



PL-60A

LOAD
1
[ 1
i
100AMP =
FILTER
(|
[ TL
[T
LINE

GROUND STUD

000
300

VOO

=== |/

Filter Box Assembly

ITEM PART NUMBER QUANTITY DESCRIPTION

1 HG 0004158F BB 1. 000 SUPPORT, FILTER BOX BOTTOM

2 HG 0004158FB 1. 000 BRACKET, FUSE MOUNTING

3 HG 0003279WPF1 1. 000 WIRE PACKAGE - FILTER BOX

4 CL 0009532 2. 000 GROMMET

S SG 0010017 1. 000 HOLDER, FUSE 3P/W IND.CC FUS
6 HG 001103204 2. 000 END STOP

7 CK 2011032 0. 130 RAIL, DIN BLANK

8 MW 0263410 2. 000 WASHER, EXT. STAR M4

9 MS 0303514 4. 000 SCREW, BT. HD. M5 X .8 X 8MM
10 18 001129806 1. 000 SUPRESSOR L-L

11 18 001129807 1. 000 SUPRESSOR L-E

12 HG 0010449LS01 2. 000 | SHIELD, LEXAN FOR EMI FILTER
13 SG 000961001 3. 000 FUSE, 5A CLASS CC

14 18 001129804 1. 000 FILTER, EM NOISE 100A

15 HG 0004158F BC 1. 000 COVER, FILTER BOX

16 MS 0303515SS 16. 000 SCREW, BT. HD. M5X.8,X 10MM

17 MW 0103510 16. 000 WASHER, FLAT M5 X 8 STEEL
18 Mw 0183510 16. 000 WASHER, LOCK REG. M5 X .8 SC
19 MN 0283610 12. 000 NUT, M6X1.0, SER HEX FLNG

20 SP 0006431 B 4. 000 WASHER FOR SWITCH BRACKET
21 HG 0001990CF B 1. 000 BRACKET, FILTER BOX

2e MS 0303615SS 8. 000 SCREW, BT HD M6X1.0X 10MM SS
23 MW 0103610SS 8. 000 WASHER, FLAT Mé STAINLESS ST
24 MW 0183610SS 8. 000 LOCKWASHER, M6 STAINLESS STE
25 S5160009188RBC 1. 000 TERM, 5/16 RING 16-14 AWG

26 CK 000918816 L 6. 000 FERRULE, 16 AWG LONG

28 MN 0113813 2. 000 NUT, M8 X 125 BRASS

NOT SHOWN

NAME

100A FILTER ENCLOSURE

ASSEMBLY

PART NUMBER

SHEET 1 of 1

HG 0003279F BA

Page 47



Headstock Assembly

(1)
(15)
e 17 |
::jl
o4 \
S
QP DS
\
NN
Y1 VN
\ .

Page 48 PL-60A



Headstock Assembly

) A NN [T nn R Aann [
g | AL — | W] | W |
| | | | | el i - i | U I ] 11 .
0= o O R i
o ||l o O o)
(o] (o] (o] (o]
«
(o] (o} (o] (o]
1o o ]
W ) g | |
| . , o
AAAA ([ o I I
L SERIAL NO. u ‘I-—-II n
|

b1 Y %0 TEM PART NUMBER QUANTITY DESCRIPTION

1| sc 0000264 1.000 | HEADSTOCK
@@ 4 | cL oot1920 1.000 | SCREW, BUTTON

s | He oooozescT 1.000 | BEARING, PAR
6 | cs 0000284 1.000 | SCREW, COLLET KEY
7 | ms 0573613 1.000 | SCREW, SET M6 X 1 X 6MM
8 | ccao0os06s A 1.000 | NUT, SPINDLE
10 | SG 0004053 1.000 | PULLEY, SPINDLE
11| sG 0006317 1.000 | KEY FOR PULLEY
12 | SGAG003177 D 1.000 | TIMING PULLEY ASSEMBLY
13 | SG 0000283 M 1.000 | SPINDLE, METRIC
16 | sG 0000275 1.000 | CAP, FRONT
17 | ms 0103624 8.000 | SCREW, SOC HD CP
18 | A2 0011920 1.000 | BUTTON, DRIVING
19 | SG 00101161 1.000 | GASKET, FRONT CAP
21 | cs 0001535 M 1.000 | LABEL, MODULE NUMBER
22 | R 0008044 6.000 | PIN, ESCUTCHEON
23 | cs 000146701 1.000 | PLUG, 1/4-18 BSPT
24 | KL 0001535 1.000 | PLATE-SERIAL NUMBER
25 | NC 0010884 0.010 | LOCTITE, ADHESIVE
2 | CS 001036633 1.000 | LABEL, PATENT NO. e PART NUMGER
30 | KH 001088402 0.010 | ADHESIVE, LOCTITE HEADSTOCK ASSEMBLY SG 0000002
31 | SG 0000265 1.000 | BEARING, HEADSTOCK e 20F2

PL-60A Page 49



Headstock Assembly, Big Bore

>

AV
\ \\l

31

SSSSSSSSSSSSSSSSS
(SG BIG BORE ) SGB-0000002-BB

S ] e 2

Page 50 PL-60A



PL-60A

C C

L O

C C

CC

KO

33 SG-0009727 1 PLUG
32 LO-0002644 1 BEARING FIT UP SPEC
31 SG-0000265-B 1 BEARING, HEADSTOCK
30 KH-0010884-02 0| ADHESIVE, LOCTITE
26 CS-0010366-33 1 LABEL, PATENT NO.
25 NC-0010884 0| LOCTITE, ADHESIVE
24 KL-0001535 1 PLATE-SERIAL NUMBER
23 CS-0001467-01 1 PLUG
22 R —-0008044 6 PIN, ESCUTCHEON
21 CS-0001535-M 1 LABEL, MODULE NUMBER
19 SG-0010116-CF 1 GASKET, FRONT CAP
18 CL-0011920 1 BUTTON, DRIVING
17 MS-0103619 8 SCREW, SOC HD M6
16 SGA-0000275-B 1 FRONT CAP
13 SGA-0000283-BB 1 SPINDLE, BIG BORE
12 SG-0003177-BB 1 TIMING PULLEY ASSEM
11 SG-0006317 1 KEY FOR PULLEY
10 SG-0004053-B 1 PULLEY, SPINDLE
9 MS-0553814 1 SCREW SOC ST CP PT M8
8 SG-0004068-B 1 NUT, SPINDLE
6 SG-0000284 1 SCREW, COLLET KEY
4 CL-0011920-01 1 SCREW, BUTTON
1 SGA-0000264-BB 1 HEADSTOCK, BIG BORE
ITEM PART NUMBER Q1Y DESCRIPTION

CC

Headstock Assembly, Big Bore

L
L C

HEADSTOCK ASSEMBLY
BIG BORE

PART NUMBER

SGB-0000002-BB

SHEET

2 o 2

Page 51



Heat Exchanger, Standard Machine

RED: r
cur—o:?%J

WHITE

FASCO MOTOR
CL-0011850-04
(1) PC.

Page 52

18-3 X 10FT
{ HBI APPROVED TYPE

BLACK

BUTTSPLICE

MOTOR
CL-0011850-04

M

HEAT EXCHANGER
C€S-0000128
(1) PC.

AIR FLOW

BRACKET
/ FAN BLADE
€5-0011850-10
£
]
|
Iz

(1) PC.

PARKER 8-FTX-3

3/8 NPT

B8-12FTX-S

mm ——

i —

A3105-8-10

[a31000] |

/ FUNCTION LABEL

1
Q
8
El
FUNCTION  LABEL /FROM COOLER HOSE
A A
N\ N\
|——| TO COOLER HOSE/
|
|
. m —
il
HOSE TITLE MFG. PART NO. HARDINGE PART NO. L (in) HOSE FITTING SIZE
TO COOLER 75203939-8-8-8 CL-0007004-10 24 -8 3/4-16 JIC
FROM COOLER 75203939-8-8-8 CL-0007004-11 30 -8 3/4-16 JIC
PART NUMBER
HEAT EXCHANGER
STANDARD SG-0000128-G
SHEET 1T o 1
PL-60A



OIL COOLER

€S-0010302-09

REPLACEMENT
FILTER ELEMENT
#CS-0011350-09

1/2-13-28 THREAD
THREADED MOUNTING HOLE
(2) ON TOP, (2) ON BOTTOM

—— AR FLOW

PL-60A

o N 4; [¢)
CABLE
CORD GRIP [
1/2" CONDUIT |
|
|
|
o ‘%7\ o
|
#16 SAE
0-RING PORT
(1.312-12UN-28 THRD)
E— IaY ra)
o o
£+ ouner
I
«%— INLET
o o
A\ T

THERMAL TRANSFER #AOF-10-78115

HYDRAULIC HEAT EXCHANGER

MOTOR WIRING
BLACK T2 AND T8
WHITE T1 AND T7
RED T3 AND T9
JUMPER T4-T5-T6
GREEN GROUND

MOTOR:

LEESON, CAT NO. 100123.00
TENV, J48 FRAME

1/4 HP, 50/60 HZ
1725/1425 RPM

208/230 /460

1.2/1.4 AMPS, 0.6/0.7 AMPS
1.15 SERVICE FACTOR
CONTINUOUS DUTY, B1 INSULATION CLASS
3 PHASE

NOT THERMALLY PROTECTED
POWER FACTOR — 66
EFFICIENCY — 65%

Heat Exchanger, Super-Precision Machine

@‘/—CORD GRIP

op

op

OUTLET 12-16F50X-S E
—H m

12-C6X-S

qo

FUNCTION LABEL

—{1 T ’/I

S %

FROM COOLER HOSE

TO COOLER HOSE

CI0——

12-C6X-S
I T T3¢ _I—
=] - -
_33__ |i|m| FUNCTION LABEL 12710050%=5
ol mwer 12-16F50X-S
A
HOSE TITLE MFG. PART NO. HARDINGE PART NO. L (in) HOSE FITTING SIZE
TO COOLER 75200606—12—-12—-12— CL-0007004-21 24 -12 1.1/16-12 JIC
FROM COOLER 75200606 12— 12— 12— CL-0007004-20 30 —12 1 1/16-12 JIC

NAME.

HEAT EXCHANGER
SUPER PRECISION MACHINE

PART NUMBER
SG-0000128-SP

SE o 1

Page 53



Hydraulic Unit, Machine with Ball Screw Sub-Spindle, CE Mark

MANIFOLD END

ACTUATOR END

FITTING | TYPE [HOSE TITLE MFG. PART NO. HARDINGE PART NO. RWE P/N | L (n) [HOSE | FITTING _ [TYPE
—————— == 10655-4-4 | STR | SPINDLE BRAKE __ | 540N0606—4—4—4— | SG—0007004 ZP85040 107 | -4 | 10655-4-4 | SR
10655-4-4 | STR |SH COLLET OPEN |540N0606—4—4—4— |SG—0007004—13 ZP85545 168 | —4 | 10655-4-4 | STR
| r————- 10655-4-4 | STR |SH COLLET CLSD |540NO606—4—4—4— |SG—0007004—14 ZP85550 168 | -4 | 10655-4-4 | STR
| 30682-4-4 | STR | SH DRAIN 75200606—4—4—4 | 752006—4—4—4—153-2 ZP86715 153 | —4 | 30682-4-4 | STR
|  — — —|_10655-6-6 | STR | COLLET OPEN 540N0606—6-6-6— | S6—0007004—03 ZP85130 118 | -6 | 10655-6-6 | STR
| — — — ] 10655-6-6 | STR | COLLET CLOSE 540N0606—6-6-6— | SG—0007004—04 ZP85135 118 | -6 | 10655-6-6 | STR
| | I— — — — 10655-6-6 STR TURRET CLAMP 540N0606-6—-6—-6— [SG—0007004-05 ZP85160 206 -6 10655-6-6 SIR - — — —l
| | |— — — — 10655-6-6 | STR | TURRET UNCLAMP |540N0606—-6—-6—6— |SG—0007004—06 ZP85165 206 -6 10655-6-6 | STR |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| | | |
| |
| |
|
| | | 6500—06-06 |~ :
| |
| |
| |
| |
| | - —— —— - (]:[:[@D 6400-06-06 — |
| =]
| | 2404-06-04  [—— |
] B |
| |
| -— 6801-04-06
| | 6500-06-06 T p—— |
| | F20-BK |:|: %
| —
|
|
|
| —
Lo B =
| = ||l 6602-04-04-04 1/4 X 1/4—FHF3-S |m B6F3MX—S
| = (1/4 BSPT > 1/4 NpT) [T ] 6500-06-06
| £
|
|
: = || ll 6500-04-04
: CAPPED —~=————
|
L - 6502-04—04

Page 54

HOSE TITLE MFG. PART NO. HARDINGE PART NO. | L (in) | HOSE
COLLET DRAIN HO090-G 140-0280-100 —— 168 -16
/—CLAMP 5801432 CLAMP 5501432\
NAME PART NUMBER
HYDRAULIC HOSE ASSEMBLY, SGAO0000133BSCE
BALL SCREW, CEMARK SHEET 2 of 3
PL-60A



Hydraulic Unit, Machine with Ball Screw Sub-Spindle, CE Mark

ELECTRIC MOTOR ITM | QTY RWE DESCRIPTION HARDINGE PART NO.
SUB SPINDLE DRAIN CONNECTION 12 1 Ew& %Sggé Egggxglg -
COLLET DRAIN CONNECTION 35 - -
4 1 NORTHMAN _1HP 3PH 230 VAC
5 —_ —
FROM COOLER 5 5 © 6 NORTHMAN _VPVCG—F30/7.8—A2—01
10 COOLER \ 7 VICKERS DG4V3S—2N—MUH5-60 VL 0003048CCDV
N 8 VICKERS DG4V3S—6C—MUH5-60 CL 000304806
9 - —
MANIFOLD DRAIN — | \@ © é§ 10 4 CCS 6710 P34 60 RISING CSAQ01173602
I 11 - -
\ ﬁ/fyf%\\\\ i—@ 12 1 LENZ FCS—537 CL 0000537
W22 4] 13 3 LENZ AFC—1M—20RC GAUGE
({99 SH COLLET CLOSED KK S // ] 14 1 LDl G1615-03—-A—1__SIGHT GAUGE SG 0011537
PRESSURE SWITCH S22 — 15 1 PALL HH020A12KNRBPT SG 001077902
PS10 \ ° == o 6 1 DELTROL FM620—SK
- 7 6 48596—-C—00-048 CABLE
E 8 2 48696—C—00—048 CABLE
9 5 48496—C—00-048 CABLE
. 20 1 CAROL 95255
21 1 MODULAR CONTROLS MCD-6618
22 2 MODULAR CONTROLS SV1-10-4-0-24DG | _CL 000304807
O 23 = =
24 - -
25 3 MODULAR CONTROLS SPC2-10-P-0-25 CS 001145207
° =) ° ACCUMULATOR DISCHARGE VALVE (16) 56 = -
27 7 MODULAR CONTROLS CVi-10-P-0-5
28 1 OILAIR _1H—60—2—100-3 SG 0011614
RESERVOIR TOP (2) 29 1 MODULAR CONTROLS PRV1-4044
(25 TURRET PO CHECK 30 1 MUR 23-030 SURGE SUPPRESSOR
FILLER CAP  (12)
TURRET VALVE SYSTEM MANIFOLD @)
SoL 4 SH COLLET OPEN SOL 1B, COLLET CLOSED
PRESSURE SWITCH COLLET PRESSURE (13 OE®
(i9Xi19) COLLET OPEN PS7 ®)
PRESSURE SWITCH SH COLLET PRESSURE SOL 1A, COLLET OPEN
PS4 COLLET PRESSURE (@29 SYSTEM PRESSURE (13) SOL 5B SOL 5A. SH COLLET OPEN
ADJUSTMENT SH COLLET N
(10Y19) COLLET CLOSED é% CLOSED = 00w,
PRESSURE SWITCH
PS5 SH COLLET PRESSURE (29)
ADJUSTMENT G o0
/ACCUMULATOR CHARGE FITTING oo o
- O °0
= ACCUMULATOR 660
g FTTH ya
§ SPINDLE BRAKE Q
EIlS: VALVE SOL 3 ‘
gé\gN SYSTEM PRESSURE{% A\ o
SPINDLE BRAKE (18)(9) ,
PRESSURE SWITCH UUDU UJ lcal
PS6

PRESSURE CHECK @ /

L
| — PRESSURE FILTER E

FLUID LEVEL

GAUGE

I o N [

DRAIN PLUG
FUNCTION LABEL, TWO PLACES 0 RESERVOIR

) _ DIN PLUG (6) SYSTEM PUMP / COOLING PUMP
e i ==

48596 SERIES_CABLE
(@ [JeE WITH LED, FLAT PRONG OPP. CABLE END
FOR SOLENOIDS

48696 SERIES CABLE

WITH LED, FLAT PRONG AT CABLE END
BOTTOM -ﬁ FOR SOLENOIDS

VIEW
48496 SERIES CABLE NAME PART NUMBER

WITHOUT LED
e ] PO LD Shimcres HYDRAULIC BASE UNIT LAYOUT, SGA0000133BSCE
BALLSCREW, CEMARK 3 oF 3

PL-60A Page 55



Hydraulic Unit, Machine with Big Bore Spindle and Ram Turret, CE Mark

—— (]| sso0-os-os

I
.'
|
i

MANIFOLD END ACTUATOR END
FITTING TYPE | HOSE TITLE MFG. PART NO. HARDINGE P/N | RWE P/N L (in) | HOSE FITTING TYPE :

R it 10655-6—4 | STR | RAM TURRET CLAMP 540N0606-6-6—4- |SG-0007004-11 | ZP 170 | -4 | 10655-6-4 | SIR cg(zngTgRL/Em HC'\)AQFC()B. GPA]'TO Nc?éso =5 ngD'g‘§§7gng1';°- - 0('8”) H?SE
—————10655-4—4 | STR | SPINDLE BRAKE 540N0606-4—-4—4— [SG-0007004 ZP 107 -4 10655-4—4 | STR — — — — — —
I —1 10655-6-6 | STR | COLLET CLOSE 540N0606-6-6—6— [SG-0007004-04 | ZP 119 -6 10655-6-6 | STR
: —1 10655-6-6 | STR | COLLET OPEN 540N0606—-6—-6—6— [SG-0007004-03 | ZP 119 -6 10655-6-6 | STR
I — 10655-6-6 | STR | TURRET CLAMP 540N0606-6—6—-6— |SG—0007004-05 | ZP 206 -6 10655-6—-6 | STR ————— 1
| —1 10655-6-6 STR TURRET UNCLAMP 540N0606—6—6—6— | SG—0007004—06 | ZP 206 -6 10655—-6—6 STR f L {

: —— 10655—6—4 | STR | RAM TURRET UNCLAMP _ |540N0606-6-6-4— |SG-0007004-10 | ZP 170 -4 10655-6-4 | STR | __— Cuwp 5801432 ‘
I I

I I

I : COLLET END
|

I I

| 6500-06-06 Mi--=-=-=-====--=----— e~ J

: cLAMP 5801432/

I

I

|

I

I

I

|

I

I

I

|

6500-06-06 ””

=]
[ |m 6802—-04—04 2503-06-04
% X

O
) [ ]

2404-06-04

0,
6500-06-06 ”” _-——— J

4>
7/
4@
—> | [im]

F20-BK |:|:
Lo - |MII|| 6400-06-06 6500-06-06 j:| |m|m

1/4 X 1/4—FHF3-S E 6-F3MX=S
(1/4 BSPT > 1/4 NPT) E
CAPPED
6500-06-06 Il
é NAME PART NUMBER
65000606 j:| |MImm| HYDRAULIC HOSE ASSY SGA0000133RBCE
RAM TURRET/BIG BORE/CE  seer 2 OF 3
2404-06-04

Page 56 PL-60A



PL-60A

TURRET VALVE
soL 4

COLLET OPEN

PRESSURE SWITCH
PS4

COLLET CLOSED

PRESSURE SWITCH
PS5

ELECTRIC MOTOR

COLLET DRAIN CONNECTION

FROM COOLER

TO COOLER

MANIFOLD DRAIN

COLLET PRESSURE
ADJUST

20602 PLUG

MAIN SYSTEM PRESSURE (10)19)

PsSg

SPINDLE BRAKE (10)(19)
PRESSURE SWITCH
PS6

FUNCTION LABEL, TWO PLACES

48596 SERIES_CABLE

®) W\TH LED, FLAT PRONG OPP. CABLE END

FOR SOLENQIDS

48696 SERIES CABLE

WITH LED, FLAT PRONG AT CABLE END
BQ/‘TETVQM -E FOR SOLENOIDS

48496 SERIES CABLE

WITHOUT
FOR PRESSURE SWITCHES

DIN PLUG

@)PO CHECK —f

2320601 PLUG—

20
=

W

SYSTEM MANIFOLD @
COLLET PRESSURE @

FILLER CAP (12

Vs RESERVOIR TOP

RESERVOIR TOP (2)

SOL 1B, COLLET CLOSED

Q0C)

SYSTEM PRESSURE (13)

ACCUMULATOR CHARGE FITTING

SPINDLE BRAKE

VALVE SOL 3

FLUID LEVEL

GAUGE

2 N\

DRAIN PLUG

RESERVOIR
(6) SYSTEM PUMP / COOLING PUMP

@TURRET PO CHECK

™ | QTY RWE DESCRIPTION HARDINGE PART NO.
1 1 RWE 23997 RESERVOIR
2 1 RWE 54898 RESERVOIR TOP
3 —_ —_
4 1 NORTHMAN _3HP 3PH 230 VAC
5 — —
6 NORTHMAN _VPVCG—F30/7.8—A3-01
7 VICKERS DG4V3S—2N—MUH5-60 VL _0003048CCDV
8 VICKERS DG4V3S—6C—MUH5-60 CL 000304806
9 8 MOUNTING BOLTS 10—24x1—1/4
0 4 CCS 6710 P34 60 RISING CSADO1173602
1 — —
2 1 LENZ FCS-537 CL 0000537
3 3 LENZ AFC—1M-20RC_GAUGE
4 1 LDl G1615-03—-A—1__SIGHT GAUGE SGC 0011537
5 1 PALL HH8020AT2KNRBPT SG 001077902
6 1 DELTROL FM620—5SK
7 6 48596-C-00-048 CABLE
8 2 48696-C—00-048 CABLE
19 5 48496-C-00-048 CABLE
20 1 CAROL 95255
21 1 MODULAR CONTROLS MCD-6618
22 2 MODULAR CONTROLS SV1—10-4—0-24DG | CL 000304807
23 2 MODULAR CONTROLS 20601 PLUG
24 1 MODULAR CONTROLS 20602 PLUG
25 3 MODULAR CONTROLS SPC2-10-P-0-25 CS 001145207
26 - -
27 7 MODULAR CONTROLS CVI—10-P-0-5
28 1 OILAR 1H-60-2-100-3 SC 0011614
29 1 MODULAR CONTROLS PRV1—4044
30 1 MUR 23-030 SURGE SUPPRESSOR

RAM TURRET

(@3 20601 PLUG

/
O °0
‘E' Oo O ‘E'
o O
‘E' O

SOL 1A, COLLET OPEN (7)X2X1?)

— PRESSURE FILTER

@

NAME

HYDRAULIC UNIT
RAM TURRET/BIG BORE/CE  sueer

PART NUMBER

3 0OF 3

Hydraulic Unit, Machine with Big Bore Spindle and Ram Turret, CE Mark

SGAO000133RBCE

Page 57



Hydraulic Unit, Machine with Big Bore Spindle, CE Mark

MANIFOLD END

ACTUATOR END

FITTING TYPE | HOSE TITLE MFG. PART NO. HBI PART NO. |RWE # | L (in)[ HOSE |  FITING TYPE
[ — — | 10655-6-6 | SIR | TALSTOCK HOWE 540N0606-6-6-6156-0007004-02 | Y185120] 71 —6 | 10655-6-6 SR — — — — — .
—1 10655-6-6 | STR | TAILSTOCK FORWARD 540N0606-6-6-61SC-0007004-01 | Y185125] 71 —6 | 10655-6-6 STR
| —1{ 10655-4-4 | STR | SPINDLE BRAKE 540N0606—4—4—415G—0007004 Y185040] 107 | -4 | 10655-4-4 SR |- — — — |
|—— 10655-6-6 | STR | COLLET OPEN 540N0606-6-6-61SC-0007004-03 | Y185130] 119 | —6 | 10655-6-6 STR
| —— 10655-6-6 | STR | COLLET CLOSE 540N0606-6-6-6156-0007004—04 | Y185135] 119 | —6 | 10655-6-6 SIR_— — — | |
| | 10655-6-6 | STR | TURRET CLAMP 540N0606—6-6-6150-0007004—05 | Y185160] 206 | —6 | 10655-6-6 STR |—
| | — 10655-6-6 STR TURRET UNCLAMP 540N0606—6—-6-6-+4SG—0007004—-06 Y185165| 206 -6 10655-6—-6 STR T | | |
- . L . i)~ | | | |
| | ‘ @ 6500-06-06 | EREE
| | L = lmlllllml 6400-06-06 m:m J— | | | |
| : ‘ E 2404-06-04 | | | |
| i 6500-06-06 | L
| - — = |m"/ 6802-04—04 B |:|: Zﬁ M= — — J | | |
| p %5 L]
| ]
| 1/4 X 1/4—FHF3-S E = BF SMX=S | | |
| (1/4 BSPT > 1/4 NPT) :]:| lmlm | | |
| 6500-06-06  ppckaceD ) | | |
| ]
| L]
e — e lllll|||||m|| 6400-06-06 cappen ~— — — — | 1]
|
CAPPED —~= | :
CAPPED ~— — — — — —J |
|
TAILSTOCK FORWARD |
2701-06-06 |
|
[ TAILSTOCK HOME :
E 2701-06-06
FITTING SIZE | HOSE TITLE MFG. PART NO. |HBI PART NO. | RWE # L (in) [ HOSE | FITTING SIZE —
10681N—6-6 | TALSTOCK FWD EXT | K9180606—6-6—61 SC—0007004—08 | Y180500 8 —6 | 10691N—6-6 \*
10655-6-6 | TAILSTOCK HOME EXT | 540N0606—6—6-64SG_0007004—09 | Y185105 205 | -6 | 10655-6-6

TO TAILSTOCK CYLINDER [D:i:/:

Page 58

P

1
-

6500-06-06

TO TAILSTOCK HOSE EXT'S

6500-06-06

HOSE TITLE MFG. PART NO. HARDINGE PART NO. L (in) | HOSE
COLLET DRAIN HO080-G 140-0280-100 SG-0007004-12 108 —-16
L |
‘ /—CLAMP 5801432 ‘
TANK END ## COLLET END
CLAMP 5801432/
NAME PART NUMBER
HYDRAULIC UNIT SGA0000133BBCE
BIG BORE CEMARK sweer o OF 3
PL-60A



Hydraulic Unit, Machine with Big Bore Spindle, CE Mark

ELECTRIC MOTOR ITM | QTY RWE DESCRIPTION HARDINGE PART NO.
1 1 RWE 23987 RESERVOIR
COLLET DRAIN CONNECTION b 1 RWE 54898 RESERVOIR TOP
Z 1 NORTHMAN _3HP 3PH 230 VAC
5 —_ —_
FROM COOLER ) 6 NORTHMAN _VPVCG—F30/7.8-A3-01
0 COOLER \ 7 VICKERS DGA4V35—2N—MUH5-60 VL _0003048CCDV
I\ 8 VICKERS DGA4V35—6C—MUH5-60 CL 000304806
O 9 8 MOUNTING BOLTS 10—24x1-1/4
MANIFOLD DRAN — | 0 7 CCS 6710 P34 60 RISING CSAD01173602
1 1 CCS 6710 P37 40 FALLING CSAD01173603
12 1 LENZ FCS—537 CL 0000537
3 3 LENZ AFC—1M—20RC_GAUGE
\ 14 1 LDl G1615-03-A—1__SIGHT GAUGE SG 0011537
5 7 PALL HH9020A12KNRBPT SG 001077902
° 6 1 DELTROL FMB20-5K
17 6 48596 C—00-048 CABLE
18 2 78696—C—00—048 CABLE
a8 19 5 28496—C—00-048 CABLE
20 1 CAROL 95255
21 1 MODULAR CONTROLS MCD-4177
22 2 MODULAR CONTROLS SV1-10-4-0-24DC_|__CL 000304807
23 2 MODULAR CONTROLS SVA—10—C—0-24DG | _CL 000304808
\ 24 1 MODULAR CONTROLS PRVI—10-K-0-6 CS 000304804
25 3 MODULAR CONTROLS SPC2—10-P—0-25 CS 001145207
o ACCUMULATOR DISCHARGE VALVE (9 26 1 MODULAR CONTROLS FCV7/—10—K—0—NVF_| _CL 001145203
27 7 MODULAR CONTROLS CVI—10-P-0-5
28 1 OILAR 1H—60-2-100-3 SC 0011614
RESERVOIR TOP (2) 29 1 MODULAR CONTROLS PRV1—4044
30 1 MUR 23-030 SURGE SUPPRESSOR

TURRET VALVE
SOL 4 FILLER cAP (D) (29 TURRET PO CHECK

(1919 COLLET OPEN SYSTEM MANIFOLD (@)
PRESSURE SWITCH TAILSTOCK IN POSITION @ SOL 1B, COLLET CLOSED SOL 1A, COLLET OPEN
PS4 PRESSURE SWITCH COLLET PRESSURE @EX3 SOL 5A, TAILSTOCK HM
(909 COLLET CLOSED pS7 @9T1S+ PO CHECK TAILSTOCK PRESSURE (3 000
PRESSURE SWITCH COLLET PRESSURE SYSTEM PRESSURE @ SOL 5B
PSS ADJUSTMENT TAILSTOCK
1 @h FORWARD S
o TAILSTOCK PRESSURE (24)
ADJUSTMENT
@ Dﬂi ACCUMULATOR CHARGE FITTING
©] g
> ACCUMULATOR
TAILSTOCK PRESSURE Dﬂl
BYPASS VALVE
SOL 10 ) (17(22) SPINDLE BRAKE i
@ VALVE SOL 3 i
._m\gégv SYSTEM PRESSUREQ:% m{H 5 o
: "X 0) |
I SPINDLE BRAKE (18)10) /
I PRESSURE SWITCH — @]} I I
- - PS6 |
PRESSURE CHECK (29) (29) TAILSTOCK FEED +— PRESSURE FILTER
CONTROL/ @
(17223 TAILSTOCK SPEED
SELECT VALVE
SOL 6
FLUID LEVEL
GAUGE 1)
DRAIN PLUG () ReSERVOR
FUNCTION LABEL, TWO PLACES (6) SYSTEM PUMP / COOLING PUMP
DIN PLUG
48596 SERIES_CABLE
(@ [pB| WITH LED, FLAT PRONG OPP. CABLE END
FOR SOLENOIDS
ChEd Wil LED. FLAT PRONG AT CABLE END
BOTTOM :
O FOR SOLENOIDS
-E W‘Sﬁ_?oGUTSELRE‘SS CABLE NAME PART NUMBER
FOR PRESSURE SWITCHES HYDRAULIC UNIT SGA0000133BBCE
BIG BORE CEMARK sweer 30F 3

PL-60A Page 59



Hydraulic Unit, Machine with Hydraulic Sub-Spindle, CE Mark

MANIFOLD END

ACTUATOR END

[ HOSE TITLE

FITTING | TYPE | HOSE TITLE MFG. PART NO. | HARDINGE P/N | RWE # L (in> | HOSE FITTING TYPE [ _MFG._PART NO. [ HARDINGE P/N [ L (n) [ HOSE |
10655-6-6 STR | TAILSTOCK HOME 540N0606-6-6-6- |SG-0007004-02 | - 71 -6 10655-6-6 STR [ COLLET DRAIN [ H090-G 140-0280-1d0 [ 1868 [-16 ]
10655-6-6 STR | TAILSTOCK FORWARD |540N0606-6-6-6- |SG-0007004-01 - 71 -6 10655-6-6 SIR F—— — — — —]
r — — 10655-4-4 STR | SPINDLE BRAKE 540N0606-4-4-4- [SG-0007004 - 107 -4 10655-4-4 STR
10655-6-6 STR | COLLET OPEN 540N0606-6-6-6- [SG-0007004-03 | - 119 -6 10655-6-6 STR \ |
\ 10655-6-6 STR | COLLET CLOSE 540N0606-6-6-6- [SG-0007004-04 | - 119 -6 10655-6-6 STR ‘
10655-6-6 STR TURRET CLAMP 540N0606-6-6-6- |SG-0007004-05 - 206 -6 10655-6-6 STR — — — _1 CLAMP 5801432
‘ 10655-6-6 STR | TURRET UNCLAMP 540N0606-6-6-6- |SG-0007004-06 | - 206 -6 10655-6-6 STR | \ /
| \ | TANK END COLLET END
‘ ‘ ‘ \ CLAMP 5801432
| [B@@ 6-V50X-S Il \ |
\ @ 6500-06-06 | |
\ — \ |
‘ E 2404-06-04 | \
[ ] 6500—-06—06 \ |
é jj=———- \
F20-BK D: Zﬁ |
= 6F3MX—S |
1/4 X 1/4—FHF3-S E 6500-06-06 ‘
(1/4 BSPT > 1/4 NPT) L %! \
E CAPPED ==————— \
TAILSTOCK FORWARD EXT
2701-06-06 \
0306-06 ‘
- _ _ _
[ ] TAILSTOCK HOME EXT
| I
— 2701-06-06
E 0306-06
FITTING HOSE TITLE MFG. PART NO. HARDINGE P/N | RWE # L (in) | HOSE FITTING —
10691N—6—6| TAILSTOCK FWD EXT K9190606—-6-6-61 SG—0007004—08 — 8 -6 | 10691N-6-6
1 10655-6—6 | TAILSTOCK HOME EXT | 540N0606—6—-6-6+ SG—0007004—09 — 20.5 -6 | 10655-6-6

6500—-06-06

——== CAPPED

10 -

FROM TAILSTOCK HOSE

1 N

TO TAILSTOCK CYLINDER

NAME PART NUMBER
5000606 HYDRAUJIC HOSE ASSEMBLY,  SGAO0000133SHCE
SUBSPINDLE, CEMARK sHeET 5 of 5

Page 60 PL-60A



Hydraulic Unit, Machine with Hydraulic Sub-Spindle, CE Mark

ACTUATOR END
MANIFOLD END ‘

FITTING TYPE HOSE TITLE MFG. PART NO. HARDINGE PART NO. RWE P/N | L (in) | HOSE | FITTING TYPE
10655-4-4 | STIR | SUB SPINDLE COLLET OPEN | 540NO606-4-4-4— | SG—0007004—13 - 168 | -4 | 10655-4-4 SR_- — — — 7
- — — — 10655-4—4 | STR | SUB SPINDLE COLLET CLSD | 540NO606-4—4-4— | SG—0007004—14 - 168 | -4 | 10655-4-4 STR
33982-8-8 | 90" | SUB SPINDLE TANK 75203906-8—-8-8— | 75203906-8-8-8-24.5-8 - 245 | -8 | 30682-8-8 SR — — —
— — — —]10691N-6-6] SIR |SUB SPINDLE PRESSURE 919N0606—6-6-6- | 9190606—6—6-6—7 - 6 —6 | 10691N-6-6 | SIR
30682-4-4 | STR | SUB SPINDLE DRAIN 75200606—4—4-4— | 75200606-4—4—4—153-2 - 153 | -4 | 30682-4-4 SR~
[~ —[0o95-6=6 | st® [Ts+ PURGE 540N0606-6-6-6- | 540NOBOG—6—6—6-26.5—4 - 265 | -6 | 10655-6-6 SR
10655-6-6 | STR | TS— PURGE 540N0606-6-6-6- | 540NOBOS—6—6—6-24.5—3 - 245 | —6 | 10655-6-6 SR |
| |
Il 6801-06-06 |
—
— = |
= 6602-06-06-06 N — |
|
|
|

caPPED — — —

6801-04-06

é 6400-06-08 ||Im|

|

|

|

| |
| |
| |
| |
| L __. Il 6500—-06-06 @
|

|

|

|

|

|

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
il

R Il 6801-06-08
=]
6804-08-08-08||||| mif =————-
Il 6801-08-08 —

CAPPED —=———

= CAPPED == — — —
L — — — — — [u][[M  ss00-0s-0s
([ s400-04-o

NAME PART NUMBER
HYDRAULIC HOSE ASSEMBLY SGAOOO0133SHCE
SUBSPINDLE, CEMARK suger 5 of s

PL-60A Page 61



Hydraulic Unit, Machine with Hydraulic Sub-Spindle, CE Mark

COLLET OPEN

PRESSURE SWITCH
PS4

(10(19) COLLET CLOSED
PRESSURE SWITCH
PS5

TURRET VALVE
SOL 4\

ELECTRIC MOTOR

SUB SPINDLE DRAIN CONNECTION

COLLET DRAIN CONNECTION

FROM COOLER

TO COOLER

MANIFOLD DRAIN

ory

©
A+
&

/— ACCUMULATOR DISCHARGE VALVE

TAILSTOCK IN POSITION

RESERVOR TOP (2)
(5 TURRET PO CHECK

TAILSTOCK PRESSURE

ADJUSTMENT
lil
g
TAILSTOCK PRESSURE M
BYPASS VALVE T 1

SOL 10

PRESSURE SWITCH
Ps7 @)TS+ PO CHECK
COLLET PRESSURE (29)
ADJUSTMENT
é% °

FILLER CAP (i)
SYSTEM ManFOLD @) SOL 1B, COLLET CLOSED
COLLET PRESSURE (9 ©O0C)
TAILSTOCK PRESSURE ()
SYSTEM PRESSURE (19) SOL 5B
TAILSTOCK
FORWARD
___— ACCUMULATOR CHARGE FITTING

/ ACCUMULATOR
SPINDLE BRAKE

VALVE SOL 3

_\MA\N SYSTEM PRESSURE%
Hm PS9 &

SPINDLE BRAKE (12)i0)
PRESSURE SWITCH

PS6
TAILSTOCK FEED

CONTROL /
(17(23) TAILSTOCK SPEED

SELECT VALVE
SOL 6

FLUID LEVEL
GAUGE.
SUB SPINDLE MANIFOLD DETAIL
DRAIN PLUG a RESERVOIR
SUB/S
PRESSURE ADJUSTMENT (6) SYSTEM PUMP / COOLING PUMP
ee@ SOL 22
SUB/S SUB/S
COLLET CLSD COLLESTOEA;?E FUNCTION LABEL, TWO PLACES
\ SUB/S . DIN PLUG
5™ QOPEN T i I T 0 = L
48596 SERIES_CABLE
B WITH LED, FLAT PRONG OPP. CABLE END
SOL 24 FOR SOLENOIDS
e f/lv%i%&%{m?ﬁrcé%%c AT CABLE END
1| .
B(\)/EVQM FOR SOLENOIDS
48496 SERIES CABLE
PS10 (B WITHOUT_ LED
% PS11 SUB/S COLLET CLOSED FOR PRESSURE SWITCHES
SUB/S COLLET OPEN

Page 62

m™ | QTY RWE DESCRIPTION HARDINGE PART NO.
1 RWE 23997 RESERVOIR

2 RWE 54898 RESERVOIR TOP

3 UR 23-030 SURGE SUPPRESSOR

4 ORTHMAN _ 3HP 3PH 230 VAC

5 — —

6 1 NORTHMAN _ VPVCG—-F30/7.8-A3-01

7 1 VICKERS DG4V3S—2N-MUH5-60 VL 0003048CCDV
8 1 VICKERS DG4V3S—6C—-MUH5-60 CL 000304806
9 8 MOUNTING BOLTS 10—24x1—-1/4

10 4 CCS 6710 P34 60 RISING CSAD01173602
11 1 CCS 6710 P37 40 FALLING CSA001173603
12 1 LENZ FCS—-537 CL 0000537

3 3 LENZ AFC—-1M—-20RC GAUGE

4 1 LDl G1615—-03—A—1 _SIGHT GAUGE SG 0011537

5 1 PALL HH9020A12KNRBPT SG 001077902
16 1 DELTROL FM620—SK

17 6 48596-C—-00-048 CABLE

18 2 48696—-C—00-048 CABLE

19 S 48496—-C—00—-048 CABLE

20 1 CAROL 95255

21 1 MODULAR CONTROLS MCD-4177

22 2 MODULAR CONTROLS SV1-10-4-0-24DG CL 000304807
23 2 MODULAR CONTROLS SV4—10-C-0-24DG CL 000304808
24 1 MODULAR CONTROLS PRV1—-10-K-0-6 CS 000304804
25 3 MODULAR CONTROLS SPC2-10-P—-0-25 CS 001145207
26 1 MODULAR CONTROLS FCV7-10-K-0—NVF CL 001145203
27 1 MODULAR CONTROLS CV1—-10-P-0-5

28 1 OILAIR _1H-60-2—-100-3 SG 0011614
29 1 MODULAR CONTROLS PRV1-4044

30 1 MODULAR CONTROLS SV4—-10-4-0-24DG

31 2 48596-B8-01-148 CABLE

32 1 48696-B—01—148 CABLE

33 2 48496-C—-00—146 CABLE

EEO

SOL 1A, COLLET OPEN (7X(2X17)
SOL 5A, TAILSTOCK HM

SUB SPINDLE MANIFOLD
PRESSURE CONNECTION

° i— 5
62 @ll"
Cbm— ¢
I
‘
— PRESSURE FILTER

NAME PART NUMBER
HYDRAULIC BASE UNIT LAYOUT, SGAO0000133SHCE

SUBSPINDLE, CEMARK

SHEET 4 of 5

PL-60A



PL-60A

PRESSURE
REDUCING VALVE
PRV1-4044

PRESSURE HOSE

MANIFOLD
93-0435

6801-06-08
P@
®
L,
] / I T
5406-HP-04 6801-04-04

6802-04-04

06794 GAUGE . i /
OVERLAY © I | ] E{@
6506—-04-04

AFC—1M—-20RC

E0E

6400—-08-08

— TANK HOSE

DG4V—-3S—2N-MUH5-60
INSTALL WITH 4pcs
10—24x1-1/4 SHCS

:
CF

EHl=

PRESSURE SWITCH
CSA-0011736-02
60 PSI ON RISE
ROTATE GROUND TO

[0

4—-4APN

GAUGE END

OHD

6400-06-06

— []I@[]Dj — TS- PURGE

6400—-06-06

60 PSI ON RISE

|_F

PRESSURE SWITCH
CSA-0011736-02

Hydraulic Unit, Machine with Hydraulic Sub-Spindle, CE Mark

TS+ PURGE HOSE

HOSE

SV4-10-4-0-24DG

{E o

1/4" FW

H[] /— 1/4" LW
6408-H04

) | 1 =6
©5 §Q) B=

MAAOMSTPPTw/

TAPPING PLATE

6400—-04—04 %
‘ gj 6400—04-04

SH COLLET CLOSED ‘

1/4-20 X 3/4" HHCS

SH COLLET OPEN

ROTATE GROUND TO GAUGE END

NAME PART NUMBER
HYDRAULIC MANIFOLD ASS'Y,  SGA0000133SHCE
SUBSPINDLE, CEMARK S of 5

Page 63



Hydraulic Unit, Machine with Ram Turret, CE Mark

—— (][] eso0-os-oe

MANIFOLD END ACTUATOR END
FITTING TYPE_| HOSE TITLE MFG. PART _NO. HARDINGE P/N | RWE P/N | L (in) | HOSE FITTING TYPE .

m————————— ] 10655-6-4 | STR_ | RAM _TURRET CLAMP 540N0606—6—6—4— | SG-0007004—11 | ZP 170 | -4 | 10655-6-4 | STR C"C')(EEETT;;/EIN Hg"g'rg‘ GP/A;TONS)Q.SO T Hg?’g‘g&ggf ]go. L1 5'8”) H?ZE

~————10655-4-4 | STR | SPINDLE BRAKE 540N0606—4—-4—4— |SG—0007004 zP 107 -4 10655-4-4 | STR - - - - — -

I — 10655-6-6 | STR | COLLET CLOSE 540N0606—6-6-6- |SG—0007004—04 | ZP 119 -6 10655-6-6 | STR

| |—110655-6-6 | STR [ COLLET OPEN 540N0606—6-6—6- | SG—0007004-03 | ZP 119 -6 10655-6-6 | STR

I — 10655-6-6 | STR | TURRET CLAMP 540N0606—6-6—6—_|SG—0007004-05 | ZP 206 -6 10655-6—6 | STR ————— 1

| 10655-6-6 | STR | TURRET UNCLAMP 540N0606—6-6-6- |SG-0007004—06 | ZP 206 —6 10655-6-6 | STR [ L |

| |—110655-6-4 | STR [ RAM TURRET UNCLAMP _[540N0606-6-6-4- [SG-0007004—10 | ZP 170 —4 10655-6-4 | STR |- __—cuawe se01a3 ‘

| |

| |

| | COLLET END

|

| |

| 6500-06-06 mi-----=--=-=-==--=------------------- -~~~ 8|

: CLAMP 5801432/

|

|

|

|

|

|

|

|

|

|

|

1
|
l
|
1
% 2503-06-04 6500-06-06 Il

(I |m' 68020404
%

D[ ]

2404-06-04

6500-06-06 |||| —-——— J

_Dm

F20-BK |:|:
(E -~ |MI||| 6400-06-06 6500-06-06 j:| lmlm

1/4 X 1/4-FHF3-S E 6-F3MX-5
(1/4 BSPT > 1/4 NPT) E
CAPPED
6500-06-06 IIf
E NAME PART NUMBER
— HYDRAULIC HOSE ASSY SGAO000133RTCE
6500-06-06 j:| |M|Imm RAM TURRET /CE seer s s
2404-06-04

Page 64 PL-60A



Hydraulic Unit, Machine with Ram Turret, CE Mark

IT™M | QTY RWE DESCRIPTION HARDINGE PART NO.
ELECTRIC MOTOR 1 1 RWE 23997 RESERVOIR
2 1 RWE 39698 RESERVOIR TOP
3 — —
COLLET DRAIN CONNECTION 4 1 NORTHMAN __1HP_3PH 230 VAC
5 —_ —_
6 1 NORTHMAN _ VPVCG—F30/7.8—A2—-01
TO COOLER 5 7 1 VICKERS DG4V3S—2N—MUH5-60 VL _0003048CCDV
8 1 VICKERS DG4V3S—6C—MUH5—60 CL 000304806
FROM COOLER B\ 9 8 MOUNTING BOLTS 10—24x1—1/4
0 4 CCS 6710 P34 60 RISING CSADQ01173602
MANIFOLD DRAIN 1 1 DELTROL FM620-SK
N 2 i LENZ FCS—537 CL 0000537
13 3 LENZ AFC—1M—20RC GAUGE
14 1 LDl G1615-03—A—1__ SIGHT GAUGE SG 0011537
15 1 PALL _HH9020A12KNRBPT SG 001077902
16 — —
7 6 48586-C—00—048 CABLE
8 2 48686—C—00—048 CABLE
El 5 48496—C—00—048 CABLE
20 1 CAROL 95255
21 1 MODULAR _CONTROLS MCD-6618
22 2 MODULAR _CONTROLS SV1—10—4-0-24DG CL 000304807
] _— ACCUMULATOR DISCHARGE VALVE (1) 23 2 MODULAR _CONTROLS 20601 PLUG
24 1 MODULAR_CONTROLS 20602 PLUG
25 3 MODULAR _CONTROLS SPC2-10-P-0-25 CS 001145207
26 — —
27 1 MODULAR _CONTROLS CV1—-10-P-0-5
28 1 OILAIR_1H-60-2-100-3 SG 0011614
29 1 MODULAR _CONTROLS PRV1—4044
RESERVOIR TOP (2) (@) TURRET PO CHECK 30 1 MUR 23-030 SURGE SUPPRESSOR

FILLER cAP (12

TURRET VALVE
SOL 4 SOL 1B, COLLET CLOSED
QO

(1019) COLLET OPEN SYSTEM MANIFOLD (@)

PRESSURE SWITCH
PS4 COLLET PRESSURE (29)
ADJUST

SOL 1A, COLLET OPEN (7X2)1?)

COLLET PRESSURE @

(10(19) COLLET CLOSED
PRESSURE SW\TCH7

SYSTEM PRESSURE
@ ACCUMULATOR CHARGE FITTING

%ﬁ / ooo

_— @) ACCUMULATOR  (8X(&)(®) SoL 19 o o

20602 PLUG @) PO CHECK RAM TURRET o o
(17X22) SPINDLE BRAKE @

MAIN SYSTEM PRESSURE (10Y19) VALVE SOL 3
PS9 § A\ S b
SPINDLE BRAKE (19)19) 7 (2320601 PLUG —
PRESSURE SWITCH @20501 PLUG—] \ UUUU @]]
PS6 .

Ll
j =
PRESSURE CHECK @ ©) — PRESSURE FILTER
©
\FLU\D LEVEL

GAUGE

PS5

N\, [

\

DRAIN PLUG
RESERVOIR

(&) SYSTEM PUMP / COOLING PUMP

FUNCTION LABEL, TWO PLACES

. DIN PLUG
T — =

48596 SERIES_CABLE

() o8| WITH LED, FLAT PRONG OPP. CABLE END
FOR SOLENOIDS
48696 SERIES CABLE

WITH LED, FLAT PRONG AT CABLE END
BQ/‘TETVQM -E FOR SOLENOIDS

48496 SERIES CABLE NAME PART NUMBER

[E{ wTHOUT LED

FOR PRESSURE SWITCHES HYDRAULIC UNIT SGA0000133RTCE
RAM TURRET/CE sweer 30F 3

PL-60A Page 65



Hydraulic Unit, Machine with Tailstock, CE Mark

MANIFOLD END

ACTUATOR END

FITTING | TYPE | HOSE TITLE MFG. PART NO. | HARDINGE P/N RWE P/N | L (in) [HOSE FITTING TYPE
[~ — — — —[10655-6-6 | STR | TAILSTOCK HOME 540N0606-6-6-6— | S6—0007004—02 7P85120 | 71 | -6 | 10655-6-6 SR —— — — — — —
——110655-6-6 | STR | TAILSTOCK FORWARD | 540N0606—6-6-6— | SG—0007004—01 ZP85125 | 71 | -6 | 10655-6-6 STR |
| +— —10655-4-4 | STR | SPINDLE BRAKE 540N0606—4—4—4— |SG—0007004 ZP85040 | 107 | -4 | 10655-4-4 SR — — — —
[ R
| ——10655-6-6 | STR | COLLET OPEN 540N0606-6-6-6— | SG—0007004-03 ZP85130 | 119 | -6 | 10655-6-6 STR |
| —{10655-6-6 | STR | COLLET CLOSE 540N0606—6-6-6— | SG—0007004—04 ZP85135 | 119 | -6 | 10655-6-6 SR — — | |
| | [[10555-6-6 ['sTr | TURRET CLAWP 540N0606—6—6-6— | SG—0007004—05 ZP85160 | 206 | -6 | 10655-6-6 SR — |
| | —110655-6-6 | STR | TURRET UNCLAMP 540N0606—6—6—6— | SG—0007004—06 ZP85165 | 206 | -6 | 10655-6-6 STR | | | |
| . L . - Col
| |
| | | o |
| | | 6500-06-06 L | |
| (|0 ssoo-os-os | |
| || |
| ' |
| | ] 2404-06-04 || | |
| | é | | |
| 6500—-06-06 | | | |
| F20-BK |:|: Zﬁ M= —-———- | | |
| | | |
| — | |
| BN
E = B6F3MX—S |
| 1/4 X 1/4-FHF3-S | |
| (1/4 BSPT > 1/4 NPT) j:| lmlm | | |
|
: 6500-06-06 ( PACKAGED ) : | :
|
| |
| ]
l— — — — . |m||||nm 6400-06-06 CAPPED —= — — — — _ | :
|
CAPPED —= |
i
CAPPED = — — — — — — J |
|
TAILSTOCK FORWARD |
2701-06-06 |
0306-06 |
|
|
— ST
I
= 0306-06 |
FITTING SIZE | HOSE TITLE MFG. PART NO. | HARDINGE P/N | RWE P/N L (in) [ HOSE [ FITTING = -
10691N—6-6 | TAILSTOCK FORWARD EXT | 9190606—6-6-6— | SG-0007004-08 | ZP90500 8 —6 | 10691N-6-6 *
10655-6-6 | TAILSTOCK_HOME EXT 540N0606—6-6-6- | SG-0007004—09 | 7P85105 205 | -6 | 10655-6-6

Page 66

TO TAILSTOCK CYLINDER [D:I:::

i

6500-06—-06

TO TAILSTOCK HOSE EXT'S

||IIQ

6500-06-06

HOSE TITLE MFG. PART NO. HARDINGE PART NO. L (IN) | HOSE

COLLET DRAIN H090-G 140-0280-100| ——————-— 108 | —16
| L |
g CuwesROle ——
COLLET END
NAME PART NUMBER

HYDRAULIC HOSE ASSEMBLY SGA0000133CE

CEMARK SHEET 2 of 3
PL-60A



PL-60A

TURRET VALVE
SOL 4

COLLET OPEN

PRESSURE SWITCH
PS4

COLLET CLOSED

PRESSURE SWITCH
PS5

PRESSURE CHECK @ j

COLLET DRAIN CONNECTION

TO COOLER

ELECTRIC

MOTOR

°
FROM COOLER i@ \

MANIFOLD DRAIN

TAILSTOCK IN POSITION
PRESSURE SWITCH

Ps7 @)TS+ PO CHECK

COLLET PRESSURE

ADJUSTMENT

TAILSTOCK PRESSURE
ADJUSTMENT

H

TAILSTOCK PRESSURE Dﬂﬂ

g
F

BYPASS VALVE
SOL 10

MAIN SYSTEM PRESSURE (i9)10)
PS9

SPINDLE BRAKE

PRESSURE SWITCH

SYSTEM MANIFOLD @

RESERVOIR TOP (2)

FILLER CAP  (12)

\ ACCUMULATOR DISCHARGE VALVE ((6)

@ TURRET PO CHECK

SOL 1B, COLLET CLOSED

COLLET PRESSURE ()
TAILSTOCK PRESSURE ()
SYSTEM PRESSURE (33 soL 5B
TAILSTOCK
FORWARD =
O o0
ACCUMULATOR CHARGE FITTING 000
O o0
ACCUMULATOR oo o

\

0000

PS6
TAILSTOCK FEED

CONTROL /
(i7(@3) TAILSTOCK SPEED

SELECT VALVE
SOL 6

o

i

o
o

2

FLUID LEVEL

GAUGE

AN

FUNCTION LABEL, TWO PLACES

, X DIN PLUG
e e R e =

48596 SERIES CABLE

@ W\TH LED, FLAT PRONG OPP. CABLE END

FOR SOLENOIDS
48696 SERIES CABLE

BOTTOM -H WITH LED, FLAT PRONG AT CABLE END

FOR SOLENOIDS

48496 SERIES CABLE
WITHOUT LED

VIEW

FOR PRESSURE SWITCHES

DRAIN PLUG /

(1) RESERVOIR

SPINDLE BRAKE

VALVE SOL 3 =~ @

Hydraulic Unit, Machine with Tailstock, CE Mark

IT™ | QTY RWE DESCRIPTION HARDINGE PART NO.
1 1 RWE 23997 RESERVOIR

2 1 RWE 39698 RESERVOIR TOP

3 — —

4 1 NORTHMAN _ 1HP 3PH 230 VAC

5 — —

6 1 NORTHMAN _ VPVCG—F30/7.8—A2-01

7 1 VICKERS DG4V3S—2N-MUH5-60 VL 0003048CCDV
8 1 VICKERS DG4V3S—-6C-MUH5-60 CL 000304806
9 8 MOUNTING BOLTS 10-24x1-1/4

10 4 CCS 6710 P34 60 RISING CSAQ01173602
11 1 CCS 6710 P37 40 FALLING CSA001173603
12 1 LENZ FCS-537 CL 0000537
13 3 LENZ AFC—1M—-20RC GAUGE

14 1 LDI G1615-03—-A—1 SIGHT GAUGE SG 0011537
15 1 PALL HH9020A12KNRBPT SG 001077902
16 1 DELTROL FM620—SK

17 6 48596—-C—-00-048 CABLE

18 2 48696—-C-00-048 CABLE

19 S 48496—-C—-00-048 CABLE

20 1 CAROL 95255

21 1 MODULAR CONTROLS MCD-4177

22 2 MODULAR CONTROLS SV1-10-4-0-24DG CL 000304807
23 2 MODULAR CONTROLS SV4-10-C-0-24DG CL 000304808
24 1 MODULAR CONTROLS PRV1-10-K-0-6 CS 000304804
25 3 MODULAR CONTROLS SPC2-10-P-0-25 CS 001145207
26 1 MODULAR CONTROLS FCV7—10—K-0—NVF CL 001145203
27 1 MODULAR CONTROLS CV1-10-P-0-5

28 1 OILAIR 1H-60-2-100-3 SG 0011614
29 1 MODULAR CONTROLS PRV1-4044

30 1 MUR 23-030 SURGE SUPPRESSOR

SOL 1A, COLLET OPEN

SOL 5A, TAILSTOCK HM

®

(6) SYSTEM PUMP / COOLING PUMP

— PRESSURE FILTER

.
"

NAME

HYDRAULIC UNIT

CEMARK

PART NUMBER
SGA0000133CE

SHEET 3 of 3

Page 67



Hydraulic Unit, Machine with Tailstock, Non-CE Mark

COLLET OPEN
PRESSURE

TAILSTOCK IN
POSITION

TAILSTOCK
PRESSURE
BYPASS VALVE

SPINDLE BRAKE
PRESSURE
SWITCH, PORT B2
6PS

PRESSURE
CHECK

RESERVOIR HATCH

Page 68

COLLET CLOSED
PRESSURE SWITCH

COOLER RETURN

COUPLING a

1 HP

TURRET,UNCLAMP VALVE 4 SOL

ADJUSTMENT

TURRET MANIFOLD

TANK CONNECTION \

=) L)

ELECTRIC
MOTOR SYSTEM PUMP
INLET
o)

COOLING PUMP
INLET

SYSTEM PUMP
o o [ DRAIN
— f \
° ° o i
. o U
SYSTEM PRESSURE
o f wson ADJUSTMENT AND
i LOCK NUT
=B ° [ ]
IN
— o lo
55.1 H
B
Fe 2
J
COLLET
DRAIN
S + PO SYSTEM COLLET TAILSTOCK SYSTEM
MANIFOLD PRESSURE PRESSURE PRESSURE
1 1 1
4 14 14
1 1 1
56 57 ) 500 Psi 55 ) 500 PSI
o and
SPINDLE
BRAKE
VALVE
o 1 \3S0L
H 29
g ] j
out 49
= 1
= . 23
e(0)e
TURRET MANIFOLD
PRESSURE
CONNECTION
rf—\

FLUID LEVEL
GAUGE

FLUID DRAIN PLUG

TAILSTOCK FEED

CONTROL

TAILSTOCK
SPEED SELECT
VALVE

6SOL

NOTE: ITEM #93 HAS BEEN ADDED TO ALL
SG HYDRAULIC UNITS BUT IS ONLY
VISUALLY SHOWN ON THIS DRAWING.

1BSOL
COLLET
CLOSED

5 PART OF
ITEMS 9 & 10

5BSOL
TAILSTOCK
FORWARD

1
10
T

24

T

48

FILLER CAP

ACCUMULATOR

TURRET
P.0. CHECK

5ASOL
TAILSTOCK

G 60
HOME
OsO g
G %0
11
0e O
23
o[ :
IN o 48
©
1
& A 17
18

[HW
I U

PUMP
STRAINER

ACCUMULATOR CHARGING CAP

MANIFOLD PORT FUNCTION D
NOT USED (PLUGGED) 1C, U
COLLET CLOSE / OPEN C¢, co
TAILSTOCK FORWARD (-) s -
TAILSTOCK HOME (+) TS +
ACCUMULATOR ACC
AUX PRESSURE SWITCH PORT pPSéB1
STD PRESSURE SWITCH PORT PS6B2
STANDARD BRAKE PORT B2

SYSTEM MANIFOLD
REAR VIEW

TS - PO CHECK

BOTTOM VIEW FUNCTION LABEL, TWO PLACES

DIN PLUG

0.7-1.0

01501 COMNECTOR
[ MW LED, FAT PRONG OPPOSTE CABLE END
v FOR SOLEWODS

o1 comecron
[ 5] o0 o omc v
o s

o comcron
B s
RS e

COOLER S S
3 I
o =
805164 EXTRA GUARD 2
1
MoToR—( 5 WHITE
34067 CRIMP SPLICE
T
25
FAN MOTOR LEADS, BOTH BLACK,
NO PHASING REQUIRED.
|
FAN MOUNTING BRACKET
INLETT /

NAVE PART NUMBER

HYDRAULIC POWER UNIT ASSEMBLY SG-0000133
GENERAL PRECISON s oo, 5

PL-60A



HYDRAULIC DUCT
(THRU HARCRETE BASE)

Li

/f

SPINDLE_BRAKE

TURRET_UNCLAMP

TURRET CLAMP.

Hydraulic Unit, Machine with Tailstock, Non-CE Mark

WIREWAY\

SPINDLE BRAKE

TURRET_UNCLAMP

L

TURRET CLAWP

FROM_COOLER

TOP VIEW

HYDRAULIC UNIT \

SEE REAR

10 COOLER

VIEW MANIFOLD

HEAT EXCHANGER

COLLET DRAIN

\ |

O

WA :
Ny

f
i

o\ﬂ

=<
I &

HYDRAULIC DUCT
BELOW POWER CASE)

ACCUMULATOR

COLLET CLOSER

SPINDLE BRAKE

COLLET DRAN

COLLET CLOSE

Ik

COLLET OPEN

:

4‘/4

COLLET OPEN

i

TURRET UNCLAMP

TURRET CLAMP

O¢w ©

| — TURRET

T T — TAILSTOCK +

@O

TALSTOCK FORWARD

FROM MAIN
FILTER

SPINDLE BRAKE.

\ COLLET CLOSE

PL-60A

PART NUMBER

SG-0000133
SHEET 3 oF 5

e GENERAL PRECISION
HYDRAULIC POWER UNIT ASSY
HYD. HOSE & FITTING DIAG.

Page 69



Hydraulic Unit, Machine with Tailstock, Non-CE Mark

MANIFOLD END ACTUATOR END HOSE_TITLE MFG. PART_NO. HARDINGE_PART_NO. L (in) |HOSE FITTING SIZE
HOSE TITLE MFG. PART NO. HARDINGE PART NO. L (in) |HOSE FITTING SIZE TO COOLER 75203939-8-8-8-24 CL-0007004-10 24 -8 3/4-16 JIC
TAILSTOCK_HOME 540N0606-6-6-6-71 5G-0007004-02 71 -6 9/16-18 SAE FROM COOLER 75203939—8-8-8-3( CL-0007004-11 30 8 3/4-16 JIC
TAILSTOCK _FORWARD 540N0606-6-6-6-71 SG-0007004-01 71 -6 9/16-18 SAE
—~——————— SPINDLE BRAKE 540N0606—4-4—-4-107] SG-0007004 107 -4 7/16-20 SAE
COLLET OPEN 540N0606-6-6-6-119| 56-0007004-03 119 -6 9/16-18 SAE
COLLET CLOSE 540N0606-6-6-6-119) 56-0007004-04 118 -6 9/16-18 SAE
TURRET CLAMP 540N0606-6-6-6-206 5G-0007004-05 206 -6 9/16-18 SAE
TURRET UNCLAMP 540N0606-6-6-6-206| 56-0007004-06 206 -6 9/16-18 SAE
ACCUMULATOR 540N0606-B-8-8-15 SG-0007004-07 15 -8 3/4-16  SAE L
L
e 8-C50X-S
1
=] .
(1) 8-Cc1x-§ — —
5 SR
1 —
.mm 4-V50X—S 8-12FTX-S =] 8-Fs0x-s
\\‘ COOLER END é
TANK COUPLING ~ COOLING PUMP
HYD. ASSY END
L \‘.ml 6-V50X-S
Q\ CAPPED <—
CAPPED <——
8-R6X-S CAPPED +—
IIIII|| ||III|| 6-F50x-S (LOCATED ON ACCUMULATOR OUTLET)
CAPPED <———
CAPPED +———
TAILSTOCK HOME EXT
TAILSTOCK FORWARD EXT [_HosE TiTLE [ MFG. PART NO. | HARDINGE PART NO. | L (in) [HOSE FITTING SIZE |
6-C6X-S [COLLET DRaN | FHS— 10— WH | sc-ooo7004-12 [7108 [ =16 | 3/4-14 NPT__|
L
HOSE_TITLE MFG. PART NO. HARDINGE_PART_NO. L (in) [HOSE _FITTING SIZE |
TAILSTOCK FORWARD EXT 4210606-6-6-6-8 5G-0007004-08 8 -6 9/16-18 SAE
TAILSTOCK HOME EXT 540N0606-6-6-6-20.5 | SG-0007004-09 20.5 -6 9/16-18 SAE 6-WTX-WLN-S
| _
TANK END ””” COLLET END
. —_
SPARE CLAMP
TO TAILSTOCK CYLINDER
FROM TAILSTOCK HOSES CLAMP
™ GENERAL PRECISION ‘"'Sg"f 0000133
HYDRAULIC POWER UNIT ASSY
HOSE ASSEMBLIES SHEET 4 & 5

Page 70 PL-60A



PL-60A

93 SG-0011259-02 2 SNUBBER, GAUGE

92 CS-0008384—-M 1 ADAPTER, STRAIGHT

91 CS-0003048-10 1 TURRET, UNCLAMP VALVE
90 AD-0011338-04 1 90" CONNECTOR

89 CS-0011259-13 2 CONNECTOR, HYD.

88 CS-0011259-11 2 90" CONNECTOR

87 CS-0011259-10 1 FITTING, MALE ELBOW BSPT
86 HS-0008384-23 1 ADAPTER, ALTERED

85 CS-0008384-15 2 ADAPTER, 90°

84 CS-0011452-03 1 VALVE, FLOW CONTROL

83 CS-0007703-12 6 MALE SWIVEL, 90’

82 CS-0008384-01-M 1 ADAPTER, 1/4 NPT X 1/4 BSP
81 CL-0009532-03 2 GROMMET

80 CS-0010786-14 1 ELBOW, 90°

79 CS-0010786-13 1 ELBOW, 90"

78 CS-0010786-12 2 ELBOW, 90

77 CL-0010786-06 5 CONNECTOR

76 CL-0010786-05 2 CONNECTOR, STRAIGHT

75 CS-0007703-13 2 SWIVEL, 90°

74 CS-0008384—14 1 MALE, 90°

73 CL-0010786-03 1 BULKHEAD FITTING, STRAIGHT
72 CS-0008384-12 2 ADAPTER, STRAIGHT MALE
71 CS-0010787-02 1 ELBOW, 45°

70 CS-0010786-10 1 CONNECTOR, STRAIGHT

69 CS-0010787-01 5 ELBOW, 45°

68 CL-0007004-13 1 HOSE, SYSTEM PUMP DRAIN
67 CS-0010786-09 1 ELBOW, 90

66 SG-0010786 2 BULKHEAD, STRAIGHT

65 CL-0007707-04 1 TUBE, FILTER TO MANIFOLD
64 CL-0007707-03 1 TUBE, PUMP TO FILTER

63 CL-0007707 1 TUBE, SYSTEM PUMP INLET
62 CL-0010786-04 1 TEE

61 CL-0007004-19 1 TUBE, TANK TO RECIR PUMP
60 CS-0008384—14 1 ELBOW 90°

59 CL-0010786-02 1 TEE, SWIVEL RUN

58 CS-0010786-06 1 CONNECTOR, STRAIGHT

ITEM PART NUMBER QTY DESCRIPTION

57 CS-0020115-16 1 COVER, TAILSTOCK PRESSURE
56 €S-0020115-15 1 COVER, COLLET CLOSER
55 CS-0020115-14 1 COVER, SYSTEM PRESSURE
54 CS-0000234-G 1 GASKET, 10" BUNA-N
53 CL-0011198-08 1] SEAL KIT, VICKERS
52 CS-0010786-17 1| TEE, SWIVEL NUT BRANCH
51 CL-0010786-01 1 CONNECTOR, STRAIGHT
50 CS-0010786-15 2| CONNECTOR, STRAIGHT THRD
49 CL-0008831-01 3| SOLENOID ASSEMBLY
48 CL-0008831 4| SOLENOID ASSY-VICKERS
47 SG-0007004-08 1 HOSE, TAILSTOCK FWD (EXT)
46 SG-0007004-09 1 HOSE, TAILSTOCK HOME (EXT)
45 SG-0007004-12 1 HOSE, COLLET DRAIN
44 CL-0007004-11 1 HOSE, FROM COOLER
43 CL-0007004-10 1 HOSE, TO COOLER
42 SG-0007004-04 1 HOSE, COLLET CLOSE
41 SG-0007004-03 1 HOSE, COLLET OPEN
40 SG-0007004-06 1 HOSE, TURRET (UNCLAMP)
39 SG-0007004-05 1 HOSE, TURRET (CLAMP)
38 SG-0007004-02 1 HOSE, TAILSTOCK HOME
37 SG-0007004-01 1 HOSE, TAILSTOCK FORWARD
36 SG-0007004 1 HOSE, SPINDLE BRAKE
35 SG-0011614 1| ACCUMULATOR, 1 QUART
34 CS-0011452-09 1 VALVE, CHECK
33 CL-0011452-03 1 VALVE, FLOW CONTROL
32 CS-0011452-07 3| VALVE, PILOT OPERATED CHEC
31 CS-0003048-04 1 VALVE, PRESSURE REDUCING
30 CL-0003048-08 2| VALVE, 2-WAY
29 CL-0003048-07 1] VALVE, 4-WAY
28 CS-0010234-10 1 MANIFOLD
27 CL-0003048-11 1] VALVE, PRESSURE REDUCING
26 SG-0003011-01 1 MOTOR CABLE
25 SG-0012042-09 6| DIN CABLE W/0 LED
24 SG-0012042-08 2| DIN CABLE W/ LED
23 SG-0012042-07 5| DIN CABLE W/ LED
22 CS-0011850-10 1 FAN, COOLING
21 CS-0010116 4| CUSHION, MOTOR
20 CL-0011850-04 1 FAN, MOTOR
19 CS-0000128 1 COOLER, OIL
18 CS-0011614-01 1 FILTER, PALL ELEMENT
17 SG-0010779-02 1 FILTER, PRESSURE
16 CS-0011927 1 STRAINER, FLOW EZY
15 CS-0011318 1 GAUGE, LIQUID LEVEL
14 CS-0011537 3| GAUGE, 1000 PSI
13 CSA-0011736-03 1 SWITCH , PRESSURE-40 FALL
12 CSA-0011736-02 4| SWITCH, PRESSURE-60 RISE
11 CL-0011452-01 2| BOLT KIT
10 CL-0003048-06 1 VALVE, TAILSTOCK
9 CL-0003048-05 1] VALVE, COLLET
8 €S-0003325-03 1 PUMP, COOLING
7 CS-0003325-04S6 1 PUMP, SYSTEM (3GPM MAX)
6 CS-0009332-08 1 MOTOR, ELEC. (1.0 HP 3 PH
5 CS-0010059-01 2| INSERT, LO70 LOVEJOY
4 CS-0011792-08 2| COUPLING
3 CS-0011792-07 2| COUPLING
2 CL-0008384-01 2| ADAPTER, PUMP MOTOR
1 SG-0003310-R 1 RESERVOIR, FLUID
ITEM PART NUMBER QTY DESCRIPTION

NAME
HYDRAULIC POWER UNIT ASSY
BILL OF MATERIAL

PART NUMBER

SG-0000133

SHEET 5« 5

Hydraulic Unit, Machine with Tailstock, Non-CE Mark

Page 71



Hydraulic Unit, Machine without Tailstock, CE Mark

MANIFOLD END ACTUATOR END
FITTING TYPE HOSE TITLE MFG. PART NO. HARDINGE P/N RWE P/N L (in) | HOSE FITTING TYPE
10655-4-4 STR SPINDLE BRAKE 540N0606—4—4—4— | SG—0007004 ZP85040 107 -4 10655-4-4 STR
10655-6-6 STR COLLET OPEN 540N0606-6—6—6— | SG—0007004-03 ZP85130 119 -6 10655-6-6 STR
10655-6-6 STR COLLET CLOSE 540N0606-6—6—6— | SG—0007004—04 ZP85135 119 -6 10655-6-6 STR
10655-6-6 STR TURRET CLAMP 540N0606—-6—6—6— | SG—0007004-05 ZP85160 206 -6 10655-6-6 STR
10655-6-6 STR | TURRET UNCLAMP [540N0606—6—-6-6— |SG—0007004-06 ZP85165 206 -6 10655-6-6 STR
I = 6400-06-06 I (| =
@ 6500-06-06
E 6500-06-06
[ ] 2404-06-04 Il ==
= 6802-04—-04 E
= BF3MX—S
F20-BK
6500-06-06 | m
( PACKAGED )
1/4 X 1/4—FHF3-S E
(1/4 BSPT > 1/4 NPT)
CAPPED ~S-—---mmmmmmmmmmmmmmm oo
CAPPED —=
CAPPED = -m - oo oo

Page 72

HOSE TITLE MFG. PART NO. HARDINGE PART NO. L (in) | HOSE | FITTING
COLLET DRAIN H090-G 140-0280-100 | —————— 108 =16 | —=—=———===
L |
‘ /— CLAMP 5801432 CLAMP 5801432\ ‘
TANK END COLLET END
NAME PART NUMBER
HYDRAULIC HOSE ASSY SGAD000133L TCE
LESS TAILSTOCK/CE st b oF 3
PL-60A



COLLET DRAIN CONNECTION

TO COOLER

FROM COOLER

MANIFOLD DRAIN

TURRET VALVE
SOL 4

COLLET OPEN

PL-60A

({019 COLLET CLOSED

PRESSURE SWITCH

PS4
ADJUST

PRESSURE SWITCH
PS5 7

20602 PLUG

20601 PLUG (23

PS9

SPINDLE BRAKE
PRESSURE SWITCH
PS6

PRESSURE CHECK @ j

COLLET PRESSURE

MAIN SYSTEM PRESSURE (0)1e)

ELECTRIC MOTOR

24
pe

HCH

(420602 PLUG —

@320601 PLUG—

ACCUMULATOR DISCHARGE VALVE (1)

SYSTEM MANIFOLD

@

COLLET PRESSURE

SYSTEM PRESSURE @

RESERVOIR TOP (2)

®)

FILLER CAP

®)

@TURRET PO CHECK

ACCUMULATOR CHARGE FITTING

e

SOL 1B, COLLET CLOSED
\

o

O 00

Oo O

Hydraulic Unit, Machine without Tailstock, CE Mark

_~@) ACCUMULATOR
(8) COVER PLATE —

SPINDLE BRAKE
VALVE SOL 3

(2320601 PLUG—]

- 0000
|
©
\FLU\D LEVEL
GAUGE (%
P2 N

™ | QTY RWE DESCRIPTION HARDINGE PART NO.
1 1 RWE 23997 RESERVOIR
2 1 RWE 39698 RESERVOIR TOP
3 — —
4 1 NORTHMAN __THP 3PH 230 VAC
5 — —
6 NORTHMAN _VPVCG—F30/7.8-A2-01
7 VICKERS DG4V3S—2N-MUH5—60 VL _0003048CCDV
8 DAMAN ADO3—CP—P—COVER PLATE
9 8 MOUNTING BOLTS 10-24x1-1/4
0 7 CCS 6710 P34 60 RISING CSAO01173602
1 1 DELTROL FM620-SK
2 1 LENZ FCS-537 CL_0000537
3 3 LENZ AFC—1M—20RC GAUGE
4 1 LDl G1615-03-A—1__SIGHT GAUGE SG 0011537
5 7 PALL HH9020AT2KNRBPT SG 001077902
6 — —
77 6 48596-C—00-048 CABLE
18 2 48696-C—00-048 CABLE
19 5 48496-C—00-048 CABLE
20 1 CAROL 85255
21 1 MODULAR_CONTROLS MCD—XXXX
22 2 MODULAR CONTROLS SV1-10-4—0-24DG | _CL 000304807
23 2 MODULAR CONTROLS 20601 PLUG
24 7 MODULAR CONTROLS 20602 PLUG
25 3 MODULAR CONTROLS SPC2-10-P-0-25 CS 001145207
26 - -
27 7 MODULAR CONTROLS CVi-10-P-0-5
28 1 OILAIR 1H-60-2-100-3 SG 0011614
29 1 MODULAR CONTROLS PRV1-4044
30 1 MUR 23-030 SURGE SUPPRESSOR
SOL 1A, COLLET OPEN

= E

| — PRESSURE FILTER %

il

DRAIN PLUG /

FUNCTION LABEL, TWO PLACES

DIN PLUG

48596 SERIES CABLE
@) W\TH LED, FLAT PRONG QPP. CABLE END
FOR SOLENOIDS

48696 SERIES CABLE

WITH LED, FLAT PRONG AT CABLE END
BQ/‘TETVQM -E FOR SOLENOIDS

48496 SERIES CABLE

8 WITHOUT LED

FOR PRESSURE SWITCHES

RESERVOIR
@ SYSTEM PUMP / COOLING PUMP

NAME

=
HO
PART NUMBER
HYDRAULIC UNIT SGAO000133LTCE
LESS TAILSTOCK/CE 3 oF 3

‘ E\ZOGOZ PLUG

Page 73



15.50
14.5

DETAIL "B*

H154

SG 0003279 E

PART NUNBER

Il
T
I T
:@: :@:
. ]
Il
Il
1l
gl
I Tt
Il T
I L]
I }

Il

NOT SHOWN ON DWG

I/0 CASE ASSEMBLY
SG-CE MARK

e

DETAIL “F
8.5

=
[—2.25

ﬁ1‘85

S

21TB

IE

ST (00O D
CU| U [ QUMM [—| QU SELD[O | [CO

7

12TB

S [oW] S Tol INa] N JSS1
= o

(8] (ool (a0 QN1 (apl i g TRl Noj S e0] (o)}

//A "

11TB

DETAIL

9TB

O|—|0d[™M

8TB
c/eccoccececeeeleeececloeeeceeseeeeceeeeeeceecolooeeceeeeeeeeeoeeceeecoeeoeeleeceeeeee

(I A
cceecececeeccececec]ececieecececece’ | leeeecececeeeeee’ || Ieec=50eee

—| QU| [ LD [\ | Q0| TN

1LOOI00I0I0I000I0I000 IPIRRIO! IOIGIOIDINIAI0I0ICOI0I0ICIOINICOICI0IIA! OIOOIOIVIVOIIVCIVICICICICIOIVIGOIVINICIVIOH DIGOIIGIOIOIO

:
:

Input/Output Case Assembly

REAR VIEW

:

Olo 10
Olo J 10
Olo 10

eIl =mIe] -
OO :LHN We) j
m [QO00re 1@ i
— [0000pe 0000 i
® OO0 0000 o
oOoOpT 10000 9
oaoORT 0000
el b DD
oUoUkEe IO
ooogliz [godd| *
G
o [OOOTRT OO0 |
il o] N[O]N| N N[O]N[O) |
S OO S E————
L LJ LJ LJ <<
oOoOE 10000 3
oOoO+ 10000 s
ooo0E 100a0 |
OO0 10000 0
CO@Opr_|Jodo 8/ m 50 Ln
%“wm m%m% 7r® = @ N C
o8l jnmiselae 0 0 =4 AR 4
ooogie [godo :u 8 J =4 .
m[0000BL OO0 = <0.8) 932
] oaieinamisioisio i 0 1= > el
~ooogeroong O 10— i - @ 22 R) Jo
elalelalIMIeIare Gr—|0 . =
— N .
s o = | = 2) (&
— — — — \\‘
ororr T8r0 L ﬁ 0 =
%Hmuwm MQM% A 7 9 N ——
SEiosgisne , P S A G
m OO0 gou I3 [ (o] @ o o
ppHceee noak =7 = 1l | @ ¥
~ogogergogd b | . " 30 A ®
Pl oopz D ()
QOO0 [Oo00 4 <> 503 o SN
g ool 1R 7)) =L
=28 OOMOre 10000 4 o] ¢ A BE
o35S OW 0pe WOMO T‘oooooooo m D o o ~ 99
ge e AT B D G i
S e e S . 2
2 O
DEE L N® @
— (OOMOB2 (0000 -
elnl mFlnlelne) .
o CEEEEED
OOO0RT OO0
SO0 0000
ogooder [Jodo
00000000
oooO oo
em[eN|Imue]ne)
SO0 10000

PL-60A

Revised: August 10, 2000

Page 74



PL-60A

Revised: August 10, 2000

ITEM PART NUMBER QUANTITY DESCRIPTION

60 VL 001173801 2. 0000 | DOOR PULL

61 SG 000415808 1.0000 | PLATE, DOOR HINGE <TOP>

62 SG 000179912 1. 0000 | SPACER, PC & [/0 CASE DOOR
63 CN 001119801 8. 0000 | SEAL, DOOR

64 MS 0303617 3.0000 | SCREW, BT. HD. M6X10 X 16MM
65 Mw 0183610 5. 0000 | M6 REG. LOCKWASHER

66 MW 0103610 5. 0000 | WASHER, FLAT Mé STEEL

67 CN 0011062 1. 0000 | KNOB

68 CC 0011947 2.0000 | STRIP, MAGNETIC

69 0300204 1. 0000 [ SCREW BT HD 8-32 X 1/4

70 MN 0113410 2.0000 | NUT, HEXAGON, 934 PLATED

71 CL 000415832 1. 0000 | BRACKET, SWITCH,0TC & I/0 CA
72 CL 001022407 1. 0000 | SWITCH, INTERLOCK

73 MS 0303516 6. 0000 | SCREW,BUTHD.MS5X.8X12MM

74 Mw 0103510 6. 0000 | WASHER, FLAT M5 X .8 STEEL
75 6 0008137 2.0000 | WASHER, LOCK

76 SB 001056504 0. 6700 | U CHANNEL

77 0300103 2.0000 | SCREW BT HD 6-32 X 3/16

78 SG 0003279wPIO 1. 0000 | WIRE PACKAGE-I/0 CASE-CEMARK
79 SGAO011844RT E 1. 0000 | MTB PANEL ASSY - CEMARK

80 SG 001011542 1. 0000 | COVER, LOAD METER

81 MW 0193310 3.0000 | WASHER, LOCK DIN-7980 M3X.5
82 Mw 0103310 3. 0000 | WASHER, FLAT REGULAR M3X.5
83 MN 0113310 3.0000 | NUT, M3 X 5

84 MS 0303515 5. 0000 | SCREW, BT. HD. M5X.8,X 10MM
85 VFA001036101RL 1. 0000 | ADDER DECK RELAY

86 DV 0010546 2.0000 | NUT FOR GROUNDING POST

87 CS 0012099 1. 0000 | BEZEL, PANEL

88 LC 0003650GEQ2 1. 0000 | SWITCH, CONTACT BLOCK, INC
89 SG 001204204 1. 0000 | RECEPT.SOLDER TYPE SPEC 15 P
30 NC 001088402 0.010 | LOCTITE #222

ITEM PART NUMBER QUANTITY DESCRIPTION

1 SGA0000221CH 1. 0000 | CONTROL WELD ASSEMBLY

2 SG 0004158IACE 1. 0000 | I/0 CASE ASSY - CEMARK

3 SG 000499082 1. 0000 | PANEL, [/0 CASE COMP. MTG

4 HG 0011350 4.0000 | FILTER, FOAM

5 HG 000378004 1. 0000 | COVER, RS232

6 SG 0012042 1. 0000 | RECEPTACLE HOUSING FOR HIROS
7 HG 001204201 1. 0000 | RECEPTACLE, 115VAC, 3 WIRE
8 CL 000415841 1. 0000 | PANEL, ON-OFF

9 LC 0003650GEQ1 1. 0000 | SWITCH, CONTACT BLOCK, INO
10 SGA000415809 1. 0000 | PLATE, DOOR HINGE ¢BOTTOM)
11 LC 0003650GE23 1. 0000 | SWITCH, OPERATOR, ON/OFF
12 LC 0003650GE15 1. 0000 | SWITCH, PLUG, SQUARE, SMALL
13 SG 000378010 1.0000 | DOOR, I/0 CASE

14 SG 0010116 1. 0000 | GASKET, LOAD METER COVER
15 18 001179102 1.0000 | INPUT MODULE AIDI6D

16 LO 0002854 1.0000 | TAG LAYDOUT - CEMARK

17 JA 0010821 3.9000 | PANDUIT

18 SGA0011844 E 1. 0000 | MTB PANEL - CEMARK

19 GN 001047201 2. 0000 | RESISTOR

20 CK 9011032 0. 7880 | RAIL, DIN BLANK

21 HG 001103204 4.0000 | END STOP

22 HG 001103203 11. 0000 | END PLATE

23 HG 001103201 130. 0000 | TERMINAL BLOCK,BLUE

24 HG 001103205 5. 0000 | JUMPER, 10 POLE

25 TT 001129803 1. 0000 | SUPPRESSOR

26 HG 0009175 2. 0000 | MARKER, STRIP 1-10

27 HG 000917501 2. 0000 | MARKER, STRIP 11-20

28 HG 000917502 0. 4000 | MARKER, STRIP 21-30

29 HG 000917503 0. 2000 | MARKER STRIP 31-40

30 LC 000812202 1. 0000 | RELAY, 24VDC - 4NO

31 18 0011791CE 1. 0000 | MODULE,DC OUTPUT,8 POINT-CEM
32 MS 0303514 21. 0000 | SCREW, BT. HD. M5 X .8 X 8MM
33 SG 0011857CE S 1. 0000 | METER, SPIN. LOAD - CEMARK
34 0300004 2. 0000 | SCREW, BHD 4-40 X 1/4

35 JA 001082101 3.9000 | COVER

36 HG 0010190 5. 0000 | STANDOFF

37 Mw 0263510 37.0000 | WASHER, STAR EXT. M5 STEEL
38 MN 0283510 4.0000 | NUT, M5X0.8, SER HEX FLNG
39 HG 000415813 4.0000 | BRACKET, FOAM

40 CL 0010116 2. 0000 | GASKET

41 3 001088401 0. 2000 | ADHESIVE

42 MS 0303315 28. 0000 | SCREW, BUTTON HD. M3X.5X10MM
43 CL 000022144 1. 0000 | FACEPLATE,CONTROL HOUSING
44 SG 0010116MP 1. 0000 | GASKET, MEMBRANE PANEL

45 MN 0283610 1.0000 | NUT, M6X1.0, SER HEX FLNG
46 MS 0303615 2. 0000 | SCREW, BT. HD. M6X1.0X 10MM
47 F3 000937701 27.0000 | LABEL, ID

48 MS 0303415 12. 0000 | SCREW, BT. HD. M4X.7,X 10MM
49 Mw 0103410 10. 0000 | WASHER, FLAT M4 X .7 STEEL
50 Mw 0183410 10. 0000 | WASHER, LOCK M4 STEEL

51 MS 0303416 2. 0000 | SCREW, BT. HD. M4X.7,X 12MM
52 MW 0263410 12. 0000 | WASHER, EXT. STAR M4

53 SG 001082104 1. 0000 | SUPPORT, CABLE BAR

54 MS 0303417 8. 0000 | SCREW, BT. HD. M4X.7,X 16MM
55 CN 0012042 B 1. 0000 | BLOCKS, LATCHING

56 SG 000415811 1. 0000 | SPACER, NYLON <P.C. DOOR>

57 SG 000415825 1. 0000 | PLATE,DOOR HINGE

58 HG 0012029 1.0000 | KEY

59 VL 0011738 2.0000 | LATCH, DOOR, VISE ACTION

170 CASE ASSEMBLY

SG-CE MARK

SG 0003279 E

Input/Output Case Assembly

Page 75



Live Tooling Drive Assembly

: g :

0 @) [T

) N2 &

g % \/ ‘ A SUPPLIED WITH CONTROL PACKAGE ’

g © /T / |
1\ T / i © O

C©

|
N
T

AT T S hHY

| ;\
éé}

Rt/ O |

MWTTwéﬁﬁﬁﬁ

! CAUTION .

S
£
e
H
&
z
]
2
g

BECE
2ED
@/ CABLE 61 [H:
oooo/////’ =L
PEEE
©@
/ SEO0,

NAM PART NUMBER

IE
ASSY, LIVE TOOL — COMMON PARTS SG—0000144—CPCE
(CEMARK) s | e o

Page 76 PL-60A



PL-60A

64 MS-0104225 1 SCREW, M12 X 55
63 GE-0010884 0 SILICONE
61 CN-0008104 1 CABLE CLAMP
59 MW-0183510 2 WASHER, M5 LOCK
57 MS-0303515 2 SCREW, BT HD M5 X 12
56 MW-0263610 9 WASHER, M6 STAR
55 MS-0303614 9 SCREW, BH M6 x 9
54 MW-0183510 6 WASHER, M5 LOCK
53 MW-0103510 4 WASHER, M5 FLAT
52 MS-0303516 2 BUTTON HD SOC M5 X 12MM
51 MS-0103822 10 SHCS M8 x 40
50 MW-0103810 8 WASHER, FLAT M8
47 S6-0003291-01 M 1 STOP, 10 STA  METRIC
45 S6-00032981-02 M 1 STOP, 12 STA METRIC
43 SG-0003291-01 1 STOP, 12 STA ENG
42 CS-0012036—-A 22 ASSY, PLUG
41 SG-0003291-02 1 STOP, 12 STA ENG
40 MW-0103610 4 WASHER, M6 FLAT
37 SG-0010116-87 1 GASKET, LT MTR COVER
36 SG-0010115-48 1 COVER, BELT
35 SG-0010115-46 1 COVER, LT MOTOR
34 MS-0103619 8 SCREW, SNCS M6x 25
32 R-0008044 2 PIN, ESCUTCHEON
31 CS-0010302-02 1 TAG, CAUTION PINCH POINT
30 CS-0010994 1 GREASE
29 LT-0010884-S 0 SEALANT, PIPE
28 HM-0009215 1 PLUG, 1" SH PIPE
27 MW-0104210-H 8 WASHER, M12 FLAT HARD
26 MS-0104226 3 SCREW, SHCS M12 x 60
25 SG-0001991-02 1 PLATE, MOTOR MTG
24 SG-0011797-01 1 MOUNT, LT MOTOR
23 MW-0184210 8 WASHER, M12 LOCK
22 MS-0104221 4 SCREW, SHCS M12 x 35
21 CL-0003346-12 1 BELT, GT PROFILE
20 CL-0003177-36 A 1 ASSY, 36 T PULLEY
19 NC-0010884 0 LOCTITE
18 MS-0573822 2 SCREW, SET FLAT PT M8-1.2
17 MN-0153810 2 NUT, M8 HEX
16 CSB-0011320-02 2 BLOCK, ADJ PLATE
15 MS-0103821 12 SCREW, SHCS M8 x 35
14 CS-0007533 1 KEY
13 CS-0000492-01 1 NUT, LOCK
12 6-0006481-05 1 SHIM
" 6-0006481-01 1 SHIM
10 6-0006481-02 1 SHIM
8 SG-0000144-R 1 ASSY, LT REAR
7 OR-0006672 1 O—RING
6 SG-0003291-A 1 LOCATOR ASSY
5 SG-0000266 2 BEARING, ANG CONT
3 SG-00017989-03 1 SPACER
2 CS-0002840-01 1 WASHER
1 SG-0001892-01 1 GEAR, SPIRAL BEVEL
ITEM PART NUMBER QTY DESCRIPTION

NAME
ASSY, LIVE TOOL - COMMON PARTS
(CEMARK)

PART NUMBER
5G-0000144-CPCE
T2 e 2

Live Tooling Drive Assembly

Page 77



Lower Axis Drive Assembly

NOTE: SOME COVERS NOT SHOWN FOR CLARITY

:

N Zh gw =5 :

/

¥ e

W
ﬁ%% ®
/érﬁ{‘ﬂ*p
/ VAR &6
Jd 4k

T O SN o~
() 18 (3) (4) (47) (19) (76) (i) (24) (53) (26)
(46) (s0) (1) (56) (o) (25)
(39) (149
CT/ON A—A

(SEE SHEET 2/5)

NAME PART NUMBER

LOWER AXIS DRIVE ASSEMBLY SGC-0006730-LA

SHEET oF 5

—

Page 78 PL-60A



Lower Axis Drive Assembly

MUST BE FLUSH @
OR BELOW_SURFACE

b

.

Lo

a NOTE: SOME COVERS NOT SHOWN
@ FOR CLARITY

‘.

(55)

Z FANUC 5S MOTOR(REF.)

NOTE: SEE VIEW B (SHEET 3/5)
FOR MQOTOR COVERS

NAME PART NUMBER

SGC-0006730-LA
2 x5

LOWER AXIS ASSEMBLY

PL-60A Page 79



Lower Axis Drive Assembly

@ @ HYDRAULIC OR BALL SCREW DRIVEN
6
® (@O

o

-
t

NOTE: SOME COVERS NOT SHOWN FOR CLARITY

SECTION A-A
/_
VIEW "B”
B

=
— TV
- =
E“=‘:"l\;,— - = — —qJI::

K Q % '_ - LOWER AXIS DRIVE ASSEMBLY :}g(i;Oiw;O—LA

Page 80 PL-60A



Lower Axis Drive Assembly

Lo Lo o—lﬁr o T o rno [ﬁl o
°d
.
N
(5s)
) 1
© o
d
o

NOTE: SOME COVERS NOT SHOWN FOR CLARITY

NAME PART NUMBER

LOWER AXIS DRIVE ASSEMBLY SGC-0006730~LA
SHEET 4 OF 5

PL-60A Page 81



Lower Axis Drive Assembly

SUB SPINDLE LOWER AXIS

Page 82

205 1250010226 1 GASKET

204 SG 000317754S 1 PULLEY, 54T

203 CL 0003346LA01 1 BELT, LOWER AXIS DRIVE

202 SG 000317754M 1 PULLEY, 54T

201 HG-0010884 .2 SEALANT, ULTRA-BLUE

200 AH-0009910 2 TY—WRAP

199 NC-0009623-01 1 TY—WRAP

198 SB-0010473-2T 8 TUBING, ZIPPER

194 0100614 2 1/4-20 SCREW, SKHD x 7/8"
191 GE-0010884 2 SILICON

190 S-0010700-07 7 PLUG, LEE

188 SGB-0010115-R 1 COVER, REAR

186 744-0010229-02 1 CONDUIT ASSEMBLY, 3/4

185 SG-0020115-50 1 COVER, CONDUIT

184 MN-0283610 3 M6 NUT, FLANGE

183 SG-0010115-F 1 FRONT COVER ASSEMBLY

182 SG-0009002-LA 1 SHIM PLATE, LA

150 SGB-0011976-04 2 SHIM, BUMPER

147 OR-0006870 1 O-RING

146 CS-0009431-04 1 O-RING

145 SG-0011623-04 1 CABLE CARRIER

144 SG-0010215-17 1 COVER, SKIRT JUNCTION

143 SG-0020116-04 1 GASKET, SKIRT JUNCTION

142 MN-0283510 6 M5 NUT, SER. HEX FLANGE
141 HG-0010229-01 1 CONDUIT, 1-1/4"

140 HG-0011259-05 1 FITTING, STRAIGHT 1-1/4"
139 6-0010331 1 PLUG, CAP

136 MS-0103615 5 Mé SCREW, SKHD CAP X 10MM
135 MW-0263610 19 M6 WASHER, STAR

129 MS-0303514 4 M5 SCREW, BUTT HD X 8MM
128 SG-0004990-49 1 COVER, END

126 SG-0010115-90 1 COVER, TOP

111 MS-0103520 8 M5 SCREW, SKHD CAP X 30MM
110 SG-0006481-01 2 GIB, GUIDE TRUCK

107 OR-0000406 4 O-RING

106 SG-0020115-49 1 COVER

105 SG-0004990-35 1 GUARD, MOTOR

104 SG-0000371-LABS 1 CARRIAGE, LOWER AXIS (BAL
103 MW-0183510 1 M5 WASHER, LOCK

102 SG-0000371~-LA 1 CARRIAGE, LOWER AXIS (HYD
101 SGA-0004990-34 1 DEFLECTOR, LUBE

100 MS-0573822 1 SCREW, SET FLAT PT M8-1.2
99 MN-0153810 1 NUT, M8 HEX

98 SG-0008411 1 BLOCK, MOUNTING

97 MS-0103821 2 M8 SCREW, SKHD CAP X 35MM
92 SGA-0011027-R2-01 | 1 LABYRINTH, REAR LA

90 MS-0303616 14 M6 SCREW, BUTT HD X 12MM
88 SG-0006481-C 3 CLAMP, LINEAR GUIDE

86 SGA-0011027-R1-01 | 1 LABYRINTH, REAR LA

85 SG-0011027-LAF 1 LABYRINTH, FRONT

82 SG-0010215-09 1 MOUNT, LUBE REAR(RIGHT)

81 SG-0010215-10 1 MOUNT, LUBE REAR LEFT

76 MS-0103619 5 M6 SCREW, SKHD CAP X 25MM
73 SG-0003346-LA 1 BELT, LOWER AXIS DRIVE

72 SG-0003177-40-A 1 PULLEY ASSEMBLY

71 MW-0103510 16 M5 WASHER, FLAT

69 MS-0103516 15 M5 SCREW, SKHD CP x 1Z2mm
ITEM PART NUMBER Q1Y DESCRIPTION

68 CL-0002840-01 4 WASHER, FLAT 7/16 HARDENE
67 MW-0194210 4 M12 WASHER, LOCK

66 MS-0104222 4 M12 SCREW, SKHD CP x 40mm
65 SG-0010116—MM 1 GASKET, MOTOR MOUNT

64 SG-0010115-MM 1 COVER, MOTOR MOUNT

63 SG-0003177-64 1 PULLEY, 64T

62 SGA-0011682 1 BUSHING

61 MS-0104625 10 M16 SCREW, SKHD CP x 55mm
60 S-0010700-09 3 PLUG, LEE

59 SGA-0010115-LR 1 WAY COVER, L-A REAR

58 SGA-0010115-LF 1 WAY COVER, L-A FRONT

57 MS-0103617 8 M6 SCREW, SKHD CP x 16mm
56 MW-0193610 28 M6 WASHER, LOCK

55 MW-0103610 21 M6 WASHER, FLAT

53 MW-0193810 24 M8 WASHER, LOCK

52 SG-0010331-02 22 PLUG, LINEAR GUIDE

51 MS-0103821 22 M8 SCREW, SKHD CP x 35mm
50 SGA-0008316-06 1 LINEAR WAYS

47 CS-0001902-01 1 BALL SCREW, Z-AXIS

46 CS-0010994 9 GREASE, MOBIL 28

44 NC-0010884 2 ADHESIVE, LOCTITE#242

43 MW-0193510 27 M5 WASHER, LOCK

42 MS-0103517 2 M5 SCREW, SKHD CAP X 16MM
41 SG-0011976-LA 1 STOP, LOWER AXIS FORWARD
40 OR-0005256 1 0-RING

38 MS-0103616 12 M6 SCREW, SKHD CAP X 12MM
37 SG-0006001 1 CARRIAGE DRIVE HOUSING

36 OR-0132136 1 O-RING

35 HM-0009215 1 PLUG, PIPE

34 MW-0263510 38 M5 WASHER, STAR

33 MS-0303516 38 M5 SCREW, BUTT HD X 12MM
28 CSA-0000492 1 NUT, ADJUSTABLE SPIETH

27 CS-0011198-14 1 SEAL, LABYRINTH

26 CSA-0011137 1 RETAINER, BEARING

25 MS-0103819 24 M8 SCREW, SKHD CAP X 25MM
24 SG-0011776-LA 1 HOUSING, BEARING LOWER AX
22 SGA-0000262-LA 1 BED, LOWER AXIS

21 MS-0303515 8 M5 SCREW, BUTT HD X 10MM
19 CSA-0011976 2 BUMPER

18 MS-0103618 4 SCREW,SOC.HD.CAPM6—1X20MM
17 MS-0103818 25 M5 SCREW, SKHD CAP X 20MM
16 SB-010884-S 1.02|  SEALANT,HYD.

15 MS-0553815 3 M8 SCREW, SK SET CUP PT.
14 CSA-0011776 1 HOUSING, BEARING

13 NC-0010884-01 5 ADHESIVE, LOCTITE #222

12 MS-0553411 1 M5 SCREW, SK SET CUP X 4M
11 BP-0000402 1 PLUG, BRASS

10 MS-0575018 1 M5 CUP PT X 5MM

9 MS-0553512 1 SCREW,SOC.SET,CUP PT.M5-.

8 CH-0004732 1 PLUG, BRASS

7 CS-0000260-05 1 NUT, LOCK

6 CSB-0000343 1 RETAINER, BEARING

5 SG-0001799-LA 1 NUT, ADJUSTABLE SHOULDER

4 CS-0009431-25 1 O-RING

3 CS-0011198-03 2 SEAL

2 CSA-0004140 4 BEARING

1 CS-0009431-01 1 0-RING

ITEM PART NUMBER QY DESCRIPTION

NAME

LOWER AXIS DRIVE ASSEMBLY

PART NUMBER

SGC—-0006730—-LA
ST 5 & 5

PL-60A



Lower Axis Sub-Base Assembly

NAME PART NUMBER
SGC-0000574-A
SHEET Tur 5

SUBBASE (TS & SEC OP SPIN) ASSEM

PL-60A Page 83



Lower Axis Sub-Base Assembly

19

deoy

= )

»—/

|
|
=
| ) \@
=l |
| r 1 :IIH)
| ma ,
[ = == ) il
o) |[=
( 4
/I{ — !7)_ ' zrrrrrrs
| | ini (5o)
o O \ |
y €199
NAME PART NUMBER
TAILSTOCK LAYOUT, END VIEW _ _
@ sHEHSGC 0000574-A

20 5

Page 84 PL-GOA



PL-60A

Jo

©

CW
38,36, 34, 32, 30, /28, 26, 2% 22, 20, 18
7R CUMAE SR TN - D VY G S UL L)

I
APPROXIMATE POSITION OF TAILSTOCK FACE FROM SPINDLE NOSE

1744++164+++1 5+ 1 4+++1 3+ 1 244+ 1T 10+ 8+ 8+ 7

1

L

o

Lower Axis Sub-Base Assembly

o o

"|__ ______ﬁ

O

- — = — = = = = = = = — 4

N

—

NAME

PART NUMBER
SUBBASE (TS & SEC OP SPIN) ASSEM SGC-0000574—A

SHEET 3 oF 5

Page 85



Lower Axis Sub-Base Assembly

PL-60A

Page 86



PL-60A

ITEMS NOT SHOWN

523 SG 0007702A1 1 CONNECTOR, MALE

522 HG-0011060 1 SLEEVE, COMPRESSION
521 HG-0011259 1 ADAPTER, ELBOW

520 CL-0011259-09 1 ADAPTER ASSEMBLY
519 SG-0004990-84 1 PLATE, COVER

518 SG—-0004990-83 1 PLATE, COVER BACKING
517 SG-0000262-PB 1 BED, TAILSTOCK

516 CN-0011508 1 NUTS, GRIP

514 €S-0007007 5 TUBING, NYLON

512 NC-0009532-05 1 GROMMET

511 MS-0103415 1 SCREW,SOC.HD.CAP M4
509 MS-0103818 8 SCREW,SOC.HD. M8
507 AD-0008104 3 TIE, PLASTIC

505 MS—-0303513 2 SCREW,BT.HD. M5

503 SG-0010366—-CE 1 TAG, TAILSTOCK PRESSURE/F
493 SG-0010366 1 TAG, TAILSTOCK

492 MW-0193610 8 WASHER, LOCK

468 CH-0009623-02 3 CLAMPS

465 NC-0009623-01 1 TIE CABLE

464 MS-0303515 56 SCREW,BT.HD. M5

462 SG-0002990-23 1 DEFLECTOR, TS LOWER
461 SG-0010115-TL 1 WAYCOVER, TAILSTOCK LEFT
311 SG-0010115-SC 1 SEAL, SUB COVER

301 CS—-0009424 1 BUSHING

238 50-0010226 1 SEAL RING

237 AH-0011508 1 LOCKNUT

236 DB-0009207-9F 1 GROMMET

235 DB-0009207-W 1 WASHER

234 DB-0009207—-9A 1 BODY

233 DB-0009207-98 1 NUT

232 CS-0010115-6B 1 COVER, SLOT TAILSTOCK
231 CS-0010116-57 1 GASKET,RIGHT

230 CS-0007703-16 2 FITTING, BULKHD UNION
225 SG-0010115-8C 1 BRACKET, CHIP PROTECTOR
224 SG-0011931-P 1 MOUNT, CYLINDER

223 CS-0010115-8B 1 COVER, INSIDE

222 SG-0010115-TR 1 WAYCOVER, TAILSTOCK RIGHT
221 CSA-0000574-P 1 BASE, SUB TS

219 CS-0001990-7C 1 BRACKET, COVER

218 CS—-0001990-6C 1 END PLATE, WAYCOVER
217 SG-0010824 2 BRACKET, WAYCOVER
215 CS-0010115-9B 1 COVER, PISTON NUT
214 CSA-0002840-02 1 WASHER, PISTON

213 CS-0000492-06 1 NUT, PISTON

212 CSA-0002917-P 1 CYLINDER, TS

210 WD-0009028 64 WASHER, LOCK

209 CS-0011104-01 1 ROD,LOCK

208 CS-0011104-02 1 ROD, M14

207 CS-0011104 1 ROD, STOP

206 CS-0010481-01 1 SPACER, COVER

ITEM PART NUMBER Q1Y DESCRIPTION

203 CS-0009623-02 1 CLAMP,DOG

202 MS-0303519 4 SCREW,BT.HD. M5

201 CS-0010116-37 1 GASKET, TOP

195 CS-0010116-36 1 GASKET

193 CS-0003990-66 1 BRACKET, COVER TOP
191 CSA-0003990-65 1 BRACKET,COVER

185 MN-0283610 2 NUT, FLANGE M6

184 SG-0004990-55 1 PLATE, HOLE COVER

183 SG-0010115-91 1 COVER, HOLE

180 CN-0007703 1 CONNECTOR, ANCHOR
172 CS-0001914-04 2 PIPE PLUG

165 MS-0104625 8 M16 SCREW, SKHD CP x 55mm
163 MW-0103510 2 WASHER, FLAT

161 HS-0008384-23 1 ADAPTER, ALTERED

160 CL-0004629 2 PIN, DOWEL-PULLOUT
159 CLA-0010224-03 1 SWITCH, PROXIMITY

153 MS-0153515 6 SCREW,HEX HD.CAP M5
104 GE-0010884 1.01 SEALER

102 CT-0010440-01 0.1 GREASE

83 CS-0002990-44 1 GUARD, INSIDE DEFLECTION
82 MW-0183610 8 WASHER, LOCK M6

69 CSA-0009471-01 1 THUMBSCREW, DOG

68 MS-0103820 4 SCREW,SOC.HD M8

65 MW-0103610 12 WASHER, FLAT M6

64 MS-0103615 8 SCREW,SOC.HD. M6

60 SB-0010884-S 0.1 SEALANT, HYDRAULIC

53 MS-0103414 13 SCREW,SOC.HD. M4

52 CS-0002990-42 1 GUARD, FWD. DEFLECTION
51 NC-0010884 0.1 LOCTITE, ADHESIVE

49 CS-0011259-10 1 FITTING, MALE

46 CSB-0000571-03 1 DOG, LIMIT SWITCH

38 SGA-0000262—-P 1 BED, TAILSTOCK

37 SG-0010115-7B 1 COVER, JUNCTION BOX
36 CSA-0010115-71 1 COVER, WAY BRACKET
35 MW-0183810 WASHER, LOCK M8

34 MS-0103816 SCREW,SOC.HD. M8

32 MS-0103617 20 SCREW,SOC.HD. M6

26 12-0009207-38 1 GRIP, CORD

25 CS-0008384-15 1 ADAPTER, 90 DEG

24 CS-0011780-01 1 SPRING, CONTINUOUS LENGTH
23 CS-0000480-02 1 TUBING, COIL

22 RH-0007491-06 2 STOP, BUTTON

19 SG-0011081-03 1 MOUNT, SWITCH

17 SG-0003011-C 1 CABLE SWITCH SUB-ASSEM
16 MW-0103410 12 WASHER, FLAT M4

15 MW-0183410 12 WASHER, LOCK M4

14 MS-0103416 2 M4 SCREW, SKHD CP x 12mm
13 CSB-0000571 1 DOG,LIMIT SWITCH SHORT
10 SGA-0010475-P 1 JUNCTION BOX TS

9 CS-0008316-03 2 LINEAR WAY

8 MS-0104221 8 SCREW,SOC.HD. M12

7 CSA-0007839-08 1 BRACKET,STOP

6 MN-0114410 2 NUT, HEX

4 MS-0573620 8 SCREW,SOC.SET M6

3 MN-0113610 8 NUT, HEX

2 CS-0009431-08 5 ORING, TS

1 SG-0002917-CE 1 CYLINDER, TAILSTOCK
ITEM PART NUMBER Qry DESCRIPTION

NAME

SUBBASE ASSEMBLY

Lower Axis Sub-Base Assembly

PART NUMBER

SHEET

SGC-0000574-A
5 o 5

Page 87



Lubrication System, Machine with Ball Screw Driven Lower Axis

T0 PORT 2
TUBING LENGTH = 13.00 INCHES

pIOPORTS _
TUBING LENGTH = 12.25 INCHES

TUBING LENGTH = 13,00 INCHES

plOPORLL T T =

> T0 PORT 4 TUBING LENGTH = 11.50 INCHES

p> O PORT S TUBING LENGTH =_11.50 INCHES

TUBING LENGTH = 202.00 INCHES

_ — _ — — — — — — —

@ ITEM PART NUMBER QUANTITY DESCRIPTION
2 | ww ot03610 8.000 | WASHER, FLAT M6
@ 3 | sc 0007702 A10 5.000 | CONNECTOR,MALE 4MM OD X 1/8BSPT
@ 5 | sG 000770242 2.000 | CONNECTOR, MALE 1/40D X 1/8NPT
7 | sc 000770248 1.000 | ELBOWMALE SWIV 1/40DX 1/4NPT
@ . 9 | HG 000700702 59.100 | TUBING, 1/4 QD
& 11| SG 000304872 1.000 | BLOCK,MANIFOLD LUBE FEEDER
g 12| 18 000920750 1.000 | GRIP,CORD .187-.312 1/2 DIA
: 13 | 50 0010226 1,000 | GASKET ASSEM. 1/2 INCH
I 14| AH 0011508 1.000 | NUT,LOCK
l __ § |§ 19 | sG 0007007 T 14.360 | TUBING, 5/32 OD
—_ =\ — — — _ | 4 22 | Ms 0103522 16.000 | SCREW, M5—.8 X 40MM
| | 24 | mw 0183610 20.000 | M5 REG. LOCKWASHER

TUBNG LENGTH = 23.00 ”‘”“5 — 26 CL 000299034 1.000 | BRACKET, LUBE LINE
@a 29 SB 0010884 S 12.000 | SEALANT, HYDRAULIC
* g@ 31 CT 000770801 1.000 | ELBOW, 80 DEG.
| @ I 33 SG 000399044 T 1.000 | BRACKET, CROSS SLIDE LUBE
%&_DA (NON~—CE WRK) g - g 34 SG 000399043 T 1.000 | BRACKET, CARRIAGE LUBE
| SG-0000234-DACE (CE MARK) — REMOVE ELBOW AND ADD PLUG ONLY 8 4 2 35 MS 0103418 2.000 | SCREW, SKHD M5-.8 X 25mm
B o g §l 3, 36 CH 000962302 2.000 | CLAMP, CABLE
| g f N ;l% 40 SG 000399041 T 1.000 | MOUNT,LUBE BLOCK
¢ §|§ § o a1 SG 0007702 A12 7.000 | ELBOW,MALE SWIV 5/320D X 1/BBSPT
= : b §| 44 | sG 0011614 T 1.000 | FILTER
‘& — | Q S| ? 45 SG 0007702A3 1.000 | CONNECTOR,MALE 1/40D X 1/4NPT
46 5 0001467 1.000 | PLUG, PIPE 1/8 NPT
NG LG - 20200 65 SGA000289032T1 1.000 | BRACKET LUBE TANK
66 MS 0103810 4.000 | M8 SCREW SKHD X 20 mm
67 MW 0193810 4.000 | M8 WASHER LOCK
68 MW 0103810 4. 000 M8 WASHER FLAT
69 SG 0003048TT 1.000 | BLOCK, MASTER LUBE FEEDER
l_ CROSS SLIDE SECTION PORT CONNECTIONS 70 SG 0003048T1 1.000 | BLOCK, MANIFOLD FEEDER
_J 73 SG 000304874 1.000 | BLOCK, MANIFOLD LUBE FEEDER
74 VL 000770221 1.000 | CONNECTOR, UNION
76 SG 0007702 A11 3.000 | CONNECTOR,MALE EL4MM X 1/8BSPT
T0 PORT 5 80 MW 0103510 2.000 | WASHER, M5 FLAT
81 DB 00092079A 2.000 | BODY CONNECTOR
82 DB 000920798 2.000 | NUT CONNECTOR COMPRESS
- 83 DB 00092079F 2.000 | GROMMET
X 84 DB 0009207 W 2.000 | WASHER CONNECTOR
&) S
@ R2 o
@ __ omems |
TUBING LENGTH = 9.00 INCHES
@ TUBING LENGTH -T?Jupsznzs - - = = - — -
|_ SUB-SPINDLE/ OR RAM DRIVE e .
] TRABON LUBE SGA0000234LA
LOWER AXIS (BALL SCREW) SECTION PORT CONNECTIONS LOWER AXIS sueer 1of 1

Page 88 PL-60A



Lubrication System, Machine with Hydraulic Driven Lower Axis

T0 PORT 2
[ TUBING LENGTH = 13.00 INCHES

| | = POTJTJW LENGTH = 12.25 NCHES
_p TOPORT 1 TUBNG LENGTH = 1300 INCHES |
: ] po—TO PORT 4 TUBING LENGTH = 11.50 INCHES ITEM PART NUMBER QUANTITY DESCRIPTION
___r L TOPORTS _IUBNG LENGTH = 1150 NGHES 2 MS 0103622 4.000 | SCREW, SKHD CAP M6x40mm
G Lo = 20200 NS 3 SG 0007702 A10 2.000 | CONNECTORMALE 4MM OD X 1/8BSPT
CARRIAGE SECTION PORT CONNECTIONS 5 SG 0007702A2 2.000 | CONNECTOR, MALE 1/40D X 1/BNPT
6 MW 0183610 4.000 | LOCKWASHER, REG M6
@ : | UG LENGIN = 21800 oS a 7 | sc 000770289 1.000 | ELBOW.MALE SW\V 1/40DX 1/4NPT
14 8 | Mw 0103610 4,000 | WASHER, FLAT M6
; i3 | r—-— - - - - — — — — = 9 HG 000700702 59.100 | TUBING, 1/4 OD
9 :|| 11| SG 000304812 1.000 | BLOCK,MANIFOLD LUBE FEEDER
i —_ | | 13| 50 0010226 1.000 | GASKET
‘2 | :" | ? 14 AH 0011508 1.000 | NUT,LOCK
> N = ° L | 19 | SG 0007007 T 29.880 | TUBING, 5/32 0D
8 | - | 22 | MS 0103522 12.000 | SCREW, M5-.8 X 40MM
‘s 24 | MW 0183510 16.000 | M5 REG. LOCKWASHER
| ] 9 | 26 | CL 000299034 1.000 | BRACKET, LUBE LINE
- g | g 29 | sB 0010884 S 0.160 | SEALANT, HYDRAULIC
s g| 31 | cT 000770801 1.000 | ELBOW, 90 DEG.
| B | : 33 | SG 000399044 T 1.000 | BRACKET, CROSS SLIDE LUBE
é - % |, 34 | SG 000399043 T 1.000 | BRACKET, CARRIAGE LUBE
< |§ e B 35 | MS 0103517 2.000 | SCREW, SKHD M5-.8 X 16MM
e * s o— — B¢ 315’ 3 | CH 000962302 2.000 | CLAMP, CABLE
_T 41 | SG 0007702 A12 5.000 | ELBOWMALE SWIV 5/320D X 1/8BSPT
TUBING LENGTH = 2300 mcu:s ° 44 SG 0011614 T 1.000 | FILTER
| @ 45 | SG 0007702A3 1.000 | CONNECTORMALE 1/40D X 1/4NPT
55 | SGA000388042 T 1.000 | BRACKET, TAILSTOCK LUBE
| 65 | SGA000200032T1 1.000 | BRACKET LUBE TANK
%4-04 (NON~CE aRK) g m 66 MS 0103810 4.000 | M8 SCREW SKHD X 20 mm
| SG-0000234-DACE (CE MARK)  |° : g 67 | Mw 0193810 4.000 | M8 WASHER LOCK
B L - 20260 mOAES g % § 68 MW 0103810 4.000 | M8 WASHER FLAT
z 2 ?Tﬁ 69 | SG 0003048 T 1.000 | BLOCK, MASTER LUBE FEEDER
§ 1B & § 70 | SG 0003048T1 1.000 | BLOCK, MANIFOLD FEEDER
| g §|e ;| £ 72 | SG 000304873 1.000 | BLOCK, MANIFOLD LUBE FEEDER
| r — §| Sl 73 | VL 000770221 1.000 | CONNECTOR, UNION
SKIRT, RT SIDE (REF) 74 CS 000048002 1.000 | TUBING, COIL
—_ — — 75 | cs 000770316 3.000 | BULKHEAD, UNION 5/32 OD
l 76 | s6 0007702 AT 7.000 | CONNECTORMALE EL4MM X 1/8BSPT
JUNCTION BOX, TAILSTOCK  (REF) 80 | MW 0103510 2.000 | WASHER, M5 FLAT
81 | SG 000499084 1.000 | PLATE, BACKING
82 | SG 000499083 1.000 | PLATE, COVER BACKING
83 | DB 00092079A 2.000 | BODY CONNECTOR
|_ CROSS SLIDE SECTION PORT CONNECTIONS __,, 84 | DB 000920798 2.000 | NUT CONNECTOR COMPRESS
85 | DB 00092079F 2.000 | GROMMET
86 | DB 0009207 W 2.000 | WASHER CONNECTOR
| 0
8
«
| L I O
| () 158 D
| i ot
| o — e S — = )
I‘_ NAME PART NUMBER
— TRABON LUBE SG 0000234 T
TAILSTOCK sweer 1of 1

PL-60A Page 89



Lubrication System, Machine without Lower Axis

TO_PORT 2
TUBING LENGTH = 13.00 INCHES

TO PORT 3 @

TUBING LENGTH = 12.25 INCHES

TO PORT 3

TUBING LENGTH = 13.00 INCHES
TO PORT 1 NG LT - 200 T
/L - | ITEM PART NUMBER QUANTITY DESCRIPTION
B TO PORT 4 TUBING LENGTH = 11.50 INCHES
| 2 MS 0103622 4,000 | SCREW, SKHD CAP M6x40mm
. — - - — — — - TOPORT5__ TUBING LENGTH =_11.50 INCHES 3 SG 0007702 A10 2.000 | CONNECTOR,MALE 4MM OD X 1/8BSPT
UBIG LENCTH = 20200 MCHES 5 SG 0007702A2 3.000 | CONNECTOR, MALE 1/40D X 1/8NPT
A CARRIAGE SECTION PORT CONNECTIONS 6 MW 0183610 4.000 | LOCKWASHER. REG M6
239 14 TUBING LENGTH = 219.00 INCHES 7 SG 0007702A9 1.000 | ELBOW,MALE SWIV 1/40DX 1/4NPT
| 8 MW 0103610 4. 000 WASHER, FLAT M6
1
13 — _— - - - - — — — — 9 HG 000700702 43.800 | TUBING, 1/4 OD
f | A | 1 SG 000304872 1.000 | BLOCK,MANIFOLD LUBE FEEDER
1 68
% 2 | v 12 18 000920750 1.000 | GRIP,CORD .187-.312 1/2 DIA
; = 5 | | 4 67 | 13| so 0010226 1,000 | GASKET ASSEM. 1/2 INCH
2 Gl o | , T = 14 AH 0011508 1.000 | NUT,LOCK
‘s LG L 66 19 | sG 0007007 T 10.540 | TUBING, 5/32 0D
> | | 65 22 MS 0103522 8.000 | SCREW, M5-.8 X 40MM
6 - —  — 26 ), 24 MW 0183510 10.000 | M5 REG. LOCKWASHER
l l 1 o 20 26 CL 000299034 1.000 | BRACKET, LUBE LINE
76 o
® 9 F] 29 SB 0010884 S 8.020 | SEALANT, HYDRAULIC
< | 31 CT 000770901 1.000 | ELBOW, 90 DEG.
“n
s ) s 0 [ S | 33 SG 000399044 T 1.000 | BRACKET, CROSS SLIDE LUBE
I =
S 2
2 = 34 SG 000399043 T 1.000 | BRACKET, CARRIAGE LUBE
NOTE: REPLACE STD. 5/32" TUBE FITTING 5o T s S
A WITH 1/4" FITTING & | N 35 MS 0103517 2.000 | SCREW, SKHD M5-.8 X 16MM
— — — — — — "
‘ J/ = z | 3% CH 000962302 2.000 | CLAMP, CABLE
] n Z -
[ ] g2 ™ 41 SG 0007702 A12 5.000 | ELBOW,MALE SWIV 5/320D X 1/8BSPT
TUBING LENGTH = 23,00 INCHES, = K] |8 ERES
S ° 5 e 44 SG 0011614 T 1. 000 FILTER
| 45 SG 0007702A3 1.000 | CONNECTORMALE 1/40D X 1/4NPT
LUBE_PUMP: 65 SG 00029903271 1.000 | BRACKET LUBE TANK
SG-0000234-DA (NON-CE MARK)
| SG-0000234-DACE (CE MARK) E 66 MS 0103818 4,000 | M8 SCREW
67 MW 0183810 4,000 | M8 WASHER, LOCK
| 68 MW 0103810 4,000 | M8 WASHER, FLAT
. 69 SG 0003048 T 1.000 | BLOCK, MASTER LUBE FEEDER
W (o)
S @ 70 SG 0003048T1 1.000 | BLOCK, MANIFOLD FEEDER
| g J, s 74 SG 0007702 A11 3.000 | CONNECTOR,MALE EL4MM X 1/8BSPT
TUBING LENGTH = 18.00 ‘"c“ : = 75 MW 0103510 2.000 | WASHER, M5 FLAT
< - _— __ __ - &
2
@
2

TO PORT 2

TUBING LENGTH = 11.00 INCHES

NAME PART NUMBER
L CROSS SLIDE SECTION PORT CONNECTIONS TRABON LUBE SG 0000234LT
J LESS TAILSTOCK SHEET 1 of 1

Page 90 PL-60A



Miscellaneous Components

PART NUMBER
SGA-0001111
S 1 x5

MISCELLANEOUS COMPONENTS

NAME

QPUNARRERANG
LA Ab
o 0

WMW& 4 ,
o &
3 o
% %
o 000, 00 A%
SBBBUDSSEUBESUD .
o @)

95 QO

-

Page 91

PL-60A



Miscellaneous Components

Page 92

(lelete)

\“U

gl

D |
. ]
b — - — - — - — — - — = 4|
. H
(- 7
i e |

y \ P ~N |
W’l < /\/ 2 ;d
TA ,,’:\\ .:1”,A“
\ i ! i
4 — YR )
H()‘ WS \\\\4/ ‘()H
i SR
SN 4
\ ‘ S~ L — ‘ ﬂ
| == — = — = — = — = = |
)

VIEW B - B

I

VIEW A-A

NAE PART NUMBER
MISCELLANEOUS COMPONENTS SGA-0001111
SHEET 2 & 5

PL-60A



Miscellaneous Components

SECTION A—A

SGA-0001111
SE 3 o 5

MISCELLANEOUS COMPONENTS

B

EEE

%

PA
=%
s £O00000000, Q9N
AN g
L=< )"
] fi ¢ & &
] 4 9 & ¢
P 9 0 & 0
9 0 Y R~
9 0 & &
0 0 W &
0 0 ¥ %
y L MW G, &
B0k
§ § PR3
0 0
90000000000000006
M\D \S :/
O
O
€885

Page 93

PL-60A



Miscellaneous Components

B
@
NN

W

|

I 1 || \ 7
L —

/'l I ! <
[ —
wy s N a
Lim Sy /
- I'I'/C“("'I |
l:I"_“"Il | ) E[]]

NAME PART NUMBER
MISCELLANEOUS COMPONENTS SGA-0001111
4 o 5

Page 94 PL-60A



@ @

PL-60A

110 SG-0010302-01CE 1 TAG, DRAW TUBE SCREWS
109 CL-0011898 .003| TAPE, OVER LAMINATE

108 CL-0010884-01 .01 ADHESIVE, SPRAY

107 SG-0010115-BF 1 MOTOR COVER ASSEMBLY
106 SG-0010115-A1 1 COLLET CLOSER DR. ASSEMBL
104 SG-0010366-04 L 1 TAG SUPER PREC.

103 SG-0010366-03-L 1 TAG, CONQUEST T-42-L
102 SG-0009610-SK 1 FUSES REPLACEMENT

101 HG-0012153 1 INSERT TUBING

99 H-0009500-0992 1 TAG ATTEN OPERATION

97 HG-0010541 1 BUMPER

96 SG-10366-10 4 TAG—HARDINGE—-USA

95 SG-10366-09 4 TAG—HARDINGE-USA

94 6-0010331 1 CAP PLUG

93 AD-0010912 1 OlL (DTE-13)

91 SG-0008265 1 NUT

88 HGA-0011259-08 1 COUPLING

85 SB-0011614-F 1 ELEMENT, FILTER

84 GE-0010884 .01 SEALER

83 SG-0009976 1 COVER, SKIRT

82 SG-0020115-18 1 COVER

81 SG-0010115-68 1 COVER

80 MW-0183610 12 LOCKWASHER

79 MW-0103610 12 WASHER, M6

78 SG-0020115-48 1 COVER

77 SG-0010115-WBO1 1 COVER, REAR GUARD (STD)
76 SG-0010115-BwW 1 COVER, REAR DOOR

75 CSA-0010302-03 2 TAG — CAUTION ELECTRICAL
74 CN-0001535 1 PLATE, SERIAL NO.

73 CL-0008074 1 TAG, DATA PLATE

72 SG-0010366-02CE 1 TAG, BIG BORE CLOSER FORC
71 SGC-0010366-01 1 TAG, COLLET CLOSER FORCE
70 ADA-0010522 1 OIL SPECIFICATION LABEL

69 CS-0010302-07 1 TAG — CAUTION DRAIN FILTE
67 SG-0010366 1 TAG, COLLET CLSR-TAILSTOC
66 CL-0010366-11 1 TAG, PNEUMATIC SCHEMATIC
ITEM PART NUMBER QTY DESCRIPTION

65 CS-0010302-01 TAG, CAUTION—-ACCESS COVER
64 MN-0283610 NUT, FLANGED M6

63 SG-0002990 1 PLATE, CLAMPING

62 MS-0573620 5 SCREW, SOCKET SET

60 CS-0010522 1 TAG, LUBRICATION

59 SG-0020115-33 1 COVER, SKIRT

57 SG-0000221-77 1 COVER, SKIRT

56 MS-0303515 3 SCREW, BT HD M5 X 0.8 X 1
55 CG-0010642 1 HANDLE

53 CSA-0002990-82 1 RETAINER, SPLASH STRIP

52 CL-0010449-05 1 GUARD, COLLET CLOSER

51 SG-0004990-53 1 RETAINER, SPLASH (COOLANT
50 MS-0303517 8 M5 SCREW, BT HD X 16MM
49 MW-0183510 8 WASHER, LOCK REGULAR M5
48 MW-0103510 8 M5 WASHER, FLAT

47 CL-0010449-04 1 GASKET, GUARD COLLET CLOS
46 CC-0010302-01 3 TAG, FAN WARNING

45 MW-0263610 2 WASHER, STAR EXT. M6 X 1.
43 HG-0010598 2 HANGER, COVER

41 CN-0009532-04 1 GROMMET

40 SB-0010302-06 1 TAG, WARNING BAR STOCK
39 CS-0010302-R2 1 TAG, RS232

38 SG-0010115-25 1 COVER, COOLANT CATCHER
37 HGA-0011738-04 2 LATCH, BLACK

36 CSA-0011738-02 2 LATCH

35 CN-0010116-62 2 GASKET

34 CN-0011198-01 4 TRIM-SEAL

33 CS-0010302-02 2 TAG, CAUTION PINCH POINT
32 CS-0010302 1 TAG CAUTION

31 SG-0002533-WA 1 ASSEMBLY COOLANT CATCHER
30 SG-0002533-BB 1 ASSEMBLY COOLANT CATCHER
27 SG-0010366-05 1 TAG, LUBE SCHEMATIC

26 RF-0011971 1 BAG

24 MN-0283510 2 M5 FLANGE NUT

23 SG-0010115-MC 1 COVER, MOTOR COMP. WELD A
22 AD-0011350-01 2 TAG

21 CS-0011255-L 2 LABEL DISKETTE

20 CS-0011255-01 2 DISKETTE

19 CN-0007707 4 NUT

18 CS-0000256-07 1 TAG, HARDINGE

17 CS-0000256-01 1 TAG, HARDINGE

16 CSA-00105622-02 1 TAG, LUBRICATION INSTRUCT
15 CS-0010522-04 1 TAG, ID

14 CCA001030202CE 5 TAG — AIR INLET

13 NC-0010884 .01 LOCTITE #242

12 MS-0303615 36 SCREW, BT HD M6 X 1.0 X 1
11 SG-0010115-12 1 LEFT END WELD ASSY

10 0300512 2 SCREW

9 CS-0011948-01 1 HANDLE, SP

8 SB-0010642-01 1 HANDLE

7 H-0009500-0984 1 TAG, THRU SPINDLE HANGING
6 CS-0010302-W 1 TAG, CAUTION WINDOW

5 SG-0010366-04 1 TAG, CONQUEST 42

4 SG-0010366-03 1 TAG, CONQUEST 42

3 CN-0010302-01 1 TAG, WARNING

2 R-0008044 38 PIN, ESCUTCHEON

1 CS-0010302-08 1 TAG, WARNING

ITEM PART NUMBER QTYy DESCRIPTION

NAME

MISCELLANEOUS COMPONENTS

Miscellaneous Components

PART NUMBER

SHEET

5

oF

5

Page 95



Operator Control Panel, Machine with Ram Turret, CE Mark

NOTE: NOTE:
DO NOT USE WASHER OR DO NOT USE WASHER OR
LOCKWASHER SUPPLIED LOCKWASHER SUPPLIED
WITH SWITCH. WITH SWITCH.
NOTE:
DO NOT USE LOCKWASHER
SUPPLIED WITH SWITCH.
O @) @] @)
e N\ ~ N\ 'd N\ /7
R W %
25 50
O<W
G J A\ J G N\ J -

NOTE:
DO NOT USE LOCKWASHER
SUPPLIED WITH SWITCH.

e A

U
3
]
6&9@4 EEEEE géaé

NAME PART NUMBER
MTB PANEL ASSEMBLY SG 0011844RT E
SG-RT CEMARK

Page 96 PL-60A



Operator Control Panel, Machine with Ram Turret, CE Mark

TURRET INDEX SWITCH
TURRET STATION ROTARY SWITCH DECK WIRING CONFIGURATION FIGURE 1
(SEE FIGURE 1 FOR KEY LOCATION)
+24VIC NOTE: LOCATION OF FIXED STOP
SGMEM/6PL-S IS IN LINE WITH CONTACT #18
ROTOR
DECK 1 - 0 como DECK2 -0 o DECK 3 - 0 ccowe DECK 4 -0 cowe SEE NOTE 5 NOTE: CONTACT 80 1S LOCATED
O— peck 1 -1 O— ek 2 -1 O— ek 3 -1 O—peck 4 -1 ‘ . ; BEHIND CONTACT #14.
O— ek 1 - 2 O —ecxe-2 O— ek 3 -2 O—eck 4 - 2 o0| 5
u
—O— peck 1 - 3 —O— ek 2 - 3 O— ek 3 -3 O—peck 4 - 3 .
O— peck 1 - 4 O— ek 2 - 4 O ek 3 -4 O—peck 4 - 4 ‘ B
+—O— peck 1 - 5 O— k2 -5 p—O—peck 3 - 5 O—peck 4 - 5 Te
O— peck 1 -6 —O— peck 2 - 6 —O— ek 3 - 6 O— ek 4 - 6 FRONT VIEW REAR VIEW
—O— ek 1 - 7 —O— peck 2 - 7 +—O— peck 3 - 7 O—npeck 4 - 7
O— peck 1 - 8 O—eck 2 -8 O—eck 3 - 8 —O—oeck 4 - 8 - - - -
$—O— peck 1 - 9 O—eck 2 -9 O—eck 3 - 9 +—O—peck 4 - 9 FIGURE 2
O— peck 1 - 10 —O— peck 2 - 10 O— ek 3 - 10 $—O—peck 4 - 10 (1
—O— peck 1 - 1 —O— peck 2 - 11 O—oeck 3 - 1 +—O—peck 4 - 1 @ [
O— ek 1 - 12 O— ek 2 - 12 —O— peck 3 - 12 —O—peck 4 - 12 ‘ H CUT OFF INDEXING SHAFT
O— peck 1 - 13 O—peck 2 - 13 O— ek 3 - 13 O—eck 4 - 13 M AT THIS POINT
O— peck 1 - 14 O—eck 2 - 14 O—eck 3 - 14 O—pEck 4 - 14 ‘
O— peck 1 - 15 O—eck 2 - 15 O—oeck 3 - 15 O—opeck 4 - 15 0
O— peck 1 - 16 O—peck 2 - 16 O— ek 3 - 16 O—opeck 4 - 16 SGMEM/6PL 0 DECK L
O— peck 1 - 17 O— peck 2 - 17 O— ek 3 - 17 O—neck 4 - 17 R DECK 2
O— opeck 1 - 18 O—deck 2 - 18 O—peck 3 - 18 O—neck 4 - 18 DECK 3
. DECK 4
&= SGMEM/6PL-1 &= SGMEM/6PL-2 &= SGMEN/6PL-3 == SGMEM/6PL-4
SWITCH OUTPUT <BCD> SIDE VIEW
CONTACT ® OuTPUT DECK 1 DECK 2 DECK 3 DECK 4 = - e - - e - -  — — —— —
1 1 1 0 0 0 NOTE 1: EACH DECK IS TO BE WIRED SEPARATELY. NOTE 4: SEE WIRE CHART 2 OF 7 FOR ASSEMBLY
2 2 0 1 0 0
3 3 1 1 0 0 NOTE 2: THE POWER CONNECTION (CONTACT #0)> IS LOCATED ON THE TOP SIDE NOTE S: WITH SWITCH ROTATED FULL COUNTERCLOCKWISE
4 4 0 0 ! 0 OF EACH DECK IN LINE WITH CONTACT #14. ALL OF THESE POWER FROM FRONT VIEW, THE ROTOR CONTACT CONNECTS
S5 S5 1 0 1 0
3 6 0 1 1 0 ‘ CONNECTIONS ARE TO BE WIRED TOGETHER. (SEE FIGURE 2> 70 POSITION #1 AS SHOWN IN REAR VIEW. (SEE
7 7 1 1 1 0 FIGURE 1>
P s 0 0 o 1 | NOTE 3 DUTPUT FROM SWITCH IS TO BE DBTAINED
9 9 1 0 0 1 FROM THE FOLLOWING CONTACTS:
10 10 ? : g : DECK 1..CONTACT #11 NOTE 6: RELOCATE ADJUSTABLE TO POSITION #12.
11 11
2 B 0 0 1 1 DECK 2:..CONTACT #11
DECK 3:..CONTACT #12
M @ 4) ®)
DECK 4:.CONTACT #12
%! 72 swe 71 sw3 an % FEEDRATE 1 % FEEDRATE 2
CYCLE FEED PROGRAM
START HOLD PROTECT KEY
ON aFF NOTES: NOTES:
10loe opL-1 > 008 —< opL-2 1 aO 2 1> INSERT ADJUSTABLE STOPS 1> INSERT ADJUSTABLE STOPS
4PL-1 : 3 O O 4 ©4pL-2 30 04 14PL-1 O 3 O O 4 : 14PL-2 IN POSITIONS A AND R IN POSITIONS A AND R
A B ‘ A B ‘ (+24VDC) 2> SEE SHEET 3 OF 7 FOR WIRING. 2> SEE SHEET 3 OF 7 FOR WIRING.
apL-5 > R02 < apL-3 9PL-5 > AR0OE< opL-3
MAIN SPINDLE (53) SUB SPINDLE (50) E-STOP
COLLET/CHUCK OPEN/CLOSE COLLET/CHUCK OPEN/CLOSE
L —0 O0—
3 4
16PL-1 >0 O—<  16PL-2 18PL-1 >0 O2< 1spL-2 —0 O— SGMEM/SPL SGMEM/8PL
5 1 5 1
% RAPID OVERRIDE DECK WIRING CONFIGURATION. 24VDC
- - G S—
7PL-4 c1 NOTE 1: SEE WIRE CHART SHEET 4 OF 7 FOR ASSEMBLY
o— 1
NOTE 2: SET THE FIRST ADJUSTABLE STOP TO THE
7PL-l e “FIRST STOP" POSITION. SET THE SECOND NOT_SHOWN_[N_DWG.
7PL-2 o— 3 :
) o 2 ADJUSTABLE STOP TO POSITION 4. Q@e@
Oo—— 5
| o0— 6
O—— C2
o— 7
: o— 8
o— 9
L—o—10 e -
TP VIEW BOTTOM VIEW SIDE VIEW o— 1 MTB PANEL ASSEMBLY SG 0011844RT E
o— 12 SG/CL-RT, CE-MARK

PL-60A Page 97



Operator Control Panel, Machine with Ram Turret, CE Mark

Page 98

PROGRAM PROTECT/CYCLE

START/FEED HOLD/COLLET-CHUCK

IDENT | CODE | WIRE LENGTH | END 1 END 2 FROM |
-——- | ---- [ 2210002874Bu | 105" CN 000918802 | CN 00120422R | PROGRAM PROTECT-3 | 14PL-1
-——- | ---- | 2210002874Bu | 105" CN 000918802 | 1DC PROGRAM PROTECT-4 | 14PL-2
--—- | ---- | 2210002874Bu | 205° | ck 000918820 | CN 00120425R | CYCLE START-3 4PL-1
-——- | ---- [ 2210002874Bu | 195 CK 000918820 | 1DC CYCLE START-4 4PL-2
---- | ---- | 2a10002874BU | 200 CK 000918820 | 1DC CYCLE START-X2 4PL-5
---- | ---- | 2210002874BU | 185 CK 000918820 | 1DC CYCLE START-XI 4PL-3
---- | 2210002874BU | 185" CK 000918820 | CN 00120425R | FEED HOLD-1 9PL-1
--—- [ ---- | eeo002874Bu | 165 CK 000918820 | 1DC FEED HOLD-X2 9PL-5
--—- | ---- [ 2210002874Bu | 180" CK 000918820 | 1DC FEED HOLD-X1 9PL-3
--—- | ---- | ea10002874Bu | 175 CK 000918820 | 1DC FEED HOLD-2 9PL-2
-——- | ---- | 2210002874BU | 100 CK 000918820 | CN 00120422R | MAIN CHUCK-3 16PL-1
---- | 2e10002874BU | 100° CK 000918820 | 1DC MAIN CHUCK-4 16PL-2
-——- | ---- | 2210002874BU | 90" CK 000918820 | CN 00120422R | SUB CHUCK-3 18PL-1
-——- | ---- | 2a10002874BU | 90" CK 000918820 | 1DC SUB_CHUCK-4 18PL-2
ROTARY TURRET
IDENT | CODE | WIRE LENGTH | END 1 END 2 FROM |
1BRF | ---- [ 2210002874BU | 15° ST-1/8 ST-1/8 SW_DECK 1-0 SW DECK 2-0
2BRF | ---- [ 2210002874BU | 15" ST-1/8 ST-1/8 SW DECK 2-0 SW DECK 3-0
3BRF | ---- | 2e10002874BU | 15° ST-1/8 ST-1/8 SW DECK 3-0 SW DECK 4-0
4BRF | ---- | 2210002874BU | 7.0° ST-1/8 CN 00120425R | SW DECK 4-0 6PL-5
SBRF | ---- [ 2210002874BU | 2.0° ST-1/8 ST-1/8 SW DECK 1-1 SW DECK 1-3
6BRF | ---- | 2210002874BU | 2.0° ST-1/8 ST-1/8 SW DECK 1-3 SW DECK 1-5
7BRF | ---- | 2210002874BU | 2.0 ST-1/8 ST-1/8 SW DECK 1-5 SW DECK 1-7
8BRF | ---- | 2210002874BU | 2.0° ST-1/8 ST-1/8 SW_DECK 1-7 SW_DECK 1-9
9BRF | ---- [ 2210002874BU | 2.0° ST-1/8 ST-1/8 SW DECK 1-9 SW DECK 1-11
10BRF | ---- | 2210002874BU | 7.0 ST-1/8 10C SW DECK 1-11 6PL-1
1BRF | ---- [ 2210002874BU | 15° ST-1/8 ST-1/8 Sw DECK 2-2 Sw DECK 2-3
12BRF | ---- | 2210002874BU | 25" ST-1/8 ST-1/8 SW DECK 2-3 SW DECK 2-6
13BRF | ---- | 2210002874BU | 15 ST-1/8 ST-1/8 SW DECK 2-6 SW DECK 2-7
14BRF | ---- | 2210002874BU | 25" ST-1/8 ST-1/8 SW DECK 2-7 SW DECK 2-10
15BRF | ---- | 2210002874BU | 15° ST-1/8 ST-1/8 SW DECK 2-10 SW DECK 2-11
16BRF | ---- | 2210002874BU | 7.0 ST-1/8 10C SW DECK 2-11 6PL-2
17BRF | ---- | 2210002874BU | 15° ST-1/8 ST-1/8 SW DECK 3-4 SW DECK 3-5
18BRF | ---- | 2210002874BU | 15 ST-1/8 ST-1/8 SW DECK 3-5 SW DECK 3-6
19BRF | ---- [ 2210002874BU | 15 ST-1/8 ST-1/8 SW DECK 3-6 SW DECK 3-7
20BRF | ---- | 2210002874BU | 35 ST-1/8 ST-1/8 SW DECK 3-7 SW DECK 3-12
21BRF | ---- | 2210002874BU | 7.0° ST-1/8 10C SW DECK 3-12 6PL-3
22BRF | ---- | 2210002874BU | 1.5 ST-1/8 ST-1/8 SW DECK 4-8 SW DECK 4-9
23BRF | ---- | 2210002874BU | 1.5 ST-1/8 ST-1/8 SW DECK 4-9 SW DECK 4-10
24BRF | ---- | 2210002874BU | 1.5 ST-1/8 ST-1/8 SW DECK 4-10 SW DECK 4-11
25BRF | ---- | 2210002874BU | 1.5 ST-1/8 ST-1/8 SW DECK 4-11 SW DECK 4-12
26BRF | ---- | 2210002874BU | 7.0° ST-1/8 1C SW DECK 4-12 6PL-4
% FEEDRATE #1
IDENT | CODE | WIRE LENGTH | END 1 END 2 FROM o
--—- | ---- | 2210002874Bu | 200 ST-1/8 CN 00120425k | Sw4-A SPL-1
--—- | ---- | =2e10002874BU | 200 ST-1/8 1DC Swa-F SPL-2
--—- | ---- | 2210002874BU | 200 ST-1/8 1C Sw4-B 5PL-3
---- | 2210002874BU | 200" ST-1/8 10C SW4-E SPL-4
---- | ---- | 2a10002874BU | 200 ST-1/8 10C Sw4-D SPL-5
% FEEDRATE #2
IDENT | CODE | WIRE LENGTH | END 1 END 2 FROM o
-——- | ---- | ea10002874Bu | 200 ST-1/8 CN 00120425R | Sw4-A 8PL-1
---- | ---- | ea10002874Bu | 200 ST-1/8 1C Swa-F 8PL-2
-——- | ---- | 2210002874BU | 200 ST-1/8 10C Sw4-B 8PL-3
---- | ---- | 2a10002874Bu | 200 ST-1/8 1nC Sw4-E 8PL-4
--—- | ---- | 2210002874BU | 200 ST-1/8 10C Sw4-D 8PL-5
ROATRY RAPID
IDENT | CODE | WIRE LENGTH | END 1 END 2 FROM o
-——- | ---- [ 2210002874Bu | 140" ST-1/8 CN 00120425k | SW TERM #Cl 7PL-4
--—- [ ---- | =2210002874Bu | 140 ST-1/8 1DC SW TERM #2 7PL-1
-——- | ---- | 2210002874Bu | 25" ST-1/8 ST-1/8 SW TERM #2 SW TERM #C2
-——- | ---- [ 2210002874Bu | 140" ST-1/8 10C SW TERM #3 7PL-2
--—- | ---- [ 2210002874Bu | 15 ST-1/8 ST-1/8 SW_TERM #3 SW_TERM #4
-——- | ---- | 2a10002874Bu | 25" ST-1/8 ST-1/8 SW TERM #4 SW TERM #10

ITEM PART NUMBER QUANTITY DESCRIPTION

1 MC 0010224ES 1.0000 | SWITCH, OPERATOR SQUARE-EXTE
2 HGA000291101 2.0000 | LIGHT UNIT

3 HG 001001906 1.0000 | CONTACT BLOCK, NC

4 HGA000291102 1.0000 | LED, 24VDC, RED

5 MC 0009971IRS 1.0000 | LENS, SWITCH SQUARE - RED

6 MC 0010224FS 3.0000 | SWITCH, OPERATOR SQUARE-FLUS
7 SG 00116622 2.0000 | CONTACT BLOCK

8 HG 001001905 1.0000 | CONTACT BLOCK, NO

9 HGA0002911 1.0000 | LED, 24VDC, GREEN

10 MC 0009971GS 1.0000 | LENS, SWITCH SQUARE - GREEN
11 SG 000365012 1.0000 | SWITCH E-STOP, 3 POLE

12 CN 0010116 B 1.0000 | GASKET, E STOP SWITCH

13 SG 0011844PE 1.0000 | MTB PANEL - SG-CEMARK

14 HGA001001901 2.0000 | CONTACT BLOCK

15 MC 0009971CS 2.0000 | LENS, SWITCH SQUARE - CLEAR
16 AH 0009910 5.0000 | TY RAP

17 LM 0008104 4. 0000 TY-RAP

18 CN 000283403 1.0000 | SWITCH, ROTARY <12 POSITIONS
19 FCA0011796 1.0000 | GENERATOR, MANUAL PULSE

20 CN 0010116PG 1.0000 | GASKET, MPG

21 CNA001150501 1.0000 | RETAINER, MPG

22 MS 0453441 3.0000 | SCREW, FL.HD.SLOT M4X.7X14MM
23 CS 0006578 4.0000 | KNOB

24 CN 001011697 4.0000 | GASKET, ROTARY SWITCH

25 CN 00120425R 6. 0000 | RECEPTACLE, 5 POS

26 CN 000283404 1.0000 | SWITCH, ROTARY <18 POSITIONS
27 2210002874BU 37.9300 | WIRE

28 CS 0007910 2.0000 | WASHER

29 CN 000918802 2.0000 | STAKON, F.TAB,11 X .02,22-1

30 CS 000283402 2.0000 | SWITCH, BCD ENCODER ROTARY
31 CS 000406803 2.0000 | NUT

32 MCA0010366 1.0000 | TAG KIT

33 CN 000283407 1.0000 | SWITCH, KEYLOCK

34 CN 00120422R 3.0000 | 2 POS. RECEPTACLE

35 MS 0303315 12.0000 | SCREW, BUTTON HD. M3X.5X10MM
36 RF 0011971 1.0000 | BAG - MAIL

37 SG 0010019 2.0000 | CONTACT BLOCK

38 CK 000918820 12.0000 | FERRULES, 20 AWG

39 SG 0003011CEMP 1.0000 | CABLE PACKAGE, ASSY, SG\CL-CE-MARK

e PART WnBER

MTB PANEL ASSEMBLY

SG/CL-RT CE-MARK

SG 0011844RTE

PL-60A



Operator Control Panel, Machine with Ram Turret, Non-CE Mark

NOTE: NOTE:
DO NOT USE WASHER OR DO NOT USE WASHER OR
@ LOCKWASHER SUPPLIED LOCKWASHER SUPPLIED
WITH SWITCH. WITH SWITCH.
NOTE:
DO NOT USE LOCKWASHER
SUPPLIED WITH SWITCH.
O O O O
N 4 7
25 50 60,80
0< 100 40
20
20
140
0 150
T ()
G J N\ J N\ J NOTE:
DO NOT USE LOCKWASHER
SUPPLIED WITH SWITCH.
[
_ -
~—_|
72 71
- =" ©
/"
@/ )
|
| | O

NANE PART NUMBER
SG / RT MTB ENGLISH SG 0011844ENRT
PANEL ASSEMBLY

PL-60A Page 99



Operator Control Panel, Machine with Ram Turret, Non-CE Mark

Page 100

TURRET STATION ROTARY SWITCH DECK WIRING CONFIGURATION
(SEE FIGURE 1 FOR KEY LOCATION)

+24VDC

TURRET INDEX SWITCH

FIGURE 1

NOTE: LOCATION OF FIXED STOP

O DECK 1 - 0 <CONM) O DECK 2 - 0 <com O— pecx

3-0
O ek 1 -1 O—mwa-1 O— ek 3 -1
Oin[[’(l*? +ECKE’E oiDECKE’E
—O— peck 1 - 3 —O— ek 2 - 3 O— ek 3 -3
O— peck 1 -4 O—cka-4 O ek 3 - 4
—O— peck 1 -5 O—mwxea-s —O— ek 3- 5
O— peck 1 -6 —O— ek 2 - 6 b—O—peck 3 - 6
—O— peck 1 - 7 —O— ek 2 - 7 —O—peck 3 - 7
O— peck 1 -8 O—mcke-s8 O—opeck 3 - 8
—O— peck 1 - 9 O—mck2-9 O—oeck 3 - 9
O— ek 1 - 10 —O— ek 2 - 10 O— ek 3 - 10
—O— peck 1 - 11 —O— peck 2 - 1 O—opeck 3 - 11
O— ek 1 - 12 O— ek 2 - 12 b—O—peck 3 - 12
O— peck 1 - 13 O—eck 2 - 13 O—neck 3 - 13
O— peck 1 - 14 O—eck 2 - 14 O—Eck 3 - 14
O— ek 1-15 O— ek 2 - 15 O—oeck 3 - 15
O— pEeck 1 - 16 O—meck 2 - 16 O—nEck 3 - 16
O— peck 1 - 17 O— meck 2 - 17 O—Eck 3 - 17
O— peck 1 - 18 O— ek 2 - 18 O—onEeck 3 - 18

== SGMEM/6PL-1 &= SGMEM/6PL-2 = SGMEM/6PL-3

IS IN LINE WITH CONTACT #18

[ 'SGNEM/6PL-5
«com DECK 4 - 0 oM

O—eex
OiDECK
O—pecx
O—pecx
OiDECK
O—ecx
O—eck
—O— e
$—O—pecx
—O—ecx
—O—peck
—O—pEck
O—peck
O—peck
O— ek
O—eck
O—neck
O—eck

-6 FRONT VIEW

FIGURE 2

SGMEM/6PL

A A A A a a a a xox A xx A xox x 2
'
°

———ESGNEM/6PL-4

ROTOR
SEE NOTE S

NOTE: CONTACT #0 IS LOCATED
BEHIND CONTACT #14.

REAR VIEW

CUT OFF INDEXING SHAFT
AT THIS POINT

DECK 1
DECK 2
DECK 3
DECK 4

SWITCH OUTPUT (BCD) SIDE VIEW
CONTACT # QuTPUT DECK 1 DECK 2 DECK 3 DECK 4 _— _ —_— _ —_—
1 1 1 0 0 0 NOTE 1: EACH DECK IS TO BE WIRED SEPARATELY. NOTE 4: SEE WIRE CHART 2 OF 7 FOR ASSEMBLY
2 4 0 1 0 0
3 3 1 1 0 0 NOTE 2: THE POWER CONNECTION (CONTACT #0> IS LOCATED ON THE TOP SIDE NOTE S5: WITH SWITCH ROTATED FULL COUNTERCLOCKWISE
4 4 0 0 ! 0 OF EACH DECK IN LINE WITH CONTACT H14. ALL OF THESE POWER FROM FRONT VIEW, THE ROTOR CONTACT CONNECTS
] S 1 0 1 0
6 3 0 1 1 0 ‘ CONNECTIONS ARE TO BE WIRED TOGETHER. (SEE FIGURE 2> TO POSITION #1 AS SHOWN IN REAR VIEW. (SEE
7 7 1 1 1 0 FIGURE 1)
8 8 0 0 0 1 ‘ NOTE 3: OUTPUT FROM SWITCH IS TO BE OBTAINED
9 9 1 0 0 1 FROM THE FOLLOWING CONTACTS:
10 10 ? : S : DECK 1..CONTACT #11 NOTE &: RELOCATE ADJUSTABLE TO POSITION #12.
11 11
2 2 0 0 1 1 DECK 2:..CONTACT #11
DECK 3:.CONTACT #12
[¢8] @ 4> 8
DECK 4:.CONTACT #12
Sw1 72> Sw2 %) Sw3 an % FEEDRATE 1 % FEEDRATE 2
CYCLE FEED PROGRAM
START HOLD PROTECT KEY
ON OFfF NOTES: NOTES:

1oloe L1 >1o|02 < oLz ! o\o 2

3 4
4PL-1 >—0 O—=< 4pPL-2
L5 > P20 < apa ‘

(+24VIC>
9PL-5 >—AOROB—< 9PL-3 ‘

30 O4 1PL-1 >0 O-2< PL-2

SUB SPINDLE

1> INSERT ADJUSTABLE STOPS
IN POSITIONS A AND R

RS

2) SEE SHEET 3 OF 7 FOR WIRING.

1> INSERT ADJUSTABLE STOPS
IN POSITIONS A AND R
= 2) SEE SHEET 3 OF 7 FOR WIRING.

MAIN SPINDLE (53) (50) E-STOP
COLLET/CHUCK OPEN/CLOSE COLLET/CHUCK OPEN/CLOSE
3 4 3 4 0O
16PL-1  >—0 O—=< 16PL-2 18PL-1 >—0 O—=< 18PL-2 —0 O— SGMEM/SPL SGMEM/8PL
5 1
7 RAPID OVERRIDE DECK WIRING CONFIGURATION. 24V DC
4 . o
@ 7PL-4 c1 NOTE 1: SEE WIRE CHART SHEET 4 OF 7 FOR ASSEMBLY
o— 1
JPL-1 5 NOTE 2: SET THE FIRST ADJUSTABLE STOP TO THE T
TPL-2 5 3 “FIRST STOP* POSITION. SET THE SECOND NOT_SHOWN
o o 3 ADJUSTABLE STOP TO POSITION 4. Qaa@
Oo—— 5
\_| | o— 6
O—— C2
o— 7
[E}E o— 8
oO—— 9
TOP VIEW o 10 e e s
BOTTOM VIEW SIDE VIEW o—1 SG/RT MTB ENGLISH SG 0011844ENRT
o— 12 PANEL ASS'Y ELECTRICAL

PL-60A



Operator Control Panel, Machine with Ram Turret, Non-CE Mark

ITEM PART NUMBER QUANTITY DESCRIPTION
PROGRAM PROTECT/CYCLE START/FEED HOLD/COLLET-CHUCK . LC 0003650GE24 1.0000 | SWITCH, OPERATOR, SGUARE, EX
DENT | cOpE | wIRE LenaTh | END 1 D 2 FROM = 2 LC 0003650GEOS 2.0000 | SWITCH, LIGHT UNIT
---- | ---- | 22100028748U | 105 CN 000918802 | CN 00120422R | PROGRAM PROTECT-3 | 14PL-1 3 LC 0003650GE02 1.0000 | SWITCH, CONTACT BLOCK, INC
---- | ---- | 2210002874BU | 105 CN 000918802 | IDC PROGRAM PROTECT-4 | 14PL-2 4 LC 0003650GE06 1.0000 | SWITCH, LED, 24VDC, RED
---- | ---- | 2e10002874BU | 205" CK 000918820 | CN 00120425R | CYCLE START-3 4PL-1 5 LC 0003650GE2L 1.0000 | SWITCH, LENS, SQUARE, RED
———— | ---- | 2z10002874BU | 195 CK 000918820 | 1DC CYCLE START-4 PL-2 @@@@@ . PP — 3 5000 | SwiTon DPERATOR. SoUARE. FL
---- | ---- | 2210002874BU | 20.0° CK 000918820 | IDC CYCLE START-X2 4PL-5 - . : :
--—- | ---- | 22100028748U | 185 CK 000918820 | 1DC CYCLE START-X1 4PL-3 7 SG oone2a 2.0000 | SLEEVE, PLASTIC COIL 3/16"-2
---- | ---- | 2210002874BU | 185" CK 000918820 | CN 00120425R | FEED HOLD-1 9PL-1 8 LC 0003650GEO! 3.0000 | SWITCH, CONTACT BLOCK, INO
---- | ---- | 2e10002874BU | 165" CK 000918820 | IDC FEED HOLD-X2 9PL-5 9 LC 0003650GE04 1.0000 | SWITCH, LED, 24VDC, GREEN
---- | ---- | 2210002874BU | 18.0 CK 000918820 | IDC FEED HOLD-X1 9PL-3 o L 0003650GE20 1 0000 | SWITCH. LENS. SQUARE. GREEN
-—-—- 2210002874BU | 17.5° CK 000918820 | IDC FEED HOLD-2 9PL-2 . 4 d .
-——- 2210002874BU | 10.0° CK 000918820 | CN 00120422R | MAIN CHUCK-3 16PL-1 i SG 000365012 1.0000 | SWITCH, E-STOP 3 POS
---- | ---- | 2210002874BU | 10.0° CK 000918820 | IDC MAIN CHUCK-4 16PL-2 12 CN 0010116 B 1.0000 | GASKET, E STOP SWITCH
-—-—- 2210002874BU | 9.0 CK 000918820 | CN 00120422R | SUB CHUCK-3 18PL-1 13 SG 0011844EN 1.0000 | SG/CL MTB PANEL ENGLISH
-—-—- 2210002874BU | 9.0 CK 000918820 | IDC SUB CHUCK-4 18PL-2
15 LC 0003650GE19 2.0000 | SWITCH, LENS, SQUARE, CLEAR
16 AH 0009910 5.0000 | TY RAP
ROTARY TURRET 17| LM 0008104 4.0000 | TY-RAP
IDENT | cope | wiRe LENGTH | END 1 END 2 FROM 0 18 CN 000283403 1.0000 | SWITCH, ROTARY (12 POSITIONS
IBRF | ---- | 2210002874BU | 15* ST-1/8 ST-1/8 SW DECK 1-0 SW DECK 2-0 19 FCA0011796 1.0000 | GENERATOR, MANUAL PULSE
2BRF | ---- | 2210002874BU | 15* ST-1/8 ST-1/8 SW DECK 2-0 SW DECK 3-0 20 CN 0010116PG 1.0000 | GASKET, MPG
3BRF | ---- | 2210002874BU | 15* ST-1/8 ST-1/8 SW DECK 3-0 SW DECK 4-0 a1 CNAGOI150501 1.0000 | RETAINER, MPG
4BRF | ---- | 2210002874BU | 7.0° ST-1/8 CN 00120425R | SW DECK 4-0 6PL-5
SBRF | ---- | 2210002874BU | 2.0° ST-1/8 ST-1/8 SW DECK 1-1 Sw DECK 1-3 22 | MS 0453441 3.0000 | SCREW, FLHDSLOT MAX.7x14MM
6BRF 2210002874BU | 2.0° ST-1/8 ST-1/8 SW DECK 1-3 SW DECK 1-5 23 CS 0006578 4.0000 | KNOB
7BRF 2210002874BU | 2.0 ST-1/8 ST-1/8 SW DECK 1-5 SW DECK 1-7 24 CN 001011697 4.0000 | GASKET, ROTARY SWITCH
8BRF | ---- | 2210002874BU | 2.0° ST-1/8 ST-1/8 SW DECK 1-7 SW DECK 1-9 25 CN 001204258 6.0000 | RECEPTACLE. 5 POS
9BRF 2210002874BU | 2.0 ST-1/8 ST-1/8 SW DECK 1-9 SW DECK 1-11
T0BRF 21000287450 | 7.0° Sy Toc Sw DECK 111 P 26 CN 000283404 1.0000 | SWITCH, ROTARY (18 POSITIONS
11BRF | ---- | 2210002874BU | 15" ST-1/8 ST-1/8 SW DECK 2-2 SW DECK 2-3 27 2210002874BU 37.9300 | WIRE, DARK BLUE
12BRF | ---- | 2210002874BU | 25° ST-1/8 ST-1/8 SW DECK 2-3 SW DECK 2-6 28 €S 0007910 2.0000 | WASHER
13BRF | ---- | 2210002874BU | 15° ST-1/8 ST-1/8 SW DECK 2-6 SW DECK 2-7 20 CN 000918802 20000 | STAKON, F.TAB.II X 02.22-1
14BRF | ---- | 2210002874BU | 25° ST-1/8 ST-1/8 SW DECK 2-7 SW DECK 2-10
ISBRF | ---- | 2210002874BU | 15* ST-1/8 ST-1/8 SW DECK 2-10 SW DECK 2-11 30 €S 000283402 2.0000 | SWITCH, BCD ENCODER ROTARY
16BRF | ---- | 2210002874BU | 7.0 ST-1/8 1DC SW DECK 2-11 6PL-2 31 CS 000406803 2.0000 | NUT
17BRF 2210002874BU | 15° ST-1/8 ST-1/8 SW DECK 3-4 SW DECK 3-5 32 MCAQ010366 1.0000 | TAG KIT
18BRF 2210002874BU | 15° ST-1/8 ST-1/8 SW DECK 3-5 SW DECK 3-6 1 CN 000283407 1.0000 | SWITCH, KEYLOCK
19BRF | ---- | 2210002874BU | 15* ST-1/8 ST-1/8 SW DECK 3-6 SW DECK 3-7
20BRF | ---- | 2210002874BU | 35* ST-1/8 ST-1/8 Sw DECK 3-7 Sw DECK 3-12 34 CN_00120422R 3.0000 | 2 POS. RECEPTACLE
21BRF _—— 2210002874BU | 7.0" ST-1/8 1DC Sw DECK 3-12 6PL-3 35 MS 0303315 12.0000 | SCREW, BUTTON HD. M3X.5X10MM
22BRF | ---- | 2210002874BU | 15° ST-1/8 ST-1/8 SW DECK 4-8 SW DECK 4-9 36 RF 0011971 1.0000 | BAG - MAIL
23BRF | ---- | 2210002874BU | 15° ST-1/8 ST-1/8 SW DECK 4-9 SW DECK 4-10 e SG 0010019 20000 | BLOCK, CONTACT
24BRF | ---- | 2210002874BU | 15° ST-1/8 ST-1/8 SW DECK 4-10 SW DECK 4-11
2SBRF | ---- | 2210002874BU | 15° ST-1/8 ST-1/8 SW DECK 4-11 SW DECK 4-12 3% CK 000918620 12.0000 | FERRULES, 20 AWG
26BRF | ---- 2210002874BU | 7.0" ST-1/8 1DC SW DECK 4-12 6PL-4 39 SG 0003011CEMP 1.0000 | CABLE PKG MEMBRANE PNL-CEMAR
% FEEDRATE #1
IDENT | CODE | WIRE LENGTH | END 1 END 2 FROM o
---- | ---- | 2210002874BU | 20.0" ST-1/8 CN 00120425R | Sw4-A SPL-1
---- | ---- | 2210002874BU | 20.0° ST-1/8 IDC SW4-F SPL-2
---- | ---- | 2210002874BU | 20.0" ST-1/8 1DC SW4-B SPL-3 §
---- | ---- | 2210002874BU | 20.0" ST-1/8 1DC SW4-E SPL-4
---- | ---- | 2210002874BU | 20.0" ST-1/8 1DC SW4-D SPL-5
% FEEDRATE #2
IDENT | CODE | WIRE LENGTH | END 1 END 2 FROM o
-——- 2210002874BU | 20.0 ST-1/8 CN 00120425R | Sw4-A SPL-1
-——- 2210002874BU | 20.0 ST-1/8 IDC SW4-F 8PL-2
---- | ---- | 2210002874BU | 20.0" ST-1/8 1DC SW4-B SPL-3
- 2210002874BU | 20.0° ST-1/8 IDC SW4-E 8PL-4
-——- 2210002874BU | 20.0 ST-1/8 1DC SW4-D 8PL-5
ROATRY RAPID
IDENT | CODE | WIRE LENGTH | END 1 END 2 FROM o
-——- 2210002874BU | 14.0° ST-1/8 CN 00120425R | Sw TERM #Cl 7PL-4
---- 2210002874BU | 14.0° ST-1/8 1DC SW TERM #2 7PL-1
---- | ---- | 2210002874BU | 25° ST-1/8 ST-1/8 SW TERM #2 SW TERM #C2
--—- 2210002874BU | 14.07 ST-1/8 1DC SW TERM #3 7PL-2
- 2210002874BU | 15° ST-1/8 ST-1/8 SW TERM #3 SW TERM #4 e [
---- | ---- | 2e10002874BU | 25° ST-1/8 ST-1/8 SW TERM #4 SW TERM #10 SG MTB ENGLISH PANEL SG 0011844ENRT

ASS'Y BOM

PL-60A Page 101



Operator Control Panel, Machine without Ram Turret, CE Mark

NOTE: NOTE:
DO NOT USE WASHER OR DO NOT USE WASHER OR
LOCKWASHER SUPPLIED LOCKWASHER SUPPLIED
WITH SWITCH. WITH SWITCH.
O O O @)
s ™ N s
R M % Fww 7 1
25 60 80 100
0< 100 40
20
20
140
0 150
T ()
L - - NOTE:
DO NOT USE LOCKWASHER
( 0 ( SUPPLIED WITH SWITCH.
O S J
i e o
| —*T @
@/ f \
|
N Y, J U @
O O O @

NANE PART NUNBCR
MTB PANEL ASSEMBLY SG 0011844E
SG CEMARK

Page 102 PL-60A



PL-60A

Operator Control Panel, Machine without Ram Turret, CE Mark

TURRET INDEX SWITCH

TURRET STATION ROTARY SWITCH DECK WIRING CONFIGURATION FIGURE 1

(SEE FIGURE 1 FOR KEY LOCATION)

+24VDC NOTE: LOCATION OF FIXED STOP

=)
R
o
R
'

== SGMEM/6PL-1 == SGMEN/6PL-2

com O DECK 2 - 0 <cONmy O— pecx

= SGMEM/6PL-3

IS IN LINE WITH CONTACT #18

I SGMEM/6PL-5
<com DECK 4 - 0 <comm

2 3-0 4
O ek 1 -1 O— ek 2 -1 O— ek 3 -1 O— ek a -1 .
O— peek1 -2 O —exe-2 O— ek 3-2 O—peck 4 -2 ‘ o) »
—O— peck 1 -3 —O— peck 2 - 3 O— ek 3 -3 O—peck 4 -3 .
O— peck 1 -4 O— ek 2 - 4 O ek 3-4 O—peck 4 -4 ‘
—O— peck 1 -5 O— ek a-s $—O—peck 3 - 5 O—peck 4 -5
O— peck 1 -6 —O— pEck 2 - 6 $—O— ek 3 - 6 O— ek 4 -6 FRONT VIEW
—O— peck 1 - 7 p—O—peck 2 - 7 —O— ek 3 - 7 O—neck 4 - 7
O— peck 1 -8 O— ke -8 O—eck 3 - 8 —O—necka-8 - -
—O— peck 1 - 9 O— ez -9 O—oek 3 -9 —O—peck 4 - 9 FIGURE 2
O— peck 1-10 —O— peck 2 - 10 O—peck 3 - 10 $—O—peck 4 - 10
—O— peck 1 - 11 $—O— ek 2 - 11 O—oeck 3 -1 —O—peck 4 - 11 @
O— peck 1 - 12 O— ek 2 - 12 $—O— peck 3 - 12 +—O—peck 4 - 12 ‘
O— peck 1 - 13 O—peck 2 - 13 O—peck 3 - 13 O—oneck 4 - 13
O— peck 1 - 14 O—peck 2 - 14 O—peck 3 - 14 O—oeck 4 - 14 ‘
O— peck 1 - 15 O— ek 2 - 15 O—peck 3 - 15 O—opeck 4 - 15
O— peck 1 - 16 O— peck 2 - 16 O—Eck 3 - 16 O—neck 4 - 16
O— ek 1 - 17 O— peck 2 - 17 O—eck 3 - 17 O—oeck 4 - 17
O— peck 1 - 18 O—peck 2 - 18 O—eck 3 - 18 O—neck 4 - 18
= SGMEM/6PL-4

ROTOR
SEE NOTE S

NOTE: CONTACT #0 IS LOCATED
BEHIND CONTACT #14.

REAR VIEW

M’F CUT OFF INDEXING SHAFT
- AT THIS POINT

- DECK 1
SGMEM/6PL 5 DECK 2
5 DECK 3
S DECK 4

SWITCH OUTPUT ¢BCD) SIDE VIEW
CONTACT # ouTPUT DECK 1 DECK 2 DECK 3 DECK 4 _— = — - - — — — — —_ —
1 1 1 0 0 0 NOTE 1: EACH DECK IS TO BE WIRED SEPARATELY. NOTE 4: SEE WIRE CHART 2 OF 7 FOR ASSEMBLY
4 2 0 1 0 0
3 3 1 1 0 0 NOTE 2 THE POWER CONNECTION (CONTACT #0> IS LOCATED ON THE TOP SIDE NOTE S: WITH SWITCH ROTATED FULL COUNTERCLOCKWISE
4 4 0 0 ! 0 OF EACH DECK IN LINE WITH CONTACT #14. ALL OF THESE POWER FROM FRONT VIEW, THE ROTOR CONTACT CONNECTS
S S5 1 0 1 0
6 6 0 1 1 0 ‘ CONNECTIONS ARE TO BE WIRED TOGETHER. ¢SEE FIGURE 2> TO POSITION #1 AS SHOWN IN REAR VIEW. (SEE
7 7 1 1 ! 0 FIGURE 1>
8 8 0 0 0 1 ‘ NOTE 3: OUTPUT FROM SWITCH IS TO BE OBTAINED
9 9 1 0 0 1 FROM THE FOLLOWING CONTACTS:
10 10 ? : s : DECK 1..CONTACT #11 NOTE é: RELOCATE ADJUSTABLE TO POSITION #12.
11 11
2 2 0 0 1 1 DECK 2:..CONTACT #11
DECK 3:.CONTACT #12
D @) 4> 8
DECK 4:.CONTACT #12
SW1 (#72) SWe (H71) SW3 (#ID 7 FEEDRATE 1
CYCLE FEED PROGRAM
START HOLD PROTECT KEY
ON aFfF NOTES:
EXITEN
1 2 LYy o
1ng 9PL-1 >—Qb—< 9pL-2 1 ao 2 .@’ 1> INSERT ADJUSTABLE STOPS
L1 >20 O4—< apL-2 30 O4 L1 >20 O-24< 14PL-2 W IN POSITIONS A AND R
X2 X1 ‘ X2 X1 ‘ (+24VDC) * 2> SEE SHEET 3 OF 7 FOR WIRING.
apL-5 >X2*0X < 4pL-3 9pL-5 > X20R0XL < 9pL-3
MAIN SPINDLE SUB SPINDLE £-ST0P
COLLET/CHUCK OPEN/CLOSE (#53) COLLET/CHUCK OPEN/CLOSE (#50>
L L —0 O—
3 4
16PL-1  >—0 O—=< 16PL-2 18PL-1 >—SO 04—< 18PL-2 —0 O— SGMEM/SPL
S 1
% RAPID OVERRIDE DECK WIRING CONFIGURATION. 24VDC
4 . — 0—
7PL-4 1 NOTE 1: SEE WIRE CHART SHEET 4 OF 7 FOR ASSEMBLY
oO— 1
NOTE 2: SET THE FIRST ADJUSTABLE STOP TO THE
7PL-l e “FIRST STOP* POSITION. SET THE SECOND
7PL-2 o— 3 '
P O 4 ADJUSTABLE STOP 1O POSITION 4.
o— 5
- o— 6
O—— C2
o— 7
— o— 8
oO—— 9
TOP VIEW 10
BOTTOM VIEW SIDE VIEW o 1
o— 12

NOT SHOWN ON DWG.

e
MTB PANEL ASSEMBLY
SG\CL, CE-MARK

PART MNBER

SG 0011844 E

Page 103



Operator Control Panel, Machine without Ram Turret, CE Mark

PROGRAM PROTECT/CYCLE

START/FEED HOLD/COLLET-CHUCK

IDENT | CODE WIRE LENGTH | END 1 END 2 FROM 10
-—== -—-= 2210002874BU | 10.5" CN 000918802 | CN 00120422R PROGRAM PROTECT-3 14PL-1
- - 2210002874BU | 10.5" CN 000918802 | IDC PROGRAM PROTECT-4 14PL-2
-—== -—-= 2210002874BU | 20.5" CK 000918820 | CN 00120425R CYCLE START-3 4PL-1
- - 2210002874BU | 19.5 CK 000918820 | IDC CYCLE START-4 4PL-2
=== ---= 2210002874BU | 20.0" CK 000918820 | IDC CYCLE START-X2 4PL-5
=== ---= 2210002874BU | 185" CK 000918820 | IDC CYCLE START-X1 4PL-3
- - 2210002874BU | 18.5" CK 000918820 | CN 00120425R FEED HOLD-1 SPL-1
=== ---= 2210002874BU | 16.5" CK 000918820 | IDC FEED HOLD-X2 SPL-5
=== ---= 2210002874BU | 18.0" CK 000918820 | IDC FEED HOLD-X1 9PL-3
=== ---= 2210002874BU | 17.5" CK 000918820 | IDC FEED HOLD-2 9PL-2
-—== -—-= 2210002874BU | 10.0" CK 000918820 | CN 00120422R MAIN CHUCK-3 16PL-1
- - 2210002874BU | 10.0" CK 000918820 | IDC MAIN CHUCK-4 16PL-2
=== ---= 2210002874BU | 9.0” CK 000918820 | CN 00120422R SUB CHUCK-3 18PL-1
-—=- ---= 2210002874BU | 9.0" CK 000918820 | IDC SUB CHUCK-4 18PL-2
ROTARY TURRET
IDENT | CODE WIRE LENGTH | END 1 END 2 FROM 10
1BRF - 2210002874BU | 1.5" ST-1/8 ST-1/8 SW DECK 1-0 SW DECK 2-0
2BRF -—-= 2210002874BU | 1.5" ST-1/8 ST-1/8 SW DECK 2-0 SwW DECK 3-0
3BRF - 2210002874BU | 15" ST-1/8 ST-1/8 SW DECK 3-0 SW DECK 4-0
4BRF - 2210002874BU | 7.0" ST-1/8 CN 00120425R SW DECK 4-0 6PL-5
SBRF - 2210002874BU | 2.0" ST-1/8 ST-1/8 SW DECK 1-1 SwW DECK 1-3
6BRF - 2210002874BU | 2.0" ST-1/8 ST-1/8 SW DECK 1-3 SwW DECK 1-5
7BRF -—-= 2210002874BU | 2.0" ST-1/8 ST-1/8 SW DECK 1-5 SwW DECK 1-7
8BRF - 2210002874BU | 2.0" ST-1/8 ST-1/8 SW DECK 1-7 Sw DECK 1-9
9BRF - 2210002874BU | 2.0" ST-1/8 ST-1/8 SW DECK 1-9 SW DECK 1-11
10BRF - 2210002874BU | 7.0" ST-1/8 1DC SW DECK 1-11 6PL-1
11BRF -——= 2210002874BU | 15" ST-1/8 ST-1/8 SW DECK 2-2 SW DECK 2-3
12BRF | ---- 2210002874BU | 25 ST-1/8 ST-1/8 Sw DECK 2-3 SwW DECK 2-6
13BRF | ---- 2210002874BU | 1.5" ST-1/8 ST-1/8 SW DECK 2-6 SW DECK 2-7
14BRF | ---- 2210002874BU | 25" ST-1/8 ST-1/8 SW DECK 2-7 SW DECK 2-10
ISBRF | ---- 2210002874BU | 1.5" ST-1/8 ST-1/8 SW DECK 2-10 SwW DECK 2-11
16BRF | ---- 2210002874BU | 7.0" ST-1/8 1DC Sw DECK 2-11 6PL-2
17BRF | ---- 2210002874BU | 15" ST-1/8 ST-1/8 SW DECK 3-4 SW DECK 3-5
18BRF | ---- 2210002874BU | 1.5" ST-1/8 ST-1/8 SW DECK 3-5 SW DECK 3-6
I9BRF | ---- 2210002874BU | 1.5" ST-1/8 ST-1/8 SW DECK 3-6 SwW DECK 3-7
20BRF | ---- 2210002874BU | 3.5" ST-1/8 ST-1/8 SW DECK 3-7 SwW DECK 3-12
21BRF | ---- 2210002874BU | 7.0" ST-1/8 1DC SW DECK 3-12 6PL-3
22BRF | ---- 2210002874BU | 15" ST-1/8 ST-1/8 SW DECK 4-8 SW DECK 4-9
23BRF | ---- 2210002874BU | 1.5" ST-1/8 ST-1/8 SW DECK 4-9 SW DECK 4-10
24BRF | ---- 2210002874BU | 1.5" ST-1/8 ST-1/8 SW DECK 4-10 SW DECK 4-11
25BRF | ---- 2210002874BU | 15" ST-1/8 ST-1/8 SW DECK 4-11 SW DECK 4-12
26BRF | ---- 2210002874BU | 7.0" ST-1/8 1DC SW DECK 4-12 6PL-4
7 FEEDRATE #1
IDENT | CODE WIRE LENGTH | END 1 END 2 FROM 10
=== ---= 2210002874BU | 20.0” ST-1/8 CN 00120425R SW4-A SPL-1
- - 2210002874BU | 20.0” ST-1/8 1DC SW4-F SPL-2
- - 2210002874BU | 20.0" ST-1/8 IDC Sw4-B SPL-3
=== ---= 2210002874BU | 20.0" ST-1/8 IDC SW4-E SPL-4
-—=- ---= 2210002874BU | 20.0" ST-1/8 1DC SW4-D SPL-5
ROTARY RAPID
IDENT | CODE WIRE LENGTH | END 1 END 2 FROM 10
- - 2210002874BU | 14.0" ST-1/8 CN 00120425R SW TERM #Cl1 7PL-4
- - 2210002874BU | 14.0" ST-1/8 1DC SW TERM #2 7PL-1
- - 2210002874BU | 25° ST-1/8 ST-1/8 SW TERM #2 SW TERM #C2
- - 2210002874BU | 14.0" ST-1/8 1DC SW TERM #3 7PL-2
=== ---= 2210002874BU | 1.5" ST-1/8 ST-1/8 SW TERM #3 SW TERM #4
- - 2210002874BU | 25" ST-1/8 ST-1/8 SW TERM #4 SW TERM #10

Page 104

ITEM PART NUMBER QUANTITY DESCRIPTION

1 MC 0010224ES 1. 0000 | SWITCH, OPERATOR SQUARE-EXTE
2 HGA000291101 2.0000 | LIGHT UNIT

3 HG 001001906 1. 0000 | CONTACT BLOCK, NC

4 HGA000291102 1.0000 | LED, 24VDC, RED

S MC 0009971RS 1. 0000 | LENS, SWITCH SQUARE - RED

6 MC 0010224F S 3.0000 | SWITCH, OPERATOR SQUARE-FLUS
7 CS 001036634 1. 0000 | TAG, CONQUEST OT-C COVER-UP
8 HG 001001905 1. 0000 | CONTACT BLOCK, NO

9 HGA0002911 1. 0000 | LED, 24VDC, GREEN

10 MC 0009971GS 1. 0000 | LENS, SWITCH SQUARE - GREEN
11 SG 000365012 1. 0000 | SWITCH, E-STOP, 3 POS.

12 CN 0010116 B 1. 0000 | GASKET, E STOP SWITCH

13 SG 0011844PE 1. 0000 | MTB PANEL - SG-CEMARK

14 HGA001001901 2.0000 | CONTACT BLOCK

15 MC 0009971CS 2.0000 | LENS, SWITCH SQUARE - CLEAR
16 AH 0009910 5.0000 | TY RAP

17 LM 0008104 4. 0000 | TY-RAP

18 CN 000283403 1. 0000 | SWITCH, ROTARY <12 POSITIONS
19 FCAD011796 1. 0000 | GENERATOR, MANUAL PULSE

20 CN 0010116PG 1. 0000 | GASKET, MPG

21 CNA001150501 1. 0000 | RETAINER, MPG

22 MS 0453441 3.0000 | SCREW, FLHD.SLOT M4X.7X14MM
23 CS 0006578 3.0000 | KNOB

24 CN 001011697 3.0000 | GASKET, ROTARY SWITCH

25 CN 00120425R 5. 0000 | RECEPTACLE, S POS

26 CN 000283404 1. 0000 | SWITCH, ROTARY (18 POSITIONS
27 2210002874BU 35. 4300 | WIRE

28 CS 0007910 2.0000 | WASHER

29 CN 000918802 2.0000 | STAKON, F.TAB.,11 X .02,22-1

30 CS 000283402 1. 0000 | SWITCH, BCD ENCODER ROTARY
31 CS 000406803 2.0000 | NUT

32 SG 0010366KCE 1.0000 | TAG KIT, CE MARK

33 CN 000283407 1. 0000 | SWITCH, KEYLOCK

34 CN 00120422R 3.0000 | 2 POS. RECEPTACLE

35 MS 0303315 12. 0000 | SCREW, BUTTON HD. M3X.5X10MM
36 RF 0011971 1. 0000 | BAG - MAIL

37 SG 0010019 20000 | CONTACT BLOCK

39 CK 000918820 12. 0000 | FERRULES, 20 AWG

40 SG 0011622 2.6700 | SLEEVE, PLASTIC COIL, 3/16"-2°
41 SG 0003011CEMP 1.000 | CABLE PACKAGE, ASSEMBLY SG\CL-CE

wane PART WuNBER

MTB PANEL ASSEMBLY

SG/CL, CE-MARK

SG 0011844E

PL-60A



Operator Control Panel, Machine without Ram Turret, Non-CE Mark

NOTE: NOTE:
DO NOT USE WASHER OR DO NOT USE WASHER 0OR
LOCKWASHER SUPPLIED LOCKWASHER SUPPLIED
WITH SWITCH. WITH SWITCH.
O O O O
4 ' N\ N\ 4
25
0< 100
\ N J \ ~ @ NOTE:
DO NOT USE LOCKWASHER
f . h - R SUPPLIED WITH SWITCH.
O & J
N~ N O ° e
\ (=) (3)
/ () ()
: ) (3
/E'
@/ L | | (i)
e N
~_|
- J J - J - J e
O O O @

SG 7 CL MTB ENGLISH SG 0011844ENA
PANEL ASS’Y

PL-60A Page 105



Operator Control Panel, Machine without Ram Turret,

Page 106

Non-CE Mark

TURRET INDEX SWITCH

TURRET STATION ROTARY SWITCH DECK WIRING CONFIGURATION

(SEE FIGURE 1 FOR KEY LOCATION)

= SGMEM/6PL-1 = SGMEM/6PL-2

== SGMEM/6PL-3

FIGURE 1

NOTE: LOCATION OF FIXED STOP

18

+24VDC
SGMEM/EPL -5 IS IN LINE WITH CONTACT #
DECK 1 - 0 <o DECK 2 -0 «own DECK 3 -0  «own DECK 4 -0 ccomw
O ek 1 -1 O— ek 2 -1 O—eek 3 -1 O—pecx 4 -1 R
O— ek 1 -2 O ecke-2 O—eck3-2 O—peck 4 - 2 ‘ NS0 »
—O— peck 1 - 3 —O— peck 2 - 3 O—eck 3 -3 O—peck 4 - 3 .
OiDECKI*‘? OiDECKE*4 '_OiﬂECKE*‘Q OiDECK‘i*‘Q ‘
—O— peck 1 -5 O— ek 2-s P—O—peck 3 - 5 O—peck 4 -5
O— peck 1 -6 —O— peck 2 - 6 —O—peck 3 - 6 O—eck 4 - 6 FRONT VIEW
—O— peck 1 - 7 —O— peck 2 - 7 —O—peck 3 - 7 O—neck 4 - 7
O— ek 1 -8 O— ek 2 - 8 O—neck 3 -8 —O—eck 4 -8 - -
—O— peck 1 - 9 O— ok z-9 O—neck 3 -9 —O—eck 4 - 9 FIGURE 2
O— ek 1 - 10 $—O— peck 2 - 10 O—eck 3 - 10 +—O—eck 4 - 10
—O— peck 1 - 11 —O—peck 2 - 11 O—oeck 3 - —O—eck 4 - 11 @
O— peck 1 - 12 O— ek 2 - 12 +—O—peck 3 - 12 +—O—eCk 4 - 12 ‘
O— peck 1 - 13 O— ek 2 - 13 O—eck 3 - 13 O—neck 4 - 13
O— ek 1 - 14 O— ek 2 - 14 O—eck 3 - 14 O—neck 4 - 14 ‘
O— peck 1 - 15 O— ek 2 - 15 O—peck 3 - 15 O—neck 4 - 15
O— peck 1 - 16 O—peck 2 - 16 O—oeck 3 - 16 O—eck 4 - 16
O— peck 1 - 17 O— peck 2 - 17 O—opeck 3 - 17 O—neck 4 - 17
O— peck 1 - 18 O—peck 2 - 18 O—oeck 3 - 18 O—neck 4 - 18
—e—SGMEM/6PL-4

ROTOR
SEE NOTE S

NOTE: CONTACT #0 IS LOCATED
BEHIND CONTACT #14.

REAR VIEW

M[ CUT OFF INDEXING SHAFT
[ AT THIS POINT

. DECK 1
SGMEM/6PL 5 DECK 2
5 DECK 3
S DECK 4

SWITCH OUTPUT (BCD) SIDE VIEW
CONTACT # OuTPUT DECK 1 DECK 2 DECK 3 DECK 4 _— — — — —_ — _—_ — - —
1 1 1 0 0 0 NOTE 1: EACH DECK IS TO BE WIRED SEPARATELY. NOTE 4: SEE WIRE CHART 2 OF 7 FOR ASSEMBLY
B 2 0 1 0 0
3 3 1 1 0 0 NOTE 2: THE POWER CONNECTION (CONTACT #0) IS LOCATED ON THE TOP SIDE NOTE 5: WITH SWITCH ROTATED FULL COUNTERCLOCKWISE
4 4 0 0 ! 0 OF EACH DECK IN LINE WITH CONTACT #14. ALL OF THESE POWER FROM FRONT VIEW, THE ROTOR CONTACT CONNECTS
5 5 1 0 1 0
A . 5 N N 0 \ CONNECTIONS ARE TO BE WIRED TOGETHER. (SEE FIGURE 2) TO POSITION #1 AS SHOWN IN REAR VIEW. (SEE
7 7 ! ! ! 0 FIGURE 1)
s s 0 0 0 1 | NOTE 3 QUTPUT FROM SVITCH IS 1O BE OBTAINED
9 9 1 0 0 1 FROM THE FOLLOWING CONTACTS:
10 i“ f : E : DECK 1..CONTACT #11 NOTE 6: RELOCATE ADJUSTABLE TO POSITION #12.
1 1
1 D 0 0 1 1 DECK 2:.CONTACT #11
DECK 3:.CONTACT #12
W @ 4 ®
DECK 4:..CONTACT #12
SWL (#72) SWe 7D SW3 (HID % FEEDRATE 1
CYCLE FEED PROGRAM
START HOLD PROTECT KEY
ON_ OFF NOTES:
1oloe opL-1 >0l < L2 10lo 2 1> INSERT ADJUSTABLE STOPS
Pl > 30 02 —< spL-2 30 04 Pl >230 O < 4pL-2 IN POSITIONS A AND R
x2 X1 ‘ x2 X1 ‘ +24vD0) S 2) SEE SHEET 3 OF 7 FOR WIRING.
apL-5 > 22202 < 4pL-3 9PL-5 > X202 < opL-3
MAIN SPINDLE SUB SPINDLE E-STOP
COLLET/CHUCK OPEN/CLOSE (#53) COLLET/CHUCK OPEN/CLOSE (#50>
L —0 O—
3 4
16PL-1 >0 O—=< 16PL-2 18PL-1 >—So 04—< 18PL-2 —0 O— SGMEM/SPL
5 1
7 RAPID OVERRIDE DECK WIRING CONFIGURATION. 24VDC
4 . o
7PL-4 c1 NOTE 1: SEE WIRE CHART SHEET 4 OF 7 FOR ASSEMBLY
o— 1
NOTE 2: SET THE FIRST ADJUSTABLE STOP TO THE
/Ll g *FIRST STOP* POSITION. SET THE SECOND
7PL-2 O—— 3 '
¢ O 4 ADJUSTABLE STOP TO POSITION 4.
Oo—— 5
| o— 6
O—— (2
e 7
— o— 8
o— 9
TOP VIEW 10
BOTTOM VIEW SIDE VIEW o 1
o— 12

NOT SHOWN ON DWG.

™3 PART MABER

MTB ENGLISH PANEL ASSY SG 0011844EN A
SG/CL, CE-MARK

PL-60A



Operator Control Panel, Machine without Ram Turret, Non-CE Mark

ITEM PART NUMBER QUANTITY DESCRIPTION
PROGRAM PROTECT/CYCLE START/FEED HOLD/COLLET-CHUCK ! MC 0010224ES 1.0000 | SWITCH, OPERATOR SQUARE-EXTE
2 HGA000291101 2.0000 | LIGHT UNIT
IDENT | CODE | WIRE LENGTH | END 1 END 2 FROM 0 @@@@@ 3 HG 001001906 1.0000 | CONTACT BLOCK, NC
---- | ---- | 2210002874BU | 10.5" CN 000918802 | CN 00120422R PROGRAM PROTECT-3 | 14PL-1 W
“--— | -=—= | 2210002874BU | 105" | CN 000918802 | IDC PROGRAM PROTECT-4 | 14PL-2 4| HGAOO0291102 10000 | LED, 24VDC, RED
---- | ---- | 2210002874BU | 195 CK 000918820 | CN 00120425R CYCLE START-3 4PL-1 S MC 0009971RS 1. 0000 | LENS, SWITCH SQUARE - RED
--—- | ---- | 2210002874BU | 175 CK 000918820 | IDC CYCLE START-4 4PL-2 6 MC 0010224F S 3.0000 | SWITCH, OPERATOR SQUARE-FLUS
---- | ---- | 2210002874BU | 180 CK 000918820 | IDC CYCLE START-X2 4PL-5 7 CS 001036634 1.0000 | TAG, CONQUEST OT-C COVER-UP
--—- | ---- | 2210002874BU | 20.5 CK 000918820 | IDC CYCLE START-XI 4PL-3
—— | - | 22100028748U | 190 CK 000918820 | CN 00120425k | FEED HOLD-1 9PL-1 8 | MG 001001905 1. 0000 | CONTACT BLOCK. NO
---- | ---- | 2210002874BU | 210 CK 000918820 | IDC FEED HOLD-X2 9PL-5 9 HGA0002911 1. 0000 | LED, 24VDC, GREEN
---- | ---- | 2210002874BU | 19.0 CK 000918820 | IDC FEED HOLD-X1 9PL-3 10 MC 0009971GS 1.0000 | LENS, SWITCH SQUARE - GREEN
--—- | ---- | 2210002874BU | 20.0 CK 000918820 | IDC FEED HOLD-2 9PL-2 1 SG 000365012 1.0000 | SWITCH, E-STOP, 3 POS.
---- | ---- | 2e10002874BU | 10.0" CK 000918820 | CN 00120422R MAIN CHUCK-3 16PL-1
---- | ---- | 2e10002874BU | 10.0" CK 000918820 | IDC MAIN CHUCK-4 16PL-2 12 CN ooio1ie B 10000 | GASKET. E STOP SWITCH
---- | ---- | 2r10002874BU | 9.0 CK 000918820 | CN 00120422R SUB CHUCK-3 18PL-1 13 SG_O011844EN 1.0000 | MTB PANEL - SG-CEMARK
--—- | ---- | 2210002874BU | 9.0 CK 000918820 | IDC SUB CHUCK-4 18PL-2 14 HGA001001901 2.0000 | CONTACT BLOCK
15 MC 0009971CS 2.0000 | LENS, SWITCH SQUARE - CLEAR
ROTARY TURRET 16 AH 0009910 5.0000 | TY RAP
17 LM 0008104 4.0000 | TY-RAP
IDENT | CODE | WIRE LENGTH | END 1 END 2 FROM 0
18 CN 000283403 1.0000 | SWITCH, ROTARY (12 POSITIONS
1BRF ---- | 2210002874BU | 15” ST-1/8 ST-1/8 SW DECK 1-0 SwW DECK 2-0 @@
2BRF | ---- | 2e10002874BU | 15" ST-1/8 ST-1/8 SW DECK 2-0 SW DECK 3- ” 19 | FCAOOLI796 1. 0000 | GENERATOR, MANUAL PULSE
3BRF | ---- | 2210002874BU | 15" ST-1/8 ST-1/8 SW DECK 3-0 SW DECK 4-0 20 | CN 0010116PG 1. 0000 | GASKET, MPG
4BRF - 2210002874BU | 7.0" ST-1/8 CN 00120425R Sw DECK 4-0 6PL-5 21 CNA001150501 1. 0000 | RETAINER, MPG
SBRF | ---- | 2210002874BU | 2.0° ST-1/8 ST-1/8 SW DECK 1-1 SW DECK 1-3 o2 S 0453441 30000 | SCREW, FLAD.SLOT M4X.7X14MM
¢BRF | ---- | 2210002874BU | 2.0 ST-1/8 ST-1/8 SW DECK 1-3 SW DECK 1-5
7BRF | ---- | 2210002874BU | 2.0 ST-1/8 ST-1/8 SW DECK 1-5 SW DECK 1-7 23 | CS 0006578 3. 0000 | KNOB
8BRF | ---- | 2210002874BU | 2.0 ST-1/8 ST-1/8 SW DECK 1-7 SW DECK 1-9 24 CN 001011697 3.0000 | GASKET, ROTARY SWITCH
OBRF | ---- | 2210002874BU | 2.0 ST-1/8 ST-1/8 SV DECK 1-9 SW DECK 1-11 25 CN 00120425R 5.0000 | RECEPTACLE, 5 POS
10BRF | ---- | 2210002874BU | 7.0° ST-1/8 10C Sw DECK 1-11 6PL-1 26 | CN 000283404 1.0000 | SWITCH, ROTARY (18 POSITIONS
11BRF | ---- | 2210002874BU | 15 ST-1/8 ST-1/8 SW DECK 2-2 SW DECK 2-3
12BRF | ---- | 2210002874BU | 25 ST-1/8 ST-1/8 SW DECK 2-3 SW DECK 2-6 27 | 2210002874BU 36.3050 | WIRE
I3BRF | ---- | 2210002874BU | 15* ST-1/8 ST-1/8 SW DECK 2-6 SW DECK 2-7 28 CS 0007910 2.0000 | WASHER
14BRF | ---- 2210002874BU | 2.5 ST-1/8 ST-1/8 SW DECK 2-7 Sw DECK 2-10 29 CN 000918802 2.0000 | STAKON, F.TAB.I1 X .02,22-1
ISBRF | ---- | 2210002874BU | 15 ST-1/8 ST-1/8 Sw DECK 2-10 SW DECK 2-11 0 S 000283402 1.0000 | SWITCH, BCD ENCODER ROTARY
16BRF | ---- | 2210002874BU | 7.0" ST-1/8 1DC SW DECK 2-11 6PL-2
I7BRF | ---- | 2210002874BU | 15 ST-1/8 ST-1/8 SW DECK 3-4 SW DECK 3-5 31| CS 000406803 20000 | NUT
I8BRF | ---- 2210002874BU | 1.5" ST-1/8 ST-1/8 SW DECK 3-5 SW DECK 3-6 32 SG 0010366KCE 1.0000 | TAG KIT, CE MARK
I9BRF | ---- | 2210002874BU | 15 ST-1/8 ST-1/8 SW DECK 3-6 SW DECK 3-7 33 CN 000283407 1.0000 | SWITCH, KEYLOCK
20BRF | ---- | 2210002874BU | 3.5° ST-1/8 ST-1/8 SW DECK 3-7 SW DECK 3-12 1 CN 00120422R 3 0000 | 2 POS. RECEPTACLE
21BRF | ---- | 2210002874BU | 7.0° ST-1/8 1DC SW DECK 3-12 6PL-3
22BRF | ---- | 2210002874BU | 15° ST-1/8 ST-1/8 SW DECK 4-8 SW DECK 4-9 35 | MS 0303315 12. 0000 | SCREW, BUTTON HD. M3X-SX1O0MM
23BRF | ---- 2210002874BU | 1.5" ST-1/8 ST-1/8 SW DECK 4-9 Sw DECK 4-10 36 RF 0011971 1.0000 | BAG - MAIL
24BRF | ---- 2210002874BU | 1.5" ST-1/8 ST-1/8 Sw DECK 4-10 SwW DECK 4-11 37 SG 0010019 2.0000 | CONTACT BLOCK
25BRF | ---- | 2210002874BU | 1.5" ST-1/8 ST-1/8 SW DECK 4-11 SW DECK 4-12 9 CK 000918820 12,0000 | FERRULES, 20 AWG
26BRF | ---- | 2210002874BU | 7.0° ST-1/8 1DC SV DECK 4-12 6PL-4
40 SG 0011622 2.6700 | SLEEVE, PLASTIC COIL, 3/16°-2°
41 SG 0003011CEMP 1.000 | CABLE PACKAGE, SG\CL-CE-MARK
% FEEDRATE H1
IDENT | CODE | WIRE LENGTH | END 1 END 2 FROM 0
---- | ---- | 2210002874BU | 20.0" ST-1/8 CN 00120425R SW4-A SPL-1
---- | ---- | 2210002874BU | 20.0" ST-1/8 1DC SW4-F SPL-2
--—- | ---- | 2210002874BU | 20.0" ST-1/8 1DC SW4-B SPL-3
---- | ---- | 2210002874BU | 20.0" ST-1/8 1DC SW4-E SPL-4
---- | ---- | 2210002874BU | 20.0" ST-1/8 1DC SW4-D SPL-5
ROATRY RAPID
IDENT | CODE | WIRE LENGTH | END 1 END 2 FROM 0
---- | ---- | 2210002874BU | 14.0 ST-1/8 CN 00120425R SW TERM #Cl 7PL-4
---- | ---- | 2e10002874BU | 14.0" ST-1/8 1DC SW TERM #2 7PL-1
--—- | ---- | 2210002874BU | 2.5" ST-1/8 ST-1/8 SW TERM #2 SW TERM #C2
--—- | ---- | 2210002874BU | 14.0 ST-1/8 1DC SW TERM #3 7PL-2
--—- | ---- | 2e10002874BU | 15* ST-1/8 ST-1/8 SV TERM #3 SW TERM #4
- ——— 2210002874BU | 2.5* ST-1/8 ST-1/8 SW TERM #4 SW TERM #10 e PR R

MTB ENGLSH PANEL ASSY  SG 0011844ENA
SG/CL, CE-MARK

PL-60A Page 107



Option Case Assembly, Non-CE Mark

EXPLODED VIEW OF PLENUM FAN

ITEMS NOT SHOWN

0000
560

PART MMBCR

N

SG 00032790CCE

OPTION CASE ASSEMBLY

COMMON

i
BLOCK
(i

PL-60A

Page 108



PL-60A

ITEM PART NUMBER QUANTITY DESCRIPTION

1 CL 001022407 1.0000 | SWITCH, INTERLOCK

2 CL 000415832 1. 0000 BRACKET, SWITCH,0TC & 1/0 CA
3 Mw 0183610 13. 0000 M6 REG. LOCKWASHER

4 Mw 0103610 13. 0000 WASHER, FLAT M6 X 1.0 STEEL
5 MS 0303615 2. 0000 SCREW, BT. HD. M6X1.0X 10MM
6 0300103 2. 0000 SCREW BT HD 6-32 X 3/16

7 6 0008137 2. 0000 WASHER, LOCK

8 SB 001056504 1. 0000 U CHANNEL

9 3 001088401 0. 1000 ADHESIVE

10 F3 000997701 5. 0000 LABEL, ID

11 L0 0002854 1. 0000 TAG LAYOUT - CEMARK

12 SG 00037800C 1. 0000 DOOR, OPTION CASE

13 SGA000415809 1. 0000 PLATE, DOOR HINGE (<BOTTOM)
14 SG 000415811 1. 0000 SPACER, NYLON <P.C. DOOR>

15 SG 000415810 1. 0000 BRACKET, DOOR HINGE MTG.

16 MN 0283610 10. 0000 NUT, HEX SERRATED FLANGE
17 HG 001173801 2. 0000 LATCH, DOOR, VISE ACTION

18 VL 001173801 2. 0000 DOOR PULL

19 SG 000415808 1. 0000 PLATE, DOOR HINGE <TOP)>

20 CN 001119801 6. 0000 SEAL, DOOR

2l MS 0303617 11. 0000 SCREW, BT. HD. M6X1.0 X 16MM
ee TT 001129804 1. 0000 FILTER

23 SG 001001704 1. 0000 HOLDER, FUSE 3P 125A

24 SG 000179912 1. 0000 SPACER, PC & I/0 CASE DOOR
25 CL 0010471 1. 0000 CAPACITOR, HEADSTK COOL FAN
26 CL 0010471 B 1. 0000 BRACKET, CAPACITOR

27 MS 0303415 7. 0000 SCREW, BT. HD. M4X.7,X 10MM
28 MW 0263410 11. 0000 WASHER, EXT. STAR M4

29 HG 0011032 6. 0000 TERMINAL BLOCK, GRAY

30 HG 001103202 3. 0000 TERMINAL BLOCK,GREEN/YELLOW
31 HG 001103203 4. 0000 END PLATE

32 HG 001103204 2. 0000 END STOP

33 CK 9011032 0. 1600 RAIL, DIN BLANK

34 MS 0303515 2. 0000 SCREW, BT. HD. M5X.8,X 10MM
35 HG 001103205 1. 0000 JUMPER, 10 POLE

36 HG 0009175 0. 1000 MARKER, STRIP 1-10

37 SG 0009532 1. 0000 GROMMET

38 SGA000415814 1. 0000 SUPPORT, PLENUM FAN

39 18A0010016 1. 0000 CONTACTOR, 30A

40 CL 001185003 1. 0000 FAN, HEADSTOCK COOLING

41 SG 0011350 1. 0000 FILTER

42 SG 0003279wPOC 1. 0000 WIRE PKG, OP.CASE ASSY-CEMAR
43 SG 001019002 4. 0000 STANDOFF, PLENUM SUPPORT
44 SG 000415812 1. 0000 DUCT, PLENUM FAN

45 SG 000415819 1. 0000 GUARD, PLENUM FAN FINGER
46 SG 00041580C01 1. 0000 OPTION CASE ASSEMBLY-CEMARK
47 SG 00108204 1. 0000 SUPORT, CABLE BAR

48 MS 0303410 4.0000 | SCREW, BT. HD. M4X.7,X 3MM
49 HG 0010546 2. 0000 NUT, 1/4-20 BRASS HEX

30 SG 000961014 3. 0000 FUSE, GI, 22 X S0mm, 32A

NANE
OPTION CASE ASSEMBLY
COMMON, BOM

Option Case Assembly, Non-CE Mark

PART NUMBER

SG 00032790CCE

Page 109



Option Panel, Live Tooling

Page 110

O

O O——1
2 oo
LR O
g g
e =
| r‘?ﬁ“ | | r\Z@‘ |
[ oy A
O
8%
n;grr ﬁr_qF q_,x\
RN 1
u*u’S ’S\u%\u ! W u ’S\
Y Y
U

{

2Pws
18 11849SCE O

18 |1849JCE

O

SG 3279LTCE

—

Q\

bbb b e

ITEM PART NUMBER QUANTITY DESCRIPTION

1 Mw 0183510 4.0000 | WASHER, LOCK REG. M5 X .8 SC
2 SG 0003011CX2 1. 0000 | CABLE ASSY - CX2A-CX2B

3 MS 0303517 4. 0000 | SCREW, BUTTON HD. M5X.8X16MM
4 SG 0003011JX1 1.0000 | CABLE ASSY - JUXIA-JXIB

5 SG 000499079 1. 0000 | PLATE, <(LT> DR MTG-CEMARK

6 Mw 0183610 14. 0000 | M6 REG. LOCKWASHER

7 Mw 0103610 12. 0000 | WASHER, FLAT M6 X 1.0 STEEL
8 MS 0303617 12. 0000 | SCREW, BT. HD. M6X10 X 16MM
9 MS 0103616 2. 0000 | SCREW,SOC.HD.CAP M6X1.0X12MM
10 LO 0002854 1. 0000 | TAG LAYOUT - CEMARK

11 SG 0003279WPLT 1. 0000 | WIRE PACKAGE, LIVE TOOL-CEMA
12 SG 0003011CELT 1. 0000 | CABLE PACKAGE, LT - CEMARK
13 F3 000997701 3.0000 | LABEL, ID

14 SG 0012042TCA 1. 0000 | TERMINATING CONNECTING ASSY.
15 18 0008776A01 1. 0000 | KIT, 55 KVA POWER SUPPLY

NOT SHOWN

e PART NNBER

PANEL, LIVE TOOLING

SG 0003279LTCE

PL-60A



~

Option Panel, Ram Turret

PL-60A

[

PANEL, RAM TURRET

O O O ITEM PART NUMBER QUANTITY DESCRIPTION
1 SG 0012042TCA 1.0000 | TERMINATING CONNECTOR ASSEMBLY
~ | | ~ | 2 MW 0183510 4.0000 | WASHER, LOCK REG. M5 X .8 SC
/ Mm— | 3 MS 0303517 4.0000 | SCREW, BUTTON HD. MSX.8X16MM
\ 4 SG 0003011JX1 1.0000 | CABLE ASSEMBLY, JX1A-JXIB
e (_é;\} | F'}:é;\}r‘:; e 5 | SG 000499079 1.0000 | PLATE, (LT>-(RT> DRIVE MTG.
e i /‘-r: :_'J‘&/‘/LA e 6 MW 0183610 14.0000 | M6 REG. LOCKWASHER
7 MW 0103610 12.0000 | WASHER, FLAT M6 X 10 STEEL
o el Uy -
r\ng\\ I I (S I 8 MS 0303617 12.0000 | SCREW, BT. HD. M6X1.0 X 16MM
2 A
R o lg 9 MS 0103616 2.0000 | SCREW,SOCHD.CAP M6&X1.0X12MM
@/ 10 LO 0002854 1.0000 | TAG LAYOUT, SG CE-MARK
5 11 SG 0003279WPRT 1.0000 | WIRE PACKAGE, RAM TURRET OPT.
8‘8 12 | SG 00030LICERT 1.0000 | CABLE PACKAGE, RAM TURRET OPT.
13| F3 000997701 3.0000 | LABEL, 1D
O 14 | sG ooo3olicx2 1.0000 | CABLE ASSEMBLY, CX2A-CX2B
15 | 18 0008776401 1.0000 | KIT, 55 KVA POWER SUPPLY
AC200V
+24V
NOT SHOWN
JX1B
SRS
RS | IShisRA
U U=u-=u-u U U U U U=0
e s
Uil QJ
o o o

SG 0003279RTCE

Page 111



Option Panel, Ram Turret with Live Tooling

g R
O Q O O ITEM PART NUMBER QUANTITY DESCRIPTION
1 SG 0012042TCA 1.0000 | TERMINATING CONNECTOR ASSEMBLY
| I | | Ct/ | | a | 2 MW 0183510 6.0000 | WASHER, LOCK REG. M5 X 8 SC
//N u‘\\ 3 MS 0303517 6.0000 | SCREW, BUTTON HD. MSX.8X16MM
() "iE g g e o000 | punre, v 7 115 e v
[ | | . :
e -1 ™= - 6 MW 0183610 15. 0000 | M6 REG. LOCKWASHER
:-":%&r'-: :-":@é@r'-: :_L;é(;_: 7 MW 0103610 12.0000 | WASHER, FLAT M6 X 1.0 STEEL
L& L L 8 MS 0303617 12.0000 | SCREW, BT. HD. M6X10 X 16MM
9 MS 0103616 3.0000 | SCREW,SOCHD.CAP M6X1.0X12MM
10 | LO 0002854 1.0000 | TAG LAYOUT, SG CE-MARK
@// E8 8 E’ — —_ 11 SG 0003279WPRL 1. 0000 WIRE PACKAGE, RT / LT OPT.
O 8 8 12| SG 0003011CERL 1.0000 | CABLE PACKAGE, RT / LT OPT.
O — — O 13| F3 000997701 4.0000 | LABEL, ID
] ] 14 | SG 0003011CX2 2.0000 | CABLE ASSEMBLY, CX2A-CX2B
oo :: :: = = 15 18 0008776A01 1.0000 | KIT, 5.5 KVA POWER SUPPLY
i -

2=

+24V NOT SHOWN

i

I
JX1A — JX1A

JX1B

UXIB " JXIB

O i

cebbbb b6 b od

f_ﬁ:n__ﬁﬂ u LLJJIIu |_1I||LLJJIIL|
u§u’§ ®u®u®u \u \u'§ %\ S N
o o O
| Q| | Uil O\I
E WS
O 18 11849SCE O O O

- o
PANEL, RAM TURRET SG 0003279RTLT
00 (X (X

Page 112 PL-60A



Option Panel, Sub-Spindle (Ball Screw)

/7~ N
O O O O ITEM PART NUMBER QUANTITY DESCRIPTION
SG 3279BSCE
1 LO 0002697 1.0000 | LAYOUT-LOAD METER ASSY SG
| | | r(/ | | | MW 0183510 6.0000 | WASHER, LOCK REG. M5 X 8 SC
o
/J ) u-\ MS 0303517 6.0000 | SCREW, BUTTON HD. MSX.8X16MM
] — | 26 0009188 E 4.0000 | TERM, #10 RING 5-6 AWG BLU

O |0 ([N | |[Ug > |w|

6 :3-}'%2;} | :Zl-?‘é;\}rt: F";_,é_rc: SG 000499078 1.0000 | PLATE, SS,LS,LT DR MTG-CEMAR
R 1ty I \%@ I MW 0183610 15.0000 | M6 REG. LOCKWASHER
e -t - in M-t MW 0103610 12.0000 | WASHER, FLAT M6 STEEL
ﬁ@iﬁ ﬁé@rl_i ﬁ@ﬁ MS 0303617 12.0000 | SCREW, BT. HD. M6X1.0 X 16MM
g 2 g MS 0103616 3.0000 | SCREW,SOCHD.CAP M6X1.0X12MM
10 LO 0002854 1.0000 | TAG LAYOUT - CEMARK

SG 0003279WPLA

. 0000 | WIRE PACKAGE, SS/LA - CEMARK
. 0000 | CABLE PACKAGE, SS/LA - CEMAR
F3 000997701 8.0000 | LABEL, ID

. 0000 | METER, SUB-SPIN. LOAD - CEMA
. 0000 | CABLE ASSY - CX1A-CX1B

0000 | CABLE ASSY - CX2A-CX2B

0000 | CABLE ASSY - JXIA-JXIB

n

SG 0003011CELA

o0
O
T
o
O
LTI

w

B

SG 0011857CESS
SG 0003011CX1
SG 0003011CX2
SG 0003011JX1

;

ul

AC200Vv

[

cebd b bb b b od

/
O
/
/ 18 SG 0012042TCA 1. 0000 | TERMINATING CONNECTING ASSY.
+24v 19 18 0008776A01 1.0000 | KIT, 55 KVA POWER SUPPLY
20 18 0002249LCE 1. 0000 | SPINDLE SYSTEM, ALS, CEMARK
L — 21 SG 001204201 4.0000 | RECEPTACLE HOUSING FOR HONDA
ee SG 001204202 4.0000 | RECEPTACLE, PRESS MOUNT TYPE
| 23 28 000301110 1.5000 | CABLE, 28 AWG 10 PR TWISTED
JXIB ] 25 SG 001180902 1. 0000 | CONNECTOR, RECEPTACLE
26 SG 0011809 4.0000 | CONNECTOR, RECEPTACLE
27 16A000301104 2.2500 | CABLE 4 CONDUCTOR 16 AWG
O (DA‘ 28 NC 001047302 0.5000 | HEAT SHRINKABLE TUBING
NOT SHOWN

AN RN IR
U%%\%\ ju u%%‘%‘ ju 'u S u\u \1
)\

Fan\ Fan\
| J S N4 |

2PwWS
O 18 11849SCE O 18 QEAQLCE O 18 1 IBAQFCE

e saar e
PANEL, B. S. SUB SPINDLE SG 0003279BSCE
o0 o0

PL-60A Page 113




Option Panel, Sub-Spindle (Ball Screw) with Live Tooling

Page 114

i

O

SG 3279BSLT O

(0N

D

\

/

bbb b b b ed

oo oo —
LR O O
- in - o g,
e i o
. \eghs gl e aegts
O O ____
Beleh feled 5
(S— //
— O
[
Ac200v /?/ /
i
i JXI1B -
AE o
g
(AR I ISIE T SEK‘Q%&%&:F:?
I IAN ANV IR ISy
© O ©
] U Q|
o o O

/

00

[TEM PART NUMBER QUANTITY DESCRIPTION

1 LO 0002697 1.0000 | LAYOUT-LOAD METER ASSY SG

2 MW 0183510 6.0000 | WASHER, LOCK REG. M5 X .8 SC
3 MS 0303517 6.0000 | SCREW, BUTTON HD. MSX.BX16MM
4 26 0009188 E 4.0000 | TERM, #10 RING 5-6 AWG BLU

5 SG 000499078 1.0000 | PLATE, SS.LS.LT DR MTG-CEMAR
6 MW 0183610 15.0000 | M6 REG. LOCKWASHER

7 Mw 0103610 12. 0000 | WASHER, FLAT M6 STEEL

8 MS 0303617 12.0000 | SCREW, BT. HD. M6X1.0 X 16MM

9 MS 0103616 3.0000 | SCREW,SOC.HD.CAP M6X1.0X12MM
10 LO 0002854 1.0000 | TAG LAYOUT - CEMARK

11 SG 0003279WPST 1. 0000 | WIRE PACKAGE, SS/LA/LT-CEMAR
12 SG 0003011CEST 1. 0000 | CABLE PACKAGE, SS/LA/LT-CEMA
13 F3 000997701 8.0000 | LABEL, ID

14 SG 0011857CESS 1.0000 | METER, SUB-SPIN. LOAD - CEMA
15 SG 0003011CX1 1.0000 | CABLE ASSY - CXIA-CX1B

16 SG 0003011CX2 2.0000 | CABLE ASSY - CX2A-CX2B

17 SG 0003011Jx1 2.0000 | CABLE ASSY - JX1A-JXIB

18 SG 0012042TCA 1. 0000 | TERMINATING CONNECTING ASSY.
19 18 0008776A01 1.0000 | KIT, 5.5 KVA POWER SUPPLY

20 18 0002249LCE 1.0000 | SPINDLE SYSTEM, ALS, CEMARK
21 SG 001204201 4.0000 | RECEPTACLE HOUSING FOR HONDA
22 SG 001204202 4.0000 | RECEPTACLE, PRESS MOUNT TYPE
23 28 000301110 1.5000 | CABLE, 28 AWG 10 PR TWISTED
25 SG 001180902 1.0000 | CONNECTOR, RECEPTACLE

26 SG 0011809 4.0000 | CONNECTOR, RECEPTACLE

27 16A000301104 2.2500 | CABLE 4 CONDUCTOR 16 AWG
28 NC 001047302 0.5000 | HEAT SHRINKABLE TUBING

NOT SHOWN

PANEL, B. S. SUB SPNDL/
LOWER AXIS/LIVE TOOLING

SG 0003279BSLT

PL-60A



e N
O O O O
| ~ ] ~ |
— | s 5
e B B
e -1 -0
o o
& ]

0

0
TTTITITITIT|
D)

0
T

i

AC200V

+24Vv

CX2A CX2B CX2A CXx2B

JXIB

i
\

[

0000

IE=3I
(AR IRIRA AR IR
ur ST Qu ur USUSYYY Qu
>, S,
| Q |l Q|

o b bbb b ed

2PWS 4DR
O 18 11849SCE O 18 2249LCE Q Q

X

PL-60A

Option Panel, Sub-Spindle (Hydraulic)

ITEM PART NUMBER QUANTITY DESCRIPTION

1 LO 0002697 1.0000 | LAYOUT-LOAD METER ASSY SG

2 MW 0183510 4.0000 | WASHER, LOCK REG. M5 X .8 SC
3 MS 0303517 4.0000 | SCREW, BUTTON HD. M3X.8X16MM
4 26 0009188 E 1. 0000 | TERM, #10 RING 5-6 AWG BLU

5 SG 000499080 1.0000 | PLATE, ¢SS HYD> DR MTG-CEMAR
6 MW 0183610 14. 0000 | M6 REG. LOCKWASHER

7 MW 0103610 12. 0000 | WASHER, FLAT M6 STEEL

8 MS 0303617 12.0000 | SCREW, BT. HD. M6X1.0 X 16MM

9 MS 0103616 2. 0000 | SCREW,SOCHD.CAP M6X1.0X12MM
10 LO 0002854 1.0000 | TAG LAYOUT - CEMARK

11 SG 0003279WPSS 1. 0000 | WIRE PACKAGE, SUB SPIN-CEMAR
12 SG 0003011CESS 1. 0000 | CABLE PACKAGE, SUB SPIN-CEMA
13 F3 000997701 5.0000 | LABEL, ID

14 SG 0003011CX1 1. 0000 | CABLE ASSY - CXIA-CXIB

15 SG 0003011CX2 1. 0000 | CABLE ASSY - CX2A-CX2B

16 SG 0003011JX1 1. 0000 | CABLE ASSY - JUX1A-JXIB

17 SG 0012042TCA 1. 0000 | TERMINATING CONNECTING ASSY.
18 SG 0011857CESS 1.0000 | METER, SUB-SPIN. LOAD - CEMA
19 18 0008776A01 1. 0000 | KIT, 55 KVA POWER SUPPLY

20 18 0002249LCE 1. 0000 | SPINDLE SYSTEM, ALS, CEMARK
21 SG 0011809 2. 0000 | CONNECTOR, RECEPTACLE

fatd SG 001204201 2. 0000 | RECEPTACLE HOUSING FOR HONDA
23 SG 001204202 2. 0000 | RECEPTACLE, PRESS MOUNT TYPE
25 28 000301110 0. 7500 | CABLE, 28 AWG 10 PR TWISTED
26 SG 001180902 2.0000 | CONNECTOR, RECEPTACLE

27 NC 001047302 0. 3340 | HEAT SHRINKABLE TUBING

28 16A000301104 1.5000 | CABLE 4 CONDUCTOR 16 AWG

NOT SHOWN

LY PART NUMBER
PANEL, SG 0003279SSCE
SUB SPINDLE (HYD>

Page 115



Option Panel, Sub-Spindle (Hydraulic) with Live Tooling

Page 116

i

O

SG 3279SSLT

O

) I

Q.

'/

/

o oy o
LR O LB
Mo - o
L o o
gt g g
O O —
38fst 3aleE 3
://Q
[
AC200V %/ /
/
i
JXIB
g
AR IR IO IZIC T S:E%rjjﬁg
USUSYSYSYSY AN ANANAYY ISy
O ©
]] 3l Q]

2PWS
18 11849SCE Q

Y
J
4DR
18 2249LCE O

7DR
18 11849JCE

cebd 66 bb b b cd

O
X

I[TEM PART NUMBER QUANTITY DESCRIPTION

1 LO 0002697 1. 0000 | LAYOUT-LOAD METER ASSY SG

2 MW 0183510 6. 0000 | WASHER, LOCK REG. M5 X .8 SC
3 MS 0303517 6.0000 | SCREW, BUTTON HD. M5X.8X16MM
4 26 0009188 E 4.0000 | TERM, #10 RING 5-6 AWG BLU

5 SG 000499078 1.0000 | PLATE, SS,LS,LT DR MTG-CEMAR
6 MW 0183610 15. 0000 | M6 REG. LOCKWASHER

7 MW 0103610 12. 0000 | WASHER, FLAT M6 STEEL

8 MS 0303617 12. 0000 | SCREW, BT. HD. M6X1.0 X 16MM

9 MS 0103616 3. 0000 | SCREW,SOC.HD.CAP M6X1.0X12MM
10 LO 0002854 1. 0000 | TAG LAYOUT - CEMARK

11 SG 0003279WPH 1. 0000 | WIRE PACKAGE, SS/LT - CEMARK
12 SG 0003011CEH 1. 0000 | CABLE PACKAGE, SS/LT - CEMAR
13 F3 000997701 8. 0000 | LABEL, ID

14 SG 0011857CESS 1. 0000 | METER, SUB-SPIN. LOAD - CEMA
15 SG 0003011CX1 1. 0000 | CABLE ASSY - CX1A-CX1B

16 SG 0003011CX2 2.0000 | CABLE ASSY - CX2A-CX2B

17 SG 0003011UX1 2.0000 | CABLE ASSY - UXIA-UXIB

18 SG 0012042TCA 1. 0000 | TERMINATING CONNECTING ASSY.
19 18 0008776A01 1. 0000 | KIT, 5.5 KVA POWER SUPPLY

20 18 0002249LCE 1. 0000 | SPINDLE SYSTEM, ALS, CEMARK
21 SG 001204201 4.0000 | RECEPTACLE HOUSING FOR HONDA
22 SG 001204202 4.0000 | RECEPTACLE, PRESS MOUNT TYPE
23 28 000301110 1.5000 | CABLE, 28 AWG 10 PR TWISTED
25 SG 001180902 1. 0000 | CONNECTOR, RECEPTACLE

26 SG 0011809 4.0000 | CONNECTOR, RECEPTACLE

27 16A000301104 2.2500 | CABLE 4 CONDUCTOR 16 AWG
28 NC 001047302 0. 5000 | HEAT SHRINKABLE TUBING

NOT SHOWN

e PART MomBcR

PANEL, SUB SPINDLE (HYD> SG 0003279SSLT

/LIVE TOOLING

PL-60A



PL-60A

FRONT VIEW

THESE SCREWS ARE THE
FLOW CONTROLS.

MOUNTS ON AIR VALVE PANEL
ON REAR OF MACHINE

END VIEW

Part Catcher

o)

‘o)

25 NC 0010884 1 LOCTITE 242
24 CS 001194802 1 HANDLE, PULL
23 MW 0194210 4 WASHER
22 MS 0104223 4 SCREW
21 CS 001019008 4 STAND OFF
20 SGB0002916 A 1 PART CATCHER MECH. ASSEM.
19 CS 001011588 1 COVER, CHUTE
18 MW 0183610 10 WASHER, LOCK
17 MN 0113610 10 NUT, HEX
16 CS 000399007 1 TRAY,PART
15 CS 000399046 1 BASKET, PART
14 CS 000399013 1 BASKET, PART
13 CS 000399006 1 BOX, PARTS
12 MW 0103510 7 WASHER, FLAT M5 ST.
11 MS 0303514 7 SCREW
10 CS 001011635 1 GASKET, CHUTE
9 CS 0000221CW 1 CHUTE, WELD ASSY
8 MW 0183510 4 WASHER, LOCK
7 MW 0183410 2 WASHER, LOCK
6 0300206 2 SCREW
5 CS 001064207 1 HANDLE, PULL
4 SGA001023409 1 VALVE
3 RF 001133501 1 MUFFLER
2 268000770204 1 CONN., STR.
1 LT 0010884 S 3 SEALANT, PIPE
ITEM PART NUMBER QrY DESCRIPTION
NAME PART NUMBER
PART CATCHER MECHANICAL ASSEM SG 0002916

HE 1 e 1

Page 117



Part Catcher Sub-Assembly

HARCRETE BASE

— N
4 - = = =
L/
)\ —_
' l’/\/\ -~
= J |
L
A
1
1 B 4
54 51 3 1 2
62 % 54

Page 118

N | \\ = /

- f FRY——F 3

o =4+ — — — & = L
\:: B+ - — - F 4

| HeowL

a0

e gn, | o

0
]'-,QQ_:: _ =
= R A -
C ] [ C
. J
N
' N

NANE PART NUMBER
SGB-0002916-A
SHEET To 2

PART CATCHER MECHANICAL ASSEM

PL-60A



PL-60A

62 MS-0104223 SCREW M12

61 RF-0011971 BAG, MAIL

60 MS-0553616 1 SET SCREW

59 NC-0010884-01 1 LOCTITE REMOVEABLE

58 MS-0103819 1 SCREW, SOC HD M8 x 30
57 NC-0010884 1 LOCTITE 242

56 CS-0010994 3 GREASE

55 LT-0010884-S 1 SEALANT, PIPE

54 MW-0194210 8 WASHER, LOCK,SQ. M12 ST.
53 MS-0103516 4 SCREW, SOC.HD.CAP M5-.8X1
52 NC-0010884 1 LOCTITE, #242

51 SG-0001991-01 1 PLATE, PART CATCHER

49 TL-0006708 1 DOWEL

48 CL-0000302 1 HANDLE

47 SG-0002916-16 1 BUSHING, LOCKING

45 AH-0007007-NF 26 TUBING, 1/4 0.D.

43 MW-0193510 4 WASHER, LOCK M5 ST.

42 MW-0184210 1 WASHER, LOCK M12 STEEL
41 AH-0009181 1 WASHER, LOCK

40 SGA-0002916-12 1 CATCHER, PART

39 MS-0303517 4 SCREW, BT.HD.M5-.8X16
38 CS-0011198-09 1 SEAL

37 137-0008231-01 1 RING, RETAINER

36 SG-0002916-17 1 BLOCK, CATCHER

35 MW-0193810 1 WASHER, LOCK M8-1.25 ST.
34 MW-0103810 1 WASHER, FLAT M8-1,25 ST.
33 MS-0103821 1 SCREW, SOC.HD.CAP M8-1.5X
32 CS-0002990-53 1 PLATE, SEAL

31 CS-0010116-24 1 GASKET, SEAL

30 CS-0011198-08 1 HOUSING, SEAL

29 MW-0103510 7 WASHER, FLAT M5 ST.

28 MS-0303515 3 SCREW, BT.HD.M5-.8X10
26 RH-0006581-01 1 SHAFT, SLIDE

25 SG-0006581-01 1 SHAFT, ROTATING

24 CS-0009004-04 2 BEARING, BUSHING

23 RH-0010771 2 LINER, RULON

22 CS-0001834 2 COLLAR, LOCK

21 CT-0008604 1 KEY FOR DIAL

20 MN-0114210 1 NUT, HEX M12-1.75

19 MS-0613616 1 SCREW, SOC SET-CONE M6-1X
17 SG-0002916-14 1 NUT, PART CHUTE ADJ.

16 SG-0011104-03 1 SHAFT, PART CHUTE ADJ.
15 SG-0002916-15 1 BUSHING

14 SG-0002916-05 1 MOUNT, CYLINDER

13 SG-0002916-T8 1 BRACKET, TRUNION

12 CS-0000459 1 ARM, LEVER

1 CS-0002917-P2 1 CLEVIS, PISTON ROD

9 269-0007702-04 2 ELBOW, 90 DEG

8 CS-0002917-PC 1 CYCLINDER, PART CATCHER
6 MW-0103610 4 WASHER, FLAT M6 ST.

5 MS-0303616 4 SCREW BT HD M6X1X12

4 SG-0002916-13 1 BASE PART CATCHER

3 MW-0104210 5 WASHER, FLAT M12 ST.

2 MS-0104221 4 SCREW SOC HD CAP M12X1.75
1 CS-0010190-08 8 STANDOFF PART CATCHER
ITEM PART NUMBER QTY DESCRIPTION

NOT SHOWN

NAME
PART CATCHER MECHANICAL ASSEM

PART NUMBER

SHEET

SGB-0002916-A
2 o 2

Part Catcher Sub-Assembly

Page 119



Part Catcher, Ram Turret

PART NOT SHOWN T

CABLES SUPPLIED
WITH SWITCHES

107 CBL

107A CBL

18A CBL

)/

o :

0 @ SEAL CAB|,ES AND G
THESE SCREWS ARE THE— @
FLOW CONTROLS. m |

5TB—1(RED)
5TB-31(BLK)
%
f

e,
i |

MOUNTS ON AIR VALVE PANEL

ON REAR OF MACHINE NAVE PART NUWBER
PART CATCHER ASSEMBLY SGA-0002916-R

RAM TURRET SHEET 1 o 2

ﬁOMM ETS
|

"
W
& ©
g%
k
s
s

Page 120 PL-60A



PL-60A

FRONT VIEW

END VIEW

NOT SHOWN

59

59

COVER, CHUTE

ITEM

PART NUMBER

QrY

DESCRIPTION

58 MS-0303514 7| SCREW

57 CS-0003990-06 1 BOX, PARTS

56 CS-0003990-13 1 BASKET, PART

55 CS-0003990-46 1 BASKET, PART

54 CS-0003990-07 1 TRAY,PART

53 MN-0113610 10 NUT, HEX

52 MW-0183610 10 WASHER, LOCK

51 CS-0010642-07 1 HANDLE, PULL

50 0300206 2| SCREW

49 MW-0183410 2| WASHER, LOCK

48 MW-0183510 4| WASHER, LOCK

47 CS-0010116-35 1 GASKET, CHUTE

46 CS-0011948-02 1 HANDLE, PULL

45 CS-0000221-CwW 1 CHUTE, WELD ASSY

44 CS-0008431-21 1 “0" RING

43 MW-0263610 10 WASHER

42 CS-0007707-07 4| NUT

41 MW-0193510 1 WASHER

40 MW-0103510 8| WASHER

39 MN-0113510 1 NUT

38 CS-0007876-01 1 COVER

37 CS-0007876-B 1 WASHER

36 CS-0010116-28 1 GASKET

35 CSA-0010115-87 1 COVER

34 SB-0002916-C1 1 PART CATCHER - .13 70 1"
33 LO-0002638 1 SG CABLE CHART

32 SG-0003011-01 2| CABLE ASSEMBLY

31 MD-0003623-B 8| WASHER

30 SG-0009727-01 2| PLUG, NYLON

29 22A-0003011-03 41 CABLE

28 AH-0007007-NF 24 TUBING

27 MS-0553814 1 SCREW, SET

25 RF-0011335-01 1 MUFFLER

24 LT-0010884-S 0| SEALANT, PIPE

23 268-0007702-04 1 CONN., STR.

22 SG-0010234-09 1 VALVE

21 GE-0010884 0| SILICON

20 AUA-0010785 2| BUSHING

19 CN-0010225 2| CONNECTOR, CABLE—-FEMALE
18 CN-0012042-42 2| CONNECTOR, CABLE-MALE
17 NC-0010884-01 0| ADHESIVE, LOCTITE 222

16 SG-0010224-01 2| SWITCH, REED

15 FR-0007702-03 2| CONNECTOR, 90 DEG

14 NC-0009532-05 2| GROMMET,5/8 0D-5/16 ID
13 SG-0009532-02 2| GROMMET,7/8 0D-3/16 ID
12 SG-0002916-N 2 1-14T

1 SG-0002917-01 1 CYLINDER, PARTS CATCHER
10 SG-0002916-P 1 PLUNGER
9 SG-0002990-51 1 BRACKET, PARTS CATCHER RI
8 SG-0010215-18 1 COVER, PARTS CATCHER
7 SG-0002990-50 1 BRACKET, PARTS CATCHER LE
6 MS-0103817 4| SCREW,SOC.HD.CAP M8X1.25X
5 MW-0103810 2| WASHER, FLAT M8X1.25

4 MW-0193810 4| WASHER,LOCK M8X1.25
3 MW-0193510 8| WASHER, M5 STEEL

2 MS-0303516 8| SCREW,BUT HD M5X.8 X 12MM
1 SGA-0002916-03 1 PART CATCH ASSEM

ITEM PART NUMBER QTY DESCRIPTION

Part Catcher, Ram Turret

PART CATCHER ASSEMBLY
RAM TURRET

PART NUMBER

SHEET

SGA-0002916-R
2 o 2

Page 121



Part Catcher, Ram Turret, Big-Bore Machine

- 7 0
END WORKING TURRET \ i I ’f — —I
\ *\ ‘
|

PART NOT SHOWN 7 |_
2 e
&) |—
D
V
\ © / @ - _
@ T T \
| ! = -
| ! N\ \
| 14 | _
(9] caeme © | — |
| |
| ] | | (D=
_— H
I —
| J////
N | — &
___________ ©} A | 1 s ] 18 CBL 18 CBL
ik =14 ||
| Iy SN, '
nu/@vj////iv il |
Iif 1) U U - I
I o . . -
--------- NG e
. _ /
) ()
0 (2
THESE SCREWS ARE THE— /QQ m @ @ @ g
FLOW CONTROLS. ‘ @
578 1(RED) ; Q
5TB-31(BLK) N
@ SUPPLY
5 @@ EXHAUS
% A
@ | /
I_@ : 1
= ;
MOUNTS ON AIR VALVE PANEL R TUHRETER AaSEuBLY sWs<;A\—1¢)oozgv Zs-m

ON REAR OF MACHINE

Page 122 PL-60A



PL-60A

FRONT VIEW

Part Catcher, Ram Turret, Big-Bore Machine

END VIEW
NOT SHOWN
®
)
59 59 1 COVER, CHUTE
58 MS-0303514 7| SCREW
ITEM PART NUMBER QY DESCRIPTION

57 CS-0003990-06 1 BOX, PARTS
56 CS-0003990-13 1 BASKET, PART
55 CS-0003990-46 1 BASKET, PART
54 CS-0003990-07 1 TRAY,PART
53 MN-0113610 10| NUT, HEX
52 MW-0183610 10 WASHER, LOCK
51 CS-0010642-07 1 HANDLE, PULL
50 0300206 2 SCREW
49 MW-0183410 2 WASHER, LOCK
48 MW-0183510 4 WASHER, LOCK
47 CS-0010116-35 1 GASKET, CHUTE
46 CS-0011948-02 1 HANDLE, PULL
45 CS-0000221-CW 1 CHUTE, WELD ASSY
44 CS-0009431-21 1 "0" RING
43 MW-0263610 1 WASHER
42 CS-0007707-07 1 NUT
41 MW-0193510 1 WASHER
40 MW-0103510 8| WASHER
39 MN-0113510 1 NUT
38 CS-0007876-01 1 COVER
37 CS-0007876-B 1 WASHER
36 CS-0010116-28 1 GASKET
35 CSA-0010115-87 1 COVER
34 SB-0002916-C1 1 PART CATCHER — .13 TO 1"
33 LO-0002638 1 SG CABLE CHART
32 SG-0003011-01 2| CABLE ASSEMBLY
31 MD-0003623-B 8| WASHER
30 SG-0009727-01 2| PLUG, NYLON
29 22A-0003011-03 41 CABLE
28 AH-0007007-NF 24 TUBING
27 MS-0553814 1 SCREW, SET
26 SG-0002916-C 1 CATCHER, PART (UP TO 2%)
25 RF-0011335-01 1 MUFFLER
24 LT-0010884-S O| SEALANT, PIPE
23 268-0007702-04 1 CONN., STR.
22 SG-0010234-09 1 VALVE
21 GE-0010884 0| SILICON
20 AUA-0010785 2| BUSHING
19 CN-0010225 2| CONNECTOR, CABLE-FEMALE
18 CN-0012042-42 2| CONNECTOR, CABLE-MALE
17 NC-0010884-01 0| ADHESIVE, LOCTITE 222
16 SG-0010224-01 2 SWITCH, REED
15 FR-0007702-03 2| CONNECTOR, 90 DEG
14 NC-0009532-05 2| GROMMET,5/8 0D-5/16 ID
13 SG-0009532-02 2| GROMMET,7/8 OD-3/16 ID
12 SG-0002916-N 2 1-14T
Al SG-0002917-01 1 CYLINDER, PARTS CATCHER
10 SG-0002916-P 1 PLUNGER
9 SG-0002990-51 1 BRACKET, PARTS CATCHER RI
8 SG-0010215-18 1 COVER, PARTS CATCHER
7 SG-0002990-50 1 BRACKET, PARTS CATCHER LE
6 MS-0103817 4 SCREW,SOC.HD.CAP M8X1.25X
5 MW-0103810 2 WASHER, FLAT M8X1.25
4 MW-0193810 4 WASHER,LOCK M8X1.25
3 MW-0193510 8| WASHER, M5 STEEL
2 MS-0303516 8| SCREW,BUT HD M5X.8 X 12MM
1 SGA-0002916-03 1 PART CATCH ASSEM
ITEM PART NUMBER QTY DESCRIPTION

PART CATCHER ASSEMBLY
RAM TURRET- (BIG BORE)

PART NUMBER
SGA-0002816-RT
W2 e 2

Page 123



SGBO00O130

PEDESTAL ASSEMBLY

NAME

—)
LONG BED

o4
o

RESES

o
STANDARD

Pedestal Assembly

PL-60A

Page 124



Pedestal Assembly

=23 el [}

FOR BIG BORE OPTION ONLY:

ey

¥ - 0 L T (@)
TN H b noee

[ O

DR~
fir

Ji
@smwm&n

OR
D
O
O
LONG BEDDR

Peoe

q
annnn

%)

114l

%)

E

SGBO000130
Page 125

PART NUMBER

PEDESTAL ASSEMBLY

PL-60A



Pedestal Assembly

6SOR 85

O
(fo7)
(%)
(i)
8 —
©® (€
(=) oo '
rtH— 1 =
i
/r—‘p/’zéi Q
O (is2)
() 5 (=
() (o)
() (=
() &)
®
GSORES
(is2)
> (i)
@ A
& o
Gy |m
(i22)
(Gov
®

NAWE PART

NUUBER
PEDESTAL ASSEMBLY SGB0000130

Page 126 PL-60A



oo}
o

oIk

PL-60A

COOLANT_PUMP
BEHIND FAN

VARV

SUPER PRECISION® LATHE OIL COOLER

03
130

:

174

.

172

ol T te 7~ J

&

Pedestal Assembly

MAIN AIR

oooooo

i
(Il I

sl
—|L
i

il
(I

—

il

I asapppe s g iy v e s o
o o
€] (<)

O
)

PART NUMBER

SGBO0O00130

PEDESTAL ASSEMBLY

Page 127



Pedestal Assembly

9

@
)

]

)

oe®

STANDARD

LONG BED

\@ \69@ WOEEE

LONG BED
STANDARD

B

(HEADWALL & SKIRT)>

STANDARD

DRLDNG BED

NAME PART NUMBER

PEDESTAL ASSEMBLY SGB0000130

Page 128 PL-60A



Pedestal Assembly

STANDARD
LONG BED

o
L
om
(&}
=z
[}
par}

SGB0000 130

PART NUMBER

PEDESTAL ASSEMBLY

NAME

- - - 7

R ——

TANDARD EMC

ONG BED
LONG BED EMC

STANDARD

(%]

)
| | |
o, [v'q
Gm @4@w
|

TGEER@

o \ o
/

9900008

:
0rR \”3 Jstanparp

BIG BORE

Page 129

PL-60A



Pedestal Assembly

453) (449
R ‘.a R . = e ro__rr___o___-_o___o_l R R . R
i N
° ° [ e T T T T T T T T e T -rm'_‘ Ii ° °
o fi 1 IH'oIJ
° ° ° ° Lle ;ﬁ_ ° ° ° ) of 4 ° o ° °
/ |
@ LONG BED SKIRT BACK VIEW
LONG BED SKIRT FRONT VIEW @
NAME PART NUMBER
PEDESTAL ASSEMBLY SGBO0001 30
Page 130

PL-60A




PL-60A

ITEM PART NUMBER QUANTITY DESCRIPTION

77 KL 0007876 A 1. 000 WASHER FOR HOLE COVER

78 CS 000787601 1. 000 COVER, HOLE

79 SG 000499055 1. 000 PLATE, HOLE COVER BACKING

80 SG 001011591 1. 000 COVER, HOLE

81 CSAQ01011587 1. 000 COVER, FRONT SKIRT ASSEMBLY
82 CS 001011628 1. 000 GASKET, FRONT SKIRT

83 SG 000317721 1. 000 PULLEY, 8S HIGH SPEED

84 SG 000334608 1. 000 BELT, 85 STANDARD

85 SG 000317722 1.000 | PULLEY, 8S HIGH TORQUE

86 SG 000334610 1. 000 BELT, 8S HIGH TORQUE

87 CS 0010389 1. 000 SLEEVE, CLAMPING

88 CL 001038902 1. 000 SLEEVE, CLAMPING

93 MS 0103817 14. 000 SCREW, SOC.HD.CAP M8X1.25X16
94 CS 001033103 5. 000 PLUG, SNAP IN

95 DB 00092078E 2.000 | GROMMET

el MW 0263510 15. 000 | WASHER, STAR EXT. M5 STEEL
97 MS 0303515 5.000 | SCREW, BT. HD. M5X.8,X 10MM
98 AO 0007710 1. 000 HEX NIPPLES

99 MS 0155035 4. 000 SCREW,HX HD,M20 X 2.5 X 130M
100 MS 0103616 24.000 | SCREW,SOC.HD.CAP M6X1.0X12MM
101 MW 0183610 50. 000 | WASHER, LOCK DIN-7980 M6X1.0
102 MW 0103610 80. 000 | WASHER, FLAT M6 STEEL

103 MS 0104018 12. 000 | SCREW,SOC.HD.CAP.M10X1.5 X20
104 MW 0184010 12. 000 WASHER, LOCK M10 X 1.5 STEEL
105 MW 0104010 8. 000 WASHER, FLAT M10 X 1.5 STEEL
106 MS 0103820 2. 000 SCREW, SOC HD CAP M8X1.25X30
107 MW 0183810 14. 000 WASHER, LOCK DIN-7980 MBX1.2
108 MW 0103810 10. 000 WASHER, FLAT M8 X 1.25 STEEL
109 3001088401 0. 300 3M WEATRLRSTRIP ADHESIVE

110 5000188 3 4. 000 GROMMET

111 MS 0303618 1. 000 SCREW, M6-1 X 20

113 MS 0303514 8. 000 SCREW, BT. HD. M5 X .8 X BMM
114 MS 0104221 7.000 SCREW,SOC HD CAP M12X1.75X35
115 CL 000284001 10.000 | WASHER, FLAT 7/16 HARDENED
116 MW 0184210 10. 000 | WASHER,LOCK,HICOLLAR M12 STL
117 MS 0103615 8.000 | SCREW, SOC.HD.CAP M6X1.0X10M
118 MN 0145010 2.000 | NUT, HEX 438 LOW M7 M20X2.5
119 MS 0105030 4.000 | SCREW, SOC HD M20X2 5XBOMM
120 MW 0105010 H 36.000 | WASHER, FLAT M20 STEEL HARD
121 CL 000887301 1.000 | DOWEL, PULL OUT

122 MN 0113810 2.000 | NUT, HEX.934 REG. M8-1.25
123 MS 0303616 15. 000 | SCREW, BT. HD. M6X1.0 X 12MM
124 GE 0010884 6. 000 SEALER

125 CS 001125916 1. 000 FITTING, HOSE—MALE BSPT 3/8-
126 MS 0103818 2. 000 SCREW, SOC.HD.CAP M8&X1.25X20
127 MS 0104218 3. 000 SCREW,SOC.HD.CAP M12X1.75X25
129 MS 0303619 2. 000 SCREW, BT. HD. M6X1.0 X 25MM
130 SB 0010884 S 0. 090 SEALANT — HYDRAULIC

136 DB 00092078U 1. 000 GROMMET

137 DB 00092078A 2. 000 BODY CONNECTOR

138 DB 0009207 W 2. 000 WASHER CONNECTOR

139 DB 000920738 2. 000 NUT CONNECTOR COMPRESS

140 AH 0011508 2. 000 NUT, LOCK

141 50 0010226 2. 000 GASKET ASSEMBLY 1/2 INCH

142 MS 0553815 3. 000 SCREW,SOC.SET CUP M8X1.25X10
143 LT 0108845S 0. 400 SEALANT, PIPE

144 CS 0010994 0. 400 GREASE

145 MS 0165028 4.000 | SCREW, HEX HD. M20X2.5X75MM
146 MW 0185010 4.000 | WASHER,LOCK M20X2.5 STEEL
147 MS 0104023 2.000 | SCREW,SOC.HD.CAP.M10X1.5 45M
148 NC 0010884 1.800 | LOCTITE ADHESIVE

149 TL 0006708 1. 000 PIN DOWEL

150 MS 0103818 4.000 SCREW, SOC.HD.CAP M8X1.25X25
151 MW 0104010 H 8.000 | WASHER, FLAT REGULAR HARDEN
152 MW 0184010 35.000 | WASHER, LOCK

153 MS 0104018 20. 000 | SCREW,SOC.HD.CAP.M10X1.5 X25
154 SG 001119818 1. 000 SEAL, CHIP PROTECTOR

155 TL 0006861 2.000 WASHER

156 AD 001133804 1. 000 ELBOW, 90 DEG.

ITEM PART NUMBER QUANTITY DESCRIPTION

1 SGAQ00299031 1. 000 BRACKET, TRAMP OIL

2 CSB0O001929030 1. 000 MOUNT, COOLANT PUMP

4 SG 001011619 1. 000 GASKET, TOP FRONT HEADWALL
5 SGAQO1011620 1. 000 GASKET, REAR

6 CS 001011618 1. 000 GASKET, FRONT

7 SG 001011632 1. 000 GASKET, HEADWALL SEAL

8 SG 000034301 1. 000 FLANGE, HEADWALL SEAL

9 SG 0011063 1. 000 BARRIER, HYDRAULIC

10 CL 000945401 2000 | SCREW. ADJUSTING

11 CL 000945502 2.000 FOOT ADJUSTMENT, BASE

12 SGAQ00987601 1. 000 DEFLECTOR, VITON

13 CS 000399069 1. 000 RETAINER

14 SG 0001990FL 1. 000 FRAME, FORK LIFT SLOT ASSY.
20 CS 000317713 1. 000 PULLEY,MOTOR 5000RPM LO-TORQ
21 SG 000334606 1.000 | BELT, 6S STANDARD

22 CS 000317712 1.000 | PULLEY,MOTOR 3000RPM HI-TORQ
23 SG 0003346 1.000 | BELT, 6S HIGH TORQUE

24 SG 0001991 1. 000 PLATE, MOTOR — BED / CS

25 CS 001132001 1. 000 BLOCK, ADJUSTER—MOTOR PLATE
26 CS 001000001 1.000 | SCREW, ADJUSTING

27 CS 0010000 2000 | SCREW, GUIDE—MOTORPLATE

28 CS 0011320 1.000 | BLOCK, PLATE ADJUSTING

29 SG 0003914 1.000 | SCREW, ADJUSTING

30 CS 0003914 1. 000 SCREW, ADJUSTING

31 CS 000199104 1. 000 PLATE, MOTOR ADJUSTMENT

32 SG 000199104 1. 000 PLATE, MOTOR ADJUSTMENT

33 SG 000199016 2.000 LEFT FRONT SUPPORT ASSEMBLY
35 SG 000415802 S. 000 BRACKET, POWER CASE MOUNTING
36 SG 001046201 1. 000 SUPPORT, BRAKE

37 CSBDD10462 A 1. 000 BRAKE, SPINDLE

38 SG 001011641 2.000 GASKET, FAN HOUSING

39 SG 0010560 1. 000 BRACKET, VIBR. ISOL. MOUNT
40 CL 0011779 1. 000 MOUNT, RUBBER

41 SG 00110561M 1.000 | LINK, VIBR. ISOL. COL CLSR

42 SG 0010190 1.000 | STANDOFF, COLLET CLOSER

43 SGB0010445 A 1.000 | FRAME WELD ASSY.

44 SGA002011518 1.000 | COVER, HYDRAULIC ASSY

45 SG 001011568 1.000 | COVER, SIDE — HYDRAULIC

46 SGA000298032 1.000 | TANK, TRAMP OIL

47 CN 001048101 2000 | SPACER

48 CLCO00198041 1.000 | PLATE, MOUNTING

49 CS 0001799 2. 000 | SPACER, BEARING

S0 SGAQ010779 A 1. 000 FILTER/REGULATOR

S1 CS 0010565 0. 100 END PLATE AND SEAL ASSEMBLY
52 HG 001011520 1. 000 COVER, JUNCTION BOX

53 CLBO00289053 1. 000 FAN HOUSING COVER

54 CL 001203401 2.000 BUSHING

55 SG 00064 18WA 1. 000 LABYRINTH EXTENSION WELD ASS
56 SG 001011640 1. 000 GASKET, WAY COVER

57 SG 000641801 1. 000

58 SG 001011554 1. 000 COVER, CONNECTOR REAR

59 CSBD001976 1. 000 STRIP, DRIP

60 CS 000299046 1. 000 RETAINER, DRIP STRIP

61 SGB0O00022116 1. 000 SKIRT ASSY,COOLANT GUARD

62 SG 000022 1wWw 1. 000 WIREWAY ASS’Y.COOL/GAURD SID
63 SG 001011633 1. 000 GASKET, REAR GUARD INNER

64 SG 0010462 1. 000 DISK, SPINDLE BRAKE

65 HG 0010541 1.000 | BUMPER

66 SG 001162301 1.000 | GORE TUBE, X AXIS

67 CSA001162302 1.000 | CABLE CARRIER

68 KH 000304804 1.000 | VALVE, 3 WAY LOCK OUT 1/4
63 SG 001011589 1. 000 COVER, SKIRT END

70 SGAQ00499021 1. 000 CLAMP

71 SGA000488020 1.000 | SUPPORT, DRIP EDGE

72 SG 000499031 1.000 | BRACKET, COOLANT CATCHER

73 SG 0002533WA 1.000 | COOLANT CATCHER WELD ASSEMBL
74 SG 000253388 1. 000 COOLANT CATCHER WELD ASSY
75 SG 000199089 1. 000 BRACKET, COOLANT VALVE

76 KL 0007876 1. 000 COVER, HOLE

NAME

PEDESTAL ASSEMBLY

Pedestal Assembly

PART NUMBER

SGBO0O0O0O 130

Page 131



Pedestal Assembly

Page 132

ITEM PART NUMBER QUANTITY DESCRIPTION

401 CLAD00365002 1.000 | SWITCH, ROLLER

402 CL 0000334 2.000 | NUT, BUSHING

404 CS 000770312 4.000 | SWIVEL, 90 DEGREE

408 SG 0009175 1.000 | STRIP, MARKER 41-50

410 AH 0010110 2.000 | 3/4" 90 DEG STREET ELBOW
413 52 001022661 2.000 | GASKET

414 1250010226 1.000 | GASKET APPLETON

415 31 000920738 2.000 | CONNECTOR CABLE

416 CN 0008104 4.000 | MOUNT TY-RAP

417 SG 000399036 1.000 | BRACKET, TRAMP OIL

418 SGB000997603 1.000 | DEFLECTOR, VITON

419 SG 001011555 1.000 | COVER, CONNECTOR REAR

420 SG 000641807 1.000 | LABYRINTH, EXT. Z-AXIS REAR
421 SG 000022124 1.000 | SKIRT, COOLANT GUARD

422 SG 001162302 1.000 | CABLE CARRIER, X AXIS

423 SG 0011623 1.000 | CABLE CARRIER, Z AXIS

424 SG 0000221EM24 1.000 | SKIRT, COOLANT GUARD

425 SG 0000221EM16 1.000 | SKIRT ASSY,COOLANT GUARD

426 SG 000022 1EMWW 1.000 | WIREWAY ASS'Y.COOL/GAURD SID
427 SG 000022 1EMHW 1.000 | HEADWALL ASSEMBLY

428 MS 0303616SS 5.000 | SCREW, BHD M6X1.0 X 12MM SST
429 MW 0183610SS 45.000 | LOCKWASHER, M6 STAINLESS STE
430 MW 0103610SS 45.000 | WASHER, FLAT M6 STAINLESS ST
431 MS 0303617SS 20. 000 | SCREW, BHD MéX1.0 X 16MM SS
432 SG 000299020 1.000 | BRACKET, GORETUBE

433 SG 001011533 1.000 | COVER., REAR X WAY

434 SG 001011534 1.000 | COVER

435 SG 001011535 1.000 | COVER

437 SG 001102702 1.000 | LABYRINTH, Z AXIS REAR

438 SG 001142302 1.000 | SUPPORT, HEADWALL

439 SGA000299045 1.000 | LABYRINTH, (X—AXIS)

440 CL 0010224 N 1.000 | NUT

444 SG 0006418LE 1.000 | LABYRINTH EXT. LOWER-LONG BE
445 SG 00029903271 2.000 | BRACKET, LUBE TANK

446 MS 0103523 4.000 | SHCS, M5X.8 X 45MM

447 MN 0283510 20. 000 | NUT, M5X0.8, SER HEX FLNG
448 SG 0010116DR 1.000 | GASKET, DOOR RETAINER

449 SG 0010115SA 1.000 | COVER, SKIRT ACCESS

450 CN 0011738 A 2.000 | LATCH SEAL ASSEMBLY

451 CL 000499096 1.000 | DEFLECTOR, DOOR

452 CN 001119801 10.500 | SEAL, DOOR

453 SG 0001990BTS 1.000 | BRACKET, SWITCH TRIP

454 CL 000365001 1.000 | SWITCH

455 SG 0001904SC 1.000 | PLATE, SKIRT COVER SWITCH
456 CL 000920701 1.000 | FITTING, CONDUIT 90 DEG

457 CL 0010229 1.000 [ CONDUIT — LIQUIDTIGHT

458 53 001022532 1.000 [ CONNECTOR, 1/2 INCH STRAIGHT
459 CN 001011662 2.000 | GASKET

460 SG 0001990SAR 1.000 | RETAINER, SKIRT ACCESS COVER
461 MN 0283610 17.000 | NUT, M6X1.0, SER HEX FLNG
462 R 0000331 2.000 | NUT

463 SG 001021505 1.000 | COVER, SIDE

464 SB 0011965 2.000 | DOOR ALIGNMENT PIN

466 MS 0103821 2.000 | SCREW, SOC.HD.CAP M8X1.25X35
467 HG 000199091 1.000 | PLATE, AIRBLAST

468 HG 001011630 1.000 | GASKET, AIRBLAST

469 SG 001011566 3.000 | COVER, FUSE, 100A CLASS J
470 CL 001078608 1.000 | TEE, BRANCH

471 CL 0009532 1.000 | GROMMET

472 SB 000696602 2.000 | CLAMP, HOSE

473 UB 0000330 1.000 | NUT, LOCK FOR DIAL

474 OR 0001618 1.000 | O RING

475 HGA00 1125908 1.000 | COUPLING, COOLANT

476 CS 000696501 4.000 | HOSE, 1" FLEXIBLE

477 SG 000499021LB 1.000 | CLAMP, DRIPSTRIP, LB

478 SG 000499020LB 1.000 | SUPPORT, DRIP EDGE, LB

479 MS 0573614 8.000 | M6 X 1.0 X 8MM SOC SET FLAT

ITEM PART NUMBER QUANTITY DESCRIPTION

157 MS 0154018 8.000 | SCREW, HEX HD.CAP M10X1.5X25
159 MS 0103823 2.000 | SCREW,SOC.HD.CAP. MBX1.25X45
160 CS 0009995 2.000 | SHIM

161 CS 0008612 2.000 | SHIM, BRAKE

163 MS 0103517 9.000 | SCREW, SOC. HD. CAP.M5X.8X16
164 MW 0103510 8.000 | WASHER, FLAT M5 X .8  STEEL
165 MW 0193510 6.000 | WASHER, LOCK DIN-7980 M5X.8
166 CP 0001041 B 2000 | NUT,5/16-18, HEX

167 MS 0496016 1.000 | SCREW, SOC HD SHLD 06/M5X12M
168 NC 001088401 0.030 | ADHESIVE LOCTITE #222

169 WA 0009191 6.000 | WASHER

170 MS 0104020 S5.000 | SCREW,SOC.HD.CAP.M10X1.5 X30
171 RF 0011499 7.000 | STRIP, NYLATRON WEAR

172 5 0001914 4.000 | PLUG, PIPE

174 CL 001078607 1.000 | TEE, STREET (PARKER)

176 AO 0010786 2.000 | STREET ELBOW

179 HG 0007007 151.250 | TUBING - 5/16 O.D.

180 MS 0103516 3.000 | SCREW, SOC. HD. CAP.M5X.8X12
181 HG 001103201 43.000 | TERMINAL BLOCK,BLUE

182 HG 0008175 0. 100 | MARKER, STRIP 1-10

183 HG 000817501 0. 100 | MARKER, STRIP 11-20

184 HG 000817502 0. 100 | MARKER, STRIP 21-30

185 HG 000817503 0. 100 | MARKER STRIP 31-40

186 HG 001103203 3.000 | END PLATE

187 HG 001103204 2.000 | END STOP

188 JLAO008976 2.000 | GASKET

189 CK 8011032 0.300 | RAIL, DIN BLANK

190 HG 001103205 2.500 | JUMPER, 10 POLE

191 HG 001103202 1.000 | TERMINAL BLOCK,GREEN/YELLOW
192 MS 0103816 4.000 | SCREW, SOC.HD.CAP M8X1.25X12
194 MN 0283810 4,000 | NUT, M8 X 1.25, SER.HEX FLNG
197 UA 0004034 2.000 | NUT, HEX JAM

198 MS 0303617 6.000 | SCREW, BT. HD. MB6X1.0 X 16MM
199 MS 0103617 22.000 | SCREW, SOC.HD.CAP M6X1.0X16M
200 MS 0103621 2.000 | SCREW, SOC.HD.CAP M6X1.0X35M
201 DB 00092076A 1.000 | BODY CONNECTOR

202 SB 0009623 2.000 | CLAMP, CABLE

203 HG 0011259 5 1.000 | 1.25" STRAIGHT FITTING

204 SB 0008424 1.000 | REDUCER FEMALE

205 AM 0011508 1.000 | NUT, LOCK

206 HG 001022901 1.000 | CONDUIT, 1-1/4"

207 OR 0001114 1.000 | O RING

208 5P 0002843 B 1.000 | NUT, HEX

209 CS 000843121 1.000 | O RING

210 CS 0007876 B 1.000 | WASHER, HEADWALL PLUG

21l MN 0113510 1.000 | NUT, HEX

214 CS 0007707 10.000 | NUT, CAP

215 MW 0263610 10. 000 | WASHER,STAR EXT. M6X1.0 STEE
216 CK 001033101 2.000 | CAP PLUG 7/8

217 75 0010331 B 1.000 | PLUG DOT

218 562 00103318 2.000 | PLUG

219 CS 0011801 1.000 | BODY, JET METRIC

220 CL 000770203 1.000 | ELBOW, 90 DEG MALE (SWIVEL)
22l HG 0008384 1.000 | ADAPTER

222 CL 001180101 1.000 | LEE JET

224 SG 000499056 1.000 | RETAINER, GASKET

225 SG 001011691 1.000 | GASKET, SKIRT RETAINER

226 SG 000399027 1.000 | RETAINER, SPLASH (COOL CATCH
227 SG 0002533 G 1.000 | GUARD, SPLASH (COOL CATCH)
228 MS 0303615 4.000 | SCREW, BT. HD. MBX1.0X 10MM
229 MW 0183610 4.000 | M6 REG. LOCKWASHER

300 SG 0003011 1.000 | CABLE PACKAGE

302 CL 0010180 1.000 | STANDOFF, COLLET CLOSER

306 SG 001011552 1.000 | COVER, ACCESS

309 CT 0002068 23.000 | WASHER

310 SG 000199006 1.000 | BRACKET, FORKLIFT SLOT SIDE
312 CN 0011508 1.000 | NUTS, GRIP

313 MS 0303518 4.000 | SCREW, BT. HD. M5X.8,X 20MM
314 DVB0009623 4.000 | CLAMP, PLASTIC

NOT SHOWN

ra
(o)}
©

f
446

%'&;‘
©
N
o
[og]
o
o
~

NAME PART NUMBER

PEDESTAL ASSEMBLY SGBO000O130

PL-60A



Power Case Assembly, CE Mark

TA

1 4 4

74 \113 A 87 \ 88

4

SG-EMC

1
I |
1 o
=
L
o
e z N
kea.og] 2 8
Okes10g] 5 g
O0Op-ue L wmvn
> > (G}
5 & oz 3 ¢ 13
be-a16] W - = 2 b=
= z pw} z
=]
/T 2 2 %8 8 3
O be-a.6] < < = < = w
e-g.61 = w = W w w M
z ] = - ] —
=) @ o < @ < (8]
O] s-a19] o < m} 3 < ]
= o - a (=] a 24
O] s-819] "]
v-8.19) W
OU|e-a19] o
T e .
O] a9 — >
= =)
s-a1g([]Q)| 2 _m_
) s > -
v-aLg] ®, > w <O g
N - @ ") [ =) 2]
£-a1| s 8 b4 < i<
e = 2
2-g.1g| = 7 x L
3 . s 2 & 2 24
el -l g < g a _...u._ e _W._C
z —2 —
QO[or-s1v] 3 w w = o
> i} L = L zZ L
6-8.Lv| g a 3 a [ =} >
2 < 5 < N =] =]
Q[ e-e1v] = S S = I
OO z-81v] (] &
ST e @ @ @ @ 0
QL] s-8+] u_"_
OO r-81v] |
Q0] e-s14] |
2-aLv]
O] -8y |
|
Opr-ece
ls1-8.¢] L 7 V.__H_
Q- 3 *_ T T ]
e =
QU 2y I I
e 43 6 o
az I
OO|u-s1 10D b b
9-aLc]
@, (2 @
s-g1(]
O e ® V ! 7 !
S Eeere > I v I
e N
@ > >
OOz _H“ { Alln. Il I o Wm a AWn
T-aLg] O M..R I IS @ =
— = 52 o S
(@ 0 m D = Iy e A=
ﬁ.vu 0 M P [
o ] L I I N @
o
@
0 M O v .
= 0 m P I I N
m A v+ H I I
. 1 Ll
e[sll=mre]s) .
) = i
5 B 500k
: m I
N

16FU

14FU
o
—_

I

ege

®
@§
&
&)
)
X

2
127 ) 84

@ e

=
2
MY

2
A
2

=

DETAIL “G*
NSNS
G

ER

53

A

—

BELOV
SEE DETAIL
AND DETAIL

SEE DETALL “G*

Page 133

SECTION F-F
POWER CASE SIDE

PL-60A



1T

A
T I
I

103 o

SGA0003279EMC

PART NMBER

I
I
10 "
I all
111
I
I
I

TR

8.9

DETAIL ‘D"

15.50
14.5

TA

DETAIL *"B*

ASSEMBLY, POWER CASE
SG-EMC

ﬂ—‘ 2.25 |

S54PB
LM

NOT SHOWN ON DWG.
e

.23

\
4;.‘ 1.54 =

1EW

REAR

PL-60A

:

]
]
]
]

[
[
(
[

21TB

(I )
(I
(I

SO =[O [
(QV] (SV] (V] (o) (ap] (ap] (ap] M Ll (QV] e i o] Noj [ (e)

[
) )
000

Taey

[}

[ ) O
I

12TB
I
I

Of —| QU< [LO[\O|™

(.
L O]
(.

()
]
L

L O]
L

I

MMM | QU< LD|D|™[CO[TN

iC

”A”

OOOOO00]
(o

11TB

DETAIL

DO O0000 000000000 D000

1000000
[ )

STB

OO [DO00) O
)
Q0 ([DOO0) (2
OO0 [DOO0) (O

8TB
cecececcsececlcceclcceeeccsecceeccseccececceclccceceseccsecececcsecseceeccjeeceeecs

() )

IDDOIOL
[
[

oee _ceececeececlceoceiocceececeeeeceeeeeeeeelocececeeceeeeeeeeceeeeeelceeeeees
COI0I0I0OOI0IVIOIAIOA IRIRAD] IDICICIVIVICIVIVICIVICIVIIVICIOVIIAIVA IDICICOIVICIVIGOICOIVIDAINIOVICICIVIOIVICIO] IDICIIVIOIDICIO]

LI ) O

ecececececccececlceeclescececeee ____ _leeeeecececeeeeee’ [ _lee  ="9¢e

(]

T ) 1 S P 55 e Y P P 0 N PP 5 e S e S 1

() )

E

Power Case Assembly, CE Mark

(o)
W EBS m m =) m m m m ] m
o "I | = g 5 b 5 S & | |ag 515
-/ 0 D) =]
@
Ol (=J10] —
) 5
2 =
oOomBE [de — g
m [OO00re @O0 L B
Y Cinioln iminio/ne) () 4 L
8 w 1
~ OO0 0000 . “ L —
ocoogyr [0o0o, a @@ D.
OCO@Obr 0000 AN _
i S CO :
go0he gog il
ooogEr [godo ©
BO]O]MH ]O]O [
e ||| @@
~ [QOo0Z jgo0
—o0o0re 10000 — | A < S
ClaioiaImalelale ) D | N 1]
oOo0re 10000 o I A
elnlen A (noule) 5 g/% g 4 |HE:
oO@Obr _[JodO @ 5, B,
g BE [e]n[e] — : A& = C“ auY o
QOmOore 0000 IDH =k o A =QU Ul &
QUwUEE OO () H) = ‘VIDM g :
MUM1M I % m < K = = @ SY2) =2
m 8 = — == = SN K=
—lQO0o0let 0000 @ = |HIEE= EE
S encorn iiminieinio S IR i = = (8) R %) da
ooonojoono ) @\d = L= o o) 7
ogodre [godgo o U iy = & 3
oo S otQ| 5 H = —
ooogy [odo] <¢ @ _b\‘ -y == [@M
PR o — Onsi S0
0O0Ee |0®0
opomicmona < 0 T L
ogogEr 1gogo : g i Y
e QOB OO “ : &2 il ~N OB
—~ 0000k 0000 g : N oY
HOEL DD £
e 2B SO
oog[ s 1000 o ™ AN KB
o000 10000 1 aa { -3 <>
Ah O@OBse 0000 5 g U\ ) EF
=58 OOMOre OO0 a i 2 g = Sy o g
st GO OO ¢ i HROOF!
QO@OR 10000 o "
olm [m:EEE[eln[e) o aaa = oY -n
~ [QOMOre 10000 ° ©
ol mi:EHueInle 5 o<
e einte : @6@@@@@ :
L S
oaogpIooao ~—
ogogsT [JodQ
ogoge [G]N[6)
ogode oo
ogo0 i [Jo0g)
ogoogfor [TJodo,

:

Page 134



Power Case Assembly, CE Mark

ITEM PART NUMBER QUANTITY DESCRIPTION

1 SG 00112980275 3.000 | FERRITE CORE, .275"

3 SG 000499082 1.000 | PANEL, 10 CASE COMP. MTG

4 HG 0011350 10.000 | FILTER, FOAM

5 HG 000378004 1.000 | COVER, RS232

6 SG 0012042 1.000 | RECEPTACLE HOUSING FOR HIROS
7 HG 001011SRC 1.000 | COVER, 115 VOLT RECEPTACLE
8 CL 000415841 1.000 | PANEL, ON-OFF

9 LC 0003650GE11 1.000 | SWITCH, CONTACT BLOCK, INO-1
10 SGA000415809 2.000 | PLATE, DOOR HINGE ¢BOTTOM)
11 LC 0003650GE23 1.000 | SWITCH, OPERATOR, ON/OFF

12 LC 0003650GELS 1.000 | SWITCH, PLUG, SQUARE, SMALL
13 SG 0003780EMIO 1.000 | DOOR, I/0 CASE - EMC

14 SG 0010116 1.000 | GASKET, LOAD METER COVER
15 18 001179102 1.000 | INPUT MODULE AID16D

16 LO 0002854 2.000 [ TAG LAYOUT - CEMARK

17 JA 0010821 3.900 | PANDUIT

18 SGA0011844 E 1.000 | MTB PANEL - CEMARK

19 GN 001047201 2.000 | RESISTOR

20 CK 9011032 2. 188 | RAIL, DIN BLANK

21 HG 001103204 8.000 | END STOP

22 HG 001103203 17.000 | END PLATE

23 HG 001103201 124.000 | TERMINAL BLOCK,BLUE

24 HG 001103205 12.000 | JUMPER, 10 POLE

25 VFA0011298 1.000 | DIODE, SUPPRESSOR

26 HG 0009175 2.100 | MARKER, STRIP 1-10

27 HG 000917501 2.100 | MARKER, STRIP 11-20

28 HG 000917502 0.500 | MARKER, STRIP 21-30

29 HG 000917503 0.300 | MARKER STRIP 31-40

30 LC 000812202 1.000 | RELAY, 24VDC - 4NO

31 18 0011791CE 1.000 | MODULE,DC OUTPUT,8 POINT-CEM
32 MS 0303514 27.000 [ SCREW, BT. HD. M5 X .8 X 8MM
33 SG 0011857CE S 1.000 | METER, SPIN. LOAD - CEMARK
35 JA 001082101 3.900 | COVER

36 HG 0010190 11.000 | STANDOFF

37 MW 0263510 79.000 | WASHER, STAR EXT. MS STEEL
38 MN 0283510 16.000 [ NUT, M5X0.8, SER HEX FLNG
39 HG 000415813 10.000 | BRACKET, FOAM

40 SG 001011603 6.000 | GASKET, EMI

41 3 001088401 0. 150 | ADHESIVE

42 MS 0303315 28 000 | SCREW. BUTTON HD. M3X.SX10MM
43 SGA0010884 C 0.400 | ADHESIVE, CONDUCTIVE

44 SG 0010116MP 1.000 | GASKET, MEMBRANE PANEL

45 MN 0283610 27.000 | NUT, MéX10, SER HEX FLNG

46 MS 0303615 2.000 | SCREW, BT. HD. M6X1.0X 10MM
47 F3 000997701 44.000 | LABEL, ID

48 MS 0303415 19.000 | SCREW, BT. HD. M4X.7.X 10MM
49 MW 0103410 10. 000 | WASHER, FLAT M4 X .7  STEEL
50 MW 0183410 10.000 | WASHER, LOCK M4 STEEL

51 MS 0303416 34.000 | SCREW, BT. HD. M4X.7.X 12MM
52 MW 0263410 62.000 | WASHER, EXT. STAR M4

53 SG 001082104 2.000 | SUPPORT, CABLE BAR

54 MS 0303417 8.000 | SCREW, BT. HD. M4X.7,X 16MM
55 CN 0012042 B 1.000 | BLOCKS, LATCHING

56 SG 000415811 2.000 | SPACER, NYLON ¢P.C. DOOR)

57 SG 0004158EM25 1.000 | PLATE,DOOR <I/O0 CASE> BTM
59 VL 0011738 22.000 | LATCH, DOOR, VISE ACTION

60 VL 001173801 4.000 | DOOR PULL

61 SG 000415808 2.000 | PLATE, DOOR HINGE (TOP>

PL-60A

ITEM PART NUMBER QUANTITY DESCRIPTION

62 SG 000179912 2.000 | SPACER, PC & 1s0 CASE DOOR
63 SG 001011602 19.200 | GASKET, EMI/RFIC6’'LENGTHS)

64 MS 0303617 25.000 [ SCREW, BT. HD. M6X1.0 X 16MM
65 Mw 0183610 27.000 | M6 REG. LOCKWASHER

66 Mw 0103610 29.000 [ WASHER, FLAT M6 STEEL

67 CN 0011062 1.000 | KNOB

68 CC 0011947 2.000 | STRIP, MAGNETIC

69 0300204 1.000 | SCREW BT HD 8-32 X 174

70 MN 0113410 2.000 | NUT, HEXAGON, 934 PLATED

71 CL 000415832 1.000 | BRACKET, SWITCH,0TC & [0 CA
72 CL 001022407 1.000 | SWITCH, INTERLOCK

73 MS 0303516 6.000 | SCREW,BUT.HDMSX.8X12MM

74 Mw 0103510 22.000 | WASHER, FLAT M5 X .8  STEEL
75 6 0008137 2.000 | WASHER, LOCK

76 SB 001056504 0.670 | U CHANNEL

77 0300103 2.000 | SCREW BT HD 6-32 X 3/16

78 SG 0003279wPIO 1.000 | WIRE PACKAGE-1/0 CASE-CEMARK
79 SGA0011844RT E 1.000 | MTB PANEL ASSY - CEMARK

80 SG 001011542 1.000 | COVER, LOAD METER

81 Mw 0193310 3.000 | WASHER, LOCK DIN-7980 M3X.5
82 Mw 0103310 3.000 | WASHER, FLAT REGULAR M3X.5
83 MN 0113310 3.000 [ NUT, M3 X 5

84 MS 0303515 37.000 | SCREW, BT. HD. M5X.8.X 10MM

85 VFAQ01036101 1.000 | ADDER DECK

86 DV 0010546 2.000 | NUT FOR GROUNDING POST

87 Mw 0183510 4.000 | WASHER, LOCK REG. M5 X .8 SC
88 MS 0303517 4.000 | SCREW, BUTTON HD. MS5X.8X16MM
89 SG 000190402 1.000 | PLATE, PSM-15 & DRV MTG ¢8S>
90 SG 0003011JX1 3.000 [ CABLE ASSY - JUX1A-JXIB

91 SG 0012042TCA 1.000 | TERMINATING CONNECTING ASSY.
92 SG 001001702 3.000 | HOLDER, FUSE 1P/W IND.CC FUS
93 HG 001082108 2.000 | COVER, FOR DUCT CHG 10821
94 VL 0009175 0.100 | STRIP, MARKER 51-60

95 SG 0003011Cx2 3.000 | CABLE ASSY - CX2A-CX2B

96 SG 000190401 1.000 | DRIVE MTG. PLATE <6S/NOT LB
97 CKB001036101 2.000 | CONTACTOR, NON-REVERSING

98 SB 000953201 7.000 | GROMMET

99 SG 001001703 3.000 | HOLDER, FUSE 1P/w/0 INDCC F
100 CL 000023901 1.000 | BALLAST

101 SG 001011544 1.000 | COVER. POWER SUPPLY - CEMARK
102 CN 000953203 1.000 | GROMMET,

103 HG 0010546 2.000 | NUT, 1/4-20 BRASS HEX

104 SG 000399009 1.000 | SPACER, SHIELD BAR (CEMARK>
105 MS 0303817 10. 000 | SCREW

106 CL 0010646 1.000 | METER,RUN TIME

107 Mw 0103810 H 10. 000 | WASHER, FLAT M8 X 125 STEEL
108 SG 00112980402 2.000 | FERRITE CORE, 402"

109 SG 0010473 30.000 | TUBING, 3/8" TINNED

110 SG 0004158EMI10 1.000 | BRACKET, DOOR HINGE MTG (EM
111 HG 001103202 6.000 | TERMINAL BLOCK,GREEN/YELLOW
112 CC 0008104 30.000 | MOUNT, TY RAP CADHESIVE)

113 HG 000415811 1.000 | COVER, PC MAIN POWER DROP
114 SG 000415828LB 1.000 | PLENUM, SG PWRCASE (CE-MARK)
115 MN 0113510 2.000 | NUT, HEX

116 CN 0009532 2.000 | GROMMET

117 18 0008776PS 1.000 | POWER SUPPLY, 24VDC, 7.2 AMP
118 SG 0010359 H 1.000 | HANDLE, DISCONNECT OPERATING
119 SB 0011888 1.000 | KIT, GROUND BAR

120 HG 0011032 35.000 | TERMINAL BLOCK, GRAY

ITEM PART NUMBER QUANTITY DESCRIPTION

121 TT 001129804 1.000 | SUPPRESSOR

122 SG 000301196C 1.000 | CABLE PACKAGE, PWR CASE-CE96

123 CK 001033101 2.000 | CAP PLUG 7/8

124 SGB0004158CE A 1.000 | PLATE, PWRCASE ASSY.-CEMARK

125 SG 001001704 2.000 | HOLDER, FUSE 3P 125A

126 SG 0003279WPC 1.000 | WIRE PACKAGE PWR CASE - CEMA

127 HG 0010821 2.000 | DUCT

128 DB 00092079A 6.000 | BODY CONNECTOR

129 HG 001011552 1.000 | COVER, LOWER ¢(POWER CASE>

130 SG 0009175 0. 100 | STRIP, MARKER 41-50

131 CL 0010471 1.000 | CAPACITOR, HEADSTK COOL FAN

132 18A001001601 1.000 | CONTACTOR, 75A

133 DB 00092079B 6.000 [ NUT CONNECTOR COMPRESS

134 MS 0103618 2.000 | SCREW.SOCHD.CAP M6EX1.0X20MM

135 MS 0303414 2.000 | BUTTON HEAD SCREW

136 CL 0010471 B 1.000 | BRACKET, CAPACITOR

137 SG 001019001 4.000 | STANDOFF

138 SGA0003780EMPC 1.000 | DOOR, POWERCASE - EMC

139 S50 0010226 6.000 | GASKET ASSEMBLY 1/2 INCH

140 MS 0303410 5.000 | SCREW, BT. HD. M4X.7,X 3MM

141 Mw 0193610 2.000 [ WASHER, LOCK DIN-7980 M6X1.0

142 SG 001019002 4.000 | STANDOFF, PLENUM SUPPORT

143 LC 0003650GE32 1.000 | USE “LCAO003650GE43" INSTEAD

144 CL 001185003 1.000 | FAN, HEADSTOCK COOLING

145 SG 0003011CX1 1.000 | CABLE ASSY - CX1A-CX1B

146 HG 0011555 1.000 | HEAT EXCHANGER

147 AH 0011508 6.000 | NUT, LOCK

148 DB 0009207 W 6.000 | WASHER CONNECTOR

149 LC 0003650GE02 1.000 | SWITCH, CONTACT BLOCK, INC

150 DB 00092079V 6.000 | GROMMET

151 CK 0008104 40.000 | TIE, WIRE

152 SG 0011350 1.000 | FILTER

154 LM 0008104 25.000 | TY-RAP

155 SG 000415819 1.000 | GUARD, PLENUM FAN FINGER

156 SGA000415814 1.000 | SUPPORT, PLENUM FAN

157 LC 0003650GE03 1.000 | SWITCH, 2 POSITION, ROUND

158 SG 000415812 1.000 | DUCT, PLENUM FAN

159 SG 0009532 1.000 | GROMMET

160 VL 000962302 1.000 | CLAMP, CABLE 0.125"

161 MS 0303414SS 1.000 | SCREW, BHD M4 X .7 X 8-SSTL

162 MW 0263410SS 1.000 | WASHER, EXT. STAR M4-SSTL

163 VL 000362301 2.000 [ WASHER, EXT TOOTH-#4 STAINLE

164 VL 000962303 1.000 | CLAMP, CABLE 0078

165 0170004 2.000 | SCREW, BIND. HD-SS 4-40X1/4

166 CN 0008104 2.000 | MOUNT TY-RAP

167 CN 000920702 1.000 | CRIMP CONNECTOR

168 CS 0012099 1.000 | BEZEL, PANEL

169 HG 0001990DF B 1.000 | BRACKET, FILTER BOX DOOR

170 LC 0003650GE02 1.000 | SWITCH, CONTACT BLOCK, INC

171 LO 0003404 1.000 | INSTRUCTION, GE. FANUC TAG

172 DB 00092079E 1.000 | GROMMET

173 SG 001204204 1.000 | RECEPT.SOLDER TYPE SPEC 15 P

174 NC 001088402 0.010 | LOCTITE #222

175 MS 0303517 1.000 | SCREW, BUTTON HD. MSX.8X16MM
NOT SHOWN

g

ASSEMBLY, POWER CASE

SG-EMC

SGA0003279EMC

Page 135



Power Case Assembly with Option Case, CE Mark

16FU
ICR 2CR

15FU

14FU

0

Wz.

T T
| |
I |
OUOO ke OO
QOO =000
OO k-5 (O]
OO 000
QOO 0
QOO e 0
QOO Tbe-se] D)
Eem=Tm I
o0 s-s (OO
OUO[s-:50000
QUQU[»-uOQUC)
MHOH m\EmHOHO
XHOH m\EmHOHO
1-419)
OUOO[s-«d000
QUOQ[>-e01OQ0
QUQUc-us MR
QUQU[=-ex<[IINT]
OO0 -aus [l
OIROINITETI e
][] 7
”HOH 8-aLv|[ ] E
(][] P
QUQO>-e0NMNOC
QOO OflIEC
][ T
OOO0O[e-e{O[lIEC
][ )] EXT
QOO0 aO@AC
O oi-a1e(JOJ
OOO0Ok-e:[ 0000
QOO0 O0O
QUQU e NI
OO0
OUOw-ae000
QU= 16RO
@ 11| TG
QUQU[»-we [l
QOO0 e[ Of[l[O
QUQ e[ I[IICT
omemiIETm , [

o o o o

o o o o

OO D LI

oloiollolgiols

NOT_SHOWN

Fe

DETAIL
WIRE WAY

13.56

ABLE ASSMEBLY
ERMINATION CONNECTION

MOUNT

o =

ABLE ASSEMBLY
IRE PACKAGE

TAG LAYOUT

S >

LATE MOUNTING

a o

ABLE PACKAGE

®

ABLE ASSEMBLY
PLATE MOUNTING

IRE TIE

MOUNT

>

DIN RAIL
13.56

DETAIL "B

e

VIEW A-A
POWER CASE BOTTOM

|
=/

v
o1 _ - __

<@

ven
vpe

DETAIL
DETAIL
WIRE WAY

WIRE WAY
4755
[€op)

pr

SEE DETAIL

- 2T

=

=
|
5

JS

¥

D [
als (a5 [als [a]

a

SIS SIS IETSIETSIE TS

NS

s ofo
s

@ ©

N

LA O T

DETAIL *G"

&)

et

BELOW

SEE DETAIL “G°

Fe

SEE DETAIL “B* — |

AND DETAIL

PART MNBCR

A

SGA0003279EMCO

ASSEMBLY, POWER CASE
SG-EMC W/0OPTION BOX

SECTION F-F
POWER CASE SIDE

PL-60A

Page 136



Power Case Assembly with Option Case, CE Mark

E| e
A

oleee

oeeleee

OO[0] 0|00
2|3 4(5|6 7(8]|9
OO0} IO|OIO] IOI0IO

OO
E ]
A

2z

e

EXPLODED VIEW OF PLENUM FAN

000
B

ITEMS NOT SHOWN

SGA0003279EMCO

ASSEMBLY, POWER CASE
SG-EMC W/OPTION BOX

0O 7 M=
A A
o\mm

Page 137

PL-60A



Power Case Assembly with Option Case, CE Mark

8TB 9TB 11TB 12TB 21TB \ 15.50
cec/c/c/ecccccec]ccec]eceeeccceceececceececcelecceececccecececeecceceeecececcc]eeececeeee ‘
[ [ (I I O I ] (I ) (I O [ Il I I I OO}
cecececccecececlececlececeeecee’ | lecececececeeeee” I __1ee = e 1.54 H
([ CJ[C DOO000) OO ) (I ) OO ] (I CJ[C Il () I LI ) O] [ ) I )
N N N e NI S N S N N Y S N Y A e N N R e e N N N Y S I N N i
(<@)) (@) [a=] @ (@] (@) @
([ [ (I O OO ] (I I ] (I (i Il 10 I ) [ oo ot
Il el e R B G B B e e S e o S R e e e o
OIOGA0I0I0I0IN0INIAA! [RIRRIC! [HIOIVICIOINIIAOIGNNDICIVIGAINIAD! [BIAGOIIBINOOICICIDIDICANIAANIDIOIOIOD LOIDIGDOIOIOIO DETALL B
DETAIL "A” 14.5
1.5
1ES
61RES
62RES
13TB 15TB 16TB 17TB 18TB
ceeecceccececcoecc]ccececcccoe]ocecccceccscecclecceccsscececececleceeee DETAIL “F*
[ (I} 10O D00 DO OOD000 DOO0) 1OCOEEOE] [ OO (I (I
eeeeeee” I~ —Ieeeeceeceeeecelececeeee 0000000000 Em [O00000 | =@ =@ o o
(I LI ) LI OO0 000000 COO0000000, ]| [ ()] D00 (COOOOL
= I ] ol el e N N Y N S S S S T D E R N e S S I S e e N M I N R e R EIE e & ‘ 8.5
(I I} (I o (| COOC OO OO0 OOOOEOOEc, (I ) (I | 4885%—
P EEEEEREEEEEEE BEEEE R e BeER e e e v e s s o e F===========1
Clda0I0tI00dddiboIvI0R! IBIBIIBKIIOININIOIA! IHIGIKIBIIVIBINIOINIAIVIA IBIDIIBIVICICIAIGIAIOI! IDIOIOICIOIC] AOO < N <> R
DETAIL “C” O AL
[SLDT U] [SLDT l] [SLDT E] [SLDT 3] [SLDT 4] [SLDT 5] [SLDT 6] [SLDT 7] [SLDT E] [SLDT ‘3] [SLDT ID] a
L — 7 ‘

9TB @

6IRES |
62RES OR

& (32)
: = %\%

S[E DETAIL “F* & “D*

XXX

N

Y\‘g&db

W@Q
iy

S54PB

1LM

13TB

15TB

\ 16TB

L (=L L=l = —=]
e

} 4

0 Y

IS L (="
o0 p

NOT SHOWN ON DWG.

ST

,

1M T‘
EE

=]

|

|

5 |
=5 0.

S7PL

10UTLET

AN REAR VIEW

0d

(o)

19
SEE_DETAIL *A*
o 394 2 6 6l
SEE_DETAIL *B* 20 ka1 22 k23
1 1 2 1 3

SEE DETAIL “C”
SEE DETAIL “B”

e PART MR
ASSEMBLY, POWER CASE SGA0003279EMCO
SG-EMC wW/OPTION BOX

Page 138 PL-60A



PL-60A

ITEM PART NUMBER QUANTITY DESCRIPTION
1 VL 000962302 1.000 | CLAMP, CABLE 0125"
3 SG 000499082 1.000 | PANEL, 10 CASE COMP. MTG
4 HG 0011350 10. 000 | FILTER, FOAM
5 HG 000378004 1.000 | COVER, RS232
6 SG 0012042 1.000 | RECEPTACLE HOUSING FOR HIROS
7 HG 001204201 1.000 | RECEPTACLE, 115VAC, 3 WIRE
8 CL 000415841 1.000 | PANEL, ON-OFF
9 MC 0010019 1.000 | BLOCK, CONTACT INO-INC FIRST
10 SGA000415809 3.000 | PLATE, DOOR HINGE <BOTTOM)
11 MC 001022405 1.000 | SWITCH, OPERATOR ON/OFF
12 MC 000787601 1.000 | PLUG, SQUARE - SMALL HOLE
13 SG 0003780EMIO 1.000 | DOOR, 1/0 CASE - EMC
14 SG 0010116 1.000 | GASKET, LOAD METER COVER
15 18 001179102 1.000 | INPUT MODULE AIDI6D
16 LO 0002854 3.000 | TAG LAYOUT - CEMARK
17 JA 0010821 3.900 | PANDUIT
18 SG 0011844 E 1.000 | MTB PANEL-EMC (NOT RT>
19 GN 001047201 2.000 | RESISTOR
20 CK 9011032 2.348 | RAIL, DIN BLANK
21 HG 001103204 10.000 | END STOP
22 HG 001103203 21.000 | END PLATE
23 HG 001103201 124.000 | TERMINAL BLOCK,BLUE
24 HG 001103205 13.000 | JUMPER, 10 POLE
25 VFA0011298 1.000 | DIODE, SUPPRESSOR
26 HG 0009175 2.200 | MARKER, STRIP 1-10
27 HG 000917501 2.100 | MARKER, STRIP 11-20
28 HG 000917502 0.500 | MARKER, STRIP 21-30
29 HG 000917503 0.300 | MARKER STRIP 31-40
30 LC 000812202 1.000 | RELAY, 24VDC - 4NO
31 18 0011791CE 1.000 | MODULE,DC OUTPUT.8 POINT-CEM
32 MS 0303514 27.000 | SCREW, BT. HD. M5 X .8 X 8MM
33 SG 0011857CE S 1.000 | METER, SPIN. LOAD - CEMARK
34 0170006 2.000 | SCREW, BINDING HD-SS 4-40X3/
35 JA 001082101 3.900 | COVER
36 HG 0010190 11.000 | STANDOFF
37 MW 0263510 79.000 | WASHER, STAR EXT. M5 STEEL
38 MN 0283510 16.000 | NUT, M5X0.8, SER HEX FLNG
39 HG 000415813 10. 000 | BRACKET, FOAM
40 SG 001011603 6.000 | GASKET, EMI
41 3 001088401 0.250 | ADHESIVE
42 MS 0303315 28.000 | SCREW, BUTTON HD. M3X.5X10MM
43 SGA0010884 C 0.400 | ADHESIVE, CONDUCTIVE
44 SG 0010116MP 1.000 | GASKET, MEMBRANE PANEL
45 MN 0283610 37.000 | NUT, M6X1.0, SER HEX FLNG
46 MS 0303615 4.000 | SCREW, BT. HD. M6X1.0X 10MM
47 F3 000997701 49.000 | LABEL, ID
48 MS 0303415 28.000 | SCREW, BT. HD. M4X.7,X 10MM
49 Mw 0103410 10.000 | WASHER, FLAT M4 X .7  STEEL
50 Mw 0183410 10. 000 | WASHER, LOCK M4 STEEL
51 MS 0303416 34.000 | SCREW, BT. HD. M4X.7,X 12MM
52 MW 0263410 75.000 | WASHER, EXT. STAR M4
53 SG 001082104 3.000 | SUPPORT, CABLE BAR
54 MS 0303417 8.000 | SCREW, BT. HD. M4X.7,X 16MM
55 CN 0012042 B 1.000 | BLOCKS, LATCHING
56 SG 000415811 3.000 | SPACER, NYLON ¢P.C. DOOR>
57 SG 0004158EM25 1.000 | PLATE.DOOR <I/0 CASE> BTM
59 VL 0011738 28.000 | LATCH, DOOR, VISE ACTION
60 VL 001173801 6.000 | DOOR PULL
NOT SHOWN

ITEM PART NUMBER QUANTITY DESCRIPTION

61 SG 000415808 3.000 | PLATE, DOOR HINGE <TOP>

62 SG 000179912 3.000 | SPACER, PC & I/0 CASE DOOR
63 SG 001011602 22.800 | GASKET, EMI/RFIC(6'LENGTHS>

64 MS 0303617 36.000 | SCREW, BT. HD. M6X1.0 X 16MM
65 Mw 0183610 40.000 [ M6 REG. LOCKWASHER

66 Mw 0103610 42.000 [ WASHER, FLAT M6 STEEL

67 CN 0011062 1.000 | KNOB

68 CC 0011947 2.000 | STRIP, MAGNETIC

69 0300204 1.000 | SCREW BT HD 8-32 X 1/4

70 MN 0113410 2.000 | NUT, HEXAGON, 934 PLATED

71 CL 000415832 2.000 | BRACKET, SWITCH,0TC & I/0 CA
72 CL 001022407 2.000 | SWITCH, INTERLOCK

73 MS 0303516 6.000 | SCREW,BUT.HDMSX.8X12MM

74 Mw 0103510 22.000 | WASHER, FLAT M5 X 8  STEEL
75 6 0008137 4.000 | WASHER, LOCK

76 SB 001056504 1.670 | U CHANNEL

77 0300103 4.000 | SCREW BT HD 6-32 X 3/16

78 SG 0003279wPIO 1.000 | WIRE PACKAGE-I/0 CASE-CEMARK
79 SG 0011844RT E 1.000 | MTB PANEL-EMC-RAM TURRET

80 SG 001011542 1.000 | COVER, LOAD METER

81 Mw 0193310 3.000 | WASHER, LOCK DIN-7980 M3X.5
82 Mw 0103310 3.000 | WASHER, FLAT REGULAR M3X.5
83 MN 0113310 3.000 [ NUT, M3 X .5

84 MS 0303515 39.000 | SCREW, BT. HD. M5X.8.X 10MM

85 VFAQ01036101 1.000 | ADDER DECK

86 DV 0010546 2.000 | NUT FOR GROUNDING POST

87 Mw 0183510 4.000 | WASHER, LOCK REG. MS X 8 SC
88 MS 0303517 4.000 | SCREW, BUTTON HD. MS5X.8X16MM
89 SG 000190402 1.000 | PLATE, PSM-15 & DRV MTG ¢8S>
90 SG 0003011JX1 3.000 | CABLE ASSY - JUXIA-JXIB

91 SG 0012042TCA 1.000 | TERMINATING CONNECTING ASSY.
92 SG 001001702 3.000 | HOLDER, FUSE 1P/W IND.CC FUS
93 HG 001082108 2.000 | COVER, FOR DUCT <HG 10821>
94 VL 0009175 0.100 | STRIP, MARKER 51-60

95 SG 0003011Cx2 3.000 | CABLE ASSY - CX2A-CX2B

96 SG 000190401 1.000 | DRIVE MTG. PLATE (6S/NOT LB>
97 CKB001036101 2.000 | CONTACTOR, NON-REVERSING

98 SB 000953201 7.000 | GROMMET

99 SG 001001703 3.000 | HOLDER, FUSE 1P/W/0 INDCC F
100 CL 000023901 1.000 | BALLAST

101 SG 001011544 1.000 | COVER, POWER SUPPLY - CEMARK
102 CN 000953203 1.000 | GROMMET,

103 HG 0010546 4.000 | NUT, 174-20 BRASS HEX

104 SG 000399009 1.000 | SPACER, SHIELD BAR (CEMARK)
105 MS 0303817 10. 000 | SCREW

106 CL 0010646 1.000 | METER.RUN TIME

107 Mw 0103810 H 10. 000 | WASHER, FLAT M8 X 125 STEEL
108 SG 00112980402 2.000 | FERRITE CORE, .402*

109 SG 0010473 30.000 | TUBING, 378" TINNED

110 SG 0003780EMOC 1.000 | DOOR, OPTION CASE - EMC

111 HG 001103202 9.000 | TERMINAL BLOCK,GREEN/YELLOW
112 CC 0008104 30.000 | MOUNT, TY RAP CADHESIVE)

113 HG 000415811 1.000 | COVER, PC MAIN POWER DROP
114 SG 000415828L B 1.000 | PLENUM, SG PWRCASE (CE-MARK)
115 MN 0113510 2.000 | NUT, HEX

116 CN 0009532 2.000 | GROMMET

117 18 0008776PS 1.000 | POWER SUPPLY, 24VDC, 7.2 AMP
118 SG 0010359 H 1.000 | HANDLE, DISCONNECT OPERATING
119 SB 0011888 1.000 | KIT, GROUND BAR

Power Case Assembly with Option Case, CE Mark

SG-EMC W/0OPTION BOX

ITEM PART NUMBER QUANTITY DESCRIPTION
120 HG 0011032 41.000 | TERMINAL BLOCK, GRAY
121 TT 001129804 2.000 | SUPPRESSOR
122 SG 000301196C 1.000 | CABLE PACKAGE, PWR CASE-CE96
123 CK 001033101 2.000 | CAP PLUG 7/8
124 SGBO0041S8CE A 1.000 | PLATE, PWRCASE ASSY.-CEMARK
125 SG 001001704 3.000 | HOLDER, FUSE 3P 125A
126 SG 0003279wPC 1.000 | WIRE PACKAGE PWR CASE - CEMA
127 HG 0010821 2.000 | DUCT
128 DB 00092079A 6.000 | BODY CONNECTOR
129 HG 001011552 1.000 | COVER, LOWER (POWER CASE)
130 SG 0009175 0.100 | STRIP, MARKER 41-50
131 CL 0010471 2.000 | CAPACITOR, HEADSTK COOL FAN
132 18A001001601 1.000 | CONTACTOR, 75A
133 DB 00092079B 6.000 | NUT CONNECTOR COMPRESS
134 MS 0103618 2.000 | SCREW,SOC.HD.CAP M6X1.0X20MM
135 MS 0303414 2.000 | BUTTON HEAD SCREW
136 CL 0010471 B 2.000 | BRACKET, CAPACITOR
137 SG 001019001 4.000 | STANDOFF
138 SGA0003780EMPC 1.000 | DOOR, POWERCASE - EMC
139 S50 0010226 6.000 | GASKET ASSEMBLY 1/2 INCH
140 MS 0303410 9.000 | SCREW, BT. HD. M4X.7,X 3MM
142 SG 001019002 4.000 | STANDOFF, PLENUM SUPPORT
144 CL 001185003 2.000 | FAN, HEADSTOCK COOLING
145 SG 0003011CX1 1.000 | CABLE ASSY - CX1A-CX1B
146 HG 0011555 1.000 | HEAT EXCHANGER
147 AH 0011508 6.000 | NUT, LOCK
148 DB 0009207 W 6.000 | WASHER CONNECTOR
149 SG 000961014 3.000 | FUSE, GI, 22 X 58 MM, 32A
150 DB 00092079U 6.000 | GROMMET
151 CK 0008104 40.000 | TIE, WIRE
152 SG 0011350 2.000 | FILTER
154 LM 0008104 25.000 | TY-RAP
155 SG 000415819 2.000 | GUARD, PLENUM FAN FINGER
156 SGA000415814 2. 000 | SUPPORT, PLENUM FAN
157 18A0010016 1.000 | CONTACTOR, 30A
158 SG 000415812 2.000 [ DUCT, PLENUM FAN
159 SG 0009532 2. 000 | GROMMET
160 HGA000283407 1.000 | SWITCH, OPERATOR
161 HGA001001901 1.000 | CONTACT BLOCK
162 CLA001037201 1.000 | USE LCAQ003650GE43
163 Mw 0193610 2.000 | WASHER, LOCK DIN-7980 M6X1.0
164 CN 000920702 1.000 | CRIMP CONNECTOR
165 VL 000362301 2.000 | WASHER, EXT TOOTH-#4 STAINLE
166 VL 000962303 1.000 | CLAMP, CABLE 0.078"
167 SG 00112980275 3.000 | FERRITE CORE, .275*
168 SG 0004158EML0 2.000 | BRACKET, DOOR HINGE MTG (EM
169 MS 0303414SS 1.000 | SCREW, BHD M4 X .7 X 8-SSTL
170 MW 0263410SS 1.000 | WASHER, EXT. STAR M4-SSTL
172 CN 0008104 2.000 | MOUNT TY-RAP
173 CS 0012099 1.000 | BEZEL, PANEL
174 HG 0001990DF B 1.000 | BRACKET, FILTER BOX DOOR
175 SG 001036619 1.000 | TAG, SERIAL NUMBER
176 LO 0003404 1.000 | INSTRUCTION, GE. FANUC TAG
177 DB 00092079E 1.000 | GROMMET
178 SG 001204204 1.000 | RECEPT.SOLDER TYPE SPEC 15 P
179 NC 001088402 0.010 | LOCTITE #222
180 MS 0303517SA 2.000 | SCREW, BH M5X.8X16 ASSY
g PART NUNBER
ASSEMBLY, POWER CASE SGA0003279EMCO

Page 139



nEEEN

z
Eealog g
=
Eas102] o
ERE W._
> () > (6]
ke-a1e] O 2 3 Z = z
816 o = = = [ P——]
pe-g .16l b m Z bl = 5
c-asel ] =) 5 a =]
] = =] 12 =)
be-8.6] (] < < = <
lE-8161) L= ("} =) ") (") I
S— 3 ] 4 < a < g
9-a19| =] < w 3 < |
= S = a o a
s-a19| 'y
QU0 0O0O0 °
£-a19| 50
QOO0 0000
1-819] = e —
=
s-augl[ JO))| Z| c
v-a1g] Q 2 > W Pa=
amla - I @ W vl D N
craig Q) = S < <
2-61g] = u N x w
SO0 e = — 4 5 <Q 30
1-816| =] «© Q < ) <<
N Z| M < M a = ([ 8 Il WC
- w )
or-a1v] 3 w w u W s &
OO s-a1¥| ) a 3 @ 3 S =
2 < 5 < 3 [=] o
QOO s-a1¥] O - o () = _ a
£-41v] & _ -
= 81__r1°
S-1v] (] - =
v-a1] | |
OUO] e-a1¥ | |
2-a1] @ @
1-g1v] (] | |
[or-a.¢] ! !
lSI-g.1¢€| Lo> P Y _ﬂﬂ - M.__L
<
b e (2 afe) ey Ul
ler-a.e] T Il I -7
la1-a.1€] oY I I
OO - JO] a3

2-81E|

T
o
2
5

15.56

DETAIL "B*
DIN RAIL
WIRE WAY
4.755
@
DETAIL ‘D
WIRE WAY

0.0

2CR

o o o o
UOU UOl

)|
),
|0.0,0.0000
1556
e o= —e—o =o—a —=
4] —==  |=—

—eo— ——o —— © —— —o—|
DETAIL “C

98

Y
|
1.75 —==

CR
o ”ﬁn nonﬁl hn

1

OU

1)

o o o o

(DD I

)k

ISFU  16FU

14FU
2]
@
o

S A =S B

<
0
DOOO0OOH0OIHOOOOOIONOO
UL
\N. ||||||||||||| / |||||||| =1 i Ll Ll
. ) 0_ v LNl
“gY~ I 18 Il Il
- Y o I 7 I
3o N ] 1 [} [}
" A O] B
= I 7 I I 7 I
Il __B [
I I I
n@ ° I 4 f) I - I
= = ] 7 - Il 7 I
2, I I I
o \ ﬁlkl . !
- = I - I d I
- v LN Ll i Ly
R
.8
~
<
2 R —
N\
e N Ty

|um“
& S 000k borcee

==
<<
e
* Ll
AR
we
wZ
2R

Power Case Assembly, Non-CE Mark

SGA0003279CEP
PL-60A

POWERCASE
ASSEMBLY, SG-CE MARK

e

SECTION F-F
POWER CASE SIDE

Page 140



PL-60A

ITEM PART NUMBER QUANTITY DESCRIPTION

1 18 0008776PS 1. 000 POWER SUPPLY, 24VDC, 7.2 AMP

DB 00092079A 3. 000 BODY CONNECTOR

3 TT 001129804 3. 000 SUPPRESSOR

4 18A001001601 1. 000 CONTACTOR, 75A

5 SG 001082104 1. 000 SUPPORT, CABLE BAR

6 CL 0010471 1. 000 CAPACITOR, HEADSTK COOL FAN
7 MW 0263410 54. 000 WASHER, EXT. STAR M4

8 CK 9011032 1. 400 RAIL, DIN BLANK

9 MS 0303416 32. 000 SCREW, BT. HD. M4X.7,X 12MM
10 Mw 0103510 16. 000 WASHER, FLAT M5 X .8 STEEL
11 HG 001103203 6. 000 END PLATE

12 HG 001103202 6. 000 TERMINAL BLOCK,GREEN/YELLOW
13 SGB000415S8CE A 1. 000 PLATE, PWRCASE ASSY.-CEMARK
14 CN 0009532 2. 000 GROMMET

15 SB 0011888 1. 000 KIT, GROUND BAR

16 MN 0113510 2. 000 NUT, HEX

17 HG 001103204 4. 000 END STOP

18 HG 0010821 2. 000 pucT

19 LO 0002854 1. 000 TAG LAYOUT - CEMARK

20 SG 0004158PC A 1. 000 POWERCASE - 18TB-NOT EMC
2l HG 0011032 35. 000 TERMINAL BLOCK, GRAY

22 MS 0303415 7. 000 SCREW, BT. HD. M4X.7,X 10MM
23 MW 0263510 42. 000 WASHER, STAR EXT. MS STEEL
24 MS 0303514 6. 000 SCREW, BT. HD. M5 X .8 X 8MM
25 CL 0010471 B 1. 000 BRACKET, CAPACITOR

26 SG 001019001 4. 000 STANDOFF

27 MS 0303410 S. 000 SCREW, BT. HD. M4X.7,X 3MM

28 SG 0003011CX1 1. 000 CABLE ASSY - CX1A-CX1B

29 F3 000997701 17. 000 LABEL, ID

30 SG 0003279WPC 1. 000 WIRE PACKAGE PWR CASE - CEMA
31 SG 0003011CEC 1. 000 CABLE PACKAGE, PWR CASE-CEMA
32 CK 0008104 40. 000 TIE, WIRE

33 HG 001103205 2. 000 JUMPER, 10 POLE

34 HG 000415813 6. 000 BRACKET, FOAM

35 HG 0011350 6. 000 FILTER, FOAM

36 MN 0283510 12. 000 NUT, M5X0.8, SER HEX FLNG

37 SG 000415812 1. 000 DUCT, PLENUM FAN

38 SG 000415819 1. 000 GUARD, PLENUM FAN FINGER

39 SG 0011350 1. 000 FILTER

40 MS 0303617 18. 000 SCREW, BT. HD. M&6X1.0 X 16MM
41 Mw 0103610 20. 000 WASHER, FLAT Mé STEEL

42 Mw 0183610 18. 000 M6 REG. LOCKWASHER

43 MN 0283610 10. 000 NUT, M&X1.0, SER HEX FLNG

44 SG 001019002 4, 000 STANDOFF, PLENUM SUPPORT

45 SGA000415814 1. 000 SUPPORT, PLENUM FAN

46 SG 001001704 2. 000 HOLDER, FUSE 3P 125A

47 HG 0010190 6. 000 STANDOFF

48 DB 00092079B 3. 000 NUT CONNECTOR COMPRESS

49 DB 00092079U 3. 000 GROMMET

50 DB 0009207 W 3. 000 WASHER CONNECTOR

51 AH 0011508 3. 000 NUT, LOCK

52 50 0010226 3. 000 GASKET ASSEMBLY 1/2 INCH

54 CL 001185003 1. 000 FAN, HEADSTOCK COOLING

55 HG 0011555 1. 000 HEAT EXCHANGER

57 LM 0008104 25. 000 TY-RAP

58 SG 000179912 1. 000 SPACER, PC & 170 CASE DOOR
60 VL 0011738 2. 000 LATCH, DOOR, VISE ACTION

61 HGA000283407 1. 000 SWITCH, OPERATOR

62 HGA001001902 1. 000 CONTACT, BLOCK

ITEM PART NUMBER QUANTITY DESCRIPTION
63 CLA001037201 1.000 | USE LCAD003650GE43
64 Mw 0193610 2.000 | WASHER, LOCK DIN-7980 M6X1.0
65 SG 000415810 1.000 | BRACKET, DOOR HINGE MTG.
66 SG 000415808 1.000 | PLATE, DOOR HINGE <TOP>
67 Mw 0103810 H 10.000 | WASHER, FLAT M8 X 125 STEEL
68 CL 0010646 1.000 | METER,RUN TIME
69 MS 0303817 10.000 | SCREW
70 SG 000415811 1.000 | SPACER, NYLON <P.C. DOOR>
71 SG 0003780PC 1.000 | DOOR, POWERCASE
72 HG 001011552 1.000 | COVER, LOWER (POWER CASE>
73 MS 0303414 2,000 | BUTTON HEAD SCREW
74 CN 001119801 15.000 | SEAL, DOOR
75 VL 001173801 2.000 | DOOR PULL
76 CK 001033101 2.000 | CAP PLUG 7/8
77 MS 0103618 2.000 | SCREW,SOCHD.CAP M6X1.0X20MM
78 SGA000415809 1.000 | PLATE, DOOR HINGE <(BOTTOM>
79 HG 0009175 0. 100 | MARKER, STRIP 1-10
80 HG 000917501 0. 100 | MARKER, STRIP 11-20
81 HG 000917502 0. 100 | MARKER, STRIP 21-30
82 HG 000917503 0. 100 | MARKER STRIP 31-40
83 SG 0010359 H 1.000 | HANDLE, DISCONNECT OPERATING
84 SG 0009532 1.000 | GROMMET
85 HG 000415811 1.000 | COVER, PC MAIN POWER DROP
86 CC 0008104 30. 000 | MOUNT, TY RAP C(ADHESIVE)
87 Mw 0183510 4.000 | WASHER, LOCK REG. M5 X .8 SC
88 MS 0303517 4,000 | SCREW, BUTTON HD. M5X.8X16MM
89 SG 000190402 1.000 | PLATE, PSM-15 & DRV MTG (8S)
90 SG 0003011JX1 3.000 | CABLE ASSY - UXIA-JXIB
91 SG 0012042TCA 1.000 | TERMINATING CONNECTING ASSY.
92 SG 001001702 3.000 | HOLDER, FUSE 1P/W INDCC FUS
93 HG 001082108 2.000 | COVER, FOR DUCT CHG 10821>
95 SG 0003011CX2 3.000 | CABLE ASSY - CX2A-CX2B
96 SG 000190401 1.000 | DRIVE MTG. PLATE <6S/NOT LB>
97 CKB001036101 2.000 | CONTACTOR, NON-REVERSING
98 MS 0303515 32,000 | SCREW, BT. HD. M5X.8,X 10MM
99 SG 001001703 3.000 | HOLDER, FUSE 1P/W/0 INDCC F
100 CL 000023901 1.000 | BALLAST
101 SG 001011544 1.000 | COVER, POWER SUPPLY - CEMARK
102 CN 000953203 1.000 | GROMMET,
103 HG 0010546 2.000 | NUT, 1/4-20 BRASS HEX
104 SG 000399009 1.000 | SPACER, SHIELD BAR (CEMARK)
106 MS 0303517SA 2.000 | SCREW, BH M5X.8X16 ASSY
107 MS 0303417 2.000 | SCREW, BT. HD. M4X.7,X 16MM
108 CN 0008104 2.000 | MOUNT TY-RAP

NOT SHOWN

e

POWERCASE
ASSEMBLY, SG-CE MARK

PART NUMIER

SGA0003279CEP

Power Case Assembly, Non-CE Mark

Page 141



Spindle Orient Assembly

WHOLE DEGREES IN

HALF DEGREES IN

e }

O

C

1 T N

1.

avs
RN

9=

0O ¢ i
© 11 / \ —\ «
© 0 © o O O B
= [° 9]
L@ | @ ] 0

=t
!

— WHOLE DEGREES OUT

wliw

E@

i
\
1
D

%

NAME PART NUMBER

2-1/2" SPINDLE ORIENT SG-0000279—-A
ASSEMBLY s

Page 142 PL-60A



Spindle Orient Assembly

MAIN AIR
—_—

AIR _PANEL

NS

17

(e

_
d
|
i
|
i
il
0] g
@° |
|
ok |
20
15
19 21

15

WHOLE DEGREES IN \

WHOLE DEGREES QUT

VIEW A-A

soL 7 @

SOL 9

HALF DEGREES IN

HALF _DEGREES OUT

PL-60A

tor|:| ° loo— —
4
T
© il
|
(] l:l:lI
1
i
0Qgu .
0do|® ¥ i
o
) |
_ ¢ ——.
® (24 o | [
\ ] |
=
22 CL-0002024 4 PIN, DOWEL 1/4" X 3/4"
21 NC-0010786 2 ELBOW, STREET (1/8 NPT-1/8
20 268-0007702-04 2 CONNECTOR, MALE
19 RF-0010786-01 2 FITTING, STRAIGHT PARKER #
18 AH-0007007-NF 57 TUBING, 1/4" OD
17 CS-0010779-04 2 REGULATOR ADI #53-01-02 1/
16 CL-0003048-09 2 VALVE, AIR
15 LT-0010884-S 0 SEALANT, PIPE
14 RF-0011335-01 1 MUFFLER
13 RH-0011622-01 2 SLEEVE, PLASTIC COIL
8 MW-0193610 4 WASHER, LOCK M6
6 MS-0103619 4 SCREW, SOC HD M6 X 25MM
5 CL-0004053-03 1 SPROCKET, SPINDLE ORIENT
3 MS-0103818 4 SCREW, SOC HD M8 X 20MM
2 SG-0009496-01 1 SPACER, SPINDLE ORIENT
1 CL-0000279-A 1 2-1/2" SPINDLE ORIENT AS
ITEM PART NUMBER QTY DESCRIPTION

2-1/2" SPINDLE ORIENT
ASSEMBLY

PART NUMBER

SHEET

SG-0000279-A
2 o 2

Page 143



Sub-Spindle Assembly

(AR PURGE)

gt o
I T R S

;:;;;;;;‘4)7 ‘ 77440

o o o ¢} o o|.°]

EEREE

SEE_LOCKING
ASSEMBLY

// T 707 77777707 2072
nggll.lll /

7

S\

7
17
18
I, LI 7/ 2 2 22118 SSS —
2YI 7T ST T I 77T A7 7T 77T A7 7T P 7 T 777577 7r 22278
! =
| m— p—
|
ITIIITIIIITIITIIIIETIII IS TIIITIIIITI LI ITIIETIIL S VIT LT TS
7/ J 227 L2772 b S SN\ N\
[ X
=™
\' 7/
~ =~

LOCKING ASSEMBLY

I
I
I
|

oL

R

/};
o

@] CENTIMETER

9 ©)

Page 144

TO AIR CYLINDER

PIVOT _ASSEMBLY

AR BLAST

OPEN

EE®

\ SEE PIVOT

ASSEMBLY

EEEE

xR wousER
SUB-SPINDLE ASSEMBLY SGC0000004
SHEET 1T & 4

PL-60A



Sub-Spindle Assembly

QUICK COVER REMOVED

FOR CLARITY

PART #CS-0000574-P

(REF,

TAILSTOCK, SUBBASE

p_p

@

©)
(55)
&)

Tl
L Ld
L]

PART NUMBER

SGC0000004

SUB—SPINDLE ASSEMBLY

SHEET

oF

Page 145

PL-60A



Sub-Spindle Assembly

EEE® @R ?

NN

Page 146

(X=AXIS DRIVE)

74

224

79

80

NOT SHOWN:

@ 6 @ @ & & 6@ @ @ & @ € ) ¢
CRCN TR IR DN TR TR SRR AT

(47
14 @
329 528 @
©
- - —
====3 | [ T7
) ) .

' __\_~Ho o N
LULA—%/ Uy
0/ S
(a1 (52)

D
(s0)

NAME

SUB-SPINDLE ASSEMBLY

PART NUMBER

SGC0000004

SHEET

3 o 4

PL-60A



PL-60A

235 CS-0011780-01 1 SPRING, CONT. LENGTH
231 MW-0183610 8 M6 WASHER, LOCK
230 MD-0003623-B 21 FLAT WASHER-(BLACK)
229 MS-0573819 1 SCREW, SOC.SET M8
228 MS-0103619 1 M6 SCREW, SKHD CP X 25mm
227 CL-0010224-03 1 SWITCH,PROXIMITY

226 CL-0011452-02 2 FLOW CONTROL VALVE
225 CL-0011108 1 BUTTON, ACTUATOR
224 CL-0011292 1 ACTUATOR, SWITCH

223 F3-0009977-01 1 TAG, ID

222 LO-0002637 1 LAYOUT, TAG SG

221 FR-0007702 1 CONNECTOR, BULKHEAD
220 FR-0007702-04 1 CONNECTRO ST. MALE
219 MS-0303618 2 SCREW, BT HD M6X1.0X20MM
218 CSA-0010234-09 1 VALVE ASSY

217 F3-0009977 1 LABEL

216 CL-0009938 8 SLEEVE

215 SB-0006966 5 TY-RAP

214 KH-0011335 1 MUFFLER

213 SG-0004990-64 1 BRACKET

212 MN-0283610 2 NUT

211 EF-0009886 2 NUT

210 CT-0009181 4 WASHER, LOCK

209 MW-0103310 4 WASHER, FLAT REG. M3
208 0100012 2 #4-40 BT HD SCREW
207 SG-0002917-02 1 CYLINDER, FLAT

ITEM PART NUMBER QTY DESCRIPTION

206 SG-0002990-52 1 DEFLECTOR, COOLANT RING
205 LO-0002685 1 LAYOUT, SAFETY CYLINDER
204 SG-0002321-04 1 GAGE, 2ND OP TOOL

203 SG-0008168-A 1 HANDLE ASSY

202 22A-0003011-03 1 CABLE 22AWG 3 COND.

201 CS-0003230-03 1 WASHER

200 SG-0010190-09 3 STANDOFF, COLLET CLOSER
108 AH-0007007-NF 36 TUBING, 1/2 OD

107 CL-0003048-09 2 VALVE, AIR

106 268-0007702-04 3 CONNECTOR, MALE

105 5-0001467 2 PLUG, PIPE

104 5-0001895 4 WASHER, FLAT

103 CL-0007702-05 1 TEE, UNION

102 AH-0009910 2 TY-WRAP

101 LT-0010884-S .01 SEALANT, PIPE

100 HG-0007702 1 FITTING, PRESS LOCK STR.

99 VS-0010440 .02 ANTI-SIEZE

98 SG-0020115-63 1 COVER, AIR CYLINDER

97 MS-0104220 1 M12 SCREW, SKHD CP X 40mm
96 SG-0010115-SS 1 COVER, SUB RAPID DOG

95 HG-0010884 .16 PERMATEX, ULTRA-BLUE

94 CK-0010331-01 1 PLUG

93 CN-0012042-42 1 CONNECTOR, CABLE-MALE

92 CN-0010225 1 CONNECTOR, CABLE-FEMALE
91 NC-0010884-01 .05 ADHESIVE, LOCTITE #222

920 GE-0010884 .22 SILICONE

89 SG-0004990-49 1 COVER, END

38 SG-0000530 1 GEAR

87 MS-0303514 4 M5 SCREW, BUTT HD x 8mm
86 SG-0010115-90 1 COVER, TOP

85 SG-0004990-37 1 DUCT, END WORKING ASSEMBL
84 MS-0103615 5 M6 SCREW, SKHD CP x 10mm
83 MS-0104221 4 M12 SCREW, SKHD CP x 35mm
82 CSA-0007839-08 1 BRACKET, STOP

81 MN-0114410 1 M14 NUT, HEX

80 CSA-0000580-02 1 BOLT, STOP

79 RH-0007491-06 1 BUTTON, STOP

78 SG-0011976-04 1 STOP, X-AXIS

77 SG-0010224 1 SWITCH, AIR CYLINDER

76 CS-0003230-01 3 WASHER, TS BASE

75 SG-0011623-04 1 CABLE CARRIER, GORETUBE

74 MS-0103616 6 M6 SCREW, SKHD CP x 12mm
73 MW-0103610 17 M6 WASHER, FLAT

72 MS-0103617 8 M6 SCREW, SKHD CP x 16mm
71 CN-0011198-15 3.8 GASKET, TRIM

70 SG-0020115-54 1 COVER, QUICK REMOVAL

69 MS-0303616 8 M6 SCREW, BUTT HD x 12mm
68 MW-0263610 4 M6 WASHER, STAR

67 SG-0020116-01 1 GASKET, HOUSING-BOTTOM LE
66 SG-0010116-97 1 GASKET, COVER PLATE

65 SG-0020115-57 1 COVER PLATE, BELLOWS

64 MS-0303516 3 M5 SCREW, BUTT HD x 12mm
63 SG-0010116-96 1 GASKET, AIR CYLINDER

62 SG-0010116-95 1 GASKET, END COVER

61 SG-0020115-59 1 COVER, END

60 MS-0303515 41 M5 SCREW, BUTT HD x 10mm
59 SGB-0020115-58 1 COVER, HOUSING

ITEM PART NUMBER QTY DESCRIPTION

58 SG-0010116-99 1 GASKET, HOUSING-SIDE LEG
57 3-0010884-01 .5 3M ADHESIVE, WEATHERSTRIP
56 SGA-0010116-98 1 GASKET, HOUSING-TOP LEG
55 CS-0009001-02 1 SHIM, TAILSTOCK

54 MS-0104225 2 M12 SCREW, SKHD CP x 55mm
53 RF-0010994 .01 M55 GREASE

52 MW-0263510 48 M5 WASHER, STAR

51 CL-0002024 2 PIN, DOWEL

50 SB-0007335-01 1 SPRING

49 SG-0001991-05 1 PLATE, LOCKING

48 OR-0001012 1 O0-RING

47 MS-0303815 1 M8 SCREW, BUTT HD x 10mm
46 NC-0010884 .05 ADHESIVE, LOCTITE #242

45 CL 0009873 1 PLUNGER

44 MS-0103417 6 M4 SCREW, SKHD CP x 16mm
43 MW-0193410 4 M4 WASHER, LOCK

42 CL 0011776L 1 HOUSING, LOCKING

41 CL-0011052 1 PIvVOT

40 CSA-0011304-01 1 SLEEVE, ECCENTRIC

38 SG-0004938 1 WASHER, ECCENTRIC SLEEVE
37 MS-0103516 5 M5 SCREW, SKHD CP x 12mm
36 MW-0193510 2 M5 WASHER, LOCK

35 MW-0103510 2 M5 WASHER, FLAT

34 SG-0003990-70 1 BRACKET, ROTARY UNION

33 MS-0104021 4 M10 SCREW, SKHD CP x 35mm
32 MW-0194010 4 M10 WASHER, LOCK

31 MW-0104010-H 4 M10 WASHER, FLAT—HARDENED
30 SGB000199109 1 PLATE, MOTOR

29 HG-0007007 12.38 TUBING

28 MN-0113510 1 M5 NUT, HEX

27 MS-0496016 1 M5 SCREW, SHOULDER SKHD
26 MW-0194210 1 M12 WASHER, LOCK

25 MS-0103820 4 M8 SCREW, SKHD CP x 30mm
24 MN-0113810 1 M8 NUT, HEX

23 MS-0103822 1 M8 SCREW, SKHD CP x 40mm
22 375-0001467 1 PLUG, PIPE 3/8 NPT

21 CLA000317709 1 PULLEY ASSEMBLY

20 SG-0010389 1 SLEEVE, CLAMPING

19 SGA000334605 1 BELT, 2nd OP SPINDLE

18 SGC—-0008050-04 1 SCRAPER

17 SG-0009259—IT 1 SLEEVE, INSTALLATION

16 RF-0010982 1 CUP, PISTON

15 MS-0153618 8 M6 SCREW, HEX HD x 20mm
14 MW-0183610 20 M6 WASHER, LOCK

13 SG-0002917 1 CYLINDER, AIR

12 SG-0004091 1 PILOT, AIR CYLINDER

11 SG-0001424 1 PUSHER, AIR CYLINDER

10 0100112 4 #6—-32 SCREW, SKHD x 3/4"
9 RF-0010786-01 2 FITTING

8 SG-0003990-71 1 BRACKET, AIR CYLINDER

7 MS-0103818 4 M8 SCREW, SKHD CP x 20mm
6 MW-0193810 8 M8 WASHER, LOCK

5 CS-0010884-04 1 ADHESIVE, BLACK INSTANT

4 CS-0011032 12 CLIP, NYLON ARROW

3 SGA-0006916-02 1 BUMPER

2 SG-000006-01 1 COLLET CLOSER ASSEMBLY

1 SGA00002632N 1 2nd OP, SPINDLE SUB-ASSY
ITEM PART NUMBER QTY DESCRIPTION

Sub-Spindle Assembly

SUB-SPINDLE ASSEMBLY

PART NUMBER

SGC0000004
4 o 4

Page 147



Sub-Spindle Assembly, Ball Screw, Unique Components, .46 Option

Page 148

AIR_PURGE @

AIR_CYLINDER

foor

T T f ;“‘W
! i B
i A
L"J 1 | v
[ 1 [E
IIzfzzzizzzaihoo oo
| 1
| i
o o o o 'o /]
|
l
| |
or © o o o 1
1 r4
: ]
,,,,,,,,,,,,,,,,,,,, I
— LN -

Y7777 7TINN]
—

\
G

SIIIIIIIIII IS IS IS II I II 7
2227, Z.

2o s #

GITIIIIIIITIIIIIIIIIIIIIIIIIIIIIIIS

o

GITIIIIIIITIIIS

(AIR BLAST)
e : S—
]
-2 20217
|
- ,,,4‘
- -q 4
2

GITIITIIIITIITIITIIIIIIIS /I/I/ 77

AL LLLLLLLLLLLLLLLLLL L L L

l4)

A

21

{
77
W/ % /
1]

|
|
|
I
§ Rl
|
|
g
|
|
|
|
|

Il
i
v

1
I
|

I —
E\

&L

G

® ®E

LOCKING ASSEMBLY

AIR BLAST

29

EE®

OPEN ——

DRAIN
2,5 H T
H
0) <
4 |
<. ,@ O ‘7‘,, n
=\ ~
X ERANEE
N Pl NI CLOSE
® ]
©
NAME PART NUMBER
T—42 SUBSPINDLE ASSY 0.46  SGAO000004BS
OPT. BALL SCREW ACTUATED  suer 1 0F 4

PL-60A



Sub-Spindle Assembly, Ball Screw, Unique Components, .46 Option

~— =
\CARRIAGE, LOWER AXIS

00106,
u

(REF) @ @
= i ’ @ 2ND OP. SPINDLE
. - i : ‘{

N—

_OF POSITION o i e
< i ©
T ; &
e
o o o o o o
4D
o o o o o of
K]

QUICK COVER REMOVED
FOR CLARITY

—

_

PL-60A

SECTION: A-A \
DAPTER PLATE

{
@)

PIVOT ASSEMBLY

[N
o

SEE _PIvaOT

ASSEMBLY

S

NOTE: VIEW OFFSET

PART NUMBER

T-42 SUB-SPINDLE ASSY SGAO000004BS
0.46 OPTION BALL SCREW ACT. secr 2 of 4

Page 149



Sub-Spindle Assembly, Ball Screw, Unique Components, .46 Option

Page 150

LEFT END

N |1
& | L X
A== N
Y V% /Y
X—=AXIS DRIVE
NOT SHOWN:

shelaicieteleltatolei o

2
73

MAIN AR

AIR PANEL

NAME PART NUMBER
T42 SUBSPINDLE ASSY 0.46  SGAQO00004BS
OPT BALL SCREW ACTUATED  swer 3 oF 4

PL-60A



Sub-Spindle Assembly, Ball Screw, Unique Components, .46 Option

232 SG 001033101 1 PLUG, HOLE

228 SG-0010115-26 1 COVER, SWITCH

227 SG 001036606BS 1 TAG, HYD. VALVE

226 CL-0011452-02 1 FLOW CONTROL VALVE

223 F3-0009977-01 1 TAG, ID

222 LO-0002637 1 LAYOUT, TAG SG

221 FR-0007702 1 CONNECTOR, BULKHEAD

220 FR-0007702-04 1 CONNECTRO ST. MALE

219 MS-0303618 2 SCREW, BT HD M6X1.0X20MM

218 CSA-0010234-09 1 VALVE ASSY

217 F3-0009977 1 LABEL

216 CL-0009938 8 SLEEVE

215 SB-0006966 5 TY—RAP

214 KH-0011335 1 MUFFLER

213 SG-0004990—-64 1 BRACKET

212 MN-0283610 2 NUT

211 EF-0009886 2 NUT

210 CT-0009181 4 WASHER, LOCK

209 MW-0103310 4 WASHER, FLAT REG. M3

208 0100012 2 #4-40 BT HD SCREW

207 SG-0002917-02 1 CYLINDER, FLAT

206 SG-0002990-52 1 DEFLECTOR, COOLANT RING

205 LO-0002685 1 LAYOUT, SAFETY CYLINDER

ITEM PART NUMBER QTY DESCRIPTION
PL-60A

204 SG-0002321-04 1 GAGE, 2ND OP TOOL

203 SG-0008168-A 1 HANDLE ASSY

202 22A-0003011-03 1 CABLE 22AWG 3 COND.

201 CS-0003230-03 1 WASHER

200 SG-0010190-09 3 STANDOFF, COLLET CLOSER
110 MS—-0154222-10 2 M12 SCREW, HEXHD x 40mm
109 MS-0104224 2 M12 SCREW, SKHD CP x 50mm
108 AH-0007007-NF 36 TUBING, 1/2 0D

107 CL-0D003048-09 2 VALVE, AIR

106 268-0007702-04 3 CONNECTOR, MALE

105 5-0001467 2 PLUG, PIPE

104 5-0001895 4 WASHER, FLAT

103 CL-0007702-05 1 TEE, UNION

102 AH-0009910 2 TY—-WRAP

101 LT-0010884-S .01 SEALANT, PIPE

100 HG-0007702 1 FITTING, PRESS LOCK STR.

99 VS-0010440 .03 ANTI-SIEZE

98 SG-0020115-63 1 COVER, AIR CYLINDER

97 MS-0104220 1 M12 SCREW, SKHD CP X 30MM
95 HG-0010884 .16 PERMATEX, ULTRA-BLUE

94 CK-0010331-01 1 PLUG

93 CN-0012042-42 1 CONNECTOR, CABLE-MALE

92 CN-0010225 1 CONNECTOR, CABLE-FEMALE
91 NC-0010884-01 .04 ADHESIVE, LOCTITE #222

90 GE-0010884 .22 SILICONE

89 SG-0004990-49 1 COVER, END

88 SG-0000530 3 GEAR

87 MS-0303514 4 M5 SCREW, BUTT HD x 8mm
86 SG-0010115-90 1 COVER, TOP

85 SG-0004990-37 1 DUCT, END WORKING ASSEMBL
84 MS-0103615 5 M6 SCREW, SKHD CP x 10mm
83 MW-0194210 1 M12 WASHER, SQUARE LOCK S
82 SG-0010215-24 1 COVER, SUB SPINDLE

81 SG-0011304-01 1 SLEEVE, ECCENTRIC

80 CSB-0011320-02 1 BLOCK, PLATE ADJUSTING

79 SG-0007861-01 1 ADAPTER PLATE, SUB-SPINDL
78 SGB-0011976-04 1 STOP, X—AXIS

77 ME 1 SWITCH, AIR CYLINDER

76 €S-0003230-01 7 WASHER, TS BASE

75 SG-0011623-04 1 CABLE CARRIER, GORETUBE

74 MS-0103616 6 M6 SCREW, SKHD CP x 12mm
73 MW-0103610 19 M6 WASHER, FLAT

72 MS-0103617 8 M6 SCREW, SKHD CP x 16mm
71 CN-0011198-15 3.8 GASKET, TRIM

70 SG-0020115-54 1 COVER, QUICK REMOVAL

69 MS-0303616 8 M6 SCREW, BUTT HD x 12mm
68 MW-0263610 4 M6 WASHER, STAR

67 SG-0020116-01 1 GASKET, HOUSING—-BOTTOM LE
66 SG-0010116-97 1 GASKET, COVER PLATE

65 SG-0020115-57 1 COVER PLATE, BELLOWS

64 MS—-0303516 3 M5 SCREW, BUTT HD x 12mm
63 SG-0010116-96 1 GASKET, AIR CYLINDER

62 SG-0010116-95 1 GASKET, END COVER

61 SG-0020115-59 1 COVER, END

60 MS-0303515 41 M5 SCREW, BUTT HD x 10mm
59 SG-0010215-21 1 COVER, UPPER

58 SG-0010116-99 1 GASKET, HOUSING-SIDE LEG
ITEM PART NUMBER Qry DESCRIPTION

57 3-0010884-01 .5 3M ADHESIVE, WEATHERSTRIP
56 SGA-0010116-98 1 GASKET, HOUSING-TOP LEG
55 SG-0009001-01 1 SHIM, SUB-SPINDLE

54 MS-0104226 1 M12 SCREW, SKHD CP x 60mm
53 RF-0010994 .01 M55 GREASE

52 MW-0263510 48 M5 WASHER, STAR

51 CL-0002024 2 PIN, DOWEL

50 SB-0007335-01 1 SPRING

49 SG-0001991-05 1 PLATE, LOCKING

48 OR-0001012 1 O-RING

47 MS-0303815 1 M8 SCREW, BUTT HD x 10mm
46 NC-0010884 .02 ADHESIVE, LOCTITE #242

45 SG-0009873-01 1 PLUNGER

44 MS-0103416 4 M4 SCREW, SKHD CP x 12Zmm
43 MW-0183410 4 M4 WASHER, LOCK

42 SG-0011776-L 1 HOUSING, LOCKING

41 CL-0011052 1 PIVOT

40 CSA-0011304-01 1 SLEEVE, ECCENTRIC

39 SG-0011052-02 1 PIVOT

38 SG-0004938 2 WASHER, ECCENTRIC SLEEVE
37 MS-0103516 9 M5 SCREW, SKHD CP x 12Zmm
36 MW-0193510 6 M5 WASHER, LOCK

35 MW-0103510 6 M5 WASHER, FLAT

34 5G-0003990-70 1 BRACKET, ROTARY UNION

33 MS-0104021 4 M10 SCREW, SKHD CP x 35mm
32 MW-0194010 4 M10 WASHER, LOCK

31 MW-0104010-H 4 M10 WASHER, FLAT—-HARDENED
30 SG-0001991-09 1 PLATE, MOTOR

29 HG-0007007 12.38  TUBING

28 MN-0113510 1 M5 NUT, HEX

27 MS-0496016 1 M5 SCREW, SHOULDER SKHD
26 MW-0194210 1 M12 WASHER, SQUARE LOCK S
25 MS-0103820 4 M8 SCREW, SKHD CP x 30mm
24 MN-0113810 1 M8 NUT, HEX

23 MS-0103822 3 M8 SCREW, SKHD CP x 40mm
22 375-1467 1 PLUG, PIPE 3/8 NPT

21 SG-0003177-A 1 PULLEY ASSEMBLY

20 SG-0010388 1 SLEEVE, CLAMPING

19 SG-0003346-05 1 BELT, 2nd OP SPINDLE

18 SGB-0008050-04 1 SCRAPER

17 SG-0004937-01 2 CLIP

16 16-0012021 2 RETAINING WIRE

15 MS-0103618 8 M6 SCREW, SKHD CP x 20mm
14 MW-0193610 27 M6 WASHER, LOCK

13 CL 0003346LA01 1 BELT, LOWER AXIS

12 SG 000317754S 1 PULLEY, 54 T

11 SG 000317754M 1 PULLEY, 54 T

10 100110 4 #6-32 SCREW, SKHD CP X .6
9 RF-0010786-01 2 FITTING

8 SG-0003990-71 1 BRACKET, AIR CYLINDER

7 MS-0103818 4 M8 SCREW, SKHD CP x 20mm
6 MW-0193810 8 M8 WASHER, LOCK

5 CS-0010884-04 B ADHESIVE, BLACK INSTANT

4 CS-0011032 12 CLIP, NYLON ARROW

3 SGA-0006916-02 1 BUMPER

2 SG-000006-01 1 COLLET CLOSER ASSEMBLY

1 SG-0000263—-2N 1 2nd OP, SPINDLE SUB-ASSY
ITEM PART NUMBER QTY DESCRIPTION

NAME
T—-42 SUB SPINDLE ASSEMBLY
0.46 OPTION BALL SCREW ACTUATED

PART NUMBER

SGA-0000004-BS

SHEET

4 o 4

Page 151



Sub-Spindle Assembly, Ball Screw, Unique Components, 1.6 Option

AIR CYLINDER
[

(o)
&

AIR_PURGE

by lm]
(@]
o/
______________ |
d 1 1
. oo
3 OCKING ASSEMBLY
4 SEE_LOCKING
%5 ASSEMBLY
@ DRAIN
Y
V//(é%[.’[ > (AIR BLAST)
/II'.. Z,
- —1 | @
— ') ¥ close @

i
M
i%l,
e

L=
e
DT

NAME PART NUMBER
T—42 SUB-SPINDLE ASSY SG 0000004LABS
1.6 OPTION BALL SCREW ACTUATED s o 4

Page 152

PL-60A



Sub-Spindle Assembly, Ball Screw, Unique Components, 1.6 Option

®
®
O—— T : e

S 2ND OP. SPINDLE
R ] s e
L I I ST R
o o o o o o 71 l '///% =\\J.T\/
| | u% ) PIVOT_ASSEMBLY 4 \4 0
\ | % K/
o () () (6) (¢) o/ | \ ADAPTER PLATE
5 x 7 %
L d| ‘ ] : [ﬁ\D 7 4 SHIM PLATE
- e e e gLE, ,[Q 777777 Ll CARRIAGE

QUICK COVER REMOVED
FOR CLARITY

SEE _PIVOT
ASSEMBLY

NOTE: VIEW OFFSET E:
I

o

PART NUMBER

3
T—42 SUB-SPINDLE ASSY SG 0000004LABS

1.6 OPTION BALL SCREW ACTUATED SHEET 2 4
oF

PL-60A Page 153



Sub-Spindle Assembly, Ball Screw, Unique Components, 1.6 Option

Page 154

~ N R e e e C T T T TN
] N |
— I, !
@)** \
T \
S -
O /\L fffff o _ _ _
0#07%*770 77777
| I
S LT T GTEL@L@L,@TT —

[
‘4\3;?
I

o

ﬁ;“gfa

LEFT END

EEE CGCERRG®

AR PANEL\

(X=AXIS_DRIVE)

NOT SHOWN:

&) @9 & €9

€
T—42 SUB-SPINDLE ASSY
1.6 OPTION BALL SCREW ACTUATED  sueer

PART NUMBER

SG 0000004LABS
3 o 4

PL-60A



Sub-Spindle Assembly, Ball Screw, Unique Components, 1.6 Option

PL-60A

232 SG 001033101 1 PLUG, 1" HOLE

231 SG 001011526 1 COVER, SWITCH

230 MW 0104210 1 M12 WASHER, FLAT
229 MW 0184210 1 M12 WASHER, LOCK
228 MS 0104216 1 M12 SCREW, SKHD CP x 12Zmm
227 SG 000198013 1 BRACE

226 CL 001145202 1 FLOW CONTROL VALVE
223 F3 000997701 1 TAG, ID

222 LO 0002637 1 LAYOUT, TAG SG

221 FR 0007702 1 CONNECTOR, BULKHEAD
220 FR 000770204 1 CONNECTRO ST. MALE
219 MS 0303618 2 SCREW, BT HD M6X1.0X20MM
218 CSB001023409 1 VALVE ASSY

217 F3 0009977 1 LABEL

216 CL 0009938 8 SLEEVE

215 SBA0006966 5 TY-RAP

214 KH 0011335 1 MUFFLER

213 SG 000499064 1 BRACKET

212 MN 0283610 2 NUT

21 EF 0009886 2 NUT

210 CT 0009181 4 WASHER, LOCK

209 MW 0103310 4 WASHER, FLAT REG. M3
208 0100012 2 #4—-40 BT HD SCREW
ITEM PART NUMBER QTY DESCRIPTION

207 SG 000291702 1 CYLINDER, FLAT

206 SG 000299052 1 DEFLECTOR, COOLANT RING
205 LO 0002685 1 LAYOUT, SAFETY CYLINDER

204 SG 000232104 1 GAGE, 2ND OP TOOL

203 SG 0008168 A 1 HANDLE ASSY

202 22A000301103 1 CABLE 22AWG 3 COND.

201 CS 000323003 1 WASHER

200 SG 001019009 3 STANDOFF, COLLET CLOSER
110 MS 0104222 1 M12 SCREW, SKHD CP x 40mm
109 MS 0104224 2 M12 SCREW, SKHD CP x 50mm
108 AH 0007007NF 36 TUBING, 1/2 0D

107 CLAO00304809 2 VALVE, AIR

106 268000770204 3 CONNECTOR, MALE

105 5 0001467 2 PLUG, PIPE

104 5 0001895 4 WASHER, FLAT

103 CL 000770205 1 TEE, UNION

102 AH 0009910 2 TY-WRAP

101 LT 0010884 S .01 SEALANT, PIPE

100 HG 0007702 1 FITTING, PRESS LOCK STR,

99 VS 0010440 .02 ANTI-SIEZE

928 SG 002011563 1 COVER, AR CYLINDER

97 MS 0104220 1 M12 SCREW, SKHD CP X 30MM
95 HG 0010884 .16 PERMATEX, ULTRA-BLUE

94 CK 001033101 1 PLUG

93 CN 001204242 1 CONNECTOR, CABLE-MALE

92 CN 0010225 1 CONNECTOR, CABLE-FEMALE
91 NC 001088401 .04 ADHESIVE, LOCTITE #222

20 GE 0010884 .22 SILICONE

89 SG 000499049 1 COVER, END

88 SG 0000530 1 GEAR

87 MS 0303514 4 M5 SCREW, BUTT HD x 8mm
86 SG 001011590 1 COVER, TOP

85 SG 000499037 1 DUCT, END WORKING ASSEMBL
84 MS 0103615 5 M6 SCREW, SKHD CP x 10mm
82 SG 001021523 1 COVER, SUB SPINDLE

80 CSB001132002 1 BLOCK, PLATE ADJUSTING

79 SG 0007861 1 ADAPTER PLATE, SUB-SPINDL
78 SGBO01197604 1 STOP, X-AXIS

77 SG 0010224 1 SWITCH, AIR CYLINDER

76 CS 000323001 4 WASHER, TS BASE

75 SG 001162304 1 CABLE CARRIER, GORETUBE

74 MS 0103616 6 M6 SCREW, SKHD CP x 12mm
73 MW 0103610 19 M6 WASHER, FLAT

72 MS 0103617 8 M6 SCREW, SKHD CP x 16mm
71 CN 001119815 3.8 GASKET, TRIM

70 SG 002011554 1 COVER, QUICK REMOVAL

69 MS 0303616 8 M6 SCREW, BUTT HD x 12mm
68 MW 0263610 4 M6 WASHER, STAR

67 SG 002011601 1 GASKET, HOUSING-BOTTOM LE
66 SG 001011697 1 GASKET, COVER PLATE

65 SG 002011557 1 COVER PLATE, BELLOWS

64 MS 0303516 3 M5 SCREW, BUTT HD x 12mm
63 SG 001011696 1 GASKET, AIR CYLINDER

62 SG 001011695 1 GASKET, END COVER

61 SG 002011559 1 COVER, END

60 MS 0303515 41 M5 SCREW, BUTT HD x 10mm
59 SGB002011558 1 COVER, UPPER

ITEM PART NUMBER QT DESCRIPTION

58 SG 001011699 1 GASKET, HOUSING-SIDE LEG
57 3 001088401 5 3M ADHESIVE, WEATHERSTRIP
56 SGA001011698 1 GASKET, HOUSING-TOP LEG
55 SG 0009001 1 SHIM, SUB-SPINDLE

54 MS 0104226 1 M12 SCREW, SKHD CP x 60mm
53 RF 0010994 .01 M55 GREASE

52 MW 0263510 48 M5 WASHER, STAR

51 CL 0002024 2 PIN, DOWEL

50 SB 000733501 1 SPRING

49 SG 000199105 1 PLATE, LOCKING

48 OR 0001012 1 O-RING

47 MS 0303815 1 M8 SCREW, BUTT HD x 10mm
46 NC 0010884 .02 ADHESIVE, LOCTITE #242

45 SG 000987301 1 PLUNGER

44 MS 0103416 4 M4 SCREW, SKHD CP x 12mm
43 MW 0193410 4 M4 WASHER, LOCK

42 SG 0011776 L 1 HOUSING, LOCKING

41 SG 0011052 1 PIVOT

40 SG 0011304 1 SLEEVE, ECCENTRIC

38 SG 0004938 1 WASHER, ECCENTRIC SLEEVE
37 MS 0103516 9 M5 SCREW, SKHD CP x 12mm
36 MW 0193510 6 M5 WASHER, LOCK

35 MW 0103510 6 M5 WASHER, FLAT

34 SG 000399070 1 BRACKET, ROTARY UNION

33 MS 0104021 4 M10 SCREW, SKHD CP x 35mm
32 MW 0194010 4 M10 WASHER, LOCK

31 MW 0104010 H 4 M10 WASHER, FLAT—-HARDENED
30 SGB000199109 1 PLATE, MOTOR

29 HG 0007007 12.38  TUBING

28 MN 0113510 1 M5 NUT, HEX

27 MS 0496016 1 M5 SCREW, SHOULDER SKHD
26 MW 0184210 1 M12 WASHER, SQUARE LOCK S
25 MS 0103820 4 M8 SCREW, SKHD CP x 30mm
24 MN 0113810 1 M8 NUT, HEX

23 MS 0103822 3 M8 SCREW, SKHD CP x 40mm
22 3750001467 1 PLUG, PIPE 3/8 NPT

21 CLA000317709 1 PULLEY ASSEMBLY

20 SG 0010389 1 SLEEVE, CLAMPING

19 SGA000334605 1 BELT, 2nd OP SPINDLE

18 SGB000805004 1 SCRAPER

17 SG 000493701 2 CLIP

16 16 0012021 2 RETAINING WIRE

15 MS 0103618 8 M6 SCREW, SKHD CP x 20mm
14 MW 0193610 27 M6 WASHER, LOCK

13 SG 0002917 1 CYLINDER, AIR

12 SG 0004091 1 PILOT, AIR CYLINDER

1 SG 0001424 1 PUSHER, AIR CYLINDER

10 0100110 4 #6-32 SCREW, SKHD CP x .6
9 RF 001078601 2 FITTING

8 SG 000399071 1 BRACKET, AIR CYLINDER

7 MS 0103818 4 M8 SCREW, SKHD CP x 20mm
6 MW 0193810 8 M8 WASHER, LOCK

5 CS 001088404 N ADHESIVE, BLACK INSTANT

4 CS 0011032 12 CLIP, NYLON ARROW

3 SGA000691602 1 BUMPER

2 SGAO00000601 1 COLLET CLOSER ASSEMBLY

1 SGA00002632N 1 2nd OP, SPINDLE SUB-ASSY
ITEM PART NUMBER QTYy DESCRIPTION

NAME PART
T—-42 SUB SPINDLE ASSEMBLY
1.6 OPTION BALL SCREW ACTUATED  guqer

NUMBER
SG 0000004LABS
4 o 4

Page 155



Sub-Spindle Assembly, Hydraulic, Unique Components

(AR PURGE)

EEREE

T éL f E . o Jr‘r—*i:lﬁl
‘ :E,:::::::I@SI
,,,,,,, | \ [ |e o
FEY======2 -7~ -1 7 - H \Eﬁ
\
| o Ll O Rkl
o o o o |0 10 —% }
| ]
: ! | AN = W
o/ ©6 0 o o o]° 1 I— NP
Rk e NS
[ I S S I ) %
- S
S T [
% PIVOT ASSEMBLY
a LOCKING ASSEMBLY
a SEE LOCKING
e ASSEMBLY

17
18
DRAIN
%‘: AIR BLAST
2
T \ (AIR BLAST)
LSS LD D 2202 s S @
S S G IIIIIIIIIITIIIIIIIIIIIIIIIITIIIIIIIIIIIIIIIIY 77727, [
[ i == 7
‘ B ®
| — —liA — 0. CLOSE @
P TIIIITIIIITIIIIIIIIIIITIIIIIIIIIIIEEEIIIIIL 777 - OPEN
HLLLLLL LS L L LL L L LL 1 e Ll WA N
[OfOp> ] N\ (39
n [ &)
\ AR PANEL ;
Bl | ®
| 2 I
| o )
; | []
| \
| SEE_PIVOT
| ASSEMBLY
20 @
T0 AR BLAST TO AR CYLINDER
21 (ITEM #9)
() _—
@ BOTTOM VIEW SUB—SPINDLE ASSEMBLY SG 0000004HY
HYDRAULIC APPLICATION SHEET 1 o 4

Page 156 PL-60A



PL-60A

76

54 TAILSTOCK, SUBBASE
PART #CS—0000574—-P

FOR CLARITY

&®
EEE®

QUICK COVER REMOVED

Sub-Spindle Assembly, Hydraulic, Unique Components

=%
A_L

|
®

O

T

NAME

SUB-SPINDLE ASSEMBLY
HYDRAULIC APPLICATION

; @

PART NUUBER

SG-0000004-HY
S 2 o 4

Page 157



Sub-Spindle Assembly, Hydraulic, Unique Components

74 @
14 14 @
224 225 228 @
329
©
== ===
- | [/ R
o o @
® =oele
) 0 0 09
A\ ) °r
80 ( I ™~ ™ o @/ ﬁ7
LD_,—'—‘ﬁ/ L °
TR .
(5e)
&) (7 (22
/ (59
(40)

EEEE
]‘&
| E
E%E: :o

NN

A~ — - — — 4 —

! I
Q/
LEFT END
D i) | :%§§\ @06 @O E® OO0 ®O OO H r
B------ @) @) @ &) @ @0 @@ b
I“'"i\__i__j i
Y % /MY
(8
D
@ - SUB—SPINDLE ASSEMBLY " S6-0000004-HY

HYDRAULIC APPLICATION S 3 4

(X=AXIS DRIVE)

Page 158 PL-60A



Sub-Spindle Assembly, Hydraulic, Unique Components

235 CS-0011780-01 1 SPRING, CONT. LENGTH

231 MW-0183610 8 M6 WASHER, LOCK

230 MD-0003623-B 21 FLAT WASHER-(BLACK)

230 MW-0104210 1 M12 WASHER, FLAT

229 MW-0194210 1 M12 WASHER, LOCK

229 MS-0573819 1 SCREW, SOC.SET M8

228 MS-0103619 1 M6 SCREW, SKHD CP X 25mm

228 MS-0104216 1 M12 SCREW, SKHD CP x 12mm

227 SG-0001990-13 1 BRACE

227 CL-0010224-03 1 SWITCH,PROXIMITY

226 CL-0011452-02 2 FLOW CONTROL VALVE

225 CL-0011108 1 BUTTON, ACTUATOR

224 CL-0011292 1 ACTUATOR, SWITCH

223 F3-0009977-01 1 TAG, ID

222 LO-0002637 1 LAYOUT, TAG SG

221 FR-0007702 1 CONNECTOR, BULKHEAD

220 FR-0007702-04 1 CONNECTRO ST. MALE

219 MS-0303618 2 SCREW, BT HD M6X1.0X20MM

218 CSA-0010234-09 1 VALVE ASSY

217 F3-0009977 1 LABEL

216 CL-0009938 8 SLEEVE

215 SB-0006966 5 TY-RAP

214 KH-0011335 1 MUFFLER

213 SG-0004990-64 1 BRACKET

212 MN-0283610 2 NUT

21 EF-0009886 2 NUT

210 CT-0009181 4 WASHER, LOCK

209 MW-0103310 4 WASHER, FLAT REG. M3

208 0100012 2 #4-40 BT HD SCREW

207 SG-0002917-02 1 CYLINDER, FLAT

ITEM PART NUMBER QTY DESCRIPTION
PL-60A

206 SG-0002990-52 1 DEFLECTOR, COOLANT RING
205 LO-0002685 1 LAYOUT, SAFETY CYLINDER
204 SG-0002321-04 1 GAGE, 2ND OP TOOL

203 SG-0008168-A 1 HANDLE ASSY

202 22A-0003011-03 1 CABLE 22AWG 3 COND.

201 CS-0003230-03 1 WASHER

200 SG-0010190-09 3 STANDOFF, COLLET CLOSER
108 AH-0007007-NF 3 TUBING, 1/2 OD

107 CL-0003048-09 2 VALVE, AIR

106 268-0007702-04 3 CONNECTOR, MALE

105 5-0001467 2 PLUG, PIPE

104 5-0001895 4 WASHER, FLAT

103 CL-0007702-05 1 TEE, UNION

102 AH-0009910 2 TY-WRAP

101 LT-0010884-S 0 SEALANT, PIPE

100 HG-0007702 1 FITTING, PRESS LOCK STR.

99 VS-0010440 0| ANTI-SIEZE

928 SG-0020115-63 1 COVER, AIR CYLINDER

97 MS-0104220 1 M12 SCREW, SKHD CP X 40mm
96 SG-0010115-SS 1 COVER, SUB RAPID DOG

5 HG-0010884 0 PERMATEX, ULTRA-BLUE

94 CK-0010331-01 1 PLUG

93 CN-0012042-42 1 CONNECTOR, CABLE-MALE

92 CN-0010225 1 CONNECTOR, CABLE-FEMALE
91 NC-0010884-01 0| ADHESIVE, LOCTITE #222

90 GE-0010884 0 SILICONE

89 SG-0004990-49 1 COVER, END

88 SG-0000530 1 GEAR

87 MS-0303514 4 M5 SCREW, BUTT HD x 8mm
86 SG-0010115-90 1 COVER, TOP

85 SG-0004990-37 1 DUCT, END WORKING ASSEMBL
84 MS-0103615 5 M6 SCREW, SKHD CP x 10mm
83 MS-0104221 4 M12 SCREW, SKHD CP x 35mm
82 CSA-0007839-08 1 BRACKET, STOP

81 MN-0114410 1 M14 NUT, HEX

80 CSA-0000580-02 1 BOLT, STOP

79 RH-0007491-06 1 BUTTON, STOP

78 SGA-0011976-04 1 STOP, X-AXIS

77 SG-0010224 1 SWITCH, AIR CYLINDER

76 €S-0003230-01 3 WASHER, TS BASE

75 SG-0011623-04 1 CABLE CARRIER, GORETUBE
74 MS-0103616 8 M6 SCREW, SKHD CP x 12mm
73 MW-0103610 19 M6 WASHER, FLAT

72 MS-0103617 8 M6 SCREW, SKHD CP x 16mm
71 CN-0011198-15 4 GASKET, TRIM

70 SG-0020115-54 1 COVER, QUICK REMOVAL

69 MS-0303616 8 M6 SCREW, BUTT HD x 12mm
68 MW-0263610 4 M6 WASHER, STAR

67 SG-0020116-01 1 GASKET, HOUSING-BOTTOM LE
66 SG-0010116-97 1 GASKET, COVER PLATE

65 SG-0020115-57 1 COVER PLATE, BELLOWS

64 MS-0303516 3 M5 SCREW, BUTT HD x 12mm
63 SG-0010116-96 1 GASKET, AIR CYLINDER

62 SG-0010116-95 1 GASKET, END COVER

61 SG-0020115-59 1 COVER, END

60 MS-0303515 41 M5 SCREW, BUTT HD x 10mm
59 SGB—-0020115-58 1 COVER, HOUSING

ITEM PART NUMBER QrY DESCRIPTION

58 SG-0010116-99 1 GASKET, HOUSING-SIDE LEG
57 3-0010884-01 0| 3M ADHESIVE, WEATHERSTRIP
56 SGA-0010116-98 1 GASKET, HOUSING-TOP LEG
55 €S-0009001-02 1 SHIM, TAILSTOCK
54 MS-0104225 2 M12 SCREW, SKHD CP x 55mm
53 RF-0010994 0| M55 GREASE
52 MW-0263510 48 M5 WASHER, STAR
51 CL-0002024 2 PIN, DOWEL
50 SB-0007335-01 1 SPRING
49 SG-0001991-05 1 PLATE, LOCKING
48 OR-0001012 1 0-RING
47 MS-0303815 1 M8 SCREW, BUTT HD x 10mm
46 NC-0010884 0| ADHESIVE, LOCTITE #242
45 SG-0009873-01 1 PLUNGER
44 MS-0103417 6 M4 SCREW, SKHD CP x 16mm
43 MW-0193410 4 M4 WASHER, LOCK
42 SG-0011776-L 1 HOUSING, LOCKING
41 CL-0011052 1 PIVOT
40 CSA-0011304-01 1 SLEEVE, ECCENTRIC
38 SG-0004938 1 WASHER, ECCENTRIC SLEEVE
37 MS-0103516 5 M5 SCREW, SKHD CP x 12mm
36 MW-0193510 2 M5 WASHER, LOCK
35 MW-0103510 2 M5 WASHER, FLAT
34 SG-0003990-70 1 BRACKET, ROTARY UNION
33 MS-0104021 4 M10 SCREW, SKHD CP x 35mm
32 MW-0194010 4 M10 WASHER, LOCK
31 MW-0104010-H 4 M10 WASHER, FLAT-HARDENED
30 SG-0001991-09 1 PLATE, MOTOR
29 HG-0007007 12 TUBING
28 MN-0113510 1 M5 NUT, HEX
27 MS-0496016 1 M5 SCREW, SHOULDER SKHD
26 MW-0194210 1 M12 WASHER, LOCK
25 MS-0103820 4 M8 SCREW, SKHD CP x 30mm
24 MN-0113810 1 M8 NUT, HEX
23 MS-0103822 1 M8 SCREW, SKHD CP x 40mm
22 375-0001467 1 PLUG, PIPE 3/8 NPT
21 SG-0003177-A 1 PULLEY ASSEMBLY
20 SG-0010389 1 SLEEVE, CLAMPING
19 SG-0003346-05 1 BELT, 2nd OP SPINDLE
18 SGB-0008050-04 1 SCRAPER
17 SG-0004937-01 2| CLP
16 16-0012021 2 RETAINING WIRE
15 MS-0153618 8 M6 SCREW, HEX HD x 20mm
14 MW-0193610 22 M6 WASHER, LOCK
13 SG-0002917 1 CYLINDER, AR
12 SG-0004091 1 PILOT, AIR CYLINDER
11 SG-0001424 1 PUSHER, AIR CYLINDER
10 0100112 4 #6—-32 SCREW, SKHD x 3/4"
9 RF-0010786-01 2 FITTING
8 SG-0003990-71 1 BRACKET, AIR CYLINDER
7 MS-0103818 4 M8 SCREW, SKHD CP x 20mm
6 MW-0193810 8 M8 WASHER, LOCK
5 €S-0010884-04 0| ADHESIVE, BLACK INSTANT
4 €S-0011032 12 CLIP, NYLON ARROW
3 SGA-0006916-02 1 BUMPER
2 SG-000006-01 1 COLLET CLOSER ASSEMBLY
1 SG-0000263-2N 1 2nd OP, SPINDLE SUB-ASSY
ITEM PART NUMBER QTY DESCRIPTION

SUB-SPINDLE ASSEMBLY

HYDRAULIC APPLICATION

PART NUMBER

SG-0000004-HY

SHEET

4 o 4

Page 159



Sub-Spindle Tool Plate Assembly, English, 10 Station

o

T@
b

OLE[O
|
|
L]
N

c3
@I

10 X\ ITEM PART NUMBER QUANTITY DESCRIPTION
1 1005265 1.000 | 4150 14—1/2 RD.
2 SG 0011944C1 5.000 | CLAMP, TOOL ASSEM
3 MS 0104021 10.000 | M10-1.50 x 35 SHCS
4 RF 0011971 1. 000 BAG, MAIL
TOP PLATE ASSEMBLY 5 NC 0010884 0.010 | LOCTITE 242

SG-0007214-E1

Page 160

NAWE PART NUMBER
TOOL PLATE ASSEMBLY 10 STATION SG 001194410
S

(ENGLISH)

S 2 o 2

PL-60A



Sub-Spindle Tool Plate Assembly, English, 12 Station

O e
0
0

%
>

S
(@)
@ 0
o U9 o
e = @
E ITEM PART NUMBER QUANTITY DESCRIPTION
o U > o 1 1005265 1.000 | 4150 14—1/2 RD.
2 SG 0011944C1 6.000 | CLAMP, TOOL ASSEM
3 MS 0104021 10.000 | M10-1.50 x 35 SHCS
TOP PLATE ASSEMBLY 4 RF 0011971 1.000 | BAG, MAIL
SG-0007214-E e st e
> NC 0010884 0.010 | LOCTITE 242 TOOL PLATE ASSEMBLY 12 STATION SG 001194412

ENGLISH,
( ) SHEET 2 o 2

PL-60A Page 161



Sub-Spindle Tool Plate Assembly, Metric, 10 Station

[

4=

W

%

Page 162

ITEM PART NUMBER QUANTITY DESCRIPTION
1 1005265 1.000 | 4150 14-1/2 RO.
2 SG 0011944CM 5.000 | CLAMP, TOOL ASSEM—METRIC
3 MS 0104021 10.000 | M10-1.50 x 35 SHCS
TOP PLATE ASSEMBLY 4 RF 0011971 1. 000 | BAG, MAIL PART NUNBER
S6-0007214-E1 5 NC 0010884 0.010 | LOCTITE 242 oSG 001194410 M

E2 o 2

PL-60A



O

Sub-Spindle Tool Plate Assembly, Metric, 12 Station

PART NUMBER

QUANTITY

DESCRIPTION

1005265

1. 000

4150 14—-1/2 RD.

PL-60A

\TOP PLATE ASSEMBLY

SG-0007214-M

2 SG 0011944CM 6. 000 | CLAMP, TOOL ASSEM-METRIC
3 MS 0104021 10. 000 M10-1.50 x 35 SHCS

4 RF 0011971 1. 000 BAG, MAIL

S NC 0010884 0. 010 LOCTITE 242

NAME PART NUMBER
TOOL PLATE ASSEMBLY 12 STATION
(METRIC) sig Ogi 154;12 M

Page 163



Tailstock Assembly

/
R R
NVEENVPZANEEN
KN iﬁ N iﬁ
| |
B
ey
|
|
”””””””””””””””””””””””””””””””””””””” %‘1
®
@ O |
|
) o) |
,,,,,,,,,,,,,, ]
N?;ILSTDCK - NUSMEGERCOOOOOOE
se»  sen 10f 3

Page 164 PL-60A



Tailstock Assembly

PATENTED
NO. 4,893,632

N

=

1 /
::: :|| © r ) :::

(-

JE
O

I \,\,’ |
O | o = I
:I | i o I
! I
M M
| . O [ !
i I: :' ! ~ _;-_A.___LA._ N “~ | |: L
o ! b4 7 4 4 TN
[ | I [ |
LA I I _____:A_ __________ — — |
L s RS |
! @ | |I (I
! I o
X " i ele| 2 0 38~36 34 32 30, p8 e 22’ 22 20 g [0 |
| [ 43| |41| |39| |37| |35| |33| |31| |29| |87| |25| |23| |21| |19| @ I
, APPROXIMATE POSITION OF TAILSTOCK FACE FROM SPINDLE NOSE |
| . 174416 15t 14 13 H 2 A 1A 10 - 9+ 8 -7 Pt 'L'{
. :" I AL L —-- - - - - - - —Lul !
I
| 0 G W= D I
I ! @ —J — I |: I
i_ : : :: : :I | @ @ O O TN
I
LL——M = =, o o I
-~ -~ - -~ f— —
NAME PART NUMBER
TAILSTOCK SGC0000003
[N Ep] SHEET 2 of 3

PL-60A Page 165



Tailstock Assembly

1
170
169
168

167

[TEM PART NUMBER QUANTITY DESCRIPTION
1 SG 0000401 1.000 | TAILSTOCK,SG
4 CS 001036639 1.000 | LABEL,PATENT NO
5 R 0008044 2.000 | PIN ESCUTCHEON
14 | MS 0103416 2.000 | SCREW, SOC HD CAP M4
15 | SG 0002840 8.000 | WASHER, FLAT
24 | cs 001178001 1.000 | SPRING, CONTINUOUS LENGTH
30 | CS 0004144EB 1.000 | BUSHING,ECCENTRIC
31 CSA0000635 2.000 | NUT,BINDING
40 | SG 001011542 1.000 | COVER, LOAD METER
41 SG 0010116 1.000 | GASKET, LOAD METER
42 | MN 0113310 3.000 | NUT, HEX
43 | Mw 0103310 3.000 | WASHER, FLAT
44 | mw 0193310 3000 | WASHER, LOCK
N % 45 | LO 0002701 1.000 | INSTR. LESS LOAD METER
I i 51 NC 0010884 0.020 | LOCTITE,ADHESIVE
l:l_: E—D 98 | MS 0574218 2.000 | SCREW, SOC SET MI2XL7
| i @ 103 | CS 001088404 0.040 | ADHESIVE, BLACK INSTANT
( _E g S 154 | MS 0104225 2000 | SCREW,SOCHDMI2
! [ S § 155 | CS 000323001 2.000 | WASHER, TS BASE
—— — — — — — — — “s N 156 | MS 0573819 1.000 | SCREW,SOC.SET M8
@ 157 | MS 0103618 2.000 | SCREW,SOCHD.CAP M6
© O O i O 158 CL 0011292 1.000 | ACTUATOR, SWITCH
O P N : 165 | MS 0303615 2.000 | SCREW,BTHD M6
& u S 167 | MS 0104221 1.000 | MI2 SCREW, SKHD CP x 35mm
/ 168 | CS 000323002 1.000 | WASHER, CLAMP
: @ @ 7 : 169 | CSA0011304 1.000 | SLEEVE, ECCENTRIC
@ 4 # / o o 170 | cL ooi1052 1.000 | PIVOT
~ 173 | SG 000691601 1.000 | BUMPER
| . ! \ | 179 | cs oo11032 10.000 | CLIPS, NYLON ARROW
/r / : k - : O 189 | SB 0000635 S 2.000 | SCREW
. 7 190 | SG 001011589 1.000 | COVER, SIDE
e : | S o o o o | 191 | MS 0303515 6.000 | SCREW
| - - | 192 | Mw 0263510 5.000 | WASHER
- - — 237 | AH 0011508 1.000 | LOCKNUT
238 | 50 0010226 1.000 | SEAL RING
T T F 239 | cL ooitios 1.000 | BUTTON, ACTUATOR
Lo 240 | MS 0103619 1.000 | SCREW, SOC HD M& X 25MM
[ "\I )/ 241 | Mw 0193610 1.000 | WASHER, LOCK M6
I}///J 466 | CN 0011508 1.000 | NUT, GRIP
OOOE - .
TAILSTOCK SGC0000003
[N EP) SHEET

Page 166

3 of 3

PL-60A



Tailstock Assembly, Machine without

I~ %
L |
:_O
- : - = — 7 /
1 o ° L = I+ of [ /
[ . |
H ® = 5 o = jo0 |l co= = = = . |
! C_F — = | I { 4 - - —\] / |
g —in @%.0 61N~ g1, 1w -7 ! .
S VT el = St == - — —dijecel = — == T / -
[
at _ I | 1 I ¥ :I N | R J
[ L Ol | O Il o [ Ol [ Hi | AL
= I h I | h H | o ll 2| DO
=3 T | | | | 7 | P NN
e — — e B H = F=~—H - =Jooc = = =] i1 PN
<O o TO— T O o O T © S RBi: mimpe AR
\ F© 5 w0 g v L2 T = e 5 o 5wt LJ L) f E Fre g v _ _.p'\k /-f\ A
\I_ N o= = a = do |:o:_.:.:n:._.:)d| o o |¢<:_.:o:.:_.:dtj - - I k—— ~ NN
O L O T +:| H N\ / N N
= ,_\ ————— I A I- {
) ANDNA TR N
Vai i ZO NN S SR A
- \ |
o/ L I\ - -
° ° b N | :_ A
- - =/ _ Ly———3
= T/ /
- [ y )
-1 T T T T T —_——— e e — ===
-+ 7 I: _____ |/ / _ )7
= N _;:_:ﬁc_a_ | P b |' { d
= = At " pdee fones)
[ . I e— — ——
| | I b
| I M
r@ - IT hl — 7
i ®:‘H e~/
L’L-E_SJ:LE_#-_) ~ /\ — ] / ITEM PART NUMBER QUANTITY DESCRIPTION
- f _________ h _il < N 1| SG 002011537 1.000 | COVER, FRONT STUMP
\ N\ Va 7\\\ 2 SG 001011681 1. 000 GASKET, FRONT STUMP
\ - 4\> 3 MS 0154618 8.000 | SCREW, HEX M16-2.0x 20
A} 4 MW 0104610 8.000 | WASHER, FLAT
5 GE 0010884 0. 500 SEALANT
6 SG 002011536 1.000 | COVER, REAR STUMP
7 SG 001011682 1.000 | GASKET, REAR STUMP
9 LO 0002621 1.000 | ASSEMBLY INSTRUCTIONS
10 SG 001011589 1.000 | COVER, SKIRT END
11 SG 000499055 1.000 | PLATE, HOLE CVR BKNG

12 SG 001011591 1.000 | COVER, PLATE

14 75 0010331 1.000 | PLUG, DOT

Illl 13 5620010331 1.000 | PLUG, DOT

()
<> 15 CK 001033101 2.000 | PLUG, CAP 7/8

16 SG 001011542 1.000 | COVER, LOAD METER
17 SG 0010116 1.000 | GASKET, LOAD METER
18 MN 0113310 1.000 | NUT. HEX
19 MW 0103310 3.000 | WASHER, FLAT
20 MW 0193310 3.000 | WASHER, LOCK
21 LO 0002701 3.000 | INSTR. LESS LOAD METER
22 SG 001021517 1.000 | COVER
NOT SHOWN 23 SG 002011604 1.000 | GASKET

(2)Co) G &) - -
@ BASE ASSEMBLY SGAO000003LT

LESS TAILSTOCK s L oF 1

PL-60A Page 167



Thru-Spindle Coolant, Big Bore Machine

Page 168

A-A VIEW

® ®

18 R-0008044 2 PIN
17 CS-0010302 1 TAG
16 LO-0002645 1 INSTRUCTIONS, INSTALLATION
15 H-0009500-0984 1 TAG
14 SG-0004990-59 2 HOOK
13 CS-0011738-02 2 LATCH
12 CN-0011198-01 4 TRIM SEAL
" S6-0003780-CC 1 COVER
10 CC-0007703-01 1 BULKHEAD UNION 1/4 NPT
8 CS-0010786-04 3 FITTING,BARBED
7 AO-0010786 2 ELBOW,STREET 1/4 NPT
6 SB-0010884-S .05 SEALANT,HYDRAULIC
5 CL-0007702 1 BLACK MI TEE 3/4 X 3/4 X
4 CS-0003504 1 NIPPLE,3/4 CLOSE
3 500-0006965 5.33 HOSE, 1/2 IN. LD.
2 CC-0006966-01 4 HOSE CLAMP
SG-0003310-T1 1 SUB ASSY THRU SPINDLE B.B.
ITEM PART NUMBER QTY DESCRIPTION

NAME

ASSY. THRU. SPINDLE
(SG-42, BIG BORE)

PART NUMBER

SG-0003310-TB

SHEET

1

oF

1

PL-60A



Thru-Spindle Coolant, Standard Machine

. 1 ik — [HHHHHH
= A H HHHHHH :
| HEH
| =
IR
s [c— o]

® @
©
e J ®
; a © \
T . \
i i==)
(o]
:I: )‘ O (@] %/\ D{
L - . D= : 0
] <] o o o ° ° o o ° ° ° °
= 5 RSN —
18 | R-0008044 2] PN
17 | cs-0010302 1| 1A
- - - - 16 | L0O-0002645 1| INSTRUCTIONS,INSTALLATION
15 | H-0009500-0984 1| TaG
14 | S6-0004990-59 2| HoOK
13 | cs-0011738-02 2| LaTCH
12 | cN-0011198-01 4| TRIM SEAL
11 SG-0003780—CC 1| cover
10 | cc-0007703-01 1| BULKHEAD UNION 1/4 NPT
@ 8 | €S-0010786-04 3| FITTING,BARBED
7 | ao-o0010786 2| ELBOW,STREET 1/4 NPT
6 | sB-0010884-5 0|  SEALANT,HYDRAULIC
5 | cL-0007702 1| BLACK MI TEE 3/4 X 3/4 X
4 | €5-0003504 1| NIPPLE,3/4 CLOSE
3 | 500-0006965 62| HOSE, 1/2 IN. 1.
A=A VIEW 2 | cc-0006966—01 4| HOSE CLAMP
a a a a 1 SG-0003310-T 1| THRU SPINDLE SUB ASSY. e et ane?
ITEM PART NUMBER Qry DESCRIPTION COOLANT Zggg SPINDLE S6-0003310-TS

SHEET T oF 1

PL-60A Page 169



Tool Touch Probe Arm Assembly

Page 170

5 M —-0009500-0277 1 CS42/CS42SP TOOL PROBE INS
4 LOA-0002240 1 INSTR. CN,GT TOOL PROBE AL
3 HG —-0002536-02 1 PROBE
2 SG -0010222 1 ARM
1 SG -0002536—-H 1 HOLDER

ITEM PART NUMBER QTY DESCRIPTION

NOT SHOWN

®

NAME PART NUMBER

SG—-0002536—PA

SHEET »’ oF »’

ASSY, TOOL TOUCH PROBE ARM

PL-60A



C C
C C
C C

o)

THESE PARTS NOT SHOWN
USED IN CONTROL CASE

QOO
G

HEADWALL
o -/
' N

SHOWN WITH TOOL PROBE ON

SIDE _VIEW

"3

E

—

A

ﬁ%k4

T

E

\\ BRASS FERRULE, SUPPLIED WITH ITEM 10

Tool Touch Probe Assembly

NUT, SUPPLIED WITH ITEM 10

DETAIL A

PL-60A

FRONT VIEW

37 MS-0313517 1 SCREW, Mb5x.8x17MM FLAT HD
36 F3-0009977-02 10 WIRE
35 MW-0193810 LOCKWASHER M8
34 221-0002874-BU WIRE
31 CK-0009188-20 1 FERRULES
30 SG-0012042-CEDB 1 DATABASE
29 M-0009500-0246 1 MANUAL,DATUM & TOOL SET
25 F3-0009977 2 CODE MARKER F3
24 CN-0002536-C 1 CIRCUIT BOARD
23 MN-0283610 4 NUT,HEX FLANGE M6
22 MW-0193610 4 WASHER,LOCK M6
21 MW-0103610 4 WASHER,FLAT M6
20 MS-0103617 4 SCREW,M6
19 SG-0010215-15 1 BRACKET,TOOL PROBE
18 SG-0002536-01 1 STAND,ARM STORAGE
17 MS-0103420 4 SCREW
16 RF-0010994 0 M-55 GREASE
15 NC-0010884-01 0 LOCTITE 222
14 NC-0010884 0 LOCTITE 242
13 MS-0103422 4 SCREW
12 SG-0002536-PA 1 PROBE ARM ASSY.
" MS-0303414 1 SCREW, M4 X .7
10 HG-0002536-01 1 BASE
9 MS-0103818 3 SCREW,M10 X 1.5
8 SG-0002536-02 1 BRACKET, BASE
7 SGA-0011931-TP 1 BRACKET,PROBE
6 OR-0000608 1 O-RING
5 U-0003998 1 WASHER
4 CS-0010116-23 1 WASHER
3 HG-0011776 1 HOUSING
2 NC-0001950-01 1 NUT,LOCK
1 HG-0011776-01 1 HOUSING
ITEM PART NUMBER QTY DESCRIPTION

NAME

TOOL TOUCH OFF ASSEMBLY

PART NUMBER

LO-0002632—-CE

Page 171



Turret Assembly, Main Turret

VIEW "D"

ORIENT P!
AS SHOWN

e |O

N

N
N “\\\\\\N\“\\\h\“ AN m/,wd ,

N

% ESES

%2

s% §

A

e

S
o
e}
2

o
=
w
>

Q& | A s/ﬁ:,
©

SGA0000008 A

PL-60A

Page 172



Turret Assembly, Main Turret

NOTE: COVERS NOT SHOWN FOR CLARITY @ e @

NUT AND LOCKWASHER PROVIDED WITH MOTOR
m/ /FANUC 0S MOTOR
IL Ny
SLOW SPEED SHAFT / [ _ W

-

/
S

i

4 H

TN
F Y
/_

]

|
N2

(

\
XK

N NN
SEAL SUPPLIED WITH ITEM #es f/j/ 4 /J:I"/ = _II
109 - - ! | x"
(1.D.) I|| ||I \g I i_ _i ! -
ol A\ ¢
/ 3 \ o\ =
1 1 =
<

| O O (0] O (¢}
~— _\\_ - O \
e g CROSS SLIDE VIEW C—C
(1)
B _

TURRET ASSEMBLY SGA0000008 A

VIEW A-A (REFER TO SHEET
E (REFER TO SHEET 3/4) (ABSOLUTE ENCODER) sweer

2 OF 4

PL-60A Page 173



Turret Assembly, Main Turret

o

1T

=N
= - - — — ] — &= = =1

PART NUMBER

NAVE

SGAO000008 A

SHEET

TURRET ASSEMBLY
(ABSOLUTE ENCODER)

3 OF 4

PL-60A

Page 174



Turret Assembly, Main Turret

TEM PART NUMBER QUANTITY DESCRIPTION TEM PART NUMBER QUANTITY DESCRIPTION

1| cs 000414001 2.000 | BEARING, THRUST BALL & NEEDLE 67 | G 0007201 1.000 | TURRET

2 | csmooiizea 1.000 | SHAFT, INDEX 68 | SG 0006199 1.000 | GEAR BOX UNIT

3 | cs ooosaztii 1.000 | O-RING 69 | SG 000499051 1.000 | TAB (OUTER)

4| rF 0010994 0.140 | GREASE, SILICON 70 | SG 000499050 1.000 | TAB (INNER)

5 | cs 000463003 4,000 | DOWEL PIN, PULL OUT 71| ¢s 001030202 1.000 | TAG, CAUTION-PINCH POINT
6 | csaooiisnz 1.000 | HOUSING, PISTON 72 | R 0008044 2.000 | PIN, ESCUTCHEON

7 | cs 0ooga3tia 1.000 | O-RING 73 | sG 0o101156A 1.000 | COVER, WORM GEAR ACCESS
§ | cs 000843110 1.000 | O-RING 74 | SG 00101165 1.000 | GASKET, WORM GEAR ACCESS
9 | s 007011 1.000 | BUSHING, COOLANT 75 | L7 0010884 s 0.020 | SEALANT, PIPE

10 | or oooos1o 2,000 | O-RING 76 | Ms 0554015 2.000 | M0 SCREW, SSCP x 10mm
11| sc 0008764 1.000 | SPRING 77 | mw 0263610 11.000 | M6 WASHER, STAR

12 | cs oooga3t13 1.000 | O-RING 78 | ms 0303616 11,000 | M6 SCREW, BHSS x 12mm
13| cs oooi7e914 1.000 | SPACER. BEARING 79 | ™ ooos9e2 1.000 | PLUG, PIPE

14 | csAo011455 1.000 | PISTON, TURRET 80 | 0620001467 1.000 | PLUG, PIPE

15 | cs oooga3tiz 1.000 | 0-RING 8l | cL 0010912 1.000 | OIL, GEAR BOX

16 | cs oo0178815 1.000 | SPACER. BEARING 82 | HM 0008215 1.000 | PPE PLUG, 17

17 | csAoo01149201 1.000 | HOUSING, INDEX SHAFT 83 | SG 002011520 1.000 | MOUNT, JUNCTION BOX ASSEM.
18 | cs oooteso 1.000 | NUT, LOCK 84 | SG 001011584 1.000 | COVER, TURRET INDEX MOTOR
19 | cs ooogoso 1.000 | NUT, LOCK ANTO 85 | Mw 0193610 11,000 | M6 WASHER, LOCK

20 | NC 0006709 4.000 | PIN, DOWEL 8 | MW 0103610 5.000 | M6 WASHER, FLAT

21 | cs 0008231 1.000 | RING, RETAINING 87 | DB 00092079F 1.000 | GROMMET CONNECTOR

22 | or 0008288 1.000 | O-RING 88 | DB 0009207 W 1.000 | WASHER CONNECTOR

23 | csao011792 A 1.000 | COUPLING, TURRET GEAR 89 | DB 00092076A 1.000 | BODY CONNECTOR

24 | SG 0003969 I 1.000 | SUPPORT, GEAR(INNER) 9 | DB 000920798 1.000 | NUT CONNECTOR

25 | sc 001110816 1.000 | SEAL 91 | ms 0103616 3.000 | M6 SCREW, SHCS x 12mm
26 | SG 000925902 1.000 | SLEEVE 92 | cs 000146701 1.000 | PLUG, PIPE

27 | N 0010884 0.010 | ADHESIVE 93 | NC 0010884 3.010 | LOCTITE ADHESIVE

28 | OR 0003436 1.000 | O-RING 94 | s 0103620 6.000 | MB SCREW, SHCS x 30mm
29 | ms 0103819 13.000 | M8 SCREW, SHCS x 25mm 95 | OR 0009096 1.000 | O-RING

30 | Mw 0183810 13.000 | M8 WASHER, LOCK 9% | s6 0009002 1.000 | PLATE, SHIM

31 | s 0003868 O 1.000 | SUPPORT, GEAR(OUTER) 97 | ws 0104224 3.000 | M12 SCREW, SHCS x 50mm
3 | OR 0007478 1.000 | O-RING 98 | mw 0194210 6.000 | M12 WASHER, LOCK

33 | SG 000049207 1.000 | NUT, ADJUSTING 99 | ¢s 000463001 1.000 | PN, PIVOT

34 | Ms 0553512 1.000 | M5 SCREW, SSCP x 5mm 100 | MS 0104223 3.000 | M12 SCREW, SHCS x 45mm
35 | OR 0006870 1.000 | O-RING 101 | cs 0010994 0.040 | GREASE

36 MS 0104020 12. 000 M10 SCREW, SHCS x 30mm 102 NC 001088401 1. 000 LOCTITE #222

37 | mw 0184010 8.000 | M10 WASHER, LOCK 103 | VS 0010440 0.010 | ANTI-SEIZE GREASE

38 | Mw 0104010 H 4.000 | M10 WASHER, HARDENED 104 | CL 000853201 1.000 | GROMMET

39 | sG 000199106 1.000 | PLATE, MOUNTING TUR INDEX MTR 105 | CS 0008384 M 1.000 | ADAPTER, METRIC

40 | SGA000199108 1.000 | PLATE, REAR 106 | CS 000838401 M 1.000 | ADAPTER, METRIC

44 | Ms 0553814 2.000 | M8 SCREW, SSCP x 8mm 107 | ¢s 000770312 1.000 | SWNVEL, 90"

45 | G 0004025 1.000 | RING FOR HOME SWITCH 108 | CS 001145203 1.000 | VALVE. FLOW CONTROL

46 | SG 000770302 1.000 | PLUG, HOLLOW HEX 109 | SB 0010884 S 0.090 | SEALANT, HYDRAULIC

47 | ms 0103516 2.000 | M5 SCREW, SHCS x 12mm 110 | SG 0010884 0.010 | SEALANT, GASKET NOT SHOWN @
48 | ww 0193510 2,000 | M5 WASHER, LOCK 111 | SG 001011582 1.000 | COVER, JUNCTION BOX

49 | mw 0103510 2.000 | M5 WASHER, FLAT 112 | MS 0303514 8.000 | M5 SCREW, SCREW BHSS x 8mm @
50 | sG 000197602 1.000 | BRACKET, TURRET UP/DOWN 113 | SG 002011538 1.000 | COVER, TURRET END

51| cL 001022402 1.000 | SWITCH 114 | MS 0303815 7.000 | MB SCREW, BHSS x 10mm
56 | SGA000317711 1.000 | PULLEY, ASSEMBLY 32T 115 | Mw 0103810 7.000 | MB WASHER, FLAT

57 | SG 000334612 1.000 | BELT, 400-5M-25 116 | Mw 0183810 7.000 | M8 WASHER, LOCK

58 | sG 000611502 1.000 | KEY, TURRET GEAR BOX PULLEY 117 | SG 002011534 1.000 | COVER, ADJUSTING NUT

59 | sG 001168201 1.000 | BUSHING, CLAMP 118 | SG 001011679 1.000 | GASKET, ADJUSTING NUT

60 | SGA000405302 1.000 | PULLEY, INDEX TURRET GEAR 120 | OR 0001418 1.000 | O-RING

61 | Ms 0104021 4,000 | M10 SCREW, SHCS x 35mm 122 | MS 0483815 2,000 | MB SCREW, SSBT x 10mm
62 | SG 001011680 1.000 | GASKET, WORM GEAR ACCESS 123 | HG 0010884 0.100 | SEALANT, ULTRA BLUE #778
63 | SG 0011137 1.000 | RETAINER, BEARING 126 | KH 0008384 2.000 | CONNECTOR, HOSE

64 | SG 002011532 1.000 | COVER, WORM GEAR ACCESS 127 | VL 000770308 2.000 | ELBOW, 80 DEG

65 | MS 0303516 12.000 | M5 SCREW, BHSS x 12mm 129 | OR 0006872 1.000 | O-RING " TURRET ASSEMBLY '“Qg:{,ooooog A
66 | MW 0263510 16.000 | M5 WASHER, STAR 130 | CLAOD1036614CE 1.000 | TAG, LEFT HAND (ABSOLUTE ENCODER) e 4 OF 4

PL-60A Page 175



Turret Assembly, Ram Turret

(3 2
103N 3

o

8
55

0.8
66

Page 176

|
7z II1,|

\

'.o/%%//—/m ] ijf_ T

=9

o~ —

00 of
&

@?ff//.

SEAL SUPPLIED
WITH GEAR UNIT

1
18
1

65

0.1
66

NOTE: SOME SHEET METAL COVERS
NOT SHOWN FOR CLARITY.

SLOW SPEED SHAFT

Pt

&HIGH SPEED SHAFT

0.1
102
1
23
1
22
1
71
(3
66
NAME PART NUMBER
ASSY OF END WORK TURRET  SG OOOOOOBRTA
ABS ENCODER SHEET 1 OF 4

PL-60A



Turret Assembly, Ram Turret

_°

ol

(B)EBEE) o

== "o - - - -
_J

S

NOTE: SEE VIEW "A” FOR TOP VIEW
of o
| |
PR LS

Qis

NEED% I
U
=N

VIEW "A"

0 S MOTOR
(REFERENCE)

FANUC

-

PART NUMBER

ASSY OF END WORK TURRET  sg Q0DOOQSRTA

NAVE

2 OF 4

ABS ENCODER

Page 177

PL-60A



Turret Assembly, Ram Turret

METRIC ONLY

OR @ VIEW A—A 1

96 125

1

8
126 132
8 1

0.
164 66
8
163

NAME PART NUMBER

ASSY OF END WORK TURRET SG 0000008RTA

ABS ENCODER sueer 5 oF 4

Page 178 PL-60A



ORIENTATION OF PISTN HOUSING ITEM #6

Turret Assembly, Ram Turret

ITEM PART NUMBER QUANTITY DESCRIPTION

130 ™ 0006992 1.000 | PLUG, PIPE 1/2-14 NPT

131 MS 0573817 36.000 | SET SCREW, M8 X 16MM

132 MS 0103818 8.000 | SCREW, SOC HD, M8-20MM

136 MS 0104022 8.000 | SCREW, SOC HD, M10—40MM
141 SG 001194401 6.000 | BUSHING, TOOL HOLDER “M*
142 SG 0011844 6.000 | BUSHING, TOOL HOLDER ENGLISH
150 MS 0554015 2.000 | SCREW

151 SG 001021519 1.000 [ COVER

152 MS 0303516 30.000 | SCREW, BUTTON

154 MS 0553514 5.000 | SCREW, SET

156 MS 0553814 6.000 | SCREW, SET

157 SG 000770202 1.000 [ CONNECTOR, 90" PUSH ON

158 SG 0007007 120.000 | HOSE 1/2 OD

159 SG 0007702 1.000 | CONNECTOR, STR. PUSH ON

160 AH 000899702 1.000 [ 1/2NPT TO 3/8 NPT STL HX
161 MS 0303815 2.000 | SCREW, BUTTON HD M8 X 10MM
162 CS 000146701 1.000 | PLUG, 1/4-19

163 MW 0184010 8.000 | WASHER, LOCK M10

164 MS 0104021 8.000 | SCREW, SO HD M10 X 35 MM
203 MS 0303515 55.000 | SCREW

204 CL 0003011PRO1 2.000 | PROXIMITY CABLE(V3-G—10M—PVC

PL-60A

ITEM PART NUMBER QUANTITY DESCRIPTION

65 OR 0006870 2.000 | O-RING

66 NC 0010884 1.900 | LOCKTITE, 242

67 SG 000790301 1.000 | PLUG, TAPERED

68 OR 0000810 2.000 | O-RING. 0.5 ID X 0.063 W
69 SG 000943131 1.000 [ O-RING, 68MM ID X 2 W

72 OR 0009096 1.000 [ O-RING, 5.625 ID X 0.1B8 W
73 MS 0103820 4.000 | SCREW, SOC HD M8 X 30MM
74 MW 0193810 16. 000 | WASHER, LOCK M8

76 5 0001914 1.000 | PLUG, PIPE

77 SG 000770302 1.000 | PLUG, SEAL

78 0620001467 1.000 | PLUG, 1/16-27 NPT

79 MS 0483815 2.000 | SCREW, SET TIP BRASS M8
80 MW 0193510 2.000 | WASHER, LOCK M5

82 AH 0011508 1.000 | NUT, LOCK

83 MS 0103516 10. 000 | SCREW, SOC HD, M5 X 12 MM
84 HG 001125911 1.000 | CONNECTOR, 1/4-18 NPT

85 HG 0007011 1.000 | NOZZLE, COOLANT

86 MS 0104226 1.000 | SCREW, SOC HD M12 X 60MM
87 CL 000284001 3.000 | WASHER, FLAT 7/16 HARDENED
88 MW 0194210 3.000 | WASHER, LOCK M12

89 50 0010226 1.000 | GASKET ASSEMBLY 1/2 INCH
90 DB 00092078G 1.000 [ BODY CORD GRIP

91 DB 00092078F 1.000 | GROMMET

9% DB 000920788 1.000 [ NUT CONNECTOR COMPRESS
93 DB 00098207 W 1.000 | WASHER CONNECTOR

94 MW 0263510 61.000 | WASHER, STAR M5

95 MN 0283510 3.000 | NUT, FLANGE M5

96 LT 0010884 S 1.520 | SEALANT, PIPE

97 MS 0104224 1.000 [ SCREW, SOC HD M12 X 50MM
98 SG 001119816 1.000 | SEAL, 3.25 ID X 4.003 OD
99 SG 0009764 1.000 | SPRING, 0.6 OD X 0.875 L
100 HM 0008215 1.000 | PLUGS, 1 ALLEN HEX SOC PIPE
101 MW 0153810 4.000 | WASHER, FLAT HD

102 RF 0010994 1.200 | GREASE, SILICON

103 CS 0010984 0.320 | GREASE

104 CL 0010912 1.000 | OIL, GEAR BOX MOBILE

105 KH 0010786 1.000 | CONNECTOR, STR.

106 CT 0011092 1.000 | NIPPLE, 1/4 NPT — 2" LONG
107 MS 0553512 1.000 | SCREW, SET SOC CUP M5-5MM
108 NC 001088401 0.300 | LOCTITE #222

109 VS 0010440 0. 100 | ANTI-SIZE GREASE

110 MS 0104227 1.000 [ SCREW, SOC HD M12 x 65 MM
111 SG 0010884 0. 100 | SEALANT, GASKET

112 MW 0103510 2.000 | WASHER, FLAT M5

115 GE 0010884 0.200 | SEALER

116 SG 001033101 1.000 | PLUG, 1.0 IN HOLE

117 CS 001033103 1.000 | PLUG, SNAP IN

118 CS 000770312 1.000 | MALE SWIVEL, 90

119 AO 0010786 1.000 | ELBOW, 90 STREET 1/4 NPT
120 CS 001145203 1.000 | VALVE, FLOW CONTROL

121 SB 0010884 S 0.200 | HYDRAULIC SEALANT

122 SG 0007214RT 1.000 | TOP PLATE, RAM

123 S 001070007 6.000 | LEE PLUG, 0.281 SHORT

124 CS 001119815 1.000 | SEAL, POLYPAK

125 CSA00117924H 1.000 [ COUPLING, HOUSING

126 SG 001179247 1.000 [ COUPLING, TOP PLATE

127 OR 0112115 1.000 | O-RING, 6.987 ID X 0.103 W
128 SG 0010419RT 1.000 | NAME PLATE, RAM

129 SG 0010419ET 1.000 | PLATE, BACKING

ITEM PART NUMBER QUANTITY DESCRIPTION
1 SG 0007201RT 1.000 | RAM TURRET, CASTING
2 CSB0011264 1.000 | SHAFT, INDEX
3 CS 000414001 2.000 | BEARING, THRUST & NEEDLE
4 CS 000178914 1.000 | SPACER, BEARING
5 CSAQ011455 1.000 | PISTON, TURRET
6 CSAD011482 1.000 | HOUSING, PISTON
7 CS 000179915 1.000 | SPACER, BEARING
8 SG 0004025 1.000 | RING, HOME SWITCH
10 CSA001148201 1.000 | HOUSING, INDEX SHAFT
11 CS 0001950 1.000 | NUT, LOCK INDEX SHAFT
12 CS 0009050 1.000 | NUT, LOCK AN10
13 SG 0003369RT 1.000 [ HOUSING, GEAR SET, INSIDE
14 SG 002011546 1.000 | COVER, REAR SIDE
15 SG 000925903 1.000 | SLEEVE, SEAL
16 SG 0011782RT 1.000 | COUPLING, GEAR TURRET-(RT)
17 SG 0003969 RRT 1.000 | HOUSING, GEAR SET, REAR
18 SG 0000482RT 1.000 | NUT,GEAR SET REAR
19 SG 0007011 1.000 | BUSHING, COOLANT
20 SG 001011686 1.000 | GASKET, REAR SIDE
21 SG 002011535 1.000 | COVER, WORM SHAFT
22 SG 000405304 1.000 | PULLEY,INDEX SHAFT 48T
23 SG 000611502 1.000 | KEY, 0.1875 SQ X 1.25 L
24 SGADO0B001RT 1.000 | DRIVE HOUSING
25 SG 0003177AR 1.000 | PULLEY, ASS. 32T
26 SG 0010115DH 1.000 | COVER, DRIVE HOUSING
27 SG 00101 16DH 1.000 | GASKET, DRIVE HOUSING
28 SG 002011527 1.000 | COVER, SIDE
29 SG 002011540 1.000 [ COVER, BOTTOM
30 SG 0003346RT 1.000 | BELT, 5 X 565 X 15 MM GT
31 SG 000498051 1.000 | TAB (OUTER)
32 SG 000493050 1.000 | TAB (INNER)
33 SG 000187603 1.000 | BRACKET, U/D SWITCH
34 CLA0Q01022402 2.000 | P&F NJ-1.5-8GM40-E2V3Y94508
36 SG 0010116RS 1.000 | GASKET, SWITCH
37 SG 0010115RS 1.000 | COVER, SWITCH
38 SG 00101165R 1.000 | GASKET, ACCESS COVER
39 SG 0010115RA 1.000 | COVER, SWITCH ACCESS
40 CL 0011052 1.000 | PIVOT
41 CSA001130401 1.000 | SLEEVE, ECCENTRIC 2ND OP.SPI
42 CS 000323003 1.000 | WASHER, SECOND OP. SPINDLE
43 CS 001105201 1.000 | PIVOT, BOLT
44 SG 0006189RT 1.000 | WORM GEAR SET-926
46 SG 002011528 1.000 | COVER, REAR
47 SGAD02011539 1.000 | COVER, BACK
48 SG 001011685 1.000 | GASKET, SIDE
49 SG 002011603 1.000 | GASKET
50 CS 000943112 1.000 | “O" RING
51 CS 000943113 1.000 [ "O" RING
52 CS 000943111 1.000 | GREASE, SILICON
53 CS 000943110 1.000 [ "O" RING
54 CS 000943114 1.000 | "O" RING
55 MS 0104020 8.000 | SCREW, SO HD M10 X 30 MM
57 CS 000463003 4.000 | DOWEL PIN, PULL OUT
59 OR 0008288 1.000 [ O-RING, 5.125 ID X 0.188 W
60 MS 0103620 6.000 | SCREW, SOC HD M6 X 30 MM
61 CS 0008231 1.000 | RING, RETAINING
62 NC 0006709 8.000 | PIN, PULL OUT DOWEL
63 MS 0103819 12.000 | SCREW, SOC HD M8 X 25 MM
64 OR 0104108 1.000 | O-RING

NAVE
ASSY OF END WORK TURRET
ABS ENCODER

PART NUMBER

SG O00O000RTA

SHEET

4 OF 4

Page 179



Turret Top Plate Assembly, English, 10 Station

—_—
— 3 2 L — o :
:
[T T |
° |
N | )
| b
w S
D.s
o EJ t
X _ |
—_—

=N

PL-60A

Page 180



PL-60A

30

Turret Top Plate Assembly, English, 10 Station

35 CD-0004629 1 PIN, DOWEL
34 SG-0011944-CT 10 CLAMP, TOOL ASSEM
33 NC-0010884 LOCTITE ADHESIVE
32 SG-0011792-3T 1 COUPLING, TOP PLATE 10 ST
31 CS-0011792-3H 1 COUPLING, HOUSING 10 STAT
30 MS-0103818 8 SCREW
22 VS-0010440 0 GREASE, ANTI-SEIZE
21 CS-0011198-15 1 SEAL, POLYPAK
20 RF-0011971 1 BAG, MAIL
18 MS-0103619 8 SCREW
17 SG-0010419-03 1 STOP, TOOL
16 NC-0006708 4 PIN, DOWEL
15 CS-0010419-A 1 NAME PLATE, 10 STATION
14 MS-0104022 8 SCREW
13 MS-0103314 5 SCREW
12 CS-0009431-07 1 O-RING
1 SG-0001914 8 PLUG, 1/2-14 BSPP
10 MS-0104021 8 SCREW
9 CS-0010994 0 GREASE, M55
8 RF-0010994 0 GREASE, SILICON
7 LT-0010884-S 0 SEALANT, PIPE
6 MS-0313616 20 SCREW,FLAT HEAD
5 CSA-0006058-01 20 BALL, COOLANT
4 SG-0009813 1 COOLANT RING, 10 STATION
3 OR-0120123 1 O-RING
2 MS-0103521 10 SCREW
1 SG-0007214 1 TOP PLATE, 10 STA. 3/4 SQ
ITEM PART NUMBER Q1Y DESCRIPTION
NAE PART NUMBER
TOP PLATE ASSEMBLY SG-0007214—E1
10 STA ENGLISH SHET o o 3

Page 181



Turret Top Plate Assembly, English, 12 Station

Page 182

\

I ©
o U o
°c0® °
o O o
OO

(D2

11

PL-60A



PL-60A

AN

Yy

30

Turret Top Plate Assembly, English, 12 Station

35 CD-0004629 1 PIN, DOWEL
34 SG-0011944-CT 12 CLAMP, TOOL ASSEM
33 NC-0010884 0 LOCTITE ADHESIVE
32 SG-0011792-4T 1 COUPLING, TOP PLATE 12 ST
31 CS-0011792—-4H 1 COUPLING, HOUSING 12 STAT
30 MS-0103818 8 SCREW
22 VS-0010440 0 GREASE, ANTI-SEIZE
21 CS-0011198-15 1 SEAL, POLYPAK
20 RF-0011971 1 BAG, MAIL
18 MS-0103619 8 SCREW
17 SG-0010419-03 1 STOP, TOOL
16 NC-0006709 4 PIN, DOWEL
15 CS-0010419-A1 1 NAME PLATE, 12 STATION
14 MS-0104022 8 SCREW
13 MS-0103314 5 SCREW
12 CS-0009431-07 1 O-RING
[ SG-0001914 8 PLUG, 1/2-14 BSPP
10 MS-0104021 8 SCREW
9 CS-0010994 0 GREASE, M55
8 RF-0010994 0 GREASE, SILICON
7 LT-0010884-S 0 SEALANT, PIPE
6 MS-0313616 24 SCREW,FLAT HEAD
5 CSA-0006058-01 24 BALL, COOLANT
4 SG-0009813-01 1 COOLANT RING, 12 STATION
3 OR-0120123 1 O0-RING
2 MS-0103521 12 SCREW
1 SG-0007214-04 1 TOP PLATE, 12 STA. 3/4 SQ
ITEM PART NUMBER QTY DESCRIPTION

TOP PLATE ASSEMBLY

PART NUMBER

SHEET 2

o 3

SG-0007214-E

Page 183



Turret Top Plate Assembly, Metric, 10 Station

NN

SECTION A-A

PL-60A

Page 184



Turret Top Plate Assembly, Metric, 10 Station

35 CD-0004629 1 PIN, DOWEL
34 CS—-0011944-CM 10 CLAMP, TOOL ASSEM METRIC
G 33 NC-0010884 0 LOCTITE ADHESIVE
@ 32 SG-0011792-3T 1 COUPLING, TOP PLATE 10 ST
@ 31 CS-0011792-3H 1 COUPLING, HOUSING 10 STAT
30 MS-0103818 8 SCREW
22 VS-0010440 0 GREASE, ANTI-SEIZE
a 21 CS-0011198-15 1 SEAL, POLYPAK
20 RF-0011971 1 BAG, MAIL
0 18 MS-0103619 8 SCREW
17 SG-0010419-4M 1 STOP, TOOL 20MM
16 NC-0006709 4 PIN, DOWEL
a 15 CS-0010419-A 1 NAME PLATE, 10 STATION
14 MS-0104022 8 SCREW
Q 13 MS-0103314 5 SCREW
12 CS—-0009431-07 1 O-RING
11 SG-0001914 8 PLUG, 1/2-14 BSPP
@\& 10 MS—-0104021 8 SCREW
B 9 CS-0010994 0 GREASE, M55
8 RF-0010994 0 GREASE, SILICON
7 LT-0010884-S 0 SEALANT, PIPE
6 MS-0313616 20 SCREW,FLAT HEAD
5 CSA-0006058-01 20 BALL, COOLANT
M 4 SG-0009813 1 COOLANT RING, 10 STATION
3 OR-0120123 1 O—-RING
) 2 MS—-0103521 10 SCREW
1 SG-0007214-01 1 TOP PLATE, 10 STA 20MM
ITEM PART NUMBER QrYy DESCRIPTION
AN\
@\
)
e PART NUMBER
30 TOP PLATE ASSEMBLY SG-0007214—M1
10 STATION METRIC ST o 3

PL-60A Page 185



Turret Top Plate Assembly, Metric, 12 Station

|
N = m e
0 0|l © @O: :WQ 0|0 0
OENOIKO (o) || (! OO, O 0N
©%©©§©O.k% @EJ@@%Q

NN\

<
=
Sy
=
o
Ly
wy

PL-60A

Page 186



PL-60A

Turret Top Plate Assembly, Metric, 12 Station

35 CD-0004629 1 PIN, DOWEL
34 CS-0011944-CM 12 CLAMP, TOOL ASSEM
33 NC-0010884 0| LOCTITE ADHESIVE
32 SG-0011792-4T 1 COUPLING, TOP PLATE 12 ST
31 CS-0011792-4H 1 COUPLING, HOUSING 12 STAT
30 MS-0103818 8| SCREW
22 VS-0010440 0| GREASE, ANTI-SEIZE
21 CS-0011198-15 1 SEAL, POLYPAK
20 RF-0011971 1 BAG, MAIL
18 MS-0103619 8| SCREW
17 SG-0010419-4M 1 STOP, TOOL
16 NC-0006709 4| PIN, DOWEL
15 CS-0010419-A1 1 NAME PLATE, 12 STATION
14 MS-0104022 8| SCREW
13 MS-0103314 5| SCREW
12 CS-0009431-07 1 0-RING
1 SG-00019214 8| PLUG, 1/2-14 BSPP
10 MS-0104021 8| SCREW
9 CS-0010994 0| GREASE, M55
8 RF-0010994 0| GREASE, SILICON
7 LT-0010884-S 0| SEALANT, PIPE
6 MS-0313616 24 SCREW,FLAT HEAD
5 CSA-0006058-01 24 BALL, COOLANT
4 SG-0009813-01 1 COOLANT RING, 12 STATION
3 OR-0120123 1 0-RING
2 MS-0103521 12 SCREW
1 SG-0007214-05 1 TOP PLATE, 12 STA. 3/4 SQ
ITEM PART NUMBER QTY DESCRIPTION

TOP PLATE ASSEMBLY

PART NUMBER

ML 2 o 3

SG-0007214-M

Page 187



- NOTES -

Page 188 PL-60A



“Performance Has Established Leadership for Hardinge”

Hardinge Inc.

Elmira, New York 14902-1507 USA
Phone: 607-734-2281 Fax: 607-734-8819
www.hardinge.com



	Title Page
	Ordering Information
	Table of Contents
	Parts List Drawings
	Air Blast Assembly
	Auto Door
	Light Touch
	Push Button

	Bed/Base Assembly
	Carriage/Cross Slide Assembly
	Collet Closer Assembly
	Main Spindle
	Main Spindle, Big Bore
	Sub-Spindle

	Collet Closer Foot Switch
	Coolant Assembly, High Pressure
	Machine with End-Working Turret
	Machine without End-Working Turret

	Coolant Facilities
	CE Mark
	Non-CE Mark

	Cool ant Guard As sem bly
	CE Mark
	Machine with Gantry
	Non-CE Mark

	Coolant Tank Assembly
	Machine with Chip Conveyor
	Machine without Chip Conveyor

	Filter Box Assembly
	Headstock Assembly
	Standard
	Big Bore

	Heat Exchanger
	Standard Machine
	Super-Precision® Machine

	Hydraulic Unit
	Machine with Ball Screw Sub-Spindle
	Machine with Big Bore Spindle and Ram Turret, CE Mark
	Machine with Big Bore Spindle, CE Mark
	Machine with Hydraulic Sub-Spindle, CE Mark
	Machine with Ram Turret, CE Mark
	Machine with Tailstock, CE Mark
	Machine with Tailstock, Non-CE Mark
	Machine without Tailstock, CE Mark

	Input/Output Case Assembly
	Live Tooling Drive Assembly
	Lower Axis Drive Assembly
	Lower Axis Sub-Base Assembly
	Lubrication System
	Machine with Ball Screw Driven Lower Axis
	Machine with Hydraulic Driven Lower Axis
	Machine without Lower Axis

	Miscellaneous Components
	Operator Control Panel
	Machine with Ram Turret, CE Mark
	Machine with Ram Turret, Non-CE Mark
	Machine without Ram Turret, CE Mark
	Machine without Ram Turret, Non-CE Mark

	Option Case Assembly, Non-CE Mark
	Option Panel
	Live Tooling
	Ram Turret
	Ram Turret with Live Tooling
	Sub-Spindle (Ball Screw)
	Sub-Spindle (Ball Screw) with Live Tooling
	Sub-Spindle (Hydraulic)
	Sub-Spindle (Hydraulic) with Live Tooling

	Part Catcher
	Part Catcher Sub-Assembly
	Part Catcher, Ram Turret
	Standard Machine
	Big-Bore Machine

	Pedestal Assembly
	Power Case Assembly
	CE Mark
	CE Mark, with Option Case
	Non-CE Mark

	Spindle Orient Assembly
	Sub-Spindle Assembly
	Sub-Spindle Assembly Unique Components
	Ball Screw Actuated, .46 Option
	Ball Screw Actuated, 1.6 Option
	Hydraulic Actuated

	Sub-Spindle Tool Plate Assembly
	English, 10 Station
	English, 12 Station
	Metric, 10 Station
	Metric, 12 Station

	Tailstock Assembly
	Tailstock Assembly, Machine without
	Thru-Spindle Coolant
	Big Bore Machine
	Standard Machine

	Tool Touch Probe Arm Assembly
	Tool Touch Probe Assembly
	Turret Assembly
	Main Turret
	Ram Turret

	Turret Top Plate Assembly
	English, 10 Station
	English, 12 Station
	Metric, 10 Station
	Metric, 12 Station



